v/ 7

lllustrated Parts Manual

Models
400RTS
500RTS

P/N
3120830

September 30, 2013

M
An Oshkosh Corporation Company






REVISION LOG

June 1, 1993 - Original Issue Of Manual

January 1996 - Revised

December 1997 - Revised

November 11, 1999 - Updated Page 7-3, 7-5, 7-14 & 7-15

July 18, 2000 - Revised

July 11, 2003 - Revised (Manual edited to 0010488 Revision 36 - 400RTS)
(Manual edited to 0010458 Revision 59 - 500RTS)

February 4, 2004 - Revised (Manual edited to 0010458 Revision 62 - 500RTS)

June 14, 2004 - Revised (Manual edited to 0010458 Revision 63 - 500RTS)

June 30, 2007 - Revised (Manual edited to 0010458 Revision 69 - 500RTS)

March 1, 2011 - Revised

September 30, 2013 - Revised

3120830 400RTS 500RTS



REVISION LOG

400RTS 500RTS 3120830



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 1-FRAME . .. ettt e et e e e e e e e e e e e e e e e e 1-1
1-1 FRAME, STEERING, AND AXLE INSTALLATIONS . . ... ... 1-2
1-2 TIRE AND WHEEL DRIVE INSTALLATIONS . . .. ... e 1-8
1-3 DRIVE MOTOR ASSEMBLY. . . ..o e e 1-12
1-4 DRIVE BRAKE ASSEMBLY . . ... e e 1-14
1-5 DRIVE HUB ASSEMBLIES. . . . ... o e 1-18
1-6 DRIVE HUB/BRAKE ASSEMBLIES . . ... ... e 1-22
1-7 FRAME MOUNTED COMPONENTS INSTALLATION . . ... ... o 1-28
1-8 FRAME MOUNTED OPTIONS INSTALLATION. . . .. ... e 1-34
1-9 TOW PACKAGE INSTALLATION - BALL (OPTIONAL) .. ... 1-38
1-10 TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL). . . ....... .ot et 1-40
SECTION 2-GROUND CONTROLS . . . .« e vttt et et e e e e e e e e e et 2-1
2-1 CONTROL VALVES AND TANKS INSTALLATION . . . . ..o 2-2
2-2 CONTROL VALVE ASSEMBLY (PRIORTO S/N107516). . . .. ... 2-8
2-3 CONTROL VALVE ASSEMBLY (S/N 107516 TOPRESENT). . ................... 2-12
2-4 ENGINE INSTALLATION - FORD VSG-411 . ... ..o e e 2-14
2-5 DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION ... 2-20
2-6 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL). .......... 2-24
2-7 ENGINE INSTALLATION - FORD LSG-423 . . ... ..o e 2-26
2-8 ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 . . . ....... . ... 2-32
2-9 DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/
LRG-425 . . . 2-38
2-10 GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425. ... ........... 2-42
2-11 ENGINE INSTALLATION - DEUTZ F3L1011. . .. ..o e 2-46
2-12 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL). . . ............... 2-54
2-13 PUMP ASSEMBLY - SUNSTRAND. . . .. o e 2-58
2-14  PUMP ASSEMBLY - BARNES . ... .. e 2-62
2-15 GROUND CONTROL BOX INSTALLATION . . . .o e 2-64
2-16  HOODS AND BEACON LIGHT INSTALLATION. . . ... e 2-70
SECTION 3-SCISSORS ARMS . . .. e vttt et et e e e e e e e 3-1
3-1 SIZZORS ARMS INSTALLATION - 400RTS (PRIORTO S/N41058) .............. 3-2
3-2 SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)............ 3-6
3-3 SIZZORS ARMS INSTALLATION - 500RTS (PRIORTO S/N27997) .............. 3-10
3-4 SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)............ 3-14
3-5 SIZZORS ARMS GUARD INSTALLATION -500RTS . . ... ... 3-18
3-6 SIZZORS ARMS GUARD INSTALLATION -400RTS. . ... .. e 3-20
SECTION 4-PLATFORM. . . . e et ettt e e e e e e e e e e e e e e et e 4-1
4-1 FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION . . .o e e e e e 4-2
4-2 PLATFORM EXTENSION INSTALLATION (OPTIONAL). . .. ..o 4-8
4-3 PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL) . . ........... 4-12
4-4 POWER DECK EXTENSION AND PLATFORM ASSEMBLY ..................... 4-16
4-5 PLATFORM CONSOLE BOX ASSEMBLY . ... .. e 4-20
4-6 DRIVE/LIFT CONTROLLER ASSEMBLY (PRIORTO S/N57701) ................. 4-26
4-7 DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT). .. ............ 4-28

3120830 400RTS 500RTS i



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.

SECTION 5-CYLINDER . ......c.iiii ittt st s naa s nassaansnnanras 5-1

5-1 AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL) . .5-2
5-2 LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION)

(PRIORTO S/N 104832) . . .+« oo e oo e 5-4
53  LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION)
(S/N 104832 TO PRESENT) « . . ..o e e e 56
54 LIFT CYLINDERASSEMBLIES. . . . . .+ttt 58
55  PLATFORM EXTENSION CYLINDER ASSEMBLY . . ...t 5-12
56  STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993) . . . . . ... 5-14
57  STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT) . . . .. 516
SECTION 6-HYDRAULIC . . . . e ettt et e e e e e e et e et e et et et 6-1
6-1  HYDRAULIC DIAGRAM - AUXILIARY POWER . . . . oot e oo 6-2
62  HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL). . . ...\ 6-4
63  HYDRAULIC DIAGRAM - PLATFORM EXTENSION. . . oo 6-6
64  HYDRAULIC DIAGRAM - STANDARD 2WD/2WS . .. ..o 6-10
6-5  HYDRAULIC DIAGRAM - STANDARD 4WD/2WS . .. ..o 6-16
66 HYDRAULIC DIAGRAM - STANDARD 4WD/AWS . ... 6-22
67  HYDRAULIC DIAGRAM - STANDARD 2WD/AWS . ... 6-28
68 HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL) . ... 6-34
69  HYDRAULIC DIAGRAM LIST .. ..o 6-36
SECTION 7 -ELECTRICAL . .« et ettt et e et e e e e e e e e et e et et et 7-1
7-1  ELECTRICAL DIAGRAM LIST. . . .. oo oot e 7-2
72 WIRING DIAGRAM - 0610114 CIRCUIT CARD . . ...t 7-8
7-3  WIRING DIAGRAM - DUAL FUEL (FORD) . . . .+t ettt e e 79
7-4  WIRING DIAGRAM - 110 VOLT GENERATOR (FORD) - . e eeeeeeen. 7-10
7-5  WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ) ..o 7-11
76 WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES) . . . ... 7-12
77 WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES). .. ... ..... 7-14
78 WIRING DIAGRAM - AUSTRALIAN SPEC 500RTS (DEUTZ DIESEL MACHINES) . . . .7-16
SECTION 8-DECALS . .. s et ettt e e e e e e e e e e e e e e e et 8-1
81  DECALS INSTALLATION - COMMON . ... ... 8-2
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK. . .. etvteeeeeneennnnn. 9-1
SECTION 10 - SPECIAL OPTIONS . . ..ttt eteee e et e et e et et eeeeeeeaeanenns 10-1
SECTION 11 - PART NUMBER INDEX .. .. v et tteeteeeeaeeaeeee e eneaeanenns 11-1

ii 400RTS 500RTS 3120830



3120830

SECTION 1
FRAME

400RTS 500RTS

1-1



SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS

(NOILJO HI31S HVIH HLIM) HYIH OMP B AMZ
(QYYANYLS) INOYd amt
ZIe

(LHDIY) 2es
(LHDIY) 91F
(45 VIES

143%

/TS 615
[45 4

g

pIE gog A~
i @M
€1s 4%} &
b

3120830

400RTS 500RTS

1-2



SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. FRAME, STEERING AND AXLE INSTALLATIONS
Ref. FRAME WELDMENT - 2WS OPTIONS:
2360364 Ref. FRAME WELDMENT (PRIOR TO S/N 46528) 8
2360491 Ref. FRAME WELDMENT (S/N 46528 TO PRESENT) 2
1 0961739 2 Bushing, Bronze (Sizzor Arm Pivot)
Ref. FRAME WELDMENT - 4WS OPTIONS:
2360358 Ref. FRAME WELDMENT (PRIOR TO S/N 46528) 9
2360492 Ref. FRAME WELDMENT (S/N 46528 TO PRESENT) 2
51 0961739 2 Bushing, Bronze (Sizzor Arm Pivot)
52 0961029 4 Bushing, Bronze (Kingpin Pivot)
0252790 Ref. STEERING INSTALLATION - 2WD FRONT (STANDARD 3
PARTS)
101 4130287 1 Spindle Weldment (R.H.)
0960523 2 Bushing, Bronze (Kingpin)
102 4130288 1 Spindle Weldment (L.H.)
0960523 2 Bushing, Bronze (Kingpin)
103 1 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
Use 1682967 Standard (Prior to June 1993) (was p/n 1682681)
1682967 Standard (June 1993 to Present)
104 1660204 1 Rod-End (Left Side)
105 3322602 1 Nut, Jam 1" - 12NF Right Hand Threads (Left Side)
106 1660205 1 Rod-End (Right Side)
107 3300228 1 Nut, Jam 1"-12" NF Left Hand Threads (Right Side)
108 2160002 2 Fitting, Grease
109 0642622 2 Bolt 1" - 8NC x 2 3/4"
110 4712600 2 Flatwasher 1" Narrow
111 Not Used
112 3421243 2 Kingpin
113 0440183 2 Bearing, Thrust
114 3323403 2 Nut, Slotted 1 1/2"-12NF
115 3451012 2 Pin, Cotter 5/16" x 3"
116 2780177 2 Hub, Wheel
117 3960353 2 Seal, Oil
118 0440174 4 Cup, Bearing
119 0440175 4 Cone, Bearing
120 3322603 2 Nut, Slotted 1" -12NF
121 4740034 2 Washer, Hardened
122 3450610 2 Pin, Cotter 3/16" x 2 1/2"
123 1120311 2 Cap, Hub
124 0721004 6 Screw, Machine #10-24NC x 1/2"
125 4761000 6 Lockwasher #10
126 3300012 18 Nut, Wheel
3120830 400RTS 500RTS 1-3




SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
127 0630137 18 Stud, Wheel
0100019 A/R Loctite #271
0100011 A/R Loctite #242
0253078 Ref. STEERING INSTALLATION - 4WD FRONT (STANDARD 6
PARTS WITH 2WS)
0253059 Ref. STEERING INSTALLATION - 2WD REAR (STANDARD PARTS 9
WHEN EQUIPPED WITH OPTIONAL
REAR STEER)
201 4130279 1 Spindle Weldment (Right Side - Front/Left Side - Rear)
202 4130280 1 Spindle Weldment (Left Side - Front/Right Side - Rear)
203 1 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
1682681 Standard (Prior to June 1993)
1682967 Standard (June 1993 to Present)
204 1660204 1 Rod-End
205 3322602 1 Nut, Jam 1"-12NF
206 1660205 1 Rod-End
207 3300228 1 Nut, Jam 1"-12NF Left Hand Thread
208 2160003 4 Fitting, Grease - 45°
209 0642622 2 Bolt 1"-8NC x 2 3/4"
210 4712600 A/R Flatwasher 1" Narrow
211 Not Used
212 3421190 4 Kingpin
213 0440161 4 Bearing, Thrust
214 t0 216 Not Used
217 0641608 8 Bolt 3/8"-16NC x 1"
218 4751600 8 Flatwasher 3/8"
219 1380124 8 Clip, Retainer (Prior to S/N 69836)
220 4920096 4 ft./1.2m Wire, Safety (4 Pieces 1 ft./30 cm Long) (Prior to S/N 69836)
0100019 A/R Loctite #271
0100011 A/R Loctite #242
0252532 Ref. STEERING INSTALLATION - 4WD FRONT AND REAR (STAN- 8
DARD PARTS WHEN EQUIPPED WITH OPTIONAL REAR
STEER)
301 4130279 1 Spindle Weldment (Right Side - Front/Left Side-Rear)
302 4130280 2 Spindle Weldment (Left Side - Front/Right Side - Rear)
303 2 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
1682681 Prior to June 1993
1682967 June 1993 to Present
304 1660204 2 Rod-End
305 3322602 2 Nut, Jam 1"-12NF
306 1660205 2 Rod-End
307 3300228 2 Nut, Jam 1"-12NF Left Hand Thread

1-4 400RTS 500RTS 3120830




FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

SECTION 1 FRAME

ITEM # PART NUMBER QTy. DESCRIPTION REV.
308 2160003 8 Fitting, Grease - 45°
309 0642622 4 Bolt 1"-8NC x 2 3/4"
310 4712600 A/R Flatwasher 1" Narrow
311 Not Used
312 3421190 8 Kingpin
313 0440161 8 Bearing, Thrust
314 to 316 Not Used
317 0641608 16 Bolt 3/8"-16NC x 1"
318 4751600 16 Flatwasher 3/8"
319 1380124 16 Clip, Retainer (Prior to S/N 69836)
320 4920096 8 ft./2.4m Wire, Safety (8 Pieces 1 ft./30cm long) (Prior to S/N 69836)
0100019 A/R Loctite #271
Ref. FIXED AXLE INSTALLATIONS (STANDARD PARTS)
0253171 Ref. FIXED AXLE INSTALLATION - 2WD 4
0253172 Ref. FIXED AXLE INSTALLATION - 4WD 4
401 1 Axle Weldment - 2WD Options:
4844129 Prior to October 1994
4844868 October 1994 to Present
0961029 4 Bushing, Bronze (Kingpin Pivot)
1 Axle Weldment - 4WD Options:
4844059 Prior to October 1994
4844867 October 1994 to Present
0961029 4 Bushing, Bronze (Kingpin Pivot)
402 0560901 2 Block, Stop
403 0641610 1 Bolt 3/8"-16NC x 1 1/4"
404 4740185 2 Flatwasher
405 Not Used
406 1 Pin Weldment Options:
4842621 Prior to October 1994
3422401 October 1994 to Present
407 Not Used
408 3780183 2 O-Ring (October 1994 to Present)
409 4640812 1 Valve, Relief (October 1994 to Present - Not Shown)
410 3820030 6 Rivet, Pop 3/16" (Prior to S/N 77909)
411 3311605 8 Nut 3/8"-16NC (September 1995 to Present)
412 0641612 4 Bolt 3/8" x 1 1/2"-16NC (September 1995 to Present)
413 0641614 4 Bolt 3/8" x 1 3/4"-16NC (September 1995 to Present)
414 4751600 16 Flatwasher (September 1995 to Present)
415 0902214 1 Bracket, L.H. (September 1995 to Present)
416 0902215 1 Bracket, R.H. (September 1995 to Present)
417 3440616 4 Pin, Roll 3/16" x 1" (September 1995 to Present)
418 4280298 2 Strip, Wear (Prior to S/N 77909)
3120830 400RTS 500RTS 1-5




SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
Ref. OSCILLATING AXLE INSTALLATION - OPTION (STANDARD
PARTS WHEN EQUIPPED)
0253381 Ref. OSCILLATING AXLE INSTALLATION - 2WD 11
0253380 Ref. OSCILLATING AXLE INSTALLATION - 4WD 10
501 1 Axle Weldment - 2WD Options:
4844129 Prior to October 1994
4844868 October 1994 to Present
0961029 4 Bushing, Bronze (Prior to October 1994)
1 Axle Weldment - 4WD Options:
4844059 Prior to October 1994
4844867 October 1994 to Present
0961029 4 Bushing, Bronze (Prior to October 1994)
502 1682427 2 Axle Lockout Cylinder Assembly (See Section 5 for
Breakdown)
503 0641608 2 Bolt 3/8"-16NC x 1"
504 4751600 18 Flatwasher 3/8"
505 4761600 4 Lockwasher 3/8"
506 1 Pin, Axle Pivot Options:
4842621 Prior to October 1994
3422401 October 1994 to Present
507 2160002 3 Fitting, Grease
508 3422137 2 Pin, Attach (Bottom)
509 0641510 2 Bolt 5/16"-18NC x 1 1/4"
510 3311505 2 Locknut 5/16"-18NC
511 4751500 2 Flatwasher 5/16"
512 3421335 2 Pin, Attach (Top)
513 4740308 4 Flatwasher, Special
514 0641608 4 Bolt 3/8-16NC x 1"
515 4640668 1 Lockout Valve Assembly
516 Not Used
517 3311605 2 Nut 3/8"-16NC
518 Not Used
519 3841143 2 Pin, Keeper
520 3534805 1 Plate, Mounting
521 4640273 2 Bleeder (October 1994 to Present)
522 4740185 2 Washer (October 1994 to Present)
523 Not Used
524 3780183 2 O-Ring (October 1994 to Present - Not Shown)
525 4640812 1 Valve, Relief (October 1994 to Present)
526 3820030 6 Rivet, Pop 3/16" (Prior to S/N 77909)
527 3311605 8 Nut 3/8"-16NC (September 1995 to Present)
528 0641612 4 Bolt 3/8" - 16NC x 1 1/2" (September 1995 to Present)
529 0641614 4 Bolt 3/8" - 16NC x 1 3/4" (September 1995 to Present)
530 4280298 2 Strip, Wear (Prior to S/N 77909)
531 0902214 1 Bracket, L.H. (September 1995 to Present)
532 0902215 1 Bracket, R.H. (September 1995 to Present)
533 3440616 4 Pin, Roll (September 1995 to Present)
534 0641406 2 Bolt 1/4”-20NC x 3/4”
1-6 400RTS 500RTS 3120830




FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

SECTION 1 FRAME

ITEM # PART NUMBER QTY. DESCRIPTION REV.
535 4761400 2 Lockwasher 1/4”
536 3911014 4 Screw #10-24NC x 5/8”
537 4761000 4 Lockwasher #10
538 3311001 4 Nut #10
539 4751600 2 Flatwasher 3/8”
540 4751000 4 Flatwasher #10
541 0641610 4 Bolt 3/8"- 16NC x 1 1/4"
0100019 A/R Loctite #271
3120830 400RTS 500RTS 1-7




SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS

2WD REAR (GAS/DIESEL)
4WD REAR

1-8 400RTS 500RTS

3120830



SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. TIRE AND WHEEL DRIVE INSTALLATIONS
0252484 Ref. WHEEL DRIVE INSTALLATION - 2WD/2WS 3
1 2780169 2 Drive Hub Assembly (See Figure 1-6 for Breakdown)
2 3300012 18 Nut, Wheel
3 0642014 12 Bolt 5/8"-11NC x 1 3/4"
4 4762000 12 Lockwasher 5/8"
5 0920084 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (Prior to
S/N 36645)
0920110 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (S/N
36645 to Present)
6 3160158 2 Drive Motor Assembly (See Figure 1-4 for Breakdown)
7 3311801 4 Nut 1/2"-13NC
8 4761800 4 Lockwasher 1/2"
9 4300092 4 Stud 1/2"-13NC x 5 1/2"
10 4711800 4 Flatwasher 1/2" Narrow
0100011 A/R Loctite #242
0251661 Ref. WHEEL DRIVE INSTALLATION - 2WD/4WS B
101 2780195 2 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
102 3160158 2 Drive Motor Assembly (See Figure 1-4 for Breakdown)
103 0642014 12 Bolt 5/8"-11NC x 1 3/4"
104 4762000 12 Lockwasher 5/8"
105 0641810 4 Bolt 1/2"-13NC x 1 1/4"
106 4761800 4 Lockwasher 1/2"
107 3300012 18 Nut, Wheel
0253545 Ref. WHEEL DRIVE INSTALLATION - 4WD/2WS FRONT AND 2
REAR (2MPH)
0255103 Ref. WHEEL DRIVE INSTALLATION - 4WD/2WS FRONT 2
AND REAR (4MPH)
201 2 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
Options:
2780191 2 MPH
2780193 4 MPH
202 3160158 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
203 0642014 24 Bolt 5/8"-11NC x 1 7/8"
204 4762000 24 Lockwasher 5/8"
205 0641810 4 Bolt 1/2"-13NC x 1 1/4"
206 4761800 8 Lockwasher 1/2"
207 3300012 36 Nut, Wheel
208 2 Drive Hub Assembly (See Figure 1-6 for Breakdown) Options:
2780167 2 MPH
2780175 4 MPH
209 4300092 4 Stud 1/2"-13NC x 5 1/2"
3120830 400RTS 500RTS 1-9




SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
210 0920084 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (Prior to
S/N 36645)
0920110 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (S/N
36645 to Present)
211 3311801 4 Nut 1/2"-13NC
212 4711800 4 Flatwasher 1/2"
0100011 A/R Loctite #242
0251660 Ref. WHEEL DRIVE INSTALLATION - 4WD/4WS FRONT B

FRONT AND REAR (2MPH)

301 2780191 4 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
302 3160158 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
303 0642014 24 Bolt 5/8" - 11NC x 1 3/4"
304 4762000 24 Lockwasher 5/8"
305 0641810 8 Bolt 1/2"-13NC x 1 1/4"
306 4761800 8 Lockwasher 1/2"
307 3300012 36 Nut, Wheel
0253089 Ref. TIRE AND WHEEL INSTALLATION - OPTIONAL FOAM FILLED | —
12 x 16.5
Ref. TIRE AND WHEEL INSTALLATION - OPTIONAL FOAM FILLED | —
OPTIONS:
0255660 Ref. FOAM FILLED 31 x 15.50 x 15 - OTR TRITAN (Prior to S/N —
115825)
0272826 Ref. FOAM FILLED 31 x 15.50 x 15 - OTR NHS (S/N 115825 to A
Present)
Ref. Note: Assemblies may require ballast/foam filling to

manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire & wheel assembly, otherwise,
purchase complete assembly.

401 2 Tire and Wheel Assembly - Left Side Options: —
0253088 12x 16.5
Use 0273414 31 x 15.50 x 15 - OTR Tritan (was p/n 0255661)
0273414 31 x15.50 x 15 - OTR NHS
2 Tire and Wheel Assembly - Right Side Options: —
0253087 12x 16.5
Use 0273415 31 x 15.50 x 15 - OTR Tritan (was p/n 0255662)
0273415 31 x15.50 x 15 - OTR NHS
402 to 404 Not Used

1-10 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

1-11




SECTION 1 FRAME

FIGURE 1-3. DRIVE MOTOR ASSEMBLY

3120830

400RTS 500RTS

1-12



SECTION 1 FRAME

FIGURE 1-3. DRIVE MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE MOTOR ASSEMBLY
3160158 Ref. DRIVE MOTOR ASSEMBLY (STANDARD PARTS)
1 Use Item 51 1 Ring, Retaining
2 Use ltem 51 1 Seal, Shaft
3 7004906 1 Washer
4 Use Item 51 2 Ring, Retaining
5 7004907 2 Race, Thrust
6 7004908 1 Bearing, Thrust
7 7007874 1 Shaft, Splined
8 7004910 1 Bearing
9 7007875 1 Housing Assembly (Includes Item 8)
10 7007876 1 Insert, Camplate
11 7004917 1 Bearing
12 Use Item 51 1 O-Ring
13 7007878 1 Back Plate Assembly (Includes Item 11)
14 7007879 6 Bolt
15 7007880 1 Rotating Kit Assembly (Sold As An Assembly Only)
51 2900714 1 Seal Kit (Includes Items 1,2,4 and 12)
3120830 400RTS 500RTS 1-13




SECTION 1 FRAME

1-14

FIGURE 1-4. DRIVE BRAKE ASSEMBLY

400RTS 500RTS

3120830



SECTION 1 FRAME

FIGURE 1-4. DRIVE BRAKE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE BRAKE ASSEMBLIES
0920084 Ref. MICO - (ORIGINAL EQUIPMENT) (MACHINES BUILT PRIOR —
TO S/N 36645)
0920110 Ref. MICO - (SERVICE REPLACEMENT) (MACHINES BUILT S/N 2
36645 TO PRESENT)
Ref. Note: Original Equipment Brake may have been replaced with
Service Replacement Brake. Identify the brake by the serial
number plate before ordering parts.
1 See Note 1 Seal, Oil (Note: Use Item 101 & 102)
2 Use Item 102 1 Bearing
3 7007977 1 Ring, Retaining
4 7011712 1 Shaft
5 6 Spring Options:
7007979 Spring (Inner) - Prior to S/N 36645 (Use with p/n 0920084)
7007970 Spring (Red) - S/N 36645 to Present (Use with p/n 0920110)
6 A/R Spring Options:
7007980 6 Spring (Outer) - Prior to S/N 36645 (Use with p/n 0920084)
7018602 3 Spring (Blue) - S/N 36645 to Present (Use with p/n 0920110)
7 1 Housing Options:
7011713 Prior to S/N 36645 (Use with p/n 0920084)
7018605 S/N 36645 to Present (Use with p/n 0920110)
8 4 Bolt, Washer Head Options:
7007985 Prior to S/N 36645 (Use with p/n 0920084)
7018607 S/N 36645 to Present (Use with p/n 0920110)
9 1 Guide, Spring Options:
7011717 Prior to S/N 36645 (Use with p/n 0920084)
7018606 S/N 36645 to Present (Use with p/n 0920110)
10 1 Piston Options:
7007923 Prior to S/N 36645 (Use with p/n 0920084)
7018603 S/N 36645 to Present (Use with p/n 0920110)
11 See Note 1 Seal, Case (Note: Use Iltem 101,102, 103A & 103B)
12 Use Item 103B 1 Plate, Return
7011715 2 Separator Assembly
7011714 4 Pin
7007983 2 Separator
13 7007986 1 Cover
14 7007914 1 Screw, Bleeder
15 7011716 1 Ring, Retainer
16 Not Used
17 7007987 2 Pin, Dowel
18 Use ltem 101 1 Ring, Back-up
19 Use Item 101 1 O-Ring
20 Use ltem 101 1 Ring, Back-up
21 Use Item 101 1 O-Ring
22 See Note 2 Rotor (Note: Use Item 103A & 103B)
23 See Note 2 Stator (Note: Use Item 103A & 103B)
24 Not Used
25 7007924 1 Plug, Pipe
26 Not Used
3120830 400RTS 500RTS 1-15




SECTION 1 FRAME

FIGURE 1-4. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
27 Not Used
28 See Note 2 O-Ring (Note: Use Item 101,102, 103A & 103B)
29 7007933 2 Gasket
101 2900766 1 Seal Kit (Includes ltems 1,11,18,19,20,21,28 and 29)
102 2900768 1 Bearing Kit (Includes ltems 1,2,11,28 and 29)
103 1 Lining Kit Options:
103A 2900767 Lining Kit (Includes ltems 58, 11, 22,23, 28 and 29) (Prior to
S/N 36645 (Use with p/n 0920084)
103B 7018608 Lining Kit (Includes ltems 58, 11, 12, 22,23, 28 and 29) (S/N
36645 to Present (Use with p/n 0920110)
1-16 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-4. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

1-17




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLIES

16 C ORIGINAL
12 5’ 16| EQUIPMENT)

v 307—_»~ ALUM COVER
6SERVICE
REPLACEMENT)

1-18 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE HUB ASSEMBLIES
2780169 Ref. DRIVE HUB ASSEMBLY -2WD/2WS GAS/DIESEL B
(2MPH)
2780167 Ref. DRIVE HUB ASSEMBLY - 4WD/2WS REAR DRIVE B
ONLY (2MPH)
1 1 Hub-Spindle Sub Assembly (See Items 101-111 for Breakdown)
2 7000246 1 Gear, Internal
3 7000247 1 Carrier Assembly (See ltems 201-207 for Breakdown)
4 7000248 1 Gear, Ring
5 7000230 2 O-Ring
6 7001989 1 Cover Assembly (Includes ltems 301-308)
7 1 Input Shaft Assembly (See ltems 401-404 for Breakdown)
Options:
7000250 Input Shaft Assembly (2WD Machines)
7007650 Input Shaft Assembly (4WD Machines)
8 1 Gear, Input Options:
7000251 Gear, Input (2WD)
7007652 Gear, Input (4WD)
9 1 Spacer, Thrust Options:
7000252 Spacer, Thrust (2WD Machines)
7007653 Spacer, Thrust (4WD Machines)
10 1 Spacer, Thrust Options:
Not Required Spacer, Thrust (2WD Machines)
7007654 Spacer, Thrust (4WD Machines)
11 7000253 2 Washer, Thrust
12 7000217 12 Bolt
13 7000214 4 Bolt, Shoulder
14 7000206 1 Coupling
15 Not Used
16 7007603 16 Flatwasher
Ref. HUB - SPINDLE SUB-ASSEMBLY
101 7001997 1 Spindle
102 7001998 1 Seal
1083 Use Item 502 1 Cone, Bearing
104 Use Item 502 1 Cup, Bearing
105 7007697 9 Bolt, Wheel
106 7000242 2 Plug, Pipe
107 7007601 1 Hub
108 7000257 1 Cup, Bearing
109 7000258 1 Cone, Bearing
110 7000232 1 Spacer
111 7000229 1 Ring, Retaining
3120830 400RTS 500RTS 1-19




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
7000247 Ref. CARRIER ASSEMBLY
201 7001931 1 Carrier
202 7001911 3 Shaft
203 7001913 3 Pin, Roll
204 7001985 6 Washer, Thrust
205 7001909 96 Roller, Needle
206 7000263 3 Spacer
207 7001912 3 Gear, Cluster (2MPH)
Ref. COVER ASSEMBLY
See Kit Options Ref. Cast Cover (Original Equipment)
See Kit Options Ref. Aluminum Cover (Service Replacement)
301 1 Cover Options:
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7000226)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017091)
302 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017070)
303 1 Cap, Cover
Use 70001111 Cast Cover (Original Equipment)
Not Required Aluminum Cover (Service Replacement)
304 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017095)
305 1 Rod, Disconnect Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017092)
306 1 Cap, Disconnect
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017093)
307 A/R Bolt Options:
Use 70001111 4 Cast Cover (Original Equipment)
(was p/n 7000220)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7000216)
308 A/R Plug, Pipe Options:
Use 70001111 1 Cast Cover (Original Equipment)
(was p/n 7000243)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7017094)
1-20 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1 Cover Kit Options:
Ref. Note: Kit Replaces Items 5, 11 (Spacer), 12, 13 (Dowel
Pins) & 301-308.
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7001989 & p/n 7017099)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017090)
7000250 Ref. INPUT SHAFT ASSEMBLY (2WD MACHINES)
7007650 Ref. INPUT SHAFT ASSEMBLY (4WD MACHINES)
401 7000260 1 Shaft (2WD Machines)
7007651 1 Shaft (4WD Machines)
402 7000263 2 Spacer
403 7000262 1 Spring
404 7000261 1 Ring, Retaining
501 1 Seal Kit Options:
501A 7017063 1 Seal Kit (Includes ltems 5, 11, 102, 111, 302 and 304)
501B 2900034 1 Seal Kit (Includes ltems 5, 102 110 and 111)
502 7010429 1 Bearing Kit (Includes ltems 103 and 104)
503 2900137 Disconnect and Seal Kit (Includes ltems 5, 102, 110, 110 and
302 - 307
3120830 400RTS 500RTS 1-21




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES

514 102
13
104 103 105
512 106
17 oy 108
e
'.- 1“
00 & &) 110
602 509
508 22 % 2
AN o A
5 G5 204
513
—~ NN \ 206
fs
— 207
/ <
503 oD 9
1 GBI J
5o . \\\ — 303
4 . D 304
502" 18 A
OR84 r 4 305
107 ] N 308

Sy
"2 @ R \"_

306
PRIORTO
404 ‘"402 4 8 g 10 Y 307 g/N592158
12 AST
403 11 . 5 13 301401 COVER
201 16
\\
351 301
352 12 302
l ]g 304
T s 305
306
S/N 92158
TO PRESENT
ALUMINUM
COVER

1-22 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE HUB/BRAKE ASSEMBLY OPTIONS:
2780195 Ref. 2WD/4WS GAS/DIESEL MACHINES (2MPH) —
2780191 Ref. 4WD GAS/DIESEL MACHINES (2MPH) —
2780193 Ref. 4WD/2WS GAS/DIESEL MACHINES (4MPH) —
1 See Note 1 Hub/Spindle/Brake Assembly (Note: Not sold as a complete
assembly) (See ltems 101-113 for Breakdown)
2 7007691 1 Gear, Internal
3 1 Carrier Assembly Options (See ltems 201-207 for Breakdown):
Not Available 2WD/4WS Machines
7000247 4WD with 2MPH Machines
See Note 4WD with 4MPH Machines (Note: Purchase 7000247 & install
(3) 7007643 Cluster Gears to make this carrier assembly)
4 7000248 1 Gear, Internal
5 See Note 2 O-Ring (Note: Use Items 351 & 352)
6 1 Cover Assembly
(See Items 301-308 for Breakdown)
7 1 In put Shaft Assembly Options
(See Items 401-404 for Breakdown):
7007650 4WD Machines
7000250 2WD/4WS Machines
8 1 Gear, Input Options:
7007652 4WD Machines
7000251 2WD/4WS Machines
9 1 Spacer, Input Options:
7007653 4WD Machines
7000252 2WD/4WS Machines
10 1 Spacer, Input Options:
7007654 4WD Machines
Not Required 2WD/4WS Machines
11 7000253 2 Washer, Thrust
7017096 1 Spacer (S/N 92158 to Present Only)
12 12 Bolt Options:
7000217 Prior to S/N 92158
7017067 S/N 92158 to Present
13 4 Hardware Options:
7000214 Bolt Used Prior to S/N 92158
7017080 Dowel Pin Used S/N 92158 to Present
1410 15 Not Used
16 7007603 16 Flatwasher
17 7007692 1 Gasket
18 Not Used
19 7010470 1 Coupling
20 Not Used
21 7010459 1 Ring, Retainer
22 7001922 1 Washer, Thrust
3120830 400RTS 500RTS 1-23




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HUB/SPINDLE/BRAKE SUB-ASSEMBLY
101 1 Brake Assembly Options:
7010473 2WD/4WS Machines and 4WD Machines with |.D. Plate
(Stamped July 1992 or Later (See Items 601-604 for
Breakdown)
7010469 4WD Machines with I.D. Plate Stamped Prior to July 1992
(See Items 501-514 for Breakdown)
102 Use Item 701 1 Seal, Lip
103 7007683 1 Cup, Bearing
104 7007684 1 Cone, Bearing
105 7007685 1 Cup, Bearing
106 7007686 1 Cone, Bearing
107 7007687 1 Housing
108 7007688 1 Flatwasher, Tanged
109 7007689 1 Flatwasher, Tanged
110 7007690 1 Nut, Bearing
111 7000242 2 Plug, Pipe 1/4" NPT
112 7000241 9 Stud, Wheel
113 7007617 2 Plug, Pipe 3/8" NPT (Magnetic)
7000247 Ref. CARRIER ASSEMBLY - 4WD(2MPH) MACHINES
NPN Ref. CARRIER ASSEMBLY - 4WD(4MPH) MACHINES
NPN Ref. CARRIER ASSEMBLY - 2WD/4WS MACHINES
201 7001931 1 Carrier
202 7001985 6 Washer, Thrust - Tanged
203 7001909 96 Bearing, Needle
204 7000263 3 Spacer, Thrust
205 7001911 3 Shaft, Planet
206 3 Gear, Cluster Options:
7001912 4WD with 2MPH Hub and 2WD/4WS
7007643 4WD with 4MPH Hub
207 3 Rollpin Options:
7001913 4WD Machines
7010474 2WD/4WS Machines
Ref. COVER ASSEMBLY
See Kit Options Ref. Cast Cover (Original Equipment)
See Kit Options Ref. Aluminum Cover (Service Replacement)
301 1 Cover Options:
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7000226)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017091)
302 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017070)
1-24 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
303 1 Cap, Cover
Use 70001111 Cast Cover (Original Equipment)
Not Required Aluminum Cover (Service Replacement)
304 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017095)
305 1 Rod, Disconnect Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017092)
306 1 Cap, Disconnect
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017093)
307 A/R Bolt Options:
Use 70001111 4 Cast Cover (Original Equipment)
(was p/n 7000220)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7000216)
308 A/R Plug, Pipe Options:
Use 70001111 1 Cast Cover (Original Equipment)
(was p/n 7000243)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7017094)
309 to 350 Not Used
1 Cover Kit Options:
Ref. Note: Kit Replaces Items 5, 11 (Spacer), 12, 13 (Dowel
Pins) & 301-308.
351 Use 70001111 Cast Cover (Original Equipment)
(was p/n 7001989 & p/n 7017099)
352 Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017090)
7007650 Ref. INPUT SHAFT ASSEMBLY - 4WD MACHINES
7000250 Ref. INPUT SHAFT ASSEMBLY - 2WD/4WS MACHINES
401 1 Shaft Options:
7007651 4WD Machines
7000260 2WD/4WS Machines
402 7000261 1 Ring, Retaining
403 7000262 1 Spring
404 7000263 2 Spacer, Thrust
7010469 Ref. BRAKE ASSEMBLY - 4WD MACHINES WITH I.D. PLATE
STAMPED JUNE 1992 OR EARLIER
501 7014100 1 Spindle
502 7014101 1 Spacer
503 7014102 7 Disc, Stationary
3120830 400RTS 500RTS 1-25




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

504 7014103 6 Disc, Rotating
505 Use Item 702 1 Ring, Back-up
506 Use ltem 702 1 O-Ring
507 Use Item 702 1 Ring, Back-up Ring
508 Use ltem 702 1 O-Ring
509 7014108 1 Piston
510 7014109 6 Spring

7014110 2 Spring
511 Use ltem 702 1 O-Ring
512 7014112 1 Cover
513 Not Available 8 Bolt, Socket Head 3/8"-16NC x 1 1/4"
514 7014113 1 Expander

7010473 Ref. BRAKE ASSEMBLY - 2WD/4WS MACHINES AND 4WD

MACHINES WITH I.D. PLATE STAMPED JULY 1992 OR
LATER
601 7010475 1 Brake Lining Kit
602 7010476 1 Brake O-Ring Kit
603 7010477 1 Brake Spring Repair Kit
604 7010478 1 Brake Piston Repair Kit
Ref Kit Options:
701 Use 70001940 1 Seal Kit - Hub (Includes ltems 5,17,102,306 and 307)
(was p/n 2900754)
702 2900816 1 Brake O-Ring Kit (Includes Items 505-508 and 511)
1-26 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

1-27




SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION

@]
Top Arm Pivot Pin (Ref.)

View of R.H. Front
Platform Slide Channel
/

he]

111

Bar Attaches To Side La
(Ladder Not Shown)

1-28 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. FRAME MOUNTED COMPONENTS INSTALLATION
0253517 Ref. LIMIT SWITCH INSTALLATION - 500RTS (Prior to S/N 111178) | 5
0272935 Ref. LIMIT SWITCH INSTALLATION - 500RTS (S/N 111178 to S/N 1
112737)
0272969 Ref. LIMIT SWITCH INSTALLATION - 500RTS (S/N 112737 to Pres- | 1
ent)
0254058 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH STANDARD B
TIRES (Prior to S/N 111178)
0254059 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH 31 x 15.5-15 A
(Prior to S/N 111178)
0272936 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH 31 x 15.5-15(S/| 1
N 111178 to Present)
1 1 Bracket, Mounting Options:
500RTS Options:
0901902 Prior to S/N 111178
4846822 S/N 111178 to Present
Not Required 400RTS With Standard Tires
400RTS With 31 x 15.5-15 Tires Options:
0901966 Priorto S/N 111178
4846822 S/N 111178 to Present
2 4360300 A/R Switch, Limit
3 4460049 A/R Connector, Strain Relief
4 2 Washer Options:
4751500 Flatwasher 5/16" (Prior to S/N 111178)
4891600 Washer, Hardened 3/8" (S/N 111178 to Present)
Not Required 400RTS With Standard Tires
5 2 Lockwasher Options:
4761500 Lockwasher 5/16" (Prior to S/N 111178)
Not Required 400RTS With Standard Tires
6 2 Nut Options:
3311501 Nut 5/16"-18NC
Not Required 400RTS With Standard Tires
7 3440413 A/R Rollpin 1/8" x 13/16" (Prior to S/N 112737)
8 1100083 1 Cam (Hi-Drive Cutout) (Prior to S/N 112737)
9 4300038 2 Stud (Welded Part)
10 3911032 A/R Bolt, Socket Head #10-24NC x 2"
11 4751000 A/R Flatwasher #10
12 4761000 A/R Lockwasher #10 (Prior to S/N 111178)
13 3311005 A/R Locknut #10-24NC
14 0901917 1 Bracket (Prior to S/N 112737)
15 4751600 A/R Flatwasher 3/8"
16 3951503 2 Setscrew 5/16"-18NC x 3/4" (Prior to S/N 112737)
17 1100137 1 Cam, Limit Switch (S/N 111178 to Present)
18 0100011 A/R Loctite #242 (Not Shown) (S/N 111178 to Present)
19 0641626 2 Bolt 3/8 - 16NC x 3 1/4” (S/N 111178 to Present)
20 3574274 1 Plate, Clamp (S/N 111178 to Present)
21 1060965 1 Cable - 16/2 (92ft/28.1m) (Not Shown) (S/N 1075516 to Pres-
ent)
3120830 400RTS 500RTS 1-29




SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
22 1060966 1 Cable - 16/2 (85ft/25.9m) (Not Shown) (S/N 1075516 to S/N
109670)
0253237 Ref. LADDER INSTALLATION - 500RTS WITHOUT DUAL 5
EXTENDABLE PLATFORMS
0253238 Ref. LADDER INSTALLATION - 500RTS WITH DUAL 3
EXTENDABLE PLATFORMS
0271332 Ref. LADDER INSTALLATION - 500RTS WITH MEGADECK PLAT- 2
FORMS (S/N 95337 TO PRESENT)
0253933 Ref. LADDER INSTALLATION - 400RTS WITHOUT DUAL 4
EXTENDABLE PLATFORMS (PRIOR TO S/N 70978)
0253934 Ref. LADDER INSTALLATION - 400RTS WITH DUAL 2
EXTENDABLE PLATFORMS (PRIOR TO S/N 70978)
0254302 Ref. LADDER INSTALLATION - 400RTS WITHOUT DUAL 2
EXTENDABLE PLATFORMS
101 2 Ladder Weldment - Side Options:
4844249 500RTS
4846407 500RTS - With Megadeck Platform
4844490 400RTS
102 1 Ladder Weldment - Rear
4844250 500RTS Without Dual Extendable Platform
(Prior to S/N 65789)
4846051 500RTS Without Dual Extendable Platform
(S/N 65789 to Present)
Not Required 500RTS With Dual Extendable Platform
Not Required 500RTS - With Megadeck Platform
4844491 400RTS Without Dual Extendable Platform
(Prior to S/N 65789)
4846055 400RTS Without Dual Extendable Platform
(S/N 65789 to Present)
Not Required 400RTS With Dual Extendable Platform
103 0362171 1 Bar
104 0181678 1 Angle, Mounting
105 0181679 1 Angle, Mounting
106 0641612 A/R Bolt 3/8"-16NC x 1 1/2"
107 4751600 A/R Flatwasher 3/8"
108 4761600 A/R Lockwasher 3/8
Not Required 500RTS - With Megadeck Platform
109 A/R Nut Options:
3311601 Nut 3/8"-16NC (With Dual Extendable Platform)
3311605 Locknut 3/8-16NC (Without Dual Extendable Platform/Mega-
deck Platform)
110 0641524 3 Bolt 5/16"-18NC x 3"
111 4751500 8 Flatwasher 5/16"
112 4761500 4 Lockwasher 5/16"
Not Required 500RTS - With Megadeck Platform
113 4 Nut Options:
3311501 Nut 5/16”-18NC (With Dual Extendable Platform)
3311505 Locknut 5/16”-18NC (Without Dual Extendable Platform/
Megadeck Platform)
1-30 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
114 0641510 1 Bolt 5/16"-18NC x 1 1/4"
115t0 116 Not Used
117 3520071 A/R Cap
0253446 Ref. OPTIONAL TRAVEL ALARM INSTALLATION (STANDARD A
PARTS WHEN EQUIPPED) (PRIOR TO S/N 71538)
0253727 Ref. OPTIONAL DESCENT ALARM INSTALLATION B
(STANDARD PARTS WHEN EQUIPPED) (PRIOR TO
S/N 112737)
0273055 Ref. OPTIONAL DESCENT ALARM INSTALLATION 1
(STANDARD PARTS WHEN EQUIPPED) (S/N 112737 TO
PRESENT)
0253728 Ref. OPTIONAL MOTION ALARM INSTALLATION (STANDARD A
PARTS WHEN EQUIPPED) (PRIOR TO S/N 112737)
0273056 Ref. OPTIONAL MOTION ALARM INSTALLATION (STANDARD 1
PARTS WHEN EQUIPPED) (S/N 112737 TO PRESENT)
See Note Ref. CE Spec (Note: For CE Spec Machines with Overload Refer to
JLG Supplement p/n 3124288 for Components.)
201 0140032 1 Alarm (Prior to S/N 112737)
202 4300038 2 Stud (Welded on Part) (Prior to S/N 112737)
203 4761500 2 Lockwasher 5/16" (Prior to S/N 112737)
204 3311501 2 Nut 5/16"-18NC (Prior to S/N 112737)
205 4751500 2 Flatwasher 5/16" (Prior to S/N 112737)
3990010 A/R Diode - 6 Amp (Not Shown - Located at Ground Control)
3740049 1 Relay (Not Shown - Located at Ground Control)
1540002 1 Capacitor (Not Shown - Located at Ground Control) (S/N
112737 to Present)
0273057 Ref. OPTIONAL HORN INSTALLATION (STANDARD PARTS WHEN 1
EQUIPPED)
251 0140044 1 Alarm
252 4300032 2 Stud (Welded on Part)
253 4761400 2 Lockwasher 1/4"
254 3311401 2 Nut 1/4"-20NC
255 4751400 2 Flatwasher 1/4"
4460539 1 Terminal, Male - 3 Position
4460465 2 Socket, Female
4460466 1 Terminal, Sealing Plug
0253448/0253449 Ref. AXLE COVERS INSTALLATION (2WS) (STANDARD PARTS) —
301 2 Plate, Cover Options:
4844186 Gas Machines
3536092 Diesel Machines
302 0641510 8 Bolt 5/16"-18NC x 1 1/4"
303 4751500 16 Flatwasher 5/16"
304 4761500 8 Lockwasher 5/16"
305 3311501 8 Nut 5/16"-18NC
3120830 400RTS 500RTS 1-31




SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253453 Ref. CIRCULAR LEVEL INSTALLATION —
401 2420038 1 Level, Circular
402 3910610 3 Screw #6-32NC x 5/8"
403 4770600 3 Starwasher #6
1-32 400RTS 500RTS 3120830




SECTION 1 FRAME

FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

1-33




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED OPTIONS INSTALLATION

1-34 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED OPTIONS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253678 Ref. LEVELING JACKS INSTALLATION (OPTIONAL ON 15
400RTS/STANDARD ON 500RTS) (PRIOR TO S/N 107516)
0271314 Ref. LEVELING JACKS INSTALLATION (500RTS) (S/N 107516 TO 4
PRESENT)
1 4844346 2 Jack Cylinder Weldment
2 4 Jack Cylinder Assembly Options (See Section 5 for Breakdown):
Use 1684216 Prior to S/N 104832 (was p/n 1682720)
1684216 S/N 104832 to S/N 107516
Use 1684217 S/N 107516 to Present (was p/n 1683966)
3 16 Bolt Options:
0641828 Bolt 1/2-13NC x 3 1/2 (Prior to S/N 103576)
0641830 Bolt 1/2-13NC x 3 3/4 (S/N 103576 to Present)
4 Not Used
5 4761800 16 Lockwasher 1/2"
6 0642014 16 Bolt 5/8"-11NC x 1 3/4"
7 4712000 32 Flatwasher 5/8" Narrow
8 4762000 16 Lockwasher 5/8" (Prior to S/N 64796)
9 3312005 16 Nut 5/8"-11NC
10 4420052 8.5 ft. Tape, Safety
11 8 Switch, Limit Options:
Use 4360548 Prior to S/N 109670 (was p/n 4360321)
4360548 S/N 109670 to Present
12 3911020 16 Screw, Machine #10-24NC x 1 1/4" (Prior to S/N 27385)
3930820 16 Screw #8-32 x 1 1/4" (S/N 27385 to Present)
13 3311005 16 Lock Nut #10-24NC (Prior to S/N 27385)
3310805 16 Lock Nut #8-32 (S/N 27385 to Present)
14 4751000 16 Flatwasher #10 (Prior to S/N 27385)
4750800 16 Flatwasher #8 (S/N 27385 to Present)
15 8 Connector, Strain Relief Options:
4460428 Prior to S/N 109670
4460968 S/N 109670 to Present
16 3841208 4 Rod (Prior to S/N 26251)
3841326 4 Rod (S/N 26251 to Present)
17 4160116 4 Spring
18 4740415 4 Washer, Special
19 3440420 8 Rollpin
20 4060848 4 Cover
21 0641406 16 Bolt 1/4"-20NC x 3/4"
22 4751400 16 Flatwasher 1/4"
23 4761400 16 Lockwasher 1/4"
24 1703814 4 Decal - Tie Down
25 3520082 8 Plug, Cap (Not Shown)
26 4460234 4 Pad, Adhesive (Not Shown)
27 1060971 1 Cable, 16/2 (18ft/5.5m)(Not Shown) (S/N 79847 to Present)
28 1060968 1 Cable, 16/2 (16ft/4.9m)(Not Shown) (S/N 79847 to Present)
29 1060969 2 Cable, 16/2 (10ft/3.0m)(Not Shown) (S/N 79847 to Present)
30 1060970 1 Cable, 16/2 (23ft/7.0m)(Not Shown) (S/N 79847 to Present)
3120830 400RTS 500RTS 1-35




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED OPTIONS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253821 Ref. HEADLIGHTS AND TAILLIGHTS INSTALLATION 3
(OPTIONAL)

101 2920110 2 Headlight

102 0901927 2 Bracket - Headlight

103 4300032 4 Stud (Welded on Part)

104 4761400 4 Lockwasher 1/4"

105 4751400 4 Flatwasher 1/4"

106 3311401 4 Nut 1/4"-20NC

107 2920113 2 Taillight

108 Not Used

109 0901928 2 Bracket - Taillight

110 0642012 2 Bolt 5/8"-11NC x 1 1/2"

111 4752000 2 Flatwasher 5/8"

112 4762000 2 Lockwasher 5/8"

113 3312001 2 Nut 5/8"-20NC

114 3911040 4 Screw, Machine #10-24NC x 2 1/2"

115 4771000 4 Starwasher #10

116 4751000 4 Flatwasher #10

117 3311001 4 Nut #10-24NC

118 4360329 1 Switch, Toggle (Not Shown - Located at Platform Console Box)

119 3790012 1 O-Ring (Not Shown - Located at Platform Console Box)

120 to 124 Not Used

125 1060341 30 ft./9m Cable, Electrical - 16/2

126 Not Used

127 3740049 1 Relay, Bosch (Not Shown - Located at Ground Control)

128 to 133 Not Used

134 4460051 1 Relief, Strain (Not Shown - Located at Ground Control) (S/N
106887 to Present)

135 3300048 1 Locknut (Not Shown - Located at Ground Control) (S/N 106887 to
Present)

136 0960238 1 Bushing (Not Shown - Located at Ground Control) (S/N 106887 to
Present)

1-36 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED OPTIONS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

1-37




SECTION 1 FRAME

FIGURE 1-9. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)

1-38 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-9. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

0253079 Ref. TOW BAR INSTALLATION E

1 0362080 1 Bar

2 3536156 1 Plate, Hitch Attach

3 4712600 4 Flatwasher 1"

4 2620037 1 Hitch, Tow

5 1660114 2 Coupling, Tie-Rod

6 3323002 2 Nut, Jam 1 1/4"-12NF

7 3841184 1 Tie-Rod

8 0642624 1 Bolt 1"-8NC x 3"

9 0642636 1 Bolt 1"-8NC x 4 1/2"

10 3422091 1 Pin

11 3841143 1 Keeper, Pin

12 2160002 1 Fitting, Grease

13 0900479 1 Bracket, Valve Mounting

14 4640261 1 Valve

15 0641507 2 Bolt 5/16"-18NC x 7/8"

16 4751500 3 Flatwasher 5/16"

17 4761500 3 Lockwasher 5/16"

18 3250872 1 Nameplate - Steer/Tow

19 3820001 4 Rivet

20 3420292 2 Pin, Quick Release

21 1260017 2 Chain

22 3536157 2 Plate

23 3537973 2 Plate

24 0362126 1 Tow Bar Assembly
3420352 1 Pin, Tow
3420158 1 Hairpin

25 0641508 1 Bolt 5/16"-18NC x 1"

26 Not Used

27 3420372 1 Hairpin, Cotter

3120830 400RTS 500RTS 1-39




SECTION 1 FRAME

FIGURE 1-10. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

1-40 400RTS 500RTS 3120830



SECTION 1 FRAME

FIGURE 1-10. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0271499 Ref. TOW BAR INSTALLATION 1
1 0362080 1 Bar
2 3536156 1 Plate, Hitch Attach
3 4712600 4 Flatwasher 1"
4 2620037 1 Hitch, Tow
5 1660114 2 Coupling, Tie-Rod
6 3323002 2 Nut, Jam 1 1/4"-12NF
7 3841184 1 Tie-Rod
8 0642624 1 Bolt 1"-8NC x 3"
9 0642636 1 Bolt 1"-8NC x 4 1/2"
10 3422091 1 Pin
11 3841143 1 Keeper, Pin
12 2160002 1 Fitting, Grease
13 0900479 1 Bracket, Valve Mounting
14 4640261 1 Valve
15 0641507 2 Bolt 5/16"-18NC x 7/8"
16 4751500 3 Flatwasher 5/16"
17 4761500 3 Lockwasher 5/16"
18 3250872 1 Nameplate - Steer/Tow
19 3820001 4 Rivet
20 0641508 1 Bolt 5/16”-18NC x 1”
21 Not Used
22 0363019 1 Tow Bar Assembly (See ltems 101-111 for breakdown)
23 0902733 1 Bracket
24 0902734 1 Bracket
25 0642018 4 Bolt 5/8"-11NC x 2 1/4"
26 3312005 4 Locknut 5/8"-11NC
27 4752000 8 Flatwasher 5/8
28 3340841 1 Pad
0363019 Ref. TOW BAR ASSEMBLY B
101 0360406 1 Bar, Draw
102 0642040 5 Bolt 5/8”-11NC x 5”
103 3312005 5 Locknut 5/8”-11NC
104 3420352 1 Pin, Towing
105 3420372 1 Pin, Cotter
106 3760170 1 Ring, Split
107 4070450 2 Shim
108 4070560 2 Shim
109 4070561 2 Shim
110 4752000 10 Flatwasher 5/8
111 4846439 1 Tow Bar Weldment
3120830 400RTS 500RTS 1-41




SECTION 1 FRAME

FIGURE 1-10. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

1-42

400RTS 500RTS

3120830




3120830

SECTION 2
GROUND CONTROLS

400RTS 500RTS

2-1



SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION

309
310

TO STARTER

17 PRIOR TO

100—8 S/N 112737

S/N 112737 TO
PRESENT

2-2 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION
ITEM # PART NUMBER Qry. DESCRIPTION REV.
Ref. CONTROL VALVES AND TANKS INSTALLATION
0253424 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/2WS 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271668 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/2WS 2
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0253423 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/ 4WS | 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271669 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/ 4WS 3
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0253422 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/2WD 13
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271670 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/2WD 2
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0253421 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/4WS 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271671 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/4WS 3
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
1 4640123 1 Solenoid Valve Assembly (Prior to April 1993)
7004368 1 Coil (Hydraforce Version)
7000558 1 Coil (FPS Version)
7012518 1 Seal Kit (Hydraforce Version)
7006075 1 Seal Kit (FPS Version)
Ref. Note: Solenoid Valve 4640123 not required on 4WD/2WS
Machines Built May 1993 to Present.
2 0641420 1 Bolt 1/4"-20NC x 2 1/2" (Prior to April 1993)
3 4751400 2 Flatwasher 1/4"
4 3311405 2 Locknut 1/4"-20NC
5 1320202 A/R Clamp, Hose (Prior to S/N 35422)
6 A/R Valve, Flow Divider Options:
2WD/2WS - 2WD/4WS:
6A 4640629 1 Valve, Flow Divider (Machines built prior to July 1993)
2900745 1 Seal Kit
4640443 1 Valve, Flow Divider (Machines built July 1993 to Present)
2900745 1 Seal Kit - 4640443 Valve
4WD/4AWS
6B 4640260 2 Valve, Flow Divider
7009739 1 Seal Kit (Vickers/Modular Controls)
7007321 1 Cartridge (Fluid Controls)
Use 7007321 1 Seal Kit (Fluid Controls) (was p/n 7007323) (Note: No
Longer Available for Purchase)
4WD/2WS:
6C 4640260 2 Valve, Flow Divider (Machines built prior to May 1993)
7009739 1 Seal Kit (Vickers/Modular Controls)
7007321 1 Cartridge (Fluid Controls)
Use 7007321 1 Seal Kit (Fluid Controls) (was p/n 7007323) (Note: No
Longer Available for Purchase)
4640841 1 Valve, Flow Divider (Machines built May 1993 to Present)
7007321 1 Cartridge - 4640841 Valve
7 4751500 A/R Flatwasher 5/16"
3120830 400RTS 500RTS 2-3




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
8 3311505 A/R Locknut 5/16"-18NC
9 4751600 8 Flatwasher 3/8"
10 0901971 1 Bracket, Valve Mounting (Prior to S/N 63888)
11 1 Control Valve Assembly Options (See Figure 2-2 for Break-
down): (Prior to S/N 107516)
4640840 400RTS
4640786 500RTS
4641190 1 Control Valve Assembly (See Figure 2-3 for Breakdown) (S/N
107516 to Present)
12 3100071 1 Manifold
13 0641506 6 Bolt 5/16"-18NC x 3/4"
14 4761500 6 Lockwasher 5/16" (Prior to S/N 69708)
15 2120109 1 Filter Assembly
2120110 1 Element
16 0641508 4 Bolt 5/16"-18NC x 1" (Prior to S/N 63888)
17 0641608 A/R Bolt 3/8"-16NC x 1"
18 4400273 1 Tank, Fuel (Prior to S/N 34451)
4400402 1 Tank, Fuel (S/N 34451 to S/N 79765)
4400430 1 Tank, Fuel (S/N 79765 to Present)
7020257 1 Cap, Vented Kelch
19 1120362 1 Cap, Fuel Tank (Prior to S/N 34451)
20 2200222 3 Plug, Pipe 1/4" NPT
21 1 Hydraulic Tank Assembly Options:
4400347 Prior to S/N 112737 (See Items 101-113 for Breakdown)
4400461 S/N 112737 to Present (See Items 151-161 for Breakdown)
22 1 Breather Options:
1340021 Prior to S/N 63179
1340062 S/N 63179 to Present
23 Not Used
24 4761600 8 Lockwasher 3/8"
25 0641511 A/R Bolt 5/16"-18NC x 1 3/8" Options:
2WS (Prior to S/N 74638)
4WS
26 1320187 A/R Clamp, 5/8" Twin Hole Options:
2WS
4WS
27 1320188 6 Bolt, Stacking (Prior to S/N 74638)
28 1320189 6 Lockwasher, Stacking (Prior to S/N 74638)
29 1320190 A/R Plate, Clamp Cover
2WS (Prior to S/N 74638)
4WS
30 0641514 A/R Bolt 5/16"-18NC x 1 3/4"
31 1320192 A/R Clamp, 7/8" Twin Hole
6 2WD
8 4WD
32 1320193 A/R Bolt, Stacking
33 1320194 A/R Lockwasher, Stacking
34 1320195 A/R Plate, Cover
4 2WS
5 4WS
2-4 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
35 A/R Clamp Options:
Not Required 2WD-2WS
1320198 2WD-4WS - Clamp 5/8" Twin Hole (Prior to S/N 74638)
1320197 4WD-2WS/4WD-4WS - Clamp 7/8" x 5/8" (Prior to S/N
103576)
36 A/R Clamp Options:
Not Required 0 2WD-2WS/4WD-2WS
1320200 1 2WD-4WS/4WD-4WS - Clamp 1 1/4" Twin Hole (Prior to S/N
74638)
37 A/R Hardware Options:
Not Required 0 2WD-2WS
1320199 1 4WD-2WS/4WD-4WS - Clamp 3/4" x 1/2"(Prior to S/N 74638)
0641530 1 2WD-4WS - Bolt 5/16"-18NC x 3 3/4" (Prior to S/N 74638)
38 Not Used
39 3600130 1 Hand Pump Assembly
7012592 1 Seal Kit - 3600130 Pump
40 0641406 2 Bolt 1/4"-20NC x 3/4"
41 1 Control Valve Assembly Options (Machines with 4WS Only)
(See Figure 2-2 for Breakdown):
Use 4641090 Prior to S/N 54922 (was p/n 4640788)
4641090 S/N 54922 to S/N 107516
42 3010099 A/R Link Options:
2WD-2WS/2WD-4WS (Prior to S/N 63888)
4WD-2WS/4WD-4WS
43 0100010 A/R Loctite #242
44 2200009 1 Fitting, Cap (S/N 74638 to S/N 103576)
45 4060807 6.75ft/2.1m Shield, Flex Trim (Not Shown) (S/N 101987 to Present)
4400347 Ref. HYDRAULIC TANK ASSEMBLY (PRIOR TO S/N 112737) 3
101 4400348 1 Tank
102 3536523 1 Plate, Cover
103 3960435 1 Gasket
104 4751400 12 Flatwasher 1/4"
105 4761400 12 Lockwasher 1/4"
106 3311401 12 Nut 1/4"-20NC
107 2120120 1 Filter, Suction
108 Not Used
109 3520022 1 Plug, Magnetic
110 2200009 1 Cap, Pipe
111 Not Used
112 2420115 2 Gauge, Sight
113 2220340 1 Fitting
0100020 A/R Sealant, Pipe
3120830 400RTS 500RTS 2-5




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
4400461 Ref. HYDRAULIC TANK ASSEMBLY (S/N 112737 TO PRESENT) E
151 4400461 1 Tank
152 7026122 1 Plate, Cover
153 7024440 1 Gasket
154 7024441 1 Gauge, Fluid Level
155 7024443 1 Neck, Filler
156 2120120 1 Strainer
157 7024444 1 Fill Cap, Vented
158 7024445 1 Strainer
159 7024446 1 Plug, Magnetic
160 3311401 6 Nut 1/4"-20NC
161 4751400 6 Flatwasher 1/4"
Ref. TILT INDICATOR INSTALLATIONS (STANDARD PARTS)
0254055 Ref. 500RTS 5
0254063 Ref. 400RTS —
201 1 Sensor Options:
Use 4360354 Sensor, Tilt - 3° (500RTS - Prior to S/N 74959) (was 2°
Sensor p/n 4360349)
4360354 Sensor, Tilt -3° (500RTS) (S/N 74959 to Present)
4360348 Sensor, Tilt - 5° (400RTS)
202 0641406 2 Bolt 1/4"-20NC x 3/4"
203 4751400 A/R Flatwasher 1/4"
204 3311405 A/R Locknut 1/4"-20NC
Ref. OPTIONAL AUXILIARY PUMP INSTALLATIONS: (MACHINES
WITH PLATFORM EXTENSIONS ONLY)
0254196 Ref. MACHINES WITH PLATFORM EXTENSIONS (400RTS) 10
0254197 Ref. MACHINES WITH PLATFORM EXTENSIONS (DUAL EXT.) 12
(400RTS)
0253614 Ref. MACHINES WITH PLATFORM EXTENSIONS (500RTS) 14
0253615 Ref. MACHINES WITH PLATFORM EXTENSIONS (DUAL EXT.) 19
(500RTS)
0271196 Ref. MACHINES WITH PLATFORM EXTENSIONS (MEGADECK B
EXT.)
0273062 Ref. MACHINES WITH PLATFORM EXTENSIONS (POWERDECK | B
EXT.)
301 3600050 1 Auxiliary Pump Assembly (Machines Built Prior to July 1993)
7004249 1 Coupling
7004248 1 Motor
7010923 1 Pump

2-6

400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
301 (contd) 3600208 1 Auxiliary Pump Assembly (Machines Built July 1993 to Pres-
ent)
7013710 1 Motor
7013753 Brush Kit
7013711 1 Coupling
7016746 1 Adapter, Motor to Pump
7013712 1 Pump
3600468 1 Auxiliary Pump Assembly (Service Replacement)
7011003 1 Motor
7011016 1 Coupling
7012576 1 Adapter, Motor to Pump
70001108 1 Pump Kit (includes Coupling)
Ref. Note: Original Equipment pump may have been replaced
with Service Replacement Valve. Identify the name plate on
pump before ordering parts.
302 4761600 2 Lockwasher 3/8"
303 0641608 2 Bolt 3/8"-16NC x 1"
304 3740067 1 Relay
305 0641406 2 Bolt 1/4"-20NC x 3/4"
306 4751400 2 Flatwasher 1/4"
307 3311405 2 Locknut 1/4"-20NC
308 1060221 1 Cable, Battery
10610083 1 Cable, Battery (Power Deck Only)
309 1060401 1 Cable, Battery
1061004 1 Cable, Battery (Power Deck Only)
310 0840025 2 Boot, Cable
Not Required 0 Boot, Cable (Power Deck Only)
311 0840026 2 Boot, Cable
Not Required 0 Boot, Cable (Power Deck Only)
Ref. FUEL CAP INSTALLATIONS
Ref. Prior To S/N 34451 Installation:
401 1120362 1 Cap, Fuel
402 Not Required
Ref. S/N 34451 To Present Installations:
0257412 Ref. Standard Cap Installation 2
401 1120486 1 Cap, Fuel
402 2200108 1 Plug
0257413 Ref. Protectoseal Cap Installation (Prior to S/N 80990) 1
401 1120485 1 Cap, Protectoseal (Not Shown)
402 2420183 1 Gauge, Fuel (Not Shown)
0270492 Ref. Protectoseal Cap Installation (S/N 80990 to Present) 1
401 1120485 1 Cap, Protectoseal (Not Shown)
402 Not Used
3120830 400RTS 500RTS 2-7




FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)

SECTION 2 GROUND CONTROLS

3unssaud e
Iiveg
CEET RN A Y
€g al 3dNss3td
431738 NIV ONILLIS
36nss3ed

d331Ss LNO4d4d

Sd7/NI 09
ol13nddol

(44 a3ads H3IDOIHLNO =S m_mn_ummpm_mmn_
NmMoa 1dm  gi - wo3g 107
12 () 0z dinna
43991410
L 6

3120830

400RTS 500RTS

2-8



SECTION 2 GROUND CONTROLS

FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE ASSEMBLIES
4640786 Ref. CONTROL VALVE ASSEMBLY (WITH LEVELING JACKS C
OPTIONS) (STANDARD PARTS)
1 Not Used
2 4641094 1 Valve Assembly (Lift)
7021322 1 Solenoid
7012725 1 Seal Kit
7012754 1 Repair Kit, Push Button End Cap (Includes Rubber
Boot, Metal End Cap, O-Ring, and Metal Retainer)
3 Not Used
4 4641090 1 Valve Assembly (Front Steer)
7012730 2 Solenoid
7012725 1 Seal Kit
7012754 2 Repair Kit, Push Button End Cap (Includes Rubber Boot,
Metal End Cap, O-Ring, and Metal Retainer)
5t08 Not Used
9 7012941 1 Cartridge (Less Coil) (Outrigger Dump)
7012944 1 Coil
7010543 1 Seal Kit
10 7012941 1 Cartridge (Less Coil) (Brake Valve)
7012944 1 Coall
7010543 1 Seal Kit
11 7012910 1 Cartridge (Less Coil) (Main Dump)
7012943 1 Coil
2900756 1 Seal Kit
12 7012940 1 Cartridge (Outrigger Dump)
7012942 1 Seal Kit
13 7012935 1 Cartridge (Rear Steer Shuttle Valve)
7012518 1 Seal Kit
14 7012935 1 Cartridge (Front Steer Shuttle Valve)
7012518 1 Seal Kit
15 7012935 1 Cartridge (Brake Shuttle Valve) (Hydraforce LS10-30)
7012518 1 Seal Kit (LS10-30 Valve)
7010542 1 Cartridge (Brake Shuttle Valve) (Hydraforce LS08-30)
7010543 1 Seal Kit (L508-30 Valve)
16 Not Used
17 7012939 1 Cartridge (Main Relief Pressure Setting)
2900708 1 Seal Kit
18 7012938 1 Cartridge (Rear Steer Pressure Setting)
2900708 1 Seal Kit
19 7012938 1 Cartridge (Front Steer Pressure Setting)
2900708 1 Seal Kit
20 7012937 1 Cartridge (Traversing Deck Pressure Setting)
2900708 1 Seal Kit
21 7012936 1 Cartridge (Lift Down Speed)
7017477 1 Seal Kit
3120830 400RTS 500RTS 2-9




SECTION 2 GROUND CONTROLS

FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE OPTIONS —
51 4 Leveling Jack Valves Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Leveling Jacks)
4640789 Valve Assembly (With Leveling Jacks) (Prior to S/N 54922)
7012730 8 Solenoid (2 Per Assembly)
7012725 4 Seal Kit (1 Per Assembly)
7012736 4 Orifice - 1.2mm (P Port) (1 Per Assembly)
7012754 8 Repair Kit, Push Button End Cap (Includes: Rubber Boot,
Metal End Cap, O-Ring and Metal Retainer)
4641091 Valve Assembly (With Leveling Jacks) (S/N 54922 to Present)
7018991 8 Solenoid (2 Per Assembly)
7012773 4 Seal Kit (1 Per Assembly)
52 1 Platform Extension Valves Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Platform Extensions)
4640788 Valve Assembly (With Platform Extension) (Prior to S/N
54922)
7012730 2 Solenoid
7012725 1 Seal Kit
4641090 Valve Assembly (With Platform Extension) (S/N 54922 to
Present)
7018991 2 Solenoid
7012773 1 Seal Kit
3931032 4 Bolt, Socket Head #10-24NC x 2" (With Platform Extension)
7012754 2 Repair Kit, Push Button End Cap (Includes:
Rubber Boot, Metal End Cap, O-Ring and Metal Retainer)
Ref. Note: Original Equipment Valve may have been replaced with
Service Replacement Valve. Identify the name plate on valve
before ordering parts.
53 1 Rear Steer Valve Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Rear Steer)
4640788 Valve Assembly (With Platform Extension) (Prior to S/N
54922)
7012730 2 Solenoid
7012725 1 Seal Kit
4641090 Valve Assembly (With Platform Extension) (S/N 54922 to
Present)
7018991 2 Solenoid
7012773 1 Seal Kit
3931032 4 Bolt, Socket #10-24NC x 2" (With Rear Steer)
7012754 2 Repair Kit, Push Button End Cap (Includes: Rubber Boot,
Metal End Cap, O-Ring and Metal Retainer)
Ref. Note: Original Equipment Valve may have been replaced with
Service Replacement Valve. Identify the name plate on valve
before ordering parts.

2-10 400RTS 500RTS 3120830



FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516) (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-11




SECTION 2 GROUND CONTROLS

FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)

2-12 400RTS 500RTS

3120830



FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4641190 Ref. CONTROL VALVE ASSEMBLY B
1 7012936 1 Cartridge (Lift Down Speed)
7017477 1 Seal Kit
2 7010542 2 Cartridge (Brake Shuttle Valve) (Hydraforce LS08-30)
7010543 2 Seal Kit (L508-30 Valve)
3 7017420 1 Cartridge, Relief (Steer)
7012998 1 Seal Kit - 7017420 Cartridge
4 7023988 1 Cartridge, Relief (Deck)
7012998 1 Seal Kit - 7023988 Cartridge
5 7023989 1 Cartridge, Relief (Main)
7017496 1 Seal Kit - 7023989 Cartridge
6 7012941 1 Cartridge (Less Coil) (Brake Valve)
7012944 1 Coil
7010543 1 Seal Kit
7 7017433 2 Cartridge (Less Coil) (Steer Valve)
7012944 4 Coil
7017402 2 Seal Kit
8 7023990 1 Cartridge (Less Coil) (Lift Valve)
7023994 1 Coil
7012925 1 Seal Kit
9 7012910 1 Cartridge (Less Coil) (Main Dump)
7012943 1 Coil
2900708 1 Seal Kit
10 7017454 4 Cartridge (Less Coil)
7012943 9 Coil
7012903 4 Seal Kit
11 Not Serviced 1 Plug, Orifice
12 7017492 1 Plug, Orifice
13 Not Serviced 1 Plug, Orifice
14 7017493 4 Plug, Orifice
4641197 Ref. CONTROL VALVE (STEER) B
101 7012981 1 Cartridge
7012998 1 Seal Kit
102 7010542 1 Cartridge (Shuttle Valve) (Hydraforce LS08-30)
7010543 1 Seal Kit (L508-30 Valve)
103 7017433 1 Cartridge (Less Coil) (Steer Valve)
7012539 2 Coil
7017402 1 Seal Kit
3120830 400RTS 500RTS 2-13




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411

42 108

SUPPL!ED%‘
WITH 136
ENGINE

i
SUPPLIED
WITH

SR )
ENNZE

612 > 142
SPIN-ON FUEL ZATTERY SHOWN HERE
FILTER OPTIONAL FOR CLARITY

2-14 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE ASSEMBLIES
0253307 Ref. ENGINE ASSEMBLY - STANDARD GAS 8
0253309 Ref. ENGINE ASSEMBLY - DUAL FUEL 8
1 2000118 1 Engine
2 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
3 3600205 1 Pump Assembly - Barnes (See Figure 2-14 for Breakdown)
4 4843497 1 Bracket, Engine Mounting
5 3533445 1 Plate, Governor and Carburetor Mounting
6 Use 2902064 1 Controller, Governor (Was p/n 1600117)
7 2500005 1 Governor, Precision
8 0641410 4 Bolt 1/4"-20NC x 1 1/4"
9 4761400 9 Lockwasher 1/4"
10 3311401 9 Nut 1/4"-20NC
11 0901419 2 Bracket, Controller
12 4751400 5 Flatwasher 1/4"
13 0641408 1 Bolt 1/4"-20NC x 1"
14 3911012 4 Screw, Machine #10-24NC x 3/4"
15 3311001 4 Nut #10-24NC
16 4751000 6 Flatwasher #10
17 4761000 8 Lockwasher #10
18 0100009 A/R Adhesive
19 3533291 1 Plate, Engine
20 0701014 5 Bolt, Metric M10 x 30MM
21 4832000 5 Lockwasher, Metric M10
22 3200202 2 Mount, Engine - Rear
23 3200201 1 Mount, Engine - Front
24 4740273 2 Washer, Snubbing
25 4751700 4 Flatwasher 7/16"
26 0641726 2 Bolt 7/16" - 14NC x 3 1/4"
27 3311705 2 Locknut 7/16" - 14NC
28 4740274 1 Washer, Snubbing
29 0641826 1 Bolt 1/2"-13NC x 3 1/4"
30 4751800 1 Flatwasher 1/2"
31 3311805 2 Locknut 1/2"-13NC
32 0641608 8 Bolt 3/8"-16NC x 1"
33 4761600 8 Lockwasher 3/8"
34 3311601 8 Nut 3/8"-16NC
35 1060221 1 Cable, Battery (Engine to Ground)
36 0641812 3 Bolt 1/2"-13NC x 1 1/2" (S/N 37789 to Present)
37 4761800 2 Lockwasher 1/2"
38 to 39 Not Used
40 0901858 1 Bracket, Exhaust Support
41 1 Adapter, Carburetor
0080092 Adapter, Carburetor (Standard Gas)
Adapter, Carburetor (Dual Fuel) (See Figure 2-5 for Call-out)
42 3311405 1 Locknut 1/4"-20NC
3120830 400RTS 500RTS 2-15




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

43 1 Stud Options:

4300056 Stud (Standard Gas)

Stud (Dual Fuel) (See Figure 2-5 for Call-out)

44 3841049 1 Rod, Throttle
45 3321402 2 Nut, Jam 1/4"-28NF
46 1660157 2 Ball-joint
47 Not Used
48 2220273 1 Fitting, Reducer
49 2180360 1 Fitting, Tee
50 2420033 1 Sender, Oil Pressure
51 4360357 1 Switch, Pressure
52 2120135 1 Filter, Pressure

2120136 1 Element, Filter
53 1320014 2 Clamp, Hose
54 1 Adapter, Air Intake Options:

0080175 Adapter, Air Intake (Standard Gas)

Adapter, Air Intake (Dual Fuel) (See Figure 2-5 for Call-out)

55 1 Plug Options:

3520046 Plug (Standard Gas)

Not Required Plug (Dual Fuel)

56 2720341 1 Hose - Air Cleaner Outlet
57 1320058 1 Clamp, Hose
58 2180537 1 Fitting, Nipple
59 2200261 1 Fitting, Pipe Coupling
60 1 Bracket Options:

0901778 Bracket (Standard Gas)

1 Bracket (Dual Fuel) (Figure 2-5 for Call-out)
61 3790152 1 O-Ring
62 0641610 2 Bolt 3/8"-16NC x 1 1/4"
63 4740185 2 Washer, Hardened
64 to 66 Not Used

67 3911014 2 Screw, Machine #10-24NC x 7/8"
68 0641810 2 Bolt 1/2"-13NC x 1 1/4" (Prior to S/N 37789)
69 2720042 18 in/46cm Hose
70 1320032 2 Clamp
71 4300090 2 Stud
72 3321501 2 Nut 5/16"-24NF
73 3536481 1 Plate, Engine Mounting
74 2420118 1 Sender, Temperature
75 0140001 1 Horn
76 2060019 1 Fan and Spacer Kit
77 Not Used
78 0721008 2 Screw, Machine #10-24NC x 1"
79 Not Used
80 4031709 1 Screw m6-1.25 x 25mm (S/N 31574 to Present)
81 3290607 1 Locknut m6-1.25 (S/N 31574 to Present)
82 0100019 A/R Loctite (Not Shown) (S/N 31574 to Present)
83 0100020 A/R Loctite (Not Shown) (S/N 31574 to Present)

2-16 400RTS 500RTS 3120830




FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0253308/0253310 Ref. ENGINE INSTALLATION (STANDARD PARTS) 2/1
101 Not Used
102 4565830 1 Tube, Manifold
103 3220084 1 Muffler
104 1320019 1 U-Clamp
105 1 Bracket, Exhaust Hanger Options:
0901387 1 Prior to S/N 34962
0902382 1 S/N 34962 to Present
106 4565956 1 Tailpipe
107 1320058 3 Clamp, Hose
108 4844298 1 Tube, Air Intake
109 0080039 1 Elbow, Rubber
110 1340020 1 Air Cleaner Assembly
7004214 1 Element
111 0340002 2 Band, Air Cleaner Mounting
112 1120161 1 Cap, Air Inlet
113 0641406 4 Bolt 1/4"-20NC x 3/4"
114 4761400 4 Lockwasher 1/4"
115 3311401 4 Nut 1/4"-20NC
116 2220675 1 Fitting, 90°
117 4761600 9 Lockwasher 3/8"
118 3311601 9 Nut 3/8"-16NC
119 0641710 2 Bolt 7/16"-14NC x 1 1/4"
120 3533663 1 Plate, Radiator Mounting
121 0630403 2 Bolt, Carriage 7/16"-14NC x 1 1/2"
122 4751700 2 Flatwasher 7/16"
123 3311705 2 Locknut 7/16"-14NC
124 4761700 2 Lockwasher 7/16"
125 3311701 2 Nut 7/16"-14NC
126 3533664 1 Plate, Radiator Support
127 0630360 1 Bolt, Carriage 5/16"-18NC x 1 1/4"
128 4751500 5 Flatwasher 5/16"
129 3311501 5 Nut 5/16"-18NC
130 0641508 1 Bolt 5/16"-18NC x 1"
131 4761500 2 Lockwasher 5/16"
132 0641610 6 Bolt 3/8"-16NC x 1 1/4"
133 4751600 15 Flatwasher 3/8"
134 4060713 1 Shield
135 3536151 1 Guard, Exhaust
136 1320022 2 Clamp
137 2720058 6 ft./1.8m Hose, Fuel Line
138 0721004 3 Bolt #10-24NC x 1/2"
139 Not Used
140 0400003 1 Battery
141 3980003 1 Masonite
142 1060254 1 Cable, Battery (Battery + to Starter Solenoid)
143 3300029 2 Wingnut 3/8"-16NC
144 3536144 1 Cover, Battery
3120830 400RTS 500RTS 2-17




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
145 1060360 1 Cable, Battery (Battery Neg to Ground)
146 0630370 2 Rod, Tie-Down
147 0400002 1 Tie-Down, Battery
2910479 2 Clips, Tie Down
148 3620027 1 Radiator
149 Not Used
150 1320020 1 U-Clamp 1 1/2"
151 1320026 1 U-Clamp 1 3/4"
0252808 Ref. PUMP COUPLING INSTALLATION (STANDARD PARTS) —
201 1660207 1 Coupling, Pump
202 0080163 1 Adapter, Pump Mounting
203 0700808 6 Bolt, Metric 8mm 1.25 x 16mm
204 4831900 6 Lockwasher, Metric 8mm
205 0641610 8 Bolt 3/8"-16NC x 1 1/4"
206 4761600 8 Lockwasher 3/8"
3020021 A/R Grease, Coupling
Note: Coupling Spine must be greased with lithium soap
based grease prior to installation.
0250815 Ref. ENGINE HEATER INSTALLATION (OPTIONAL - NOT SHOWN) | A
2580026 1 Heater, Engine Coolant (Located at Rear of Cylinder Head)
0701020 2 Bolt, Metric 10mm x 6mm
4564328 2 Spacer, Tube
Ref. SPARE COMPONENTS
301 7000892 1 Carburetor (Standard Gas)
1140009 1 Carburetor (LP Gas)
Use 7019933 1 Carburetor Rebuild Kit (p/n was 7000878)
7023471 1 Assembly, Float (Not Shown)
70000163 1 Needle-Spring Load Fuel Valve
7012577 1 Fitting, Vacuum Line
7012578 1 Vacuum Line Assembly
7000884 1 Fuel Shut-Off
7024321 1 Gasket, Carburetor (Top)
7027607 1 Gasket, Carburetor (Bottom)
302 7012564 1 Wiring Harness
7014682 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set) (“Push On” Spark Plug Wires)
7019998 1 Coil Pack (“Push On” Spark Plug Wires)
7023669 1 Plug Wire Set (“Push On” Spark Plug Wires)
7023668 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set) (“Clip On” Spark Plug Wires)
7019939 1 Filter, Fuel (Not Shown)
7019949 1 Filter, Oil (Not Shown)
2-18 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
302 (cont'd) 7019987 1 Coil Pack (“Clip On” Spark Plug Wires)
7019989 1 Plug Wire Set (“Clip On” Spark Plug Wires)
7014682 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set)
7014680 1 Spare Components Kit (Includes Carburetor, Fuel Pump, Water
Pump, Bosch Alternator, Starter and Ignition Control)
303 1 Alternator Options:
7000893 Bosch
7019670 Prestolite (was p/n 7012653)
7019934 1 Belt, Alternator
7019935 1 Pulley, Alternator
304 Use 7023670 1 Control, Ignition (was p/n 7019665)
305 3960423 1 Gasket, Thermostat (Not Shown)
7014687 1 Spare Components Kit (Includes Carburetor, Fuel Pump, Water
Pump, Prestolite Alternator, Starter and Ignition Control)
306 7019666 1 Pump, Fuel (Not Shown)
7019952 1 Separator, Fuel (Not Shown)
7025153 1 Gasket, Fuel Pump (Not Shown)
307 7019667 1 Cap, Oil Filler (Not Shown)
308 7019668 1 Starter
309 7019936 1 Pulley, Crankshaft (Not Shown)
310 7019937 1 Pulley, Water Pump (Not Shown)
7019938 1 Outlet, Water (Not Shown)
7019945 1 Hose, Bypass (Not Shown)
311 7019951 1 Pump, Water (Not Shown)
7019941 1 Hose, Radiator (Upper)
7019943 1 Hose, Radiator (Lower)
7019942 1 Hose, Water Pump/Intake Inlet
312 7019944 1 Block Assembly, 11-Stud Terminal (Not Shown)
313 7019946 1 Flange, Exhaust Pipe (Not Shown)
7019947 1 Gasket, Exhaust Pipe Flange (Not Shown)
314 7019948 1 Manifold, Exhaust Outlet (Not Shown)
315 7019950 1 Thermostat
316 7019987 1 Coil, Ignition (Not Shown)
317 7019954 1 Harness, Ignition Module Patch (Not Shown)
318 7019959 1 Dipstick (Not Shown)
0251945 Ref. ENGINE DISTRESS SWITCH INSTALLATION (OPTIONAL) B
401 to 403 Not Used
404 2420131 1 Sender, Oil Pressure
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Arrestor, Spark (Includes Mounting Hardware)
0253902 Ref. SPIN-ON FUEL FILTER INSTALLATION (OPTIONAL) A
601 2120138 1 Filter, Fuel
602 0901932 1 Bracket, Mounting
3120830 400RTS 500RTS 2-19




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
603 4300068 2 Stud (Welded on Part)
604 4751400 4 Flatwasher 1/4"
605 4761400 4 Lockwasher 1/4"
606 0641406 2 Bolt 1/4"-20NC x 3/4"
607 2220459 1 Fitting, 90°
608 2220315 2 Fitting
609 1320022 2 Clamp
610 2220273 1 Fitting, Reducer
611 0100020 A/R Sealant, Pipe
612 3311401 2 Nut 1/4"-20NC
2-20 400RTS 500RTS 3120830




FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-21




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

. 1 ke b
a
K Y
T
\\ ’
. S !
I
\ ‘
— !
~ - O .-

ENGINE REF.
TO FUEL TANK

V\TO FUEL PUMP
10

37

9

TO WATER PUMP
NOTE: WHEN n TO INTAKE MANIFOL
MOUNTED SUPPLIED P
VERTICAL W/ENGINE
MAKE SURE
DRAIN HOLE
IN CASTING

IS DOWN.

FRAME REF.

L.P. GAS

LiQuio [ —

WITHDRAW
SYSTEM

LOCATE NEAR
L.P. TANK

2-22 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0250790 Ref. DUAL FUEL INSTALLATION - VSG 411 FORD F
1 3720011 1 Regulator, LPG
2 2220364 2 Fitting, Adapter
3 2180535 2 Fitting, Barbed
4 2220648 1 Fitting, 90°
5 2120077 1 Filter-Lock
6 2220003 1 Fitting, Swivel
7 2220675 1 Fitting, 90°
8 2720112 24in/.61m | Hose, LP
9 2720042 28in./.71m Hose, Heater
10 2720118 1 Hose, LP (48 in./1.22m Length)
11 1320032 A/R Clamp
12 2180104 1 Fitting
13 2180360 1 Fitting, Tee
14 4360188 1 Switch, Vacuum
15 2180536 1 Fitting, Barbed
16 2180623 1 Fitting, Tee
17 0641405 2 Bolt 1/4"-20NC x 5/8"
18 4761400 2 Lockwasher 1/4"
19 2180387 1 Fitting, Tank Connector
20 Not Used
21 0901778 1 Bracket
22 Not Used
23 0080167 1 Adapter, Air Intake
24 0080092 1 Adapter, Carburetor
25 3840979 1 Rod
26 Not Used
27 1700818 1 Decal - Liquid LPG
28 Not Used
29 Not Used
30 1320023 2 Clamp, LP Tank
31 4640391 1 Valve, Gasoline
32 1320095 1 Clamp, Support
33 2220805 2 Fitting, Straight
34 1320022 2 Clamp
35 2220290 1 Fitting, Tee
35 2220290 1 Fitting, Tee
36 2180389 1 Fitting, Pressure Relief
37 4400040 2 Tank, LP (33.5 Lbs.)
4400275 2 Tank, LP (43.5 Lbs.)
0253447 Ref. LP TANK BRACKETS INSTALLATION —
101 4844185 2 Support, Tank Bracket
102 0641522 2 Bolt 5/16"-18NC x 2 3/4"
103 4761500 2 Lockwasher 5/16"
104 3311501 2 Nut 5/16"-18NC
105 0641610 8 Bolt 3/8"-16NC x 1 1/4"
3120830 400RTS 500RTS 2-23




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
106 4751600 8 Flatwasher 3/8"
107 4761600 8 Lockwasher 3/8"
108 3311601 Nut 3/8"-16NC
2-24 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-25




SECTION 2 GROUND CONTROLS

FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)

\ EXISTING OIL
PRESSURE SWITCH

SUPPLIED WITH (GENERATOR)

EXISTING OIL
PRESSURE SWITCH

VALVE TRAY - REF.

Valve Tray - Ref.

2-26 400RTS 500RTS 3120830



FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0250444 Ref. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) D
(OPTIONAL) (PRIOR TO JULY 1994)
0255037 Ref. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) A
(OPTIONAL) (JULY 1994 TO PRESENT)
1 3580134 1 Pulley
2 2460011 1 110 Volt Generator
7003657 1 Control Box Assembly
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
4360542 1 Breaker, Circuit
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly
7026199 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
3 7027887 1 Keystock
4 0901650 1 Bracket, Generator Mounting
5 4340569 1 Support, Adjustable
6 0480057 1 V-Belt
7 1360037 1 Sender, Oil (July 1994 to Present)
8 4761600 4 Lockwasher 3/8"
9 3311601 2 Nut 3/8" - 16NC
10 0641511 1 Bolt 5/16"-18NC x 1 3/8"
11 4751500 2 Flatwasher 5/16"
12 4761500 2 Lockwasher 5/16"
13 0961247 1 Bushing
14 0641507 1 Bolt 5/16"-18NC x 7/8”
15 0901609 1 Bracket, Box Mounting
16 3911004 2 Screw, Machine #10-24NC x 1/2"
17 3311001 2 Nut #10-24NC
18 4761000 2 Lockwasher #10
19 Not Used
20 0681610 2 Bolt 3/8"-16NC x 1 1/4" (Grade 8)
21 4751600 2 Flatwasher 3/8"
22 2180749 1 Fitting, 45° (July 1994 to Present)
23 2180360 1 Fitting, Tee (July 1994 to Present)
3120830 400RTS 500RTS 2-27




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423

COUPLING DETAIL

208 209

MACHINES BUILT
PRIOR TO LATE 1994

BATTERY SHOWN
HERE FOR
CLARITY.

BATTERY

2-28 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0254965/0254963 Ref. ENGINE ASSEMBLY (STANDARD PARTS) C/C

1 2000125 1 Engine (Includes 301 thru 303)
2 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
3 3600205 1 Pump Assembly - Barnes (See Figure 2-14 for Breakdown)
4 2720232 1 Hose, Radiator (Bottom)
5 0641810 2 Bolt, 1/2"-13NC x 1 1/4"
6 4761800 2 Lockwasher 1/2"
7 1320012 4 Clamp, Hose
8 4761600 A/R Lockwasher 3/8"
9 2720254 1 Hose, Radiator (Top)
10 3737289 1 Plate, Engine Mounting
11 0711014 4 Bolt 10mm x 30mm
12 Not Used
13 0711020 2 Bolt 10mm x 60mm
14 4562637 2 Spacer
15 4740273 3 Washer, Snubbing
16 3200362 3 Mount, Engine
17 0641826 3 Bolt 1/2"-13NC x 3 1/4"
18 3311805 3 Nut, Lock 1/2"
19 4751800 3 Flatwasher 1/2"
20 4740185 2 Washer, Hardened
21 Not Used
22 2060025 1 Fan
23 0901401 1 Bracket, Terminal Strip
24 1700901 1 Decal, Terminal Cable
25 1670414 1 Cover, Terminal Strip
26 1320070 2 Clamp, Wire
27 3910812 2 Screw #8-32NC x 3/4"
28 4770800 2 Starwasher #8
29 3310801 2 Nut #8-32
30 0100020 A/R Loctite
31 2180360 1 Fitting, Tee
32 4360357 1 Switch, Oil Pressure
33 2220273 1 Fitting, Reducer
34 2420131 1 Sender, Oil Pressure
35 2420149 1 Sender, Water Temperature

36 to 37 Not Used
38 0080092 1 Adapter, Choke
39 Not Used
40 1060045 1 Cable
4 4751600 12 Flatwasher 3/8"
42 0641406 20 Bolt 1/4"-20NC x 3/4"
43 4751400 40 Flatwasher 1/4"
44 3311405 3 Locknut 1/4"
45 Not Used
46 0701010 7 Bolt 10mm x 20mm
47 4740116 7 Lockwasher 10mm
48 4564281 1 Tube, Dipstick

3120830 400RTS 500RTS 2-29




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

49 2420109 1 Gauge, Dipstick
50 3790152 1 O-Ring, Pump
51 4921714 1 Harness, Wiring (Not Shown)
52 Not Used
53 2720015 10in. Hose
54 1320022 2 Clamp, Hose

55 to 61 Not Used
62 4844613 1 Exhaust Manifold

63 to 66 Not Used
67 1120432 1 Cap, Vacuum
68 Not Used
69 4360056 1 Stud, Carb
70 0901978 1 Bracket, Muffler Mounting
71 3220089 1 Muffler, Spark Arrestor
72 0340041 2 Clamp, Muffler
73 0641506 4 Bolt 5/6"-18NC x 3/4"
74 4751500 A/R Flatwasher 5/16"
75 3311505 6 Locknut 5/16"
76 3538178 1 Plate, Engine Tray
77 0641608 8 Bolt, 3/8"-16NC x 1"
78 3311601 6 Nut 3/8"
79 4340660 1 Support, Radiator
80 4300038 2 Stud
81 4751700 2 Flatwasher 7/16"
82 4761700 2 Lockwasher 7/16"
83 3311701 2 Nut 7/16"
84 0630375 2 Bolt, Carriage 7/6"-16NC x 1"
85 3940804 6 Screw, Self Tapping #8-32 x 1"
86 4750800 6 Flatwasher #8
87 2680336 1 Fan Shroud
88 1320019 1 Clamp, Muffler
89 0641610 8 Bolt 3/8"-16NC x 1 1/4"
90 3311605 8 Locknut 3/8"

91t0 95 Not Used
96 3620026 1 Radiator
97 1600098 1 Controller, Engine
98 0901419 1 Bracket
99 0641006 4 Bolt #10-24NC x 3/4 Lg.
100 4751000 4 Flatwasher #10
101 3311005 4 Locknut #10-24
102 0902092 1 Bracket
103 2120135 1 Filter, Charge
104 3740061 1 Relay, Start Lockout
105 3740059 1 Relay

106 to 107 Not Required
108 0902093 1 Bracket, Relay Mounting
109 0641510 2 Bolt
110 4761500 2 Lockwasher
111 to 112 Not Required
2-30 400RTS 500RTS 3120830




FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0254964/0254966 Ref. ENGINE INSTALLATION 4/D
120 to 121 Not Used
122 2 Bracket, Exhaust Hanger Options:
0901387 Prior to S/N 34962
0902382 S/N 34962 to Present
123 1320011 3 Clamp, Muffler
124 0641508 2 Bolt 5/16"-18NC x 1"
125 4751500 8 Flatwasher 5/16"
126 3311505 6 Locknut 5/16"
127 3533664 1 Plate, Radiator Support
128 0630360 2 Bolt, Carriage 5/16"-18NC x 1 1/4"
129 4566520 1 Tube, Exhaust
130 3536151 1 Plate, Exhaust Guard
131 1320058 4 Clamp, Hose
132 4566541 1 Tube, Air Intake
133 0080039 1 Adapter, Elbow
134 1340020 1 Air Cleaner
7004214 1 Element
135 1120161 1 Bonnet
136 0340002 2 Band, Mounting
137 0641408 4 Bolt 1/4"-20NC x 1"
138 4751400 4 Flatwasher 1/4"
139 3311405 4 Locknut 1/4"
140 Not Used
141 4761600 3 Lockwasher 3/8"
142 3311601 3 Nut 3/8"
143 4751600 3 Flatwasher 3/8"
144 3536144 1 Cover, Battery
145 1060360 1 Cable, Battery
146 0630370 2 Tie Down
147 0400002 1 Battery Tie Down
2910479 2 Clips, Tie Down
148 3300029 2 Wingnut 3/8"
149 1060254 1 Cable, Battery
150 0400003 1 Battery
151 3980003 1 Masonite
152 to 154 Not Used
155 0140001 1 Horn
156 Not Required
157 0840025 4 Boot, Cable (Red)
158 Not Used
159 1060221 1 Cable Assembly, 12"
160 1060080 1 Cable Assembly, 30"
161 1060401 1 Cable Assembly, 56"
162 to 166 Not Required
3120830 400RTS 500RTS 2-31




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0238044 Ref. PRECISION GOVERNOR INSTALLATION A

201 0901373 1 Bracket, Governor
202 2500004 1 Governor
203 0641408 7 Bolt 1/4"-20NC x 1"
204 3311401 7 Nut 1/4"-20NC
205 4751400 7 Flatwasher 1/4"
206 4761400 7 Lockwasher 1/4"
207 3840898 1 Rod
208 3321401 2 Nut 1/4"-28NF
209 1660157 2 Coupling, Ball Joint
2000125 Ref. ENGINE SUB-ASSEMBLY —
301 2000088 1 Engine, Ford 423
302 1660212 1 Coupling, Hayes
303 4860155 1 Fly Wheel, Ford
Ref. ENGINE COMPONENTS

7000643 1 Carburetor (Standard Gas) with Built-In Choke

7000878 1 Rebuilt Kit

1140009 1 Carburetor - LP Gas

7000877 1 Fuel Shut-Off (With Wire)

7000884 1 Fuel Shut-Off (With Terminal Post)

7012577 1 Vacuum Line Fitting

7012578 1 Vacuum Line Tube Assembly

7000867 1 Engine Harness

7010633 1 Fuel Pump Assembly

7012595 4 Spark Plug

7014677 1 Major Components Kit (Includes 1 each of Standard Gas Car-
buretor, Water Pump, Fuel Pump, Starter and Standard Alterna-
tor)

7014678 1 Gasket, Electrical Kit (Includes Upper and Lower Gasket Kits, 1
each of Thermostat, ring Gear, Belt, Coil, Ignition Module, Volt-
age Regulator, Starter Solenoid and Hose)

7014679 1 Tune-up Kit (Includes 4 Spark Plugs and 1 each of Oil Filter,
Fuel Filter, Cap, Rotator and Ignition Wire Set)

2-32 400RTS 500RTS 3120830



FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-33




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425

SUPPLIED WITH
ENGINE

HERE FOR

2181 BATTERY SHOWN
o CLARITY

2-34 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE ASSEMBLY (STANDARD PARTS) OPTIONS:
0255207/0255208 Ref. LRG 423 DIS (PRIOR TO S/N 46528) 7/7
0258320/0258321 Ref. LRG 425 (S/N 46528 TO PRESENT) 6/6
1 2000126 1 Engine, Ford LRG 423 DIS (Prior to S/N 30660)
2000149 1 Engine, Ford LRG 423 DIS (S/N 30660 to S/N 46528)
2000156 1 Engine, Ford LRG 425 (S/N 46528 to S/N 60462)
2000165 1 Engine, Ford LRG 425 (S/N 60462 to Present)
2 Not Used
3 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
(Prior to S/N 30660)
3600260 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
(S/N 30660 to Present)
4 3200377 1 Mount, Front Engine
5 4566605 1 Tube, Spacer
6 2500005 1 Governor, Precision
7 0902088 1 Bracket, Governor Mounting
8 3841255 1 Rod, Throttle
9 1660157 2 Ball Joint Coupling
10 0902089 1 Bracket, Terminal Mounting Strip
11 0902087 1 Bracket, Fuel Pump Mounting
12 2420149 1 Sender, Water Temperature
13 2420131 1 Sender, Oil Pressure
14 4360357 1 Switch, Oil Pressure
15 2220273 1 Fitting, Reducer
16 2220994 1 Fitting, 1/8" Pipe Cross
17 4300056 1 Stud, Carburetor
18 1 Oil Drain Valve Options:
4640750 Prior to S/N 23751
4640989 S/N 23751 to Present
19 2750532 2.5 ft. Hose, Low Pressure
20 1320032 A/R Clamp, Hose
21 1700901 1 Decal, Terminal Strip
22 1670414 1 Cover, Terminal Strip
23 2220315 1 Fitting, Straight Pipe Barb
24 2720058 1.5 ft. Fuel Line - 5/16" I.D.
25 2180536 1 Fitting, Straight Pipe Barb
26 2720271 2.5 ft. Vacuum Hose - 3/16" I.D.
27 0701022 2 Screw, M10 x 1.5 x 70 Lg.
28 0701014 2 Screw, M10 x 1.5 x 30 Lg.
29 4832000 4 Lockwasher - M10
30 0700810 3 Screw, M8 x 1.25 x 20 Lg.
31 4831900 3 Lockwasher - M8
32 0641812 2 Screw, 1/2"-13NC x 1 1/4" Lg.
33 4761800 2 Lockwasher, 1/2"
34 0641408 A/R Bolt, 1/4"-20NC x 1" Lg.
35 4761400 A/R Lockwasher, 1/4"
36 3311401 A/R Nut, 1/4"-20NC
37 0641406 2 Bolt, 1/4"-20NC x 3/4 Lg.
3120830 400RTS 500RTS 2-35




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
38 2 Screw Options:
3911024 Screw #10-24NC x 1 1/2" Lg. (Prior to S/N 32690)
3911026 Screw #10-24NC x 1 5/8" Lg. (S/N 32690 to S/N 46528)
3911014 Screw #10-24NC x 7/8" Lg. (S/N 46528 to Present)
39 2 Nut Options:
3311001 Nut #10-24NC (Prior to S/N 32690)
3311005 Locknut #10-24NC (S/N 32690 to Present)
40 2 Washer Options:
4761000 Lockwasher, #10 (Prior to S/N 32690)
4751000 Flatwasher, #10 (S/N 32690 to Present)
41 3321401 1 Nut, 1/4"-28NF
42 0701017 2 Screw, M10 x 1.5 x 45 Lg. (Prior to S/N 46528)
43 4564281 1 Tube, Dipstick
44 1 Gauge, Dipstick Options:
2420109 Gauge, Dipstick (Prior to S/N 48837)
2420189 Gauge, Dipstick (S/N 48837 to S/N 60462)
2420187 Gauge, Dipstick (S/N 60462 to Present)
45 3740080 3 Relay, Bosch
46 4100025 2 ft. Guard, Hose
47 0100020 A/R Loctite, #56747
48 1 Switch, Qil Pressure Options:
4360405 Prior to S/N 80259
4360037 S/N 80259 to Present
49 2220437 1 Fitting, Male Pipe 1/4" x 1/8"
50 0902361 1 Bracket, Terminal Strip
51 1320022 2 Clamp, Worm Gear (S/N 99226 to Present)
Ref. ENGINE INSTALLATION OPTIONS:
0255209/0255210 Ref. LRG 423 DIS (PRIOR TO S/N 46528) 5/8
0258319/0258322 Ref. LRG 425 (S/N 46528 TO PRESENT) 7/8
101 Not Required
102 1320012 4 Clamp, Hose Worm Gear
103 2060014 1 Fan, 16" Pusher
104 0080212 1 Adapter, Fan Spacer
105 0700822 4 Screw, M8 x 1.25 x 70 Lg.
106 4831900 4 Lockwasher - M8
107 3620026 1 Radiator
108 0181781 1 Bracket, Radiator Support
109 0630360 1 Bolt, 5/16"-18NC x 1 1/4" Lg.
110 4751500 4 Flatwasher, 5/16"
111 3311505 4 Locknut, 5/16"-18NC
112 2 Bolt Options:
0630375 Bolt, 7/16"-14NC x 1" Lg. (Prior to S/N 46528)
0630403 Bolt, 7/16"-14NC x 1 1/2" Lg. (S/N 46528 to Present)
113 4751700 2 Flatwasher, 3/16"
114 3311701 2 Nut, 7/16"-14NC
115 2680386 1 Fan Shroud
2-36 400RTS 500RTS 3120830




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
116 6 Flatwasher Options:
4750800 Flatwasher, #8 (Prior to S/N 46528)
4751000 Flatwasher, #10 (S/N 46528 to Present)
117 6 Screw Options:
3940804 Screw, #8-32NC x 1" Lg. Self-Tap (Prior to S/N 46528)
3941004 Screw, #10-24NC x 1/2" Lg. Self-Tap (S/N 46528 to Pres-
ent)
118 1 Engine Tray Options:
4844942 Engine Tray - LRG 423 DIS (Prior to S/N 46528)
4845757 Engine Tray - LRG 425 (S/N 46528 to Present)
119 3200362 3 Mount, Engine
120 4740274 3 Washer, Snubbing
121 0641826 3 Screw, 1/2"-13NC x 3 1/4" Lg.
122 4751800 6 Flatwasher, 1/2"
123 3311805 3 Locknut, 1/2"-13NC
124 0641608 8 Screw, 3/8"-16NC x 1" Lg.
125 4751600 28 Flatwasher, 3/8"
126 3311605 14 Locknut, 3/8"-16NC
127 1 Cable Options:
1060045 Cable (Prior to S/N 64796)
1060221 Cable (S/N 64796 to Present)
128 1600211 1 Controller
129 0901419 1 Bracket
130 0721006 4 Screw #10-24NC x 3/4" Lg.
131 4751000 4 Flatwasher, #10
132 3311005 6 Locknut, #10-24
133 0641407 A/R Screw, 1/4"-20NC x 7/8" Lg.
134 4751400 A/R Flatwasher, 1/4"
135 3311405 A/R Locknut, 1/4"-20NC
136 0902092 1 Bracket, Filter Mount
137 0140001 1 Horn (Prior to S/N 112737)
138 2120135 1 Filter, Charge Pressure
2120136 1 Element, Charge Filter
139 3600205 1 Pump, Gear (See Figure 2-14 for Breakdown)
140 0641610 8 Screw, 3/8"-16NC x 1 1/4" Lg.
141 4761600 2 Lockwasher, 3/8"
142 1340020 1 Air Cleaner
7004214 1 Element, Air Cleaner
143 0340002 2 Mounting Band
144 1120161 1 Bonnet, Air Inlet
145 0080039 2 Adapter, Elbow
146 1320058 6 Clamp, Hose - Worm Gear
147 4561815 1 Tube, Air Inlet (Standard Gas)
4567127 1 Tube, Air Inlet (Dual Fuel)
148 4566673 1 Tube, Air Intake
149 0080124 1 Adapter
150 0080092 1 Adapter, Choke
151 0701010 4 Screw M10 x 1.5 x 20
152 4832000 4 Lockwasher, M10
153 4844962 1 Exhaust Manifold
3120830 400RTS 500RTS 2-37




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
154 0340041 2 Clamp, 2" Muffler (Prior to September 1995)
1320019 2 Clamp, 2" Muffler (September 1995 to Present)
155 4566672 1 Tube, Exhaust
156 3220095 1 Muffler, Spark Arrest
157 0901387 1 Bracket (Prior to S/N 34962)
0902382 1 Bracket (S/N 34962 to Present)
158 1320011 1 Clamp, 2 1/2" Muffler
1320011 1 Clamp, 2 1/2" Muffler (Dual Fuel) (Prior to S/N 83238)
1320021 1 Clamp, 2 1/4" Muffler (Dual Fuel) (S/N 83238 to Present)
159 1060360 1 Cable
160 0630370 2 Rod, Tie Down
161 1 Tie Down, Battery Options:
0400002 Tie Down, Battery (Prior to S/N 46528)
2910479 Clips
0400174 Tie Down, Battery (S/N 46528 to Present)
162 3300029 2 Wing Nut, 3/8"-16NC
163 1 Plate, Battery Cover Options:
3536144 Ford LRG 423 DIS (Prior to S/N 46528)
1670841 Ford LRG 425 (S/N 46528 to Present)
164 1060254 1 Cable
165 1 Battery, 12 Volt Options:
0400003 Ford LRG 423 DIS (Prior to S/N 46528)
0400075 Ford LRG 425 (S/N 46528 to Present)
166 1 Masonite Options:
3980003 Ford LRG 423 DIS (Prior to S/N 46528)
3980007 Ford LRG 425 (S/N 46528 to Present)
167 3538735 1 Plate, Exhaust Cover
168 Not Used
169 4921746 1 Wiring Harness
170 3911012 4 Screw #10-24NC x 3/4"
171 1320022 6 Clamp, Worm Gear
172 2720015 10 ft. Hose 1/4"
173 2720160 2 ft. Hose, Low Pressure 1/2"
174 2 Vacuum Cap Options:
1120342 Vacuum Cap (Prior to S/N 64796)
1120432 Vacuum Cap (S/N 64796 to Present)
175 4740185 1 Flatwasher (S/N 46528 to Present)
176 1320180 5 Clamp, Worm Gear (S/N 46528 to Present)
177 4761700 2 Lockwasher 7/16” (S/N 46528 to Present)
178 Not Used
179 2220315 1 Fitting, Straight (S/N 46528 to Present)
180 0840046 1 Boot, Battery Pos. (S/N 103576 to Present)
181 0840047 1 Boot, Battery Neg. (S/N 103576 to Present)
0100020 A/R Sealant, Pipe
2-38 400RTS 500RTS 3120830




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2000126/2000149 Ref. ENGINE COMPONENTS
301 7012680 1 Alternator
302 Use 1660249 1 Coupling (13 Teeth) (Prior to S/N 30660) (was p/n 7012656)
Use 1660250 1 Coupling (15 Teeth) (S/N 30660 to S/N 46528) (was p/n
7016662)
303 7012681 1 Module, Ignition
304 7012679 1 Starter (Not Shown)
7025145 1 Solenoid, Starter
305 Use 7021869 1 Filter, Oil (was p/n 7014501)
306 7012690 1 Carburetor
7019933 1 Carburetor Kit
7012683 1 Spring
7023471 1 Float Assy
307 7016600 1 Pump, Fuel
7012678 1 Pump, Fuel (Electric)
7000884 1 Solenoid, Fuel
7016601 1 Filter, Fuel
308 7016605 1 Choke, Automatic
309 Use 7019926 1 Hose, Radiator (Top) (was p/n 7016375)
310 Use 7019927 1 Hose, Radiator (Bottom) (was p/n 7016376)
311 Use 7022153 1 Pump, Water (Not Shown) (was p/n 7016638)
312 7019976 1 Flywheel
7022180 1 Ring Gear
7020120 1 Bell Housing
313 7022143 1 Gasket, Exhaust Manifold (Not Shown)
314 70002307 1 Gasket, Exhaust Pipe (Not Shown)
7025126 1 Gasket, Intake Manifold to Head (Not Shown)
7019924 1 Manifold, Exhaust (Not Shown)
315 7022150 1 Belt, Timing (Engine 2000126)
316 7019921 1 Belt, Alternator (Engine 2000126)
317 4360157 1 Switch, Water Temperature (Not Shown)
318 7012682 1 Harness, Engine (Not Shown)
319 7019925 1 PCV Valve (Not Shown)
320 7019929 1 Pulley, Idler (Not Shown)
321 7019930 1 Coil Pack (Not Shown)
7019931 1 Spark Plug Wires (Set) (Not Shown)
7019932 4 Spark Plug Wires (Not Shown)
322 7022178 1 Sensor, Crank Shaft (Not Shown)
323 2420109 1 Gauge, Oil Dipstick (Not Shown) (Engine 2000149)
4564281 1 Tube, Dipstick (Not Shown) (Engine 2000149)
2000156/2000165 Ref. ENGINE COMPONENTS
401 7019977 1 Alternator
7019997 1 Regulator
402 Use 1660250 1 Coupling (15 Teeth) (S/N 46528 to S/N 60462) (was p/n
7016662)
Use 1660249 1 Coupling (13 Teeth) (S/N 60462 to Present) (was p/n 7012656)
403 Use 7023687 1 Module, Ignition (was p/n 7019961)
3120830 400RTS 500RTS 2-39




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
404 7012679 1 Starter (Not Shown)
405 7021869 1 Filter, Oil
406 Use 7019988 1 Carburetor (Engine 2000156) (was p/n 7019974)
7019988 1 Carburetor (Engine 2000165)
7019933 1 Carburetor Kit
7027292 1 Float Assembly
7025122 1 Base, Carburetor
7024321 1 Gasket, Carburetor (Top)
7000646 1 Gasket, Carburetor (Bottom)
7000646 1 Gasket, Carburetor
7016605 1 Choke, Automatic
407 7016600 1 Pump, Fuel (Facet Brand)
7019983 1 Pump, Fuel (Airtex Brand)
7000884 1 Solenoid, Fuel
7016601 1 Filter, Fuel
408 Not Required
409 Use 7019926 1 Hose, Radiator (Top) (was p/n 7016375)
410 Use 7019927 1 Hose, Radiator (Bottom) (was p/n 7016376)
411 7022153 1 Pump, Water (Not Shown)
7019982 1 Tube, Water Pump Inlet (Not Shown)
7019985 1 Pulley, Water Pump (Not Shown)
7022156 1 Thermostat (Not Shown)
7025134 1 Gasket, Water Outlet Connection (Not Shown)
412 7019976 1 Flywheel
7022180 1 Ring Gear
413 7022143 1 Gasket, Exhaust Manifold (Not Shown)
414 70002307 1 Gasket, Exhaust Manifold to Pipe (Not Shown)
7019924 1 Manifold, Exhaust (Not Shown)
7025125 1 Gasket, Intake (Manifold to Cylinder Head) (Not Shown)
415 7019978 1 Tensioner, Belt (Not Shown)
416 7027402 1 Belt, Drive (was p/n 7019979)
417 Not Used
418 7019980 1 Harness, Engine Wiring (Not Shown)
419 to 420 Not Used
421 7019930 1 Coil Pack (Not Shown)
7022157 1 Spark Plug Wires (Set) (Not Shown) (Engine 2000156)
7019931 1 Spark Plug Wires (Set) (Not Shown) (Engine 2000165)
7019932 4 Spark Plug (Not Shown) (Engine 2000165)
422 7022178 1 Sensor, Crank Shaft (Not Shown)
423 7019981 1 Indicator, Oil Level (Not Shown)
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Spark Arrestor
0257154 Ref. ENGINE HEATER INSTALLATION (OPTIONAL NOT AN
SHOWN)
2580048 1 Block Heater Kit (Located Left Side of Intake)
2-40 400RTS 500RTS 3120830




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-41




SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/
LRG-425

10

14 ég 13
/

TO
INTAKE
MANIFOLD

19 18
LOCATED IN FUEL. 16
LINE BETWEEN )@/ 2]
CARB AND PUMP @
/

|
TO INTAKE

TO INTAKE |
¢ MANIFOLD

MANIFOLD

NOTE: WHEN MOUNTED
VERTICAL MAKE SURE
DRAIN HLOES IN

CASTING IS DOWN.

2-42 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-

425
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DUAL FUEL COMPONENTS INSTALLATION (FORD LSG423,
LRG423 AND LRG 425 ENGINES)
1 4700005 1 Vaporizer/Regulator
7017515 1 Kit, Rebuilding

2 2120077 1 LPG Filter Lock

3 4360188 1 Vacuum Switch

4 2220675 3 Fitting, 90° Pipe Barb

5 2220251 1 Reducer

6 2200204 1 Pipe Plug 3/4" NPT

7 1320130 2 Clamp, 1"

8 0701010 1 Screw, M10 x 1.5 x 20

0700610 1 Screw, M6 x 1 x 20

9 4832000 1 Lockwasher M10

4831700 1 Lockwasher M6

10 0080124 1 Adaptor, Carburetor

11 1700712 4 Decal, Caution

12 1320022 6 Clamp

13 1120432 1 Cap, Vacuum

14 2720112 2 ft. Hose, Vapor 5/8"

15 2180389 1 Fitting, Relief

16 2720249 1 Hose, L.P. 62" Lg.

17 0902094 1 Bracket, L.P. Filter

18 2180388 1 Filter, Bulkhead

19 2180418 1 Fitting, 1/4" NPT to 3/8", 45° Flare

20 2720144 1 Hose, L.P.

21 2180387 1 Fitting, Tank Connector

22 1320023 2 Clamp, LP Tank

23 4400040 2 Tank, LP (33.5 Lbs.) (Prior to S/N 61097)

4400281 2 Tank, LP (33.5 Lbs.) (S/N 61097 to Present)
4400275 2 Tank, LP (43.5 Lbs.)

24 4640391 1 Lock, Fuel (Prior to June 1995)

25 2200222 1 Pipe Plug 1/4" NPT (S/N 36855 to Present)

26 2220290 1 Fitting, Tee (S/N 36855 to Present)

27 2220504 1 Fitting, 90° 1/4" NPT to 3/8", 45° Flare (S/N 26845 to Present)
0254963/0254964 Ref. DUAL FUEL COMPONENTS INSTALLATION - LSG-423 D/4
0255210/0255208 Ref. DUAL FUEL COMPONENTS INSTALLATION - LRG-423 8/E
0258322/0258321 Ref. DUAL FUEL COMPONENTS INSTALLATION - LRG-425 8/6

51 2220003 1 Fitting, Straight (Not Shown) (LSG-423)

2220082 1 Fitting, 90° (LRG-423/LRG-425) (Prior to S/N 99226)
2220504 1 Fitting, 90° (LRG-423/LRG-425) (S/N 99226 to Present)
52 2220082 1 Fitting, 90° (LSG-423)
Not Required 0 LRG-423/LRG-425
53 2180537 1 Fitting, Nipple (LSG-423)
2180104 1 Fitting, Nipple (LRG-423/LRG-425)

3120830 400RTS 500RTS 2-43



SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-

425 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
54 Not Required 0 LSG-423
2180360 1 Fitting, Tee 1/8" NPT (LRG-423/LRG-425)
55 0641510 2 Bolt 5/16"-18NC x 1 1/4" (LSG-423)
0641416 2 Screw 1/4"-20NC x 2" Lg. (LRG-423/LRG-425)
56 4761500 2 Lockwasher 5/16" (LSG-423)
4761400 2 Lockwasher 1/4" (LRG-423/LRG-425)
57 3311501 2 Nut 5/16"-18NC (LSG-423)
3311401 2 Nut 1/4"-20NC (LRG-423/LRG-425)
58 2180250 1 Fitting, Adapter (LSG-423)
2220273 1 Fitting, Adapter (LRG-423/LRG-425)
59 3538436 1 Plate, Mounting (LSG-423)
Not Required 0 LRG-423/LRG-425
60 Not Required 0 LSG-423
0902089 1 Bracket, Mounting (LRG-423/LRG-425)
61 2180749 1 Fitting, 45° (LSG-423)
Not Required 0 LRG-423/LRG-425
62 2180504 1 Fitting, 45° (LSG-423)
Not Required 0 LRG-423/LRG-425
63 Not Required 0 LSG-423
0902361 1 Bracket, Terminal (S/N 33309 to Present)
0253447 Ref. LP TANK BRACKETS INSTALLATION (PRIOR TO S/N 32690) —
101 4844185 2 Support, Tank Bracket
102 0641522 2 Bolt 5/16"-18NC x 2 3/4"
103 4761500 2 Lockwasher 5/16"
104 3311501 2 Nut 5/16"-18NC
105 0641610 8 Bolt 3/8"-16NC x 1 1/4"
106 4751600 8 Flatwasher 3/8"
107 4761600 8 Lockwasher 3/8"
108 3311601 Nut 3/8"-16NC
0256909 Ref. LP TANK BRACKETS INSTALLATION (S/N 32690 TO PRES- 2
ENT)
151 0902360 1 Support, Tank Bracket (RH) (Prior to S/N 80673)
152 4844185 1 Support, Tank Bracket (LH) (Prior to S/N 80673)
4844185 2 Support, Tank Bracket (S/N 80673 to Present)
153 0641516 1 Bolt 5/16"-18NC x 2" (Prior to S/N 80673)
154 0641522 2 Bolt 5/16"-18NC x 2 3/4"
155 4751500 4 Flatwasher 5/16"
156 3311505 2 Locknut 5/16"-18NC
157 0641610 8 Bolt 3/8"-16NC x 1 1/4"
158 4751600 16 Flatwasher 3/8"
159 3311605 8 Locknut 3/8"-16NC
160 0100011 A/R Loctite
161 1320023 2 Clamp, LP Gas
2-44 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-
425 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

3120830 400RTS 500RTS 2-45



SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

WITH
ENGINE

2-46

SUPPLIED

&
\ EXISTING OIL
PRESSURE SWITCH

EXISTING OIL
PRESSURE SWITCH

SUPPLIED WITH (GENERATOR)

VALVE TRAY - REF.
Valve Tray - Red.

400RTS 500RTS

3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0257152 Ref. GENERATOR INSTALLATION 3/B
1 3580250 1 Pulley, Crankshaft
2 1 Belt, Generator Options:
0480090 Ford LSG 423/LRG 423 (Prior to S/N 46528)
0480110 Ford LRG 425 (S/N 46528 to Present)
3 0902372 1 Bracket, Generator Mounting
4 2460011 1 110 Volt Generator
7003657 1 Control Box Assembly
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
4360542 1 Breaker, Circuit
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly
7026199 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
5 7027887 1 Key, Woodruff (Prior to S/N 46528)
6 0200530 1 Arm, Adjusting
7 0641612 3 Bolt 3/8"-16NC x 1 1/2"
8 4751600 3 Flatwasher 3/8"
9 4761600 3 Lockwasher 3/8"
10 3311601 1 Nut 3/8"-16NC
11 3580239 1 Pulley, Idler
12 4740275 1 Washer
13 0100011 A/R Loctite
14 4564417 1 Tube, Spacer
15 0641512 1 Bolt 5/16"-18NC x 1 1/2"
16 4751500 3 Flatwasher 5/16"
17 4761500 3 Lockwasher 5/16"
18 4566650 1 Tube, Spacer
19 0701015 2 Bolt 10mm-1.5 x 35mm
20 4812000 2 Flatwasher 10mm
21 4832000 2 Lockwasher 10mm
22 3911008 2 Screw, Machine #10-24 x 1/2"
23 3311001 2 Nut #10-24
24 4761000 2 Lockwasher #10
3120830 400RTS 500RTS 2-47




SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

ITEM # PART NUMBER QTy. DESCRIPTION REV.
25 0901609 1 Bracket, Box Mounting
26 2 Bolt Options:
0641507 2 Bolt 5/16-18NC x 7/8"
0641407 2 Bolt 1/4”-24NC x 7/8"

27 2180360 1 Fitting, Tee

28 4360037 1 Switch, Oil Pressure

29 4932735 1 Wiring, Diagram

30 4711400 2 Flatwasher 1/4”

31 3311405 2 Locknut 1/47-20NC

32 0641608 1 Bolt 3/8”-16NC x 1”

2-48 400RTS 500RTS 3120830



FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-49




SECTION 2 GROUND CONTROLS

2-50

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011

49 45 70 45 51
77 45 45

a5 /
49\@}§A® _é@%i(}@{; / —@é{%@@é TO HOOD

OR
501 55 57 58 / 56
@— @-To EXHAUST
= MANIFOLD
39

TO ENGINE

526468 65 |——— —
TO FUEL TANK

(RETURN) 40
* é Q'@To FUEL TANK 401

(SUPPLY)

20 29 36 74 75
}s_.@é 73 . ém

MOUNTING REF.

SEE SECTION7
FOR CALL-OUT

S

i
: 95
e 35

7 TO GROUND
" T 710 sTARTER 76
I '9

15 87
88 w
ITEMS 101 TO 110 | \154
ITEMS 201 TO 211 32— SATTERY SHOWN
NOT SHOWN HERE FOR CLARITY
400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE INSTALLATIONS
0253370 Ref. DEUTZ F3L1011 (AUSTRALIAN SPEC) (PRIOR TO S/N 17
121830)
0273976 Ref. DEUTZ F3L2011 (AUSTRALIAN SPEC) (S/N 121830 TO PRES- | 1
ENT)
0257247 Ref. DEUTZ F3L1011F (CE SPEC) (PRIOR TO S/N 121830) 11
0273977 Ref. DEUTZ F3L2011 (CE SPEC) (S/N 121830 TO PRESENT) 1
1 Engine Options:
2000107 1 Deutz F3L1011 (includes ltems 101-110) (Prior to July 1995)
2000138 1 Deutz F3L1011F (includes Items 201-211) (July 1995 to S/N
121830)
2000242 1 Deutz F3L2011 (includes Iltems 251-271) (S/N 121830 to
Present)
2 1 Tray, Engine Mounting Options:
4844275 Prior to S/N 121830
4844275 S/N 121830 to Present
3 Not Used
4 1 Pump Assembly - Sunstrand Options (See Figure 2-13 for
Breakdown):
3600164 1 Prior to S/N 30660
3600260 1 S/N 30660 to Present
5 0080174 4 Adapter, Engine Mounting
6 0080177 1 Adapter, Air Intake
7 0080172 1 Adapter, Throttle for F3L1011
4460302 1 Adapter, Throttle for F3L1011F/F3L2011
8 3450202 1 Pin, Cotter 1/16" x 1/2"
9 3951003 1 Setscrew #10-24NC x 3/8" for F3L1011
0902244 1 Bracket, Throttle for F3L1011F
0080249 1 Bracket, Throttle for F3L2011
10 4 Bolt Options:
CE Spec
0641844 Bolt 1/2"-13NC x 5 1/2"
Australian Spec
0641844 Bolt 1/2"-13NC x 5 1/2" (Prior to S/N 33431)
0701230 Bolt m12-1.75 x 130mm (S/N 33431 to S/N 72218)
0641840 Bolt 1/2"-13NC x 5" (Prior to S/N 72218)
11 4 Locknut Options:
CE Spec
3311805 Locknut 1/2"-13NC
Australian Spec
3311805 Locknut 1/2"-13NC (Prior to S/N 33431)
3311205 Locknut m12-1.75 (S/N 33431 to S/N 72218)
3311805 Locknut 1/2"-13NC (Prior to S/N 72218)
12 4751800 4 Flatwasher 1/2"
13 0641408 8 Bolt 1/4"-20NC x 1"
14 4761400 10 Lockwasher 1/4"
15 3311401 8 Nut 1/4"-20NC
16 0641512 3 Bolt
17 1060254 1 Cable, Battery
3120830 400RTS 500RTS 2-51




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
18 1060093 1 Cable, Battery
19 0140001 1 Horn (Prior to S/N 112737)
20 0641610 2 Bolt 3/8"-16NC x 1 1/4"
21 4751600 11 Flatwasher 3/8"
22 0060023 1 Actuator, Throttle
7008828 1 Cable, Throttle
23 0901838 1 Bracket, Air Cleaner Mounting
24 0701010 4 Bolt, Metric M10 x 20mm
25 4832000 4 Lockwasher 10m
26 4711600 1 Flatwasher 3/8"
27 3311501 3 Nut 5/16"-18NC
28 4761500 3 Lockwasher 5/16"
29 4751600 9 Lockwasher 3/8"
30 1 Battery Options:
0400003 Prior to S/N 48582
0400075 S/N 48582 to Present
31 1 Tie-Down, Battery Options:
0400002 Prior to S/N 48582
0400147 S/N 48582 to S/N 50806
0400174 S/N 50806 to Present
32 1 Seat, Battery Options:
3980003 Prior to S/N 48582
3980007 S/N 48582 to Present
33 0630370 2 Rod, Tie-Down
34 3300029 2 Wingnut 3/8"-16NC
35 1 Cable, Battery Options:
1060360 Australian Spec
1060646 CE Spec
36 4740185 2 Washer, Hardened
37 3311601 9 Nut 3/8"-16NC
38 0641612 6 Bolt 3/8"-16NC x 1 1/2"
39 4843513 1 Air Intake Weldment
40 2180730 1 Fitting, Adapter
41 2420110 1 Sender, Oil Pressure
42 3960407 1 Gasket
43 1340020 1 Air Cleaner Assembly
7004214 1 Element, Air Cleaner
44 0340002 2 Band, Mounting - Air Cleaner
45 1320180 8 Clamp, Hose
46 0080039 1 Elbow, Rubber 90°
47 0721008 2 Screw, Machine #10-24NC x 1" (Prior to S/N 30660)
0701015 2 Screw, Machine 10mm x 35mm (S/N 30660 to Present)
48 4761000 2 Lockwasher #10 (Prior to S/N 30660)
4761400 2 Lockwasher (S/N 30660 to Present)
49 0080046 2 Elbow, Rubber 90°
50 4751000 2 Flatwasher #10 (Prior to S/N 34060)
4751400 2 Flatwasher (S/N 34060 to Present)
51 2720379 3in./7.6cm Hose
52 2720342 4in./10cm Hose, Air Intake
2-52 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
53 1320059 3 Clamp, Hose
54 3535551 1 Plate, Cover
55 4565348 1 Tube, Exhaust
56 1320019 1 U-Clamp
57 0901705 1 Bracket, Muffler
58 1320176 1 Clamp, Muffler
59 Not Used
60 0901778 1 Bracket, Charge Filter
61 2120135 1 Filter, Charge Pressure
2120136 1 Element, Charge Filter
62 2720271 8 ft./2.44m Line, Fuel (Return) (Prior to S/N 26251)
63 2720058 14 ft./4.27m Line, Fuel (Supply)
64 1320022 4 Clamp, Hose
65 2200462 2 Fitting, 90° (Prior to S/N 26251)
66 2180348 1 Fitting, Barbed (Prior to S/N 26251)
2220317 2 Fitting, Barbed (S/N 26251 to S/N 101987)
2220805 2 Fitting, Barbed (S/N 101987 to Present)
67 Not Used
68 2180666 1 Fitting, Barbed (Prior to S/N 26251)
69 0641406 2 Bolt 1/4"-20NC x 3/4"
70 4565932 1 Tube, Air Intake
71 4280280 1 Strip, Air Intake
72 3600205 1 Gear Pump Assembly (See Figure 2-14 for Breakdown)
73 3790152 1 O-Ring
74 2 Bolt Options:
CE Spec
0641810 Bolt 1/2"-13NC x 1 1/4"
Australian Spec
0641810 Bolt 1/2"-13NC x 1 1/4" (Prior to S/N 33431)
0641812 Bolt 1/2"-13NC x 1 1/2" (S/N 33431 to Present)
75 4761800 2 Lockwasher 1/2"
76 1 Cover, Battery Options:
3536144 Cover, Battery (Prior to S/N 48582)
1670841 Cover, Battery (S/N 48582 to Present)
77 4565933 1 Tube, Air Intake Adapter
78 3740067 1 Relay
79 4711400 1 Washer, Flat 1/4" for F3L1011F
80 0700605 2 Screw, Hex Hd 6mm x 10mm for F3L1011F
81 2400054 1 Fuse, 35 Amp (CE Spec Only)
82 2400044 1 Fuse, Holder (CE Spec Only)
83 0741008 2 Screw #10-24NC x 17 (CE Spec Only)
84 4751000 2 Flatwasher #10 (CE Spec Only)
85 3311005 2 Locknut #10 (CE Spec Only)
86 0902376 2 Bracket, Mounting (CE Spec Only)
87 4360155 1 Switch, Battery Disconnect (CE Spec Only)
88 0902377 Bracket, Switch Mounting (Prior to S/N 71226) (CE Spec Only)
89 1 Cable, Battery Options (CE Spec Only):
1060044 Prior to S/N 95788
1060221 S/N 95788 to Present
3120830 400RTS 500RTS 2-53




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
90 1703476 1 Decal - Battery Connect and Disconnect (CE Spec Only)
91 4740308 2 Washer, Thick (S/N 34060 to Present)

92 4832000 2 Lockwasher (S/N 34060 to Present)
93 0701016 2 Bolt 10mm x 40mm (S/N 34060 to Present)
94 0840046 1 Boot, Battery Pos. (S/N 83238 to Present)
95 0840047 1 Boot, Battery Neg. (S/N 83238 to Present)
96 2220273 2 Fitting, Reducer (S/N 101987 to Present)
97 1320095 1 Clamp, Support (Not Shown) (S/N 103576 to Present)
(Australian Spec Only)
98 4923062 1 Harness, Start Assist Solenoid (Not Shown) (S/N 121830 to
Present)
0100043 A/R Sealant, Pipe (Prior to S/N 103576)
2000107 Ref. ENGINE COMPONENTS - DEUTZ F3L1011 (Prior to July 1995) | A
Ref. Note: Parts Below Not Shown on Figure 2-11
101 7020455 1 Muffler (was p/n 7000694)
102 7014684 1 Filter and Gasket Kit (Includes Fuel Line Washer,
Oil Plug Washer, Qil Filter, Fuel Filter, Injector Tip
Gasket and Valve Cover Gasket)
103 to 105 Not Used
106 7027210 1 Sender, Oil Temperature
107 to 108 Not Used
109 7012626 1 Starter
110 7020457 1 Alternator
111 Not Used
112 70003622 3 Injector
7020424 3 Gasket, Injector Tip
113 7012698 1 Pump, Fuel Supply
7016309 1 Washer, Copper
114 7016308 1 Ring, Air Intake (Plastic)
115 7019607 1 Shutdown, Throttle
116 7020471 3 Gasket, Exhaust
117 7020477 1 Ring Gear Only
118 7027250 1 Spring, Tension
2000138 Ref. ENGINE COMPONENTS - DEUTZ F3L1011F (July 1995 to A
S/N 121830)
Ref. Note: Parts Below Not Shown on Figure 2-11
201 Use 7020455 1 Muffler (was p/n 7000694)
202 Not Used
203 7016328 1 Filter, Fuel
204 7016331 1 Filter, Oil
205 Use 7019607 1 Device, Shutdown (was p/n 7016359)
206 7020168 1 Sender, Oil Temperature
207 7020220 1 Harness
208 7020414 1 V-Belt

2-54 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
209 1 Starter Options:
Use 7016332 Start with 11 Tooth Pinion (July 1995 to Present with 133
Tooth Ring Gear) (was p/n 7020416)
7020479 Start with 9 Tooth Pinion (July 1995 to Present with 110 Tooth
Ring Gear)
210 7020417 1 Alternator
70000851 1 Bracket, Alternator Mounting
211 1 Ring Gear Options:
7020477 133 Tooth Ring Gear
7024579 110 Tooth Ring Gear
7020208 129 Tooth Ring Gear
212 7012599 1 Pump, Fuel Injection
7020426 3 Injector
7020424 3 Gasket, Injector Tip
7020425 3 Nozzle
213 7012698 1 Pump, Fuel Supply
7020406 1 Ring, Sealing
7020411 1 O-Seal Between Fuel Pump & Engine Block
7020412 1 Fitting, Tee
7020419 1 Hose, Fuel Return
214 to 215 Not Used
216 7020471 3 Gasket, Exhaust Manifold to Exhaust Pipe
217 Not Used
218 7027250 1 Spring, Tension
219 7000699 1 Seal (Doughnut)
220 7020024 1 Breather Cap
221 7020430 1 Gasket, Valve Cover
222 7020435 1 Dipstick
2000242 Ref. ENGINE COMPONENTS - DEUTZ F3L2011F (S/N 121830 to A
Present)
Ref. Note: Parts Below Not Shown on Figure 2-11
251 7027248 1 Dipstick
252 7024579 1 Gear, Ring
253 7020465 1 Cap, Filler
254 7020495 1 Pump, Oil
7020468 1 Seal Between Oil Pump & Engine Block
255 7016331 1 Filter, Qil
256 7027236 1 Sender, Oil Temperature
257 Use 7027246 3 Pump, Injector (was p/n 7027242)
Use 7027608 3 Pump, Injector (was p/n 7027611)
Use 7027609 3 Pump, Injector (was p/n 7027612)
Use 7027610 3 Pump, Injector (was p/n 7027613)
7020447 1 Gasket, Compensation
258 7020023 1 Filter, Fuel
259 Use 70000916 1 Pump Fuel Supply (was p/n 7027238)
7020411 1 O-Seal Between Fuel Pump & Engine Block
260 7027245 1 Filter, Fuel In Line
261 Use 70001871 3 Gasket, Intake Manifold (was p/n 7020449)
3120830 400RTS 500RTS 2-55




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
262 7027239 1 Solenoid, Start Assist
263 7020414 1 V-Belt
264 7020471 3 Gasket, Exhaust Manifold to Exhaust Pipe
265 7020479 1 Starter
7026608 1 Relay
266 7020417 1 Alternator
7027252 Regulator, Voltage
267 Use 7016330 1 Sensor, Oil Pressure (was p/n 7020443)
268 7027241 1 Transmitter, Temperature
269 7027251 1 Device, Shutdown
7027249 1 O-Ring
7027250 1 Spring, Tension
270 7020449 3 Gasket, Intake
271 7020471 3 Gasket, Exhaust
272 Use 70003475 1 Thermostat (was p/n 7020459)
7020460 1 Spring, Compression
Ref. PUMP COUPLING INSTALLATIONS:
0250597 Ref. PRIOR TO S/N 30660 —
0256848 Ref. S/N 30660 TO PRESENT 2
301 1 Coupling (Hayes) Options:
1660184 Coupling (Hayes) (Prior to S/N 30660)
1660234 Coupling (Hayes) (S/N 30660 to Present)
Ref. Note: Coupling Spine must be greased with lithium soap
based grease prior to installation.
302 0080163 1 Adapter, Pump Mounting
303 0700810 6 Bolt, Metric 8mm x 20mm
304 4831900 6 Lockwasher 8mm
305 0701013 8 Bolt 10mm x 28mm
306 4832000 8 Lockwasher 10mm
3020021 A/R Grease, Coupling (Prior to S/N 103576)
0275748 Ref. ENGINE DISTRESS SWITCH INSTALLATION (OPTIONAL) 1
401 4360357 1 Switch, Pressure
402 2180360 1 Fitting, Tee
403 2180749 1 Fitting, 45°
0100020 A/R Sealant, Pipe
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Arrestor, Spark (Includes Mounting Hardware)
2-56 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0256898 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) (PRIOR TO —
S/N 65349)
601 4567159 1 Tube, Exhaust
602 1320021 1 Clamp, Muffler 2 1/8"
603 3220036 1 Arrestor, Spark
0259488 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) 1
(S/N 65349 TO PRESENT)
701 3220118 1 Arrestor, Spark
3120830 400RTS 500RTS

2-57




SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)

S/N 108548 TO
PRESENT ONLY

PRIORTO
S/N 108548

<
—

EXISTING OIL
PRESSURE SWITCH

3120830

400RTS 500RTS

2-58



SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0251801 Ref. 110 VOLT GENERATOR INSTALLATION (DEUTZ) G
(OPTIONAL) (PRIOR TO JULY 1994)
0255038 Ref. 110 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) 2
(JULY 1994 TO S/N 108548)
0272421 Ref. 110 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) B
(S/N 108548 TO PRESENT)
0256152 Ref. 220 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) 2
(PRIOR TO S/N 108548)
0272420 Ref. 220 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) A
(S/N 108548 TO PRESENT)
1 3580158 1 Pulley
2 Not Used
3 0701012 2 Bolt, Metric 10MM x 25MM
4 4812000 2 Flatwasher, Metric 10MM (Prior to S/N 117135)
5 1 V-Belt Options:
0480059 Prior to S/N 117135
0480137 S/N 117135 to Present
6 4751500 1 Flatwasher 5/16"
7 4761500 2 Lockwasher 5/16"
8 0681510 2 Bolt 5/16"-18NC x 1 1/4" (Grade 8)
9 2860012 1 Key, Woodruff
10 3580134 1 Pulley
11 2460011 1 110 Volt 60Hz Generator
2460039 1 110 Volt 50Hz Generator
7003657 1 Control Box Assembly - Used with p/n 2460011
70002239 1 Control Box Assembly - Used with p/n 2460039
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
1 Breaker, Circuit Options:
4360542 110 Volt 60Hz Generator
70002240 110 Volt 50Hz Generator
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly - Used with p/n 2460011
2460049 1 Generator Assembly - Used with p/n 2460039
1 Armature with Slip Rings Options:
7026199 110 Volt 60Hz Generator
70000122 110 Volt 50Hz Generator
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power - 12ft Length
7020110 1 Bell End, Front
3120830 400RTS 500RTS 2-59




SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
7020111 1 Bell End, Rear
7020190 2 Bearing
220 Volt 50Hz Generator
2460013 1 Generator and Control Box Assembly
1001100321 1 Generator
3580134 1 Pulley
7020193 1 Cord, Power - 12ft Length
70000123 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
7012514 1 Fan
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
70002235 1 Box, Control
7020192 1 Voltmeter
70000124 1 Receptacle, Double (220V Box)
70000125 1 Receptacle, Single Twist Lock (220V Box)
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
12 0361815 1 Arm, Adjustment
13 4843410 1 Bracket, Generator Mounting
14 3311501 1 Nut 5/16"-18NC
15 2180730 1 Fitting, Adapter
16 2180749 1 Fitting, 45°
17 2180537 1 Fitting, Nipple
18 4360037 1 Switch, Pressure
19 2180360 1 Fitting, Tee
20 2200261 1 Fitting, Coupling (Not Required after July 1994)
21 0701414 1 Bolt, Metric 14MM x 30MM
22 1060012 4 ft./1.2m Cable, Electrical - 12/4 (Prior to S/N 92438)
1060515 4 ft./1.2m | Cable, Electrical - 12/4 (S/N 92438 to Present)
23 Not Used
24 3911008 2 Screw, Machine #10-24NC x 1/2"
25 3311001 2 Nut #10-24NC
26 4761000 2 Lockwasher #10
27 0901609 1 Bracket, Control Box Mounting
28 0641507 2 Bolt 5/16"-18NC x 7/8"
29 4751500 A/R Flatwasher 5/16"
30 4761500 2 Lockwasher 5/16"
31 3251476 1 Name tag - On/Off
32 2 Bolt Options:
0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8)
0641718 Bolt 7/16”-14NC x 2 1/4” (S/N 108548 to Present Only)
33 4761600 2 Lockwasher 3/8"
2-60 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
34 2 Flatwasher Options:
4751600 Flatwasher 3/8"
4711700 Flatwasher 7/16” (S/N 108548 to Present Only)
35 0363082 1 Bar, Generator Adjustment (S/N 108548 to Present Only)
36 4892000 2 Flatwasher 5/8” (S/N 108548 to Present Only)
37 3900322 2 Screw, Shoulder (S/N 108548 to Present Only)
38 3311505 2 Locknut 5/16”-18NC (S/N 108548 to Present Only)
0100011 A/R Loctite #242
3120830 400RTS 500RTS 2-61




SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND

3120830

400RTS 500RTS

2-62



SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PUMP ASSEMBLY - SUNSTRAND
3600164 Ref. 13 Tooth Pump Spline (Prior to S/N 30660) A
3600260 Ref. 15 Tooth Pump Spline (S/N 30660 to Present) B
1 7007413 1 Shim Kit - Relief Valve
2 7007414 1 Plug
3 Use Item 101 1 O-Ring
4 7007416 1 Spring, Relief Valve
5 7007417 1 Valve, Relief
6 Use Item 101 2 O-Ring
7 7007419 2 Plug
8 Not Used
9 Not Used
10 7007420 2 Plug
11 7007208 2 Plug
12 7007421 10 Screw
13 Not Used
14 7007422 2 Gasket, Servo Cover
15 Use ltem 101 1 Nut, Special
16 7007424 1 Cover, Adjustment
17 Not Used
18 7007425 1 Bearing, Needle
19 Use ltem 104 1 Ring, Retaining
20 Use ltem 104 1 Washer
21 Use Item 104 1 Spring
22 Not Used
23 Use Item 104 1 Washer
24 Use Item 104 1 Retainer
25 Use ltem 104 3 Pin, Slipper Holddown
26 Use Item 104 7 Piston Assembly
27 Use ltem 104 1 Guide, Slipper
28 Use ltem 104 1 Guide, Retainer
29 7007435 1 Pin, Spring
30 7007436 1 Screw - 12 Point Head
31 7007437 1 Bearing, Ball
32 7007438 2 Ring
33 7007439 2 Ring
34 7007440 2 Pin, Spring
35 7007441 1 Handle, Pin
36 7007442 1 Sleeve, Bearing
37 Use ltem 101 1 Gasket, Front Cover
38 7007444 1 Pin
39 7007445 1 Plug, Expansion
40 Use Item 104 1 Pin
41 See Note 1 O-Ring (Note: Use Items 101 & 103)
42 See Note 1 Ring, Load Temper (Note: Use Iltems 101 & 103)
43 7007449 1 Housing, Pump
44 Use Item 101 1 Ring, Back-Up
3120830 400RTS 500RTS 2-63



SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
45 Use ltem 101 1 O-Ring
46 Use Item 103 1 Cover, Gerotor
47 7007453 3 Bolt, Hex
48 7007208 1 Plug
49 7007454 1 Cover, Front
50 Use ltem 104 1 Block, Cylinder
51 7007456 6 Screw - 12 Point Head
52 7001438 10 Washer
53 Use Item 104 1 Swash plate
54 7007458 1 Journal, Bearing
55 See Note 1 Seal, Lip (Note: Use Items 101 & 104)
56 Use ltem 101 1 O-Ring
57 Shaft, Main Pump
7007461 1 13 Tooth Pump Spline (Prior to S/N 30660)
7010121 1 15 Tooth Pump Spline (S/N 30660 to Present)
58 Use Item 104 1 Plate, Valve
59 Use ltem 103 1 Gerotor Assembly
60 Use ltem 103 1 Pin
61 Use ltem 103 1 Key, Woodruff
62 7007466 1 Adaptor, Remote Filtration (Without Bypass)
63 Use ltem 101 3 O-Ring
64 7007468 2 Screw
65 7007469 2 Screw
66 7007470 1 Plug
67 7007471 1 Cover, Servo (With Adjuster)
7007490 2 Stop, Servo (Not Shown)
7007491 2 Nut, Special (Not Shown)
7007492 2 Ring, External (Not Shown)
68 7007482 1 Cover, Servo (Without Adjuster)
69 7007483 1 Guide, Spring
70 7007484 1 Stop, Servo
71 7007485 1 Spring
72 7007486 1 Screw
73 7007487 1 Guide, Spring
74 7007488 1 Ring, Retaining
75 7007499 1 Locknut
76 See Note 2 Ring, Piston (Note: Use Items 101 & 102)
77 7007494 1 Piston, Servo
78 See Note 2 O-Ring (Note: Use ltems 101 & 102)
79 7007472 1 Valve, By-Pass
80 Use 7010122 2 Valve, Pressure Release (Includes Item 6) (was p/n 7007473)
81 7007474 1 Control, Dual Qil-Filled
7007496 1 Coil Assembly (Pilot)
7007497 1 Plug (Pump)
7007498 1 Plug (Valve Harness)
82 7007478 2 Screw
83 7001498 2 Screw
84 Use ltem 101 2 O-Ring
85 Use Item 101 1 O-Ring
2-64 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
86 7007475 1 Plug, Orifice/Screen -.156
87 7007477 2 Plug, Orifice -.37
88 7007476 1 Adapter, Auxiliary Pump
89 7010120 1 Spacer/Gasket
101 2900752 1 Seal Kit - Complete (Includes ltems 3,6,14,15,37,41,42,44,
45,55,56,63,76,78,84 and 85)
102 7007412 1 Seal Kit - Servo Piston (Includes ltems 76 and 78)
103 2900826 1 Charge Pump Kit (Includes ltems 41,42,46,59,60,61)
104 2900827 1 Cylinder Block Kit (Includes ltems 19-28, 40,50,53,55,58)
3120830 400RTS 500RTS 2-65




SECTION 2 GROUND CONTROLS

FIGURE 2-14. PUMP ASSEMBLY - BARNES

14

2-66 400RTS 500RTS 3120830



FIGURE 2-14. PUMP ASSEMBLY - BARNES

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
3600205 Ref. PUMP ASSEMBLY - BARNES —
1 7010955 1 Ring, Retaining
2 Use Item 51 1 Seal Shaft
3 7010956 1 Flange, Mounting
4 Use Item 51 2 Ring, Back-up
5 Use ltem 51 2 E-Seal
6 7010957 2 Bearing
7 Use ltem 51 2 O-Ring
8 7010996 1 Housing, Gear
9 7010959 4 Pin, Dowel
10 Not Used
11 7010997 1 Gear, Idler
12 7010998 1 Gear, Drive
13 7010960 1 Cover, End
14 7010961 4 Bolt
51 7010953 1 Seal Kit (Includes Items 2,4,5 and 7)
3120830 400RTS 500RTS 2-67



SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION

[ B RO TR
. A‘mﬁwﬁ%&%‘&@:@m mmmﬁ%\'ﬁaaﬁg

A e P TR

K«;&\\_ T J(Y 2y

2-68 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. GROUND CONTROL BOX INSTALLATIONS:
0860810 Ref. FORD POWERED MACHINES 8
0861010 Ref. FORD DIS 423 POWERED MACHINES (400RTS) 5
0861011 Ref. FORD DIS 423/LRG-425 POWERED MACHINES (500RTS) 6
0860812 Ref. DEUTZ POWERED MACHINES (Australian Spec) (Priorto S/N | 9
50052)
0861098 Ref. DEUTZ POWERED MACHINES (CE Spec) (Prior to S/N 9
112737)
0861605 Ref. DEUTZ POWERED MACHINES (CE Spec) (S/N 112737 to Pres-| 1
ent)
0861234 Ref. DEUTZ POWERED MACHINES (Australian Spec) (S/N 50052 6
to Present)
1 1 Box, Ground Control Options:
Use 4845486 Prior to S/N 78383 (was p/n 4844268)
4845486 S/N 783883 to Present
2 1 Lid Options:
3252217 Lid (Prior to S/N 65040)
3252642 Lid (S/N 65040 to Present)
3252642 Lid (Prior to S/N 112737) (CE Spec)
3252809 Lid (S/N 112737 to Present) (CE Spec)
3 4420037 4 ft./.2m Strip, Rubber
4 3740049 A/R Relay - 12V
5 4761400 10 Lockwasher 1/4"
6 3311401 10 Nut 1/4"-20NC
7 3640500 1 Rail, Mounting
8 4460298 A/R Block, Terminal
9 4460301 1 Marker, Terminal
10 4460299 2 Stop, Terminal
11 4460300 1 Barrier, Terminal
12 4460309 1 Bar, Buss - 3 Position
13 4460305 A/R Screw
14 4460306 A/R Washer
15 4460307 A/R Sleeve
16 A/R Breaker, Circuit - 30 Amp Options:
Not Required 0 CE Spec
4360216 1 Australian Spec
17 4760600 2 Lockwasher #6
18 3310601 2 Nut #6-32NC
19 A/R Breaker, Circuit - 15 Amp Options:
Not Required 0 CE Spec
4360232 1 Australian Spec
20 4761000 4 Flatwasher #10 (Prior to S/N 78383)
21 3311001 A/R Nut #10-24NC
22 4460051 6 Connector, Strain Relief
23 4460071 2 Connector, Strain Relief (Prior to S/N 30660)
24 3300048 6 Locknut, Conduit
25 0960238 6 Bushing (Prior to S/N 108336)
26 2420009 1 Hourmeter
3120830 400RTS 500RTS 2-69



SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
27 1 Voltmeter Options:
2420091 Prior to S/N 78383
2420156 S/N 78383 to Present
28 1701682 1 Decal - Relay Functions
29 4360274 1 Switch, Push Button (Start)
30 1 Switch, Key (Select) Options:
4360290 Prior to S/N 65040
4360469 S/N 65040 to Present (Australian Spec)
4360468 S/N 65040 to Present (CE Spec)
1 set Key, Replacement Options:
7010698 Prior to S/N 65040
2860030 S/N 65040 to Present (Common Key Style)
31 4360267 1 Block, Contact (Prior to S/N 66916)
32 1 Block, Contact Options:
4360281 Prior to S/N 66916
4360478 S/N 66916 to Present
33 1 Switch, Push/Pull (Emergency Stop) Options:
Use 4360475 1 Prior to S/N 66916 (p/n was 4360289)
4360475 1 S/N 66916 to Present
34 0100035 A/R Loctite #222 (Not Shown) (Prior to S/N 78383)
35 4360314 1 Switch, Toggle (Lift)
36 3790012 1 O-Ring
37 2600093 1 Hinge
38 3300177 2 Nut, Tinnerman
39 4740120 5 Washer, Nylon
40 0750806 2 Screw, Round Head #8-32NC x 3/4"
41 3911008 A/R Screw, Round Head #10-24NC x 1"
42 Not Used
43 1 Gauge, Oil Pressure Options:
2420128 Ford
2420111 Deutz (Prior to S/N 78383)
2420166 Deutz (S/N 78383 to Present)
44 1 Options:
2420127 Ford - Gauge, Water Temperature
3520070 Deutz - Plug, Cap
45 A/R Options:
3520026 1 Plug, Hole (Ford)
4360212 1 Breaker, Circuit - 3 Amp (Deutz)
46 4761000 A/R Lockwasher #10
47 3740077 1 Relay - 6V
48 4460303 1 Strip, Ground Relay
49 4740066 1 Washer, Thrust (Prior to S/N 66916)
50 1 Switch, Remote Speed Set (August 1995 to Present)
4360228 Ford
Not Required Ford DIS 423/425
Not Required Deutz
51 A/R Circuit Breaker Options:
4360069 2 CE Spec
Not Required 0 Australian Spec

2-70 400RTS 500RTS 3120830



SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
52 A/R Nut, Circuit Breaker Seal Options:
3300396 2 CE Spec
Not Required 0 Australian Spec
53 A/R Buss Bar, Terminal Options:
4460308 1 CE Spec
Not Required 0 Australian Spec
54 4070987 5 Shim, .015 (S/N 65040 to Present)
55 0720603 5 Screw #6-32NC x 3/8” (S/N 65040 to Present)
56 3321001 8 Nut #10-32NC (S/N 78383 to Present)
57 4750600 2 Flatwasher #6 (S/N 78383 to Present)
58 3520026 1 Plug (S/N 78383 to Present)
59 3520028 A/R Plug (S/N 78383 to Present)
60 3340841 4 Pad, PVC (Not Shown) (S/N 108336 to Present)
61 3910606 2 Screw #6-32 x 3/4 (S/N 108336 to Present)
62 2420084 2 Kit, Gauge Light (S/N 108336 to Present)
63 2920026 1 Holder, Lamp (S/N 112737 to Present) (CE Spec with Load
Sensing Only)
64 2920029 1 Bulb (Red) (S/N 112737 to Present) (CE Spec with Load Sens-
ing Only)
Ref. GROUND CONTROL BOX INSTALLATION
0255557 Ref. FORD DIS 423 - 400RTS A
0255558 Ref. FORD DIS 423/LRG-425 - 500RTS A
0253348 Ref. FORD - 400RTS/500RTS A
0253350 Ref. DEUTZ - 400RTS/500RTS A
0258665 Ref. DEUTZ - 400RTS/500RTS (Australian Spec) 1
0257240 Ref. DEUTZ - 400RTS/500RTS (CE Spec) (Prior to S/N 112737) 1
0273054 Ref. DEUTZ - 500RTS (CE Spec) (S/N 112737 to Present) 1
101 Not Used
102 0641410 2 Bolt 1/4"-20NC x 1-1/4"
103 4751400 4 Flatwasher 1/4"
104 4761400 2 Lockwasher 1/4"
105 3311401 2 Nut 1/4"-20NC
106 0362591 1 Bar, Brace
0250790 Ref. OPTIONAL DUAL FUEL CONTROLS INSTALLATION 12
201 4360331 1 Switch, Toggle (Select)
202 3790012 1 O-Ring
Ref OPTIONAL PLATFORM EXTENSION CONTROLS INSTALLA-
TION - SINGLE EXTENSION
301 4360330 1 Switch, Toggle (Extend)
302 3790012 1 O-Ring
3120830 400RTS 500RTS 2-71




SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref OPTIONAL PLATFORM EXTENSION CONTROLS INSTALLA-
TION - DUAL EXTENSIONS
401 4360314 1 Switch, Toggle (Platform Select)
402 3790012 1 O-Ring
2-72 400RTS 500RTS 3120830




FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

2-73




SECTION 2 GROUND CONTROLS

M,

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

LEFT SIDE

3120830

400RTS 500RTS

2-74



SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253280 Ref. HOOD INSTALLATION - LEFT SIDE (STANDARD ON ALL 4
MACHINES)
1 2680407 1 Hood Weldment - Left Side
2 3536371 1 Plate - Left Side Rear
3 3536372 1 Plate - Left Side Front
4 3536373 1 Plate - Left Side
5 Not Used
6 2940042 2 Latch
7 0100011 A/R Loctite #242 (Not Shown)
8 Not Used
9 Not Used
10 0641406 32 Bolt 1/4"-20NC x 3/4"
11 4751400 32 Flatwasher 1/4"
12 4761400 32 Lockwasher 1/4"
13 3300353 20 Nut, Tinnerman
14 4060803 7.5ft./2.3m | Trim - Strip
2902129 1 Kit, Hood (Includes ltems 1-4)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253382 Ref. HOOD INSTALLATION - RIGHT SIDE (DIESEL MACHINES) 7
101 2680408 1 Hood Weldment - Right Side
102 3536430 1 Plate - Air Exhaust
103 4844024 1 Snorkel, Exhaust
104 3536431 1 Plate - Right Side Rear
105 3535352 1 Plate - Air Intake
106 4844279 1 Plate - Right Side Front
107 0641406 20 Bolt 1/4"-20NC x 3/4"
108 4761400 20 Lockwasher 1/4"
109 4751400 34 Flatwasher 1/4"
110 3300364 16 Nut, Tinnerman
111 3941406 6 Screw, Self-Tapping 1/4" x 3/4" (Prior to S/N 44721)
112 2940042 2 Latch, Flush Mounting
113 0641408 4 Bolt 1/4"-20NC x 1"
114 0100011 A/R Loctite #242 (Not Shown)
115 1 Plate - Right Side Inside Options:
Use 3380515 Prior to S/N 117135 (was p/n 3536434)
3380515 S/N 117135 to Present
116 3311405 10 Locknut 1/4"-20NC
117 2820047 2 Foam, Acoustical
118 3536622 1 Cover, Pump
119 0641508 16 Bolt 5/16"-18NC x 1"
120 4761500 16 Lockwasher 5/16"
121 4751500 16 Flatwasher 5/16"
122 3311401 6 Nut 1/4"-20NC (S/N 44721 to Present)
123 3300353 8 Nut, Tinnerman 1/4"-20NC (S/N 44721 to Present)
3120830 400RTS 500RTS 2-75




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
124 4711400 6 Flatwasher 1/4” (S/N 44721 to Present)
125 4060969 1 Shield, Intake (S/N 48837 to Present)
126 3820019 6 Rivet (S/N 48837 to Present)
2902130 1 Kit, Hood (Includes ltems 101-106, 115, 118 & 125)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253299 Ref. HOOD INSTALLATION - RIGHT SIDE (FORDVSG 411 GAS 2
MACHINES)
201 2680406 1 Hood Weldment - Right Side
202 3536349 1 Plate - Right Side Front
203 3536350 1 Plate - Right Side Rear
204 3536351 1 Plate - Inside Cover
205 3536622 1 Cover, Pump
206 3300353 9 Nut, Tinnerman
207 0641406 9 Bolt 1/4"-20NC x 3/4"
208 4751400 20 Flatwasher 1/4"
209 4761400 10 Lockwasher 1/4"
210 3311405 9 Locknut 1/4"-20NC
211 0641408 10 Bolt 1/4"-20NC x 1"
212 0641406 2 Bolt 1/4"-20NC x 3/4"
213 2940042 2 Latch, Flush Mount
214 0100011 A/R Loctite #242
215 0362100 1 Bar
Ref. HOOD INSTALLATION - RIGHT SIDE OPTIONS:
0254949 Ref. FORD LSG 423 GAS MACHINES A
0255269 Ref. FORD LRG-423 DIS/LRG 425 GAS MACHINES 6
301 1 Hood Weldment - Right Side
2680415 Ford LSG-423
2680419 Ford LRG-423/LRG-425
302 1 Plate - Right Side Front Options:
3538188 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538743 Prior to S/N 46528
3570984 S/N 46528 to Present
303 1 Plate - Right Side Rear Options:
3538189 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538744 Prior to S/N 46528
3570983 S/N 46528 to Present
304 1 Plate - Inside Cover Options:
3538450 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538745 Prior to S/N 37789
3536351 S/N 37789 to Present
2-76 400RTS 500RTS 3120830




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
305 1 Shield, Pump Cover Options:
4060887 Ford LSG-423
4060893 Ford LRG-423/LRG-425
306 1670560 1 Cover Plate
307 3300353 A/R Nut, Tinnerman
308 0641406 A/R Bolt, 1/4"-20NC x 3/4"
309 4751400 A/R Flatwasher 1/4"
310 4761400 A/R Lockwasher 1/4"
311 3311405 4 Locknut 1/4"-20NC
312 0641408 A/R Bolt, 1/4"-20NC x 1"
313 0641412 1 Bolt 1/4"-20NC x 1 1/2" Lg. (Prior to S/N 46528)
314 2940042 2 Latch, Flush Mount
315 0100011 A/R Loctite
316 0362100 1 Bar
317 0751006 2 Screw, Sheet Metal (Prior to S/N 46528)
2902131 1 Kit, Hood (Includes ltems 301-306)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253445 Ref. BEACON LIGHT INSTALLATION (HOOD MOUNTED) 2
(OPTION)
401 2920105 1 Light, Strobe - Amber
7016603 1 Replacement Bulb
4060829 1 Guard, Wire
3041404 2 Screw, Self-Tap 1/4" x 1/2"
0641406 2 Bolt 1/4"-20NC x 3/4"
4751400 2 Flatwasher 1/4"
3311405 2 Locknut 1/4"-20NC
3120830 400RTS 500RTS 2-77




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

2-78

400RTS 500RTS

3120830




3120830

SECTION 3
SCISSORS ARMS

400RTS 500RTS

3-1



3-2

SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)

400RTS 500RTS

102 101 C HOSE

103 REF.
104 by
105 WA

el

SIDE VIEW OF HOSE CLAMP

3120830



FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0253916 Ref. ARMS ASSEMBLY 7

1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze

2 0200485 1 Arm Weldment (Bottom Inboard)

3 0200486 1 Arm Weldment (2nd Inboard)

4 0200516 1 Arm Weldment (3rd Inboard)

5 3422154 1 Pin, Pivot

6 0200517 1 Arm Weldment (Top Inboard)

7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze

8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze

9 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze

10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze

11 1440237 28 Collar

12 0681630 45 Bolt 3/8"-16NC x 3 3/4" (Grade 8)

13 3311605 53 Locknut 3/8"-16NC

14 3536607 2 Prop, Safety

15 3422152 1 Pin, Pivot

16 3422153 2 Pin, Pivot

17 3422154 3 Pin, Pivot

18 3422155 1 Pin, Pivot

19 3422156 1 Pin, Pivot

20 3422157 3 Pin, Pivot

21 3422158 1 Pin, Pivot

22 3422102 1 Pin, Pivot

23 3422103 1 Pin, Pivot

24 4740401 1 Washer, Special

25 3841203 1 Shaft, Keeper

26 0641714 1 Bolt 7/16"-14NC x 1 3/4"

27 4761700 1 Lockwasher 7/16"

28 3311701 1 Nut 7/16"-14NC

29 0641612 1 Bolt 3/8"-16NC x 1 1/2"

30 4761600 2 Lockwasher 3/8"

31 3311601 1 Nut 3/8"-16NC

32 0641608 1 Bolt 3/8"-16NC x 1"

33 2160006 30 Fitting, Grease

34 1 Lift Cylinder Assembly Options (See Section 5 for Breakdown):

Use 1683467 Prior to S/N 28615 (was p/n 1682969)

1683467 SN 28615 to Present

35 3340664 6 Pad, Sliding

36 0641626 8 Bolt 3/8"-16NC x 3 1/4"

37 4751600 16 Flatwasher 3/8"

38 3422169 1 Pin, Pivot

39 0200518 1 Arm Weldment (Upper Mid - Outboard)
0961731 3 Bushing, Bronze

3120830 400RTS 500RTS 3-3




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
40 1320095 1 Clamp, Hose (Not Shown)
41 4740310 2 Washer, Thrust
0100011 A/R Loctite #242
2901329 1 Arm Kit, Complete (Includes Items 1,2,3,4,6,7 8,9,10,14) (Not
Shown)
0254272 Ref. HOSE CLAMP ASSEMBLY B
101 1320162 6 Clamp, Hose
102 0641522 6 Bolt 5/16"-18 x 2 3/4"
103 4751500 6 Flatwasher 5/16"
104 4761500 6 Lockwasher 5/16"
105 3311501 6 Nut 5/16"
106 2820025 22 Ft. Plastic, Spring Guard (Not Shown)
0252587 Ref. ARM PADS 3
201 24 Pad, Polyurethane Options:
Use 3340841 Prior to S/N 47175 (p/n was 3340645)
3340841 S/N 47175 to Present
3-4 400RTS 500RTS 3120830




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

3120830 400RTS 500RTS 3-5



SECTION 3 SCISSORS ARMS

FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

SIDE VIEW OF HOSE CLAMP

3-6 400RTS 500RTS 3120830



FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0257729 Ref. ARMS ASSEMBLY 3

1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze

2 0200551 1 Arm Weldment (Bottom Inboard)

3 0200552 1 Arm Weldment (2nd Inboard)

4 0200578 1 Arm Weldment (3rd Inboard)

5 3422619 1 Pin, Pivot:

6 0200579 1 Arm Weldment (Top Inboard)

7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze

8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze

9 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze

10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze

11 1440324 28 Collar

12 0681830 45 Bolt 1/2"-13NC x 3 3/4" (Grade 8)

13 3311805 53 Locknut 1/2"-13NC

14 2 Prop, Safety Options:
3536607 Prior to S/N 42949
3570875 S/N 42949 to Present

15 3422617 1 Pin, Pivot

16 3422618 2 Pin, Pivot

17 3422619 3 Pin, Pivot

18 3422620 1 Pin, Pivot

19 3422621 1 Pin, Pivot

20 3422622 3 Pin, Pivot

21 3422623 2 Pin, Pivot

22 1 Pin, Pivot Options:
3422662 Prior to S/N 42215
3422624 S/N 42215 to Present

23 3422631 1 Pin, Pivot

24 4740401 2 Washer, Special

25 3841203 1 Shaft, Keeper (Prior to S/N 42215)

26 0641714 1 Bolt 7/16"-14NC x 1 3/4" (Prior to S/N 42215)

27 4761700 1 Lockwasher 7/16" (Prior to S/N 42215)

28 3311701 1 Nut 7/16"-14NC (Prior to S/N 42215)

29 0630524 2 Carriage Bolt 7/16"-14NC x 1 1/2"

30 Not Used

31 3311705 2 Locknut 7/16"-14NC

32 0641608 2 Bolt 3/8"-16NC x 1"

33 2160006 30 Fitting, Grease

34 1683467 1 Lift Cylinder Assembly (See Section 5 for Breakdown)

35 3340664 6 Pad, Sliding

36 0641626 8 Bolt 3/8"-16NC x 3 1/4"

37 4751600 16 Flatwasher 3/8"

38 3422626 1 Pin, Pivot

3120830 400RTS 500RTS 3-7




SECTION 3 SCISSORS ARMS

FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
39 0200518 1 Arm Weldment (Upper Mid - Outboard)
0961731 3 Bushing, Bronze
40 1320095 1 Clamp, Hose (Not Shown)
41 0100011 A/R Loctite #242
42 Not Used
43 4740310 2 Washer, Thrust
44 Not Used
45 2540002 4ft/1.2m Grommet (Not Shown)
2901536 1 Arm Kit, Complete (Includes Items 1 thru 10,14 and 39) (Not
Shown)
0254272 Ref. HOSE CLAMP ASSEMBLY 4
101 A/R Clamp, Hose Options:
1320162 7 Prior to S/N 70211
1320061 10 S/N 70211 to Present
102 A/R Bolt Options:
0641522 7 Bolt 5/16"-18 x 2 3/4" (Prior to S/N 70211)
0641510 6 Bolt 5/16"-18 x 1 1/4" (S/N 70211 to Present)
103 4751500 10 Flatwasher 5/16"
104 4761500 7 Lockwasher 5/16" (Prior to S/N 70211)
105 3311505 10 Locknut 5/16"
106 4060806 1 Ft. Shield, Flex Trim (Not Shown) (Prior to S/N 101987)
107 2820025 66 Ft. Plastic, Spring Guard (Not Shown)
108 1320270 13 Clamp (S/N 70211 to Present)
109 0641512 4 Bolt 5/16”-18NC x 1 1/2” (S/N 70211 to Present)
0252587 Ref. ARM PADS 3
201 24 Pad, Polyurethane Options:
Use 3340841 Prior to S/N 47175 (p/n was 3340645)
3340841 S/N 47175 to Present
3-8 400RTS 500RTS 3120830




FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120830

400RTS 500RTS




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)

SIDE VIEW OF HOSE CLAMP

3-10 400RTS 500RTS

3120830



FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0253611 Ref. ARMS ASSEMBLY 9

1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze

2 0200485 1 Arm Weldment (Bottom Inboard)

3 0200486 1 Arm Weldment (2nd Inboard)

4 0200487 1 Arm Weldment (3rd Inboard)

5 0200488 1 Arm Weldment (4th Inboard)

6 0200489 1 Arm Weldment (Top Inboard)

7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze

8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze

9 0200492 1 Arm Weldment (4th Outboard - Right Side)
0961731 3 Bushing, Bronze

10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze

11 1440237 34 Collar

12 0681630 51 Bolt 3/8"-16NC x 3 3/4" (Grade 8)

13 3311605 59 Locknut 3/8"-16NC

14 3536607 2 Prop, Safety

15 3422152 1 Pin, Pivot

16 3422153 2 Pin, Pivot

17 3422154 5 Pin, Pivot

18 3422155 1 Pin, Pivot

19 3422156 1 Pin, Pivot

20 3422157 3 Pin, Pivot

21 3422158 2 Pin, Pivot

22 3422102 2 Pin, Pivot

23 3422103 2 Pin, Pivot

24 4740401 2 Washer, Special

25 3841203 2 Shaft, Keeper

26 0641714 2 Bolt 7/16"-14NC x 1 3/4"

27 4761700 2 Lockwasher 7/16"

28 3311701 2 Nut 7/16"-14NC

29 0641612 2 Bolt 3/8"-16NC x 1 1/2"

30 4761600 3 Lockwasher 3/8"

31 3311601 2 Nut 3/8"-16NC

32 0641608 2 Bolt 3/8"-16NC x 1"

33 2160006 38 Fitting, Grease

34 2 Lift Cylinder Assembly Options (See Section 5 for Breakdown):

Use 1683468 Prior to S/N 28655 (was p/n 1682748)

1683468 S/N 28655 to Present

35 3340664 6 Pad, Sliding

36 0641626 8 Bolt 3/8"-16NC x 3 1/4"

37 4751600 16 Flatwasher 3/8"

38 3422169 1 Pin, Pivot

39 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze

3120830 400RTS 500RTS 3-11




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
40 3422154 1 Pin, Pivot
41 3422158 2 Pin, Pivot
42 0200506 1 Arm Weldment (4th Outboard - Left Side)
0961731 3 Bushing, Bronze
43 0200518 1 Arm Weldment (3rd Outboard - Left Side)
0961731 3 Bushing, Bronze
44 1320095 1 Clamp, Hose (Not Shown)
45 4740310 2 Washer, Thrust
46 0100011 A/R Loctite, #242 (Not Shown)
2901328 1 Arm Kit, Complete (Includes Items: 1,2,3,4,5, 6,7,8,9,10 and 14)
Not Shown
0254272 Ref. HOSE CLAMP ASSEMBLY 4
101 A/R Clamp, Hose Options:
1320162 7 Prior to S/N 70211
1320061 10 S/N 70211 to Present
102 A/R Bolt Options:
0641522 7 Bolt 5/16"-18 x 2 3/4" (Prior to S/N 70211)
0641510 6 Bolt 5/16"-18 x 1 1/4" (S/N 70211 to Present)
103 4751500 10 Flatwasher 5/16"
104 4761500 7 Lockwasher 5/16" (Prior to S/N 70211)
105 3311505 10 Locknut 5/16"
106 4060806 1 Ft. Shield, Flex Trim (Not Shown) (Prior to S/N 101987)
107 2820025 66 Ft. Plastic, Spring Guard (Not Shown)
108 1320270 13 Clamp (S/N 70211 to Present)
109 0641512 4 Bolt 5/16”-18NC x 1 1/2” (S/N 70211 to Present)
0252588 Ref. ARM PADS 3
201 32 Pad, Polyurethane Options:
3340645 Prior to S/N 47175
3340841 S/N 47175 to S/N 50806
3340848 S/N 50806 to Present

3-12 400RTS 500RTS 3120830




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

3120830 400RTS 500RTS 3-13



SECTION 3 SCISSORS ARMS

FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

"
45 3130 29 e

s

102
19 103

104

105
108
109

3-14 400RTS 500RTS

101 @ HOSE
(|

SIDE VIEW OF HOSE CLAMP

g 12
&t

3120830



SECTION 3 SCISSORS ARMS

FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ARMS ASSEMBLIES
0256818 Ref. PRIOR TO S/N 112737 12
0272966 Ref. S/N 112737 TO PRESENT 1
See Note Ref. CE Spec (Note: For CE Spec Machines Refer to JLG
Supplement p/n 3124288 for Platform Pins.)
1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze
2 0200551 1 Arm Weldment (Bottom Inboard)
3 0200552 1 Arm Weldment (2nd Inboard)
4 0200553 1 Arm Weldment (3rd Inboard)
5 0200554 1 Arm Weldment (4th Inboard)
6 1 Arm Weldment (Top Inboard) Options:
0200555 Prior to S/N 112737
0200740 S/N 112737 to Present
7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze
8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze
9 0200492 1 Arm Weldment (4th Outboard - Right Side)
0961731 3 Bushing, Bronze
10 1 Arm Weldment (Top Outboard) Options:
0200493 Prior to S/N 112737
0200739 S/N 112737 to Present
0961731 4 Bushing, Bronze
11 1440324 34 Collar
12 0681830 A/R Bolt 1/2"-13NC x 3 3/4" (Grade 8)
13 3311805 51 Locknut 1/2"-13NC
14 2 Prop, Safety Options:
3536607 Prior to S/N 42949
3570875 S/N 42949 to Present
15 3422617 1 Pin, Pivot
16 3422618 2 Pin, Pivot
17 3422619 5 Pin, Pivot
18 3422620 1 Pin, Pivot
19 3422621 1 Pin, Pivot
20 3422622 3 Pin, Pivot
21 3422623 2 Pin, Pivot
22 3422624 2 Pin, Pivot
23 3422631 2 Pin, Pivot
24 4740401 4 Washer, Special
2510 27 Not Used
28 3311705 4 Locknut 7/167-14NC (S/N 41058 to Present)
29 4 Bolt Options:
0641612 Bolt 3/8"-16NC x 1 1/2" (Prior to S/N 41058)
0630524 Bolt, Carriage 7/16"-14NC x 1 1/2" (S/N 41058 to Present)
30 4761600 16 Lockwasher 3/8"
31 3311605 8 Nut 3/8"-16NC
32 0641608 4 Bolt 3/8"-16NC x 1"
3120830 400RTS 500RTS 3-15




SECTION 3 SCISSORS ARMS

FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
33 2160006 A/R Fitting, Grease
34 1683468 2 Lift Cylinder Assembly (See Section 5 for Breakdown)
35 3340664 A/R Pad, Sliding
36 0641626 8 Bolt 3/8"-16NC x 3 1/4"
37 Not Used
38 1 Pin, Pivot Options:
Use 3422626 Prior to S/N 44756 (p/n was 3422169)
3422626 S/N 44756 to Present
39 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze
40 3422623 2 Pin, Pivot
41 1 Pin, Pivot Options:
3422619 Prior to S/N 112737
Not Required S/N 112737 to Present
42 0200506 1 Arm Weldment (4th Outboard - Left Side)
0961731 3 Bushing, Bronze
43 0200518 1 Arm Weldment (3rd Outboard - Left Side)
0961731 3 Bushing, Bronze
44 1320095 1 Clamp, Hose (Not Shown)
45 0100011 A/R Loctite
46 Not Used
47 4740310 2 Washer, Thrust
48 Not Used
49 2540002 4ft Grommet (Not Shown) (S/N 47537 to Present)
50 0681832 2 Bolt 1/2”-13NC x 4” (Grade 8) (S/N 95788 to Present)
51 to 53 Not Used
54 1060964 1 Cable Electrical - 16/2 (40ft/12.2m) (Not Shown)
55 1060967 1 Cable Electrical - 16/2 (35ft/10.7m) (Not Shown)
SCISSOR ARMS KIT OPTIONS:
See Note (Includes items 1 thru 10, 14, 39, 42 and 43)
Prior to S/N 32157 (Note: Recommend using 2901481 in
place of original 2901460)
2901481 1 S/N 32157 to S/N 112737
2902256 1 S/N 112737 to Present
2902185 1 Kit, Arm Pin (Includes ltems 18 & 38)
2902186 1 Kit, Arm Pin (Includes ltems 15-17 & 19-23)
0254272 Ref. HOSE CLAMP ASSEMBLY 4
101 A/R Clamp, Hose Options:
1320162 7 Prior to S/N 70211
1320061 10 S/N 70211 to Present
102 A/R Bolt Options:
0641522 7 Bolt 5/16"-18 x 2 3/4" (Prior to S/N 70211)
0641510 6 Bolt 5/16"-18 x 1 1/4" (S/N 70211 to Present)
103 4751500 10 Flatwasher 5/16"
104 4761500 7 Lockwasher 5/16" (Prior to S/N 70211)
105 3311505 10 Locknut 5/16"
106 4060806 1 Ft. Shield, Flex Trim (Not Shown) (Prior to S/N 101987)
3-16 400RTS 500RTS 3120830




FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS (CONTINUED)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
107 2820025 66 Ft. Plastic, Spring Guard (Not Shown)
108 1320270 13 Clamp (S/N 70211 to Present)
109 0641512 4 Bolt 5/16”-18NC x 1 1/2” (S/N 70211 to Present)
0252588 Ref. ARM PADS 3
201 32 Pad Options:
3340645 Pad, Polyurethane (Prior to S/N 47175)
3340841 Pad, Pvc (S/N 47175 to S/N 50806)
3340848 Pad, Pvc (S/N 50806 to Present)
3120830 400RTS 500RTS 3-17




SECTION 3 SCISSORS ARMS

FIGURE 3-5. SIZZORS ARMS GUARD INSTALLATION - 500RTS

13

12

2

3-18 400RTS 500RTS 3120830



SECTION 3 SCISSORS ARMS

FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
Ref. ARM GUARDS INSTALLATIONS - 500RTS
0253466 Ref. DIESEL POWER MACHINES 6
0253467 Ref. GAS POWER MACHINES 3
0253468 Ref. DUAL FUEL POWER MACHINES 3
1 1 Guard Weldment - Right Side Options:
4844305 Diesel Power Machines
4844307 Gas Power Machines
4844308 Dual Fuel Power Machines
2 1 Guard Weldment - Left Side Options:
4844306 Diesel Power Machines
4844306 Gas Power Machines
4844309 Dual Fuel Power Machines
3 4844310 1 Guard Weldment - End (Prior to S/N 57701)
4 4844457 4 Support
5 4300048 8 Stud (Welded on Part) (Prior to S/N 98560)
6 4711800 A/R Flatwasher 1/2” (Narrow)
7 4761800 8 Lockwasher 1/2” (Prior to S/N 26779)
8 3311801 16 Nut 1/2"-13NC
9 0641514 4 Bolt 5/16”-18NC x 1 3/4”
10 4761500 4 Lockwasher 5/16”
11 3311501 4 Nut 5/16”-18NC
12 4921380 34t/10.4m Mesh, Wire
13 4240033 200 Tie-Strap
14 2 Guard Weldment - End Options:
4844310 Prior to October 1993
4844686 October 1993 to Present
15 0641810 8 Bolt 1/2”-13NC x 1 1/4” (S/N 26779 to Present)
16 0902294 4 Bracket (S/N 26779 to Present)
2902055 1 Kit, Arm Guard - Diesel Power Machines (Includes ltems 1, 2 &
14) (S/N 98560 to Present)
3120830 400RTS 500RTS 3-19




SECTION 3 SCISSORS ARMS

FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS

€¢

< My
-

T
T
RN
i
)
)

AN

X
i
o‘%: vy
T

L

u.””” =~

AT ) . Z0 -
21— | R

OANORAACOANT | G

Y | R

R |,
v :: 7z X
! (& et
P4 :::......... Ul
== il 2 vl

¢
N

€C

3120830

400RTS 500RTS

3-20



FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ARM GUARDS INSTALLATIONS - 400RTS
0254282 Ref. DIESEL POWER MACHINES 2
0254283 Ref. GAS POWER MACHINES A
0254284 Ref. DUAL FUEL POWER MACHINES A
1 1 Guard Weldment - Right Side Options:
4844608 Diesel Power Machines
4844607 Gas Power Machines
4844610 Dual Fuel Power Machines
2 1 Guard Weldment - Left Side Options:
4844606 Diesel Power Machines
4844606 Gas Power Machines
4844609 Dual Fuel Power Machines
3 4844605 2 Guard Weldment - End
4 4844457 2 Support
5 4300048 8 Stud (Welded on Part)
6 4711800 24 Flatwasher 1/2” (Narrow)
7 4761800 8 Lockwasher 1/2” (Prior to S/N 26779)
8 3311805 16 Locknut 1/2”-13NC
9 4844425 1 Guard Support Weldment - Right Side
10 4844426 1 Guard Support Weldment - Left Side
11 4844612 2 Guard Weldment - Side
12 0480087 2 Belt, Wire Mesh
13 4844611 2 Guard Weldment - End
14 0480065 2 Belt, Wire Mesh
15 0181728 2 Angle
16 0641534 8 Bolt 5/16”-18NC x 4 1/4”
17 4751500 32 Flatwasher 5/16” (Wide)
18 3311505 20 Locknut 5/16”-18NC
19 0181725 2 Angle
20 4160106 4 Spring, Gas
21 0641514 4 Bolt 5/16"-18NC x 1 1/4” (S/N 26779 to Present)
22 4921380 A/R Mesh, Wire
23 4240033 200 Tie-Strap
24 0641810 8 Bolt 1/2”-13NC x 1 1/4” (S/N 26779 to Present)
25 0902294 4 Bracket (S/N 26779 to Present)
3120830 400RTS 500RTS 3-21




SECTION 3 SCISSORS ARMS

FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS (CONTINUED)

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3-22

400RTS 500RTS

3120830




3120830

SECTION 4
PLATFORM

400RTS 500RTS

4-1



SECTION 4 PLATFORM

(dv3ay) veie
(LNoy4d) z1e

3120830

INSTALLATION

400RTS 500RTS

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS

4-2



SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS

INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HANDRAILS INSTALLATIONS
0253203 Ref. WITHOUT EXTENSIONS 8
0253201 Ref. WITH FRONT EXTENSION 8
0253202 Ref. WITH DUAL EXTENSIONS 8
0270863 Ref. WITH MEGADECK EXTENSIONS A
1 2 Handrail Weldment - Side Rear Options:
3640824 Without Extensions/With Front Extension/With Dual Exten-
sions
3641387 Megadeck
2 3640830 2 Handrail Weldment - Side Front
3 A/R Hinge Options:
4200004 Without Extensions/With Front Extension/With Dual Exten-
sions
1271479 With Megadeck Extensions
4 4565891 8 Tube, Base (Side)
5 0641420 A/R Bolt 1/4"-20NC x 2 1/2"
6 4711400 A/R Flatwasher 1/4" Narrow
7 3311405 A/R Locknut 1/4"-20NC
8 0641416 A/R Bolt 1/4"-20NC x 2"
9 3422219 A/R Spring-Pin
10t0 13 Not Used
14 1 Handrail - Rear Options:
3640832 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
15 A/R Bracket Weldment Options:
0901870 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
16 2 Tube, Base (Rear) Options:
4565892 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
17 2 Kickplate (Rear) Options:
3536302 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
18 A/R Bolt 1/4"-20NC x 3/4"
0641406 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
19 1 Kickplate (Front) Options:
3536299 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
20 1 Handrail (Front) Options:
3640831 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
21 3640642 2 Gate Weldment - Side
22 1 Gate Weldment - End Options:
3640833 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
3120830 400RTS 500RTS 4-3




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
23 Not Used
24 1060379 A/R Cable, Lanyard
25 1 Bracket Weldment Options:
0901916 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
26 2ft/6m Strip Options:
Use 4420062 Prior to S/N 28969 p/n was 4280284
4420062 S/N 28969 to Present
27 0961833 A/R Bushing, UHMW
28 4420055 A/R Tape, UHMW
29 3911036 A/R Screw Machine #10-24NC x 2 1/4”
30 4751000 A/R Flatwasher #10
31 4761000 A/R Lockwasher #10
32 3311001 A/R Nut #10-24NC
33 0100019 A/R Loctite #271 (Not Shown)
34 3300151 A/R Nut, Acorn 1/47-20NC (S/N 50806 to Present)
35 Not Used
36 3340564 A/R Pad, Nylon Cover (S/N 56277 to Present)
37 3760170 A/R Ring, Quick Release Pin (S/N 56277 to Present)
38 Not Used
39 1706493 2 Decal, Drop Bar Warning (S/N 134418 to Present - Not Shown)
2902033 1 Kit, Rails (Front Extension) (Includes ltems 1, 2, 14, 21 & 22)
2902034 1 Kit, Rails (Dual Extension) (Includes Items 1, 2 & 21)
2902035 1 Kit, Rails (Fixed) (Includes Items 1, 2, 14, 20, 21 & 22)
2902053 1 Kit, Rails (Megadeck Extensions) (Includes Items 1, 2 & 21)
Ref. OPTIONAL RECEPTACLE INSTALLATIONS
0253272 Ref. 110V RECEPTACLE - WITHOUT MEGA DECK 5
0256526 Ref. 220V RECEPTACLE - WITHOUT MEGA DECK 4
101 0860038 1 Box, Electrical
102 1 Receptacle, Electrical Options:
4460190 110 Volt Receptacle
Not Available 222 Volt Receptacle
103 4060092 1 Shield, Cover
104 1 Connector, Strain Relief Options:
4460049 Prior to S/N 56277
4460051 S/N 56277 to Present
105 0960407 1 Bushing, Reducer (Prior to S/N 46528)
106 1 Plug, Connector Options:
4460138 110 Volt Receptacle
Not Available 222 Volt Receptacle
107 1320041 4 Clamp
108 3 Hardware Options:
4300032 Stud (Prior to S/N 56277)
0641507 Bolt 5/16”-18NC x 7/8” (S/N 56277 to Present)
4-4 400RTS 500RTS 3120830




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
109 3 Hardware Options:
3311401 Nut 1/4"-20NC (Prior to S/N 56277)
4711500 Flatwasher 5/16” (S/N 56277 to Present)
110 3 Lockwasher Options:
4761400 Lockwasher 1/4" (Prior to S/N 56277)
4761500 Lockwasher 5/16” (S/N 56277 to Present)
111 A/R Hardware Options:
0721004 2 Screw, Machine #10-24NC x 1/2" (Prior to S/N 46528)
3900294 4 Self Drilling Screw #10-16NC x 1” (S/N 46528 to Present)
112 4751000 2 Flatwasher #10 (Prior to S/N 46528)
113 4761000 4 Lockwasher #10
114 1700598 2 Decal - Ground (Prior to S/N 56277)
115 1700599 2 Decal - Neutral (Prior to S/N 56277)
116 1060308 A/R Cable, Electrical - 12/3
117 3311501 3 Nut 5/16” (S/N 56277 to Present)
Ref. OPTIONAL RECEPTACLE INSTALLATIONS
0271633 Ref. 110V RECEPTACLE - WITH MEGA DECK 2
0271634 Ref. 220V RECEPTACLE - WITH MEGA DECK 2
201 0860038 1 Box, Electrical
202 1 Receptacle, Electrical Options:
4460190 110 Volt Receptacle
Not Available 220 Volt Receptacle
203 4060092 1 Shield, Cover
204 4460051 1 Connector, Strain Relief
205 3538051 1 Plate, Mounting
206 1 Plug, Connector Options:
4460138 110 Volt Receptacle
Not Available 220 Volt Receptacle
207 1320041 4 Clamp
208 0641406 2 Bolt 1/4”-20NC x 3/4”
209 4751400 4 Flatwasher 1/4” (Wide)
210 3311405 2 Locknut 1/47-20NC
211 Not Used
212 1320061 2 Clamp
213 4711500 2 Flatwasher 5/16”
214 4761500 2 Lockwasher 5/16”
215 3311501 2 Nut 5/16”-18NC
216 2820025 2ft Plastic Spring Guard
217 0641522 1 Bolt 5/16”-18NC x 2 3/4
3120830 400RTS 500RTS 4-5




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM INSTALLATION
3510387 Ref. Platform Weldment (Prior to S/N 112737) —
0253611 Ref. Slide Pad Installation (Prior to S/N 27997) 9
0256818 Ref. Slide Pad Installation (S/N 27997 to S/N 112737) 12
0272973 Ref. Platform Installation (S/N 112737 to Present) D
3510775 Ref. Platform Weldment - Megadeck (Prior to S/N 112737) —
0272975 Ref. Platform Installation - Megadeck (S/N 112737 to Present) D
See Note Ref. CE Spec (Note: For CE Spec Machines Refer to JLG Sup-
plement p/n 3124288 for Load Sensing System.)
301 0100011 A/R Loctite #242 (Not Shown)
302 0440252 4 Bearing, Load Management (S/N 112737 to Present)
303 0641607 2 Bolt 3/8”-16NC x 7/8”
304 8 Bolt Options:
0641626 Bolt 3/8"-16NC x 3 1/4” (Prior to S/N 112737)
0641623 Bolt 3/8”-16NC x 2 7/8” (S/N 112737 to Present)
0641624 Bolt 3/8"-16NC x 3” (S/N 112737 to S/N 120381)
305 0641668 4 Bolt 3/8”-16NC x 8 1/2” (S/N 120381 to Present)
306 0901917 1 Bracket
307 1100130 1 Cam, Limit Switch (S/N 112737 to Present)
308 1320293 1 Clamp, Limit Switch Cam (S/N 112737 to Present)
309 3311005 4 Locknut #10-24NC
310 3311605 A/R Locknut 3/8-16NC
311 4 Pad, Slide Options:
3340664 Prior to S/N 112737
3340924 S/N 112737 to Present
312 A/R Pin, Upper Slide (Front Slide) Options:
3422155 1 Prior to S/N 27997
3422620 1 S/N 27997 to S/N 112737
3422939 2 S/N 112737 to Present
312A A/R Pin, Upper Slide (Rear Slide) Options:
3422169 1 Prior to S/N 27997
3422619 1 S/N 27997 to S/N 112737
3422939 2 S/N 112737 to Present
313 3440410 3 Pin, Roll
314 1 Platform, Weldment Options:
3510387 Standard (Prior to S/N 112737)
3510798 Standard (S/N 112737 to Present)
3510775 Megadeck (Prior to S/N 112737)
3510799 Megadeck (S/N 112737 to Present)
315 3931010 2 Bolt #10-24NC x 5/8” (S/N 112737 to Present)
316 3931028 4 Bolt #10-24NC x 1 3/4”
317 4360300 1 Switch, Limit
318 4460049 1 Connector, Strain Relief
319 4568315 4 Spacer, Tube (S/N 112737 to Present)
320 4751000 4 Flatwasher #10
321 4751600 A/R Flatwasher 3/8”

4-6 400RTS 500RTS 3120830




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTYy. DESCRIPTION REV.
0253795 Ref. OPTIONAL PLATFORM WORKLIGHTS INSTALLATION A
401 2920111 2 Floodlight
402 4460206 2 Terminal - Male
403 4460185 2 Terminal - Female
404 1060341 140 ft./43m Cable, Electrical - 16/2
405 4240033 10 Tie-Strap
406 0901930 2 Bracket, Mounting
407 0641416 2 Bolt 1/4"-20NC x 2"
408 4751400 2 Flatwasher 1/4"
409 4761400 2 Lockwasher 1/4"
410 3311401 2 Nut 1/4"-20NC
3120830 400RTS 500RTS 4-7




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)

STIVY ANVH "434

3120830

400RTS 500RTS

4-8



SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATIONS
0254196 Ref. SINGLE EXTENSION (400RTS) 10
0254197 Ref. DUAL EXTENSIONS (400RTS) 12
0253614 Ref. SINGLE EXTENSION (500RTS) 14
0253615 Ref. DUAL EXTENSIONS (500RTS) 19
Ref. Note: Quantities shown are for Single Extension. Double
quantity for Dual Extensions.

1 3510397 1 Platform Extension Weldment

2 3640822 2 Handrail - Side

3 3640823 1 Handrail - End

4 4565869 4 Tube, Base

5 4200004 4 Hinge, Stamped

6 3340653 2 Pad, Slide

7 4 Bracket Options:
4843706 Bracket, Roller Mounting (Prior to Feb. 1994)
3537619 Bracket, Roller Mounting (Feb. 1994 to Present)

8 3860059 4 Roller

9 4844349 2 Bracket, Roller Mounting

10 3860057 A/R Roller

11 0641511 A/R Bolt 5/16"-18NC x 1 3/8"

12 4711500 A/R Flatwasher 5/16" Narrow

13 3311505 A/R Locknut 5/16"-18NC

14 0641514 2 Bolt 5/16"-18NC x 1 3/4"

15 0641516 2 Bolt 5/16"-18NC x 2" (Prior to S/N 44015)

16 0641607 4 Bolt 3/8"-16NC x 7/8"

17 4761600 6 Lockwasher 3/8"

18 0641420 4 Bolt 1/4"-20NC x 2 1/2"

19 4751400 56 Flatwasher 1/4"

20 3311405 29 Locknut 1/4"-20NC

21 0641416 15 Bolt 1/4"-20NC x 2"

22 1682872 2 Extension Cylinder Assembly (See Section 5 for Breakdown)

23 0642228 2 Bolt 3/4"-10NC x 3 1/2"

24 3312205 4 Locknut 3/4"-10NC

25 0642236 2 Bolt 3/4"-10NC x 4 1/2"

26 3421453 6 Spring pin

27 0901870 2 Bracket, Handrail Corner

28 to 30 Not Used

31 4070829 4 Shim

32 3520072 2 Cap

33 Not Used

34 0901904 2 Bracket, Cylinder Support

35 1320019 2 U-Clamp

36 Not Used

37 4711600 4 Flatwasher 3/8" Narrow

38 3311601 4 Nut 3/8"-16NC

39 1060379 6 Cable, Lanyard

40 3536624 1 Kickplate

41 0641406 4 Bolt 1/4"-20NC x 3/4"

3120830 400RTS 500RTS 4-9




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 4752200 4 Flatwasher 3/4"
43to 44 Not Used
45 4280284 1 {t./30.5cm Tape (Prior to S/N 30060)
4420062 2 ft./0.6m Tape (S/N 30060 to Present)
46 1701907 1 Nameplate - Extension Capacity (Prior to S/N 44590)
47 3820011 2 Rivet (Prior to S/N 44590)
48 to 53 Not Used
54 3841233 4 Rod, Roller Support
55 3322202 4 Nut, Jam 3/4"
56 3760348 4 Ring, Retainer
57 to 60 Not Used
61 0641512 1 Bolt 5/16"-18NC x 1 1/2" (S/N 44015 to Present)
62 3760170 A/R Ring, Quick Release Pin (S/N 54922 to Present)
63 Not Used
64 1060966 1 Cable 16/2 (85ft/25.9m) (Not Shown) (S/N 109670 to Present)
2902036 1 Kit, Extension Rail (Single Extension - 500RTS) (Includes Items
2&3)
2902037 1 Kit, Extension Rail (Dual Extension - 500RTS) (Includes ltems 2
& 3)
0253410 Ref. OPTIONAL SELECTOR VALVE ASSEMBLY - DUAL PLATFORM | —
UNITS ONLY
101 4640787 1 Selector Valve Assembly
7011102 1 Coil
102 0641426 2 Bolt 1/4"-20NC x 3 1/4"
103 3311401 2 Nut 1/4"-20NC
104 4761400 2 Lockwasher 1/4"
Ref. LIMIT SWITCH INSTALLATIONS
0254279 Ref. SINGLE EXTENSION INSTALLATION - 400RTS —
0254280 Ref. DUAL EXTENSION INSTALLATION - 400RTS —
0254277 Ref. SINGLE EXTENSION INSTALLATION - 500RTS —
0254278 Ref. DUAL EXTENSION INSTALLATION - 500RTS —
201 4360277 1 Limit Switch
202 4360236 1 Switch, Actuator Head
203 4360237 1 Actuator Arm
204 4460052 1 Strain Relief
205 3900168 2 Screw #10-24
206 1060341 1 Lock Wire
207 4920017 1 Ft. Cable (Not Shown - Located in Ground Control Box)
208 3740049 1 Relay (Not Shown - Located in Ground Control Box)
209 4460259 4 Terminal (Not Shown - Located in Ground Control Box)
210 4460260 4 Housing (Not Shown - Located in Ground Control Box)
211 1060341 A/R Cable, Electrical - 16/2
60 Ft. 400RTS
72 Ft. 500RTS
212 4460035 3 Terminal, Splice (Not Shown - Located in Junction Box)
4-10 400RTS 500RTS 3120830




FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL) (CONTINUED)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTY. DESCRIPTION REV.
213 0860037 1 Box, Junction
214 3500812 1 Plate, Cover
215 4460049 3 Connector
216 3300047 3 Lock Nut, Conduit
217 0960239 3 Bushing
218 0641406 2 Bolt 1/4"-20 x 3/4"
219 4751400 2 Flatwasher 1/4"
220 4761400 2 Lockwasher 1/4"
221 3311401 2 Nut 1/4"
3120830 400RTS 500RTS 4-11




SECTION 4 PLATFORM

FIGURE 4-3.PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

7]
=
P
o
=)
z
<
T
w
w
o«

4-12 400RTS 500RTS 3120830



FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATIONS (PLAT-
FORM LENGTH - 14.7f{/4.5m)
0270858 Ref. 4FT/1.2M EXTENSION B
0270859 Ref. 6FT/1.8M EXTENSION C
1 1 Platform Extension Weldment
4846348 4ft/1.2m Extension
4846349 6ft/1.8m Extension
2 3537619 A/R Bracket, Roller Mounting
3 3841233 A/R Rod, Roller Support
4 3322202 A/R Nut, Jam 3/4"
5 4752200 A/R Flatwasher 3/4"
6 3760348 A/R Ring, Retainer
7 A/R Roller
3860059 4 4ft/1.2m Extension
3860097 6 6ft/1.8m Extension
8 0641511 A/R Bolt 5/16"-18NC x 1 3/8"
9 4711500 A/R Flatwasher 5/16" Narrow
10 3311505 A/R Locknut 5/16"-18NC
11 0641514 2 Bolt 5/16"-18NC x 1 3/4" (4ft/1.2m Extension Only)
12 4844349 2 Bracket, Roller Mounting (4ft/1.2m Extension Only)
13 3860057 2 Roller (4ft/1.2m Extension Only)
14 4761600 4 Lockwasher 3/8" (4ft/1.2m Extension Only)
15 0641607 4 Bolt 3/8"-16NC x 7/8" (4ft/1.2m Extension Only)
16 0641512 1 Bolt 5/16"-18NC x 1 1/2" (4ft/1.2m Extension Only)
17 1380151 8 Clip, E-Clip (6ft/1.8m Extension Only)
18 0641604 16 Bolt 3/8"-16NC x 1/2" (6ft/1.8m Extension Only)
19 3340913 2 Pad, Extension Support (6ft/1.8m Extension Only)
20 3422728 4 Pin, Roller Extension (6ft/1.8m Extension Only)
21 3340780 6 Pad, Wear (6ft/1.8m Extension Only)
22 4751500 16 Flatwasher 5/16" Wide (6ft/1.8m Extension Only)
Ref. OPTIONAL RAIL EXTENSION INSTALLATIONS
0270860 Ref. 4FT/1.2M EXTENSION A
0270861 Ref. 6FT/1.8M EXTENSION B
101 Not Used
102 3641386 1 Handrail - End
103 2 Handrail - Side Options:
3640822 4ft/1.2m Extension
3641391 6ft/1.8m Extension
104 1271479 4 Channel, Rail Hinge
105 4565869 4 Tube, Base
106 3340653 2 Pad, Slide
107 4070829 4 Shim
108 0641416 17 Bolt 1/4"-20NC x 2"
109 0641420 8 Bolt 1/4"-20NC x 2 1/2"
110 0901870 A/R Bracket, Handrail Corner
111 4420062 1 {t./30.5cm Tape
3120830 400RTS 500RTS 4-13




SECTION 4 PLATFORM

FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
112 1060379 6 Cable, Lanyard
113 3760170 6 Ring, Quick Release Pin
114 3422219 6 Pin, Snapper
115 3311505 25 Locknut 5/16"-18NC
116 4711400 50 Flatwasher 1/4" Narrow
117 3520072 4 Plug
118 0901916 1 Bracket (6ft/1.8m Extension Only)
0271196 Ref. OPTIONAL POWER EXTENSION INSTALLATION (PLATFORM B
LENGTH - 14.7ft/4.5m)
201 to 203 Not Used
204 1682872 2 Extension Cylinder Assembly - 4ft/1.2m (See Section 5 for
Breakdown)
205 1684107 2 Extension Cylinder Assembly - 6ft/1.8m (See Section 5 for
Breakdown)
206 1320019 4 U-Clamp
207 4711500 8 Flatwasher 5/16" Narrow
208 0901904 4 Bracket, Cylinder Support
209 0642228 4 Bolt 3/4"-10NC x 3 1/2"
210 3312205 8 Locknut 3/4"-10NC
211 0642236 4 Bolt 3/4"-10NC x 4 1/2"
212 4711600 8 Flatwasher 3/8" Narrow
213 4761600 10 Lockwasher 3/8"
214 3311601 8 Nut 3/8"-16NC
215 0641608 2 Bolt 3/8"-16NC x 1"
0253410 Ref. OPTIONAL SELECTOR VALVE ASSEMBLY —
301 4640787 1 Selector Valve Assembly
7011102 0 Coil
302 0641426 2 Bolt 1/4"-20NC x 3 1/4"
303 3311401 2 Nut 1/4"-20NC
304 4761400 2 Lockwasher 1/4"
4-14 400RTS 500RTS 3120830




FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

4-15




SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY

VALVE ROTATED
FOR CLARITY

3120830

400RTS 500RTS

4-16



SECTION 4 PLATFORM

3120830 400RTS 500RTS 4-17



SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0273062 Ref. DUAL DECK EXTENSION (PLATFORM LENGTH - 15.8f/4.8m) B
1 3423052 4 Pin, Tele Barrel
2 0100011 A/R Loctite #242 (Not Shown)
3&4 Not Used
5 0641636 4 Bolt 3/8”-16NC x 4 1/2”
6 3760351 8 Ring, Retaining
7 0902839 4 Bracket, Hanger
8t09 Not Used
10 1320019 4 Clamp
11 Not Used
12 1684266 4 Extension Cylinder Assembly (See Section 5 for Breakdown)
13 Not Used
14 3272005 4 Locknut 5/8"-11NC
15 3300471 8 Nut, Retainer 3/8”-16NC
16 Not Used
17 3311605 4 Locknut 3/8”-16NC
18to 19 Not Used
20 0272990 1 Platform and Deck Extension Assembly (See ltems 201 to 230 for
Breakdown)
21 3900330 4 Screw, Shoulder
22 3931664 8 Capscrew 3/8"-16NC x 4”
23 to 27 Not Used
28 4641219 1 Valve Assembly (See ltems 101-107 for Breakdown)
29 to 30 Not Used
31 4751600 8 Flatwasher 3/8” Wide
32 4752200 8 Flatwasher 3/4” Wide
4641219 Ref. VALVE ASSEMBLY C
101 Not Available 1 Block, Manifold
102 2110806 2 Fitting, Straight
103 2220883 1 Plug
7024926 1 Orifice
104 Use 70001342 1 Control Valve Assembly (was p/n 7024019) (Note: No Longer
Available for Purchase)
7012773 1 Seal Kit - 7024019 & 70001342 Valve
104A 7024013 2 Coll
105 7026002 1 Cartridge
2900770 1 Seal Kit - 7026002 Cartridge
106 7024572 1 Cartridge
7011346 1 Seal Kit - 7024572 Cartridge
107 2130406 4 Fitting, 90°

4-18 400RTS 500RTS 3120830




SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0272990 PLATFORM AND DECK EXTENSION ASSEMBLY E
201 0272101 2 Plate, Floor
4420069 30ft/9m Tape, Safety Tread
202 0272241 3 Plate, Floor
4420069 19.5ft/6m Tape, Safety Tread
203 0272242 2 Plate, Floor
4420069 19.5ft/6m Tape, Safety Tread
204 0630485 36 Bolt, Carriage
205 0641507 8 Bolt 5/16"-18NC x 7/8"
206 0641508 8 Bolt 5/16”-18NC x 1”
207 0641814 4 Bolt 1/2”-13NC x 1 3/4”
208 1380150 4 E-Clip 1/2”
209 1380151 16 E-Clip 3/4”
210 2020006 2 Deck, Extension
211 3300472 36 Nut, Acorn 3/8”-16NC
212 3311505 16 Locknut 5/16”-18NC
213 3311802 4 Nut, Jam 1/2"-13NC
214 3322202 4 Nut, Jam
215 3422966 8 Pin
216 0272998 2 Assembly, Deck Plate
217 3760348 4 Ring, Retaining
218 3841233 4 Rod, Roller
219 3860059 12 Roller, Extension
220 3860100 4 Roller, V-Groove
221 4420066 113.5f/ Tape, Double Sided
34.6m
222 4711500 24 Flatwasher 5/16” Narrow
223 4711600 8 Flatwasher 3/8” Narrow
224 4751600 28 Flatwasher 3/8” Wide
225 4751800 4 Flatwasher 1/2” Wide
226 4752200 4 Flatwasher 3/4” Wide
227 4846517 4 Mount, Roller
228 4846519 4 Support, Roller
229 3510842 1 Platform Weldment
3120830 400RTS 500RTS 4-19




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY

4-20 400RTS 500RTS 3120830



SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM CONSOLE BOX ASSEMBLIES:
0253516 Ref. CE Spec (Prior to S/N 112737) 13
0273060 Ref. CE Spec (S/N 112737 to Present) 1
0258664 Ref. Australian Spec 9
1 1 Box, Control Options:
0860799 Prior to S/N 80656
0861377 S/N 80656 to Present
2 1 Nameplate, Lid Options:
3252310 Australian/CE Spec (Prior to S/N 57701)
3252620 Australian Spec (S/N 57701 to Present)
3252620 CE Spec (S/N 57701 to S/N 112737)
3252810 CE Spec (S/N 112737 to Present)
3 4420008 38in./96.5cm Tape, Insulation
4 A/R Bracket, Hanger Options:
0901897 2 Prior to S/N 46644
0902456 1 S/N 46644 to S/N 57701
4845938 1 S/N 57701 to Present
5 0641404 4 Bolt 1/4"-20NC x 1/2"
6 4791400 4 Starwasher 1/4"
7 A/R Options:
1060380 1 Lanyard 10” (Prior to S/N 46644)
2560141 1 Handle, Thumb Screw (S/N 46644 to Present)
8 A/R Options:
3760170 1 Ring (Prior to S/N 46644)
0181847 1 Angle, Box Clamp (S/N 46644 to Present)
9 3421453 1 Pin, Snap (Prior to S/N 46644)
10 4460463 1 Receptacle (23 Pin)
11 4460470 2 Nut, Conduit
12 4460471 2 Lockwasher, Conduit
13 4460480 1 Receptacle (20 Pin)
14 4360339 1 Switch, Push Button (Enable)
7012593 1 Cap, Rubber
15 4360267 1 Block, Contact - N.O.
16 0100035 A/R Loctite #222
17 0610103 1 Circuit Card Assembly, Time Delay (Prior to February 1995)
7012590 1 Bracket, Mounting
0610114 1 Circuit Card Assembly, Time Delay (February 1995 to S/N
57701)
0610110 1 Bracket: Mounting Kit
0902514 1 Bracket, Relay (S/N 57701 to Present)
18 2 Nut Options:
3310601 Nut #6-32NC (Prior to S/N 57701)
3311001 Nut #10-24NC (S/N 57701 to Present)
19 A/R Lockwasher Options:
4770600 2 Lockwasher #6 (Prior to S/N 57701)
4761000 4 Lockwasher #10 (S/N 57701 to Present)
20 3900177 8 Screw, Machine #8 x 1/2"
3120830 400RTS 500RTS 4-21




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
21 1 Controller, PQ (Drive/Steer) Options:
1600157 Prior to S/N 57701
1600290 S/N 57701 to Present
22 4740120 4 Washer, Nylon
23 3900178 4 Screw, Machine #10-32NC x 3/4"
24 2 Switch, Toggle SPDT Options:
4360345 400RTS (Prior to S/N 46198)
4360336 400RTS (S/N 46198 to Present)
4360336 500RTS
25 4060802 3 Shield, Switch
26 3790012 A/R O-Ring
27 4360274 2 Switch, Push Button (Horn)
28 4360314 A/R Switch, Toggle (Lift)
29 4360289 1 Switch, Push-Pull (Emergency Stop) (Prior to S/N 65040)
7012611 1 Mushroom, Top
7012612 1 Boot
4360475 1 Switch, Push-Pull (Emergency Stop) (S/N 65040 to Present)
7020175 1 Cap
7020176 1 Block, Contact
30 Not Used
31 3520079 A/R Plug, Hole
32 0100009 A/R Sealant, Silicon
33 2920029 A/R Bulb, Light
34 A/R Lamp, Indicator - Red Options:
Not Required Australian Spec
2920026 CE Spec
35 1 Alarm, Sonalert Options:
Not Required Australian Spec
0140011 CE Spec
36 1 Lamp, Indicator - Green Options:
2920027 Australian Spec
Not Required CE Spec
37 3520081 1 Plug, Hole
38 1 Switch, Contact Block Options:
4360282 August 1993 to S/N 65040
4360476 S/N 65040 to Present
39 1 Switch, Contact Block Options:
Not Required Australian Spec
4360281 CE Spec (Prior to S/N 66916)
4360478 CE Spec (S/N 66916 to Present)
40 3740049 4 Relay (S/N 57701 to Present)
41 3911008 2 Screw #10-24NC x 1/2” (S/N 57701 to Present)
42 3321001 2 Nut #10-24NC (S/N 57701 to Present)
43 to 44 Not Used
45 4750600 2 Flatwasher #6 (S/N 108336 to Present)
4-22 400RTS 500RTS 3120830




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0254063 Ref. TILT ALARM INSTALLATION —
101 0140011 1 Alarm
102 2920026 1 Lamp, Indicator - Red
103 2920029 1 Bulb, Light
Ref. OPTIONAL LEVELING JACK CONTROLS INSTALLATION —
201 4360314 4 Switch, Toggle
3790012 4 O-Ring
202 2920027 1 Lamp, Indicator - Green
203 2920029 1 Bulb, Light
Ref. OPTIONAL 4WS CONTROLS INSTALLATION
301 4360314 1 Switch, Toggle (Rear Steer)
4060802 1 Guard, Switch
3790012 1 O-Ring
0253821 Ref. OPTIONAL LIGHTS INSTALLATION 2
401 4360329 1 Switch, Toggle
3790012 1 O-Ring
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATION
0253614 Ref. SINGLE EXTENSION 14
0253615 Ref. DUAL EXTENSIONS 19
0271196 Ref. MEGADECK EXTENSIONS B
501 4360330 A/R Switch, Toggle (Extend)
4360314 A/R Switch, Toggle (Platform Select)
3790012 A/R O-Ring
502 4360330 1 Switch, Toggle (Auxiliary Power)
3790012 1 O-Ring
Ref. HARNESS ASSEMBLIES:
4921543 Ref. 16/24 (500RTS) (PRIOR TO S/N 58035) 2
4922257 Ref. 16/24 (500RTS) (S/N 58035 TO PRESENT) 2
4921598 Ref. 16/24 (400RTS) (PRIOR TO S/N 58035) 2
4922256 Ref. 16/24 (400RTS) (S/N 58035 TO PRESENT) 2
4921544 Ref. 16/20 (500RTS) (PRIOR TO S/N 58035) 3
4922252 Ref. 16/20 (500RTS) (S/N 58035 TO PRESENT) 2
4921599 Ref. 16/20 (400RTS) (PRIOR TO S/N 58035) 3
4922251 Ref. 16/20 (400RTS) (S/N 58035 TO PRESENT) 2
601 1060459 A/R Cable, Electrical 16/20 (Prior to S/N 58035)
1060825 A/R Cable, Electrical 16/20 (S/N 58035 to Present)
100 ft. 400RTS
115 ft. 500RTS
3120830 400RTS 500RTS 4-23




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
602 4460473 1 Cable Clamp
603 4460468 1 Dust Cap Plug
604 4460464 20 Pin, Male
605 4460481 1 Plug, Connector 20 Pin
606 4460465 A/R Socket, Female
607 4460466 A/R Seal, Red
608 1060458 A/R Cable, Electrical 16/24 (Prior to S/N 58035)
1060826 A/R Cable, Electrical 16/24 (S/N 58035 to Present)
100 ft. 400RTS
115 ft. 500RTS
609 4460462 1 Plug, Connector 23 Pin
610 7002818 1 Crimper (For Wire to Pin/Socket Connections)
611 4460467 1 Extractor (For Removal of Pin/Sockets from Connectors)
0273062 Ref. POWER DECK SWITCH INSTALLATIONS
701 to 725 Not Used
726 4360387 2 Switch, Push Button
4-24 400RTS 500RTS 3120830




FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

4-25




SECTION 4 PLATFORM

FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)

ITEM 14 NOT SHOWN

4-26 400RTS 500RTS 3120830



SECTION 4 PLATFORM

FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1600157 Ref. SLIDE LOCK CONTROLLER ASSEMBLY - STRAIGHT A
7011931 1 Slide Lock Controller Handle Assembly (Includes Items 1-9)
1 7011932 1 Stem Assembly
2 7011933 1 Slide Lock Assembly
3 7003772 1 Boot
4 7011934 1 Spring, Compression
5 7011935 1 Handle Assembly
6 7003789 1 Switch, Assembly
7 7003790 1 Cap, Rubber
8 7003791 1 Actuator, Switch
9 7011936 1 Gasket
10 A/R Electrical Assembly Options: (Includes PC Board Potentiometer
and Harness)
7011938 1 Electrical Assembly - With Trimpots
7011923 1 Electrical Assembly - With Potentiometer
11 Not Used
12 7011940 1 Gear, Pinion
13 7003751 1 Potentiometer - 500 Ohms
14 A/R Harness End Options: (Not Shown)
4460343 1 Plug, Male 12 Position (Not Shown)
4460367 1 Receptacle, Female - 12 Pin (Not Shown)
4460226 12 Socket, Female (Not Shown)
4460227 12 Pin, Male (Not Shown)
3120830 400RTS 500RTS 4-27




SECTION 4 PLATFORM

FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

3120830

400RTS 500RTS

4-28



FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1600290 Ref. CONTROLLER ASSEMBLY B
7020503 1 Mechanical Assembly
1 Not Serviced 1 Handle Assembly
1A 7020520 1 Boot
1B 7020504 1 Mounting Plate
1C 7020502 1 Gasket
1D 7020528 2 Screw #10-32NC x 3/8in
2 7011991 1 Grip Assembly
2A 7020500 2 Switch, Rocker
2B 7020501 1 Switch, Push Button - Red
2C Use 7020541 1 Grip - Right Half (was p/n 7020531)
2D Use 7020541 1 Grip - Left Half (was p/n 7020532)
Ref. Note: Right Handle Half & Left Handle Half Can No
Longer Be Purchase Separately. Must Purchase p/n
7020541 You Will Receive Both Right & Left Handle
Half’s.
2E 7003791 1 Actuator, Switch
2F 7011997 1 Trigger
2G 7003790 1 Cap, Rubber
3 7011938 1 Electrical Assembly
4460367 1 Receptacle, Female - 12 Pin (Not Shown)
4460226 12 Socket, Female (Not Shown)
4460343 1 Plug, Male 12 Position (Not Shown)
4460227 12 Pin, Male (Not Shown)
4 7011923 1 Electrical Assembly
4A 7020509 1 Potentiometer, Mounting Plate
4B 7003751 1 Potentiometer
4C 7011940 1 Gear, Pinion
4D 7020511 1 Setscrew #6-32NC x 1/8”
4E 7011982 1 Board, Circuit (Not Shown)
3120830 400RTS 500RTS 4-29




SECTION 4 PLATFORM

FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

4-30 400RTS 500RTS 3120830



3120830

SECTION 5
CYLINDER

400RTS 500RTS

5-1



SECTION5 CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL)

5-2 400RTS 500RTS 3120830



FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER)

SECTION5 CYLINDER

(OPTIONAL)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682427 Ref. AXLE LOCKOUT CYLINDER ASSEMBLY 8
1 1682428 1 Barrel Weldment
2 4640273 3 Bleeder (Prior to June 1994)
3 3300273 1 Nut
4 3900170 1 Setscrew 3/8"-16NC
5 3480116 1 Piston
6 Use ltem 51 2 Seal
7 Use Item 51 2 Ring, Lock
8 Use Item 51 1 O-Ring
9 1 Spacer Options:
4564606 Prior to S/N 26766
4563647 S/N 26766 to Present
10 1681322 1 Head
11 Use Item 51 1 Ring, Wear
12 Use Item 51 2 O-Ring
13 Use ltem 51 1 Seal, Rod
14 Use Item 51 1 Seal, Wiper
15 1120108 1 Retainer, Head
16 1681609 1 Rod Weldment
17 2160002 1 Fitting, Grease
18 2220237 2 Fitting, Plug
19 2 Valve, Check-Pilot-Operated Options:
4640525 Prior to S/N 85384
4641162 S/N 85384 to Present
2900770 2 Seal Kit - 4640525 & 4641162 Valve
20 2200221 1 Plug, Bleeder
21 3321401 1 Nut (June 1994 to Present)
22 3900175 1 Plug (June 1994 to Present)
23 3960416 1 Washer (June 1994 to Present)
0100011 A/R Loctite #242
0100035 A/R Loctite #222
51 2900379 1 Seal Kit (Includes ltems 6,7,8,11, 12, 13 & 14)
3120830 400RTS 500RTS 5-3




SECTION5 CYLINDER

FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR
TO S/N 104832)

@}
/» (GENUINE PART:

[cMa]
@

5-4 400RTS 500RTS 3120830



SECTION5 CYLINDER

FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR

TO S/N 104832)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682720 Ref. LEVELING JACK CYLINDER ASSEMBLY (ORIGINAL 4
EQUIPMENT)
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682721 1 Barrel Weldment
2 1682723 1 Rod, Cylinder
3 1 Pad, Jack Options:
Use 2902023 Prior to S/N 91556 (p/n was 3340650)
2902023 S/N 91556 to Present (p/n was 3340904)
4 0320015 1 Ball, Pivot
5 0100011 A/R Loctite #242
6 1 Ring, Retainer Options:
3760261 Prior to S/N 91556
3760453 S/N 91556 to Present
7 6 Bolt Options:
0681506 Bolt 15/16"-18NC x 3/4" Grade 8 (Prior to S/N 91556)
0681606 Bolt 3/6"-16NC x 3/4" Grade 8 (S/N 91556 to Present)
8 0100035 A/R Loctite #222
9 Use Item 51 1 Wiper, Rod
10 1120108 1 Retainer
11 Use ltem 51 1 Seal, Rod
12 1681283 1 Head
13 Use Item 51 1 O-Ring
14 Use ltem 51 1 Ring, Wear
15 4565647 1 Spacer
16 Use Item 51 2 Ring, Guidelock
17 Use Item 51 1 O-Ring
18 Use ltem 51 2 Seal
19 4640613 1 Cartridge, Pilot Operated Check Valve
2900770 1 Seal Kit
20 3480092 1 Piston
21 2220885 1 Plug
22 3900170 1 Setscrew 3/8"-16NC x 3/8"
23 3300281 1 Nut
24 0100038 A/R Primer, Loctite
25 Not Used
26 3536708 1 Plate, Actuator
51 2901941 1 Seal Kit (Includes ltems 9, 11,13, 14 and 16-18)
52 2902023 1 Jack Pad Kit (Includes Items 3,6 and 7)
3120830 400RTS 500RTS 5-5




SECTION 5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT)

5-6 400RTS 500RTS 3120830



SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N

104832 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LEVELING JACK CYLINDER ASSEMBLY
1684216 Ref. Prior to S/N 107516 (Service Replacement for p/n 1682720) A
1683966 Ref. S/N 107516 to Present (Original Equipment) G
1684217 Ref. Service Replacement for p/n 1683966 B
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 0100011 A/R Loctite #242 (Not Shown)
2 0100035 A/R Loctite #222 (Not Shown)
3to5 Not Used
6 1120108 1 Retainer
7 1681283 1 Head
8 1684206 1 Rod, Cylinder
9 1682721 1 Barrel Weldment (Cylinder p/n 1684216)
1683967 1 Barrel Weldment (Cylinders p/n 1683966 & p/n 1684217)
10 2220885 1 Plug (Cylinder p/n 1684216)
2220883 2 Plug (Cylinders p/n 1683966 & p/n 1684217)
11 Not Used
12 1 Locknut Options:
3300465 Cylinder p/n 1684216 & p/n 1684217
3300281 Cylinder p/n 1683966
13 1 Pad, Jack Options:
4846584 Cylinder p/n 1684216 & p/n 1684217
3340904 Cylinder p/n 1683966
14 3480092 1 Piston
15 1 Plate Options:
3573513 Cylinder p/n 1684216 & p/n 1684217
3536708 Cylinder p/n 1683966
16to 17 Not Used
18 Use Item 51 1 Ring, Wear
19 Use Item 51 2 Ring, Guidelock
20 Use Item 51 1 O-Ring
21 Use Item 51 1 O-Ring
22 Use Item 51 1 Wiper, Rod
23 Use Item 51 1 Seal, Rod
24 Use Item 51 2 Seal
25 Not Used
26 Not Required 0 Valve, Counter Balance (Cylinder p/n 1684216)
4640495 1 Valve, Counter Balance (Cylinders p/n 1683966 & p/n 1684217)
27 4640613 1 Valve, Check (Cylinder p/n 1684216)
4641156 1 Valve, Check (Cylinders p/n 1683966 & p/n 1684217)
7011345 1 Cartridge (Cylinders p/n 1683966 & p/n 1684217)
2900770 1 Kit, Seal (Cylinders p/n 1683966 & p/n 1684217)
28 3760460 2 Ring, Retainer (Cylinder p/n 1684216 & p/n 1684217)
29 3900321 3 Screw 1/2”-13NC x 1 1/4” (Cylinder p/n 1684216 &
p/n 1684217)
30 4713000 1 Washer 1 1/4” (Cylinder p/n 1684216 & p/n 1684217)
3120830 400RTS 500RTS 5-7




SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
31 3760453 1 Ring, Retainer (Cylinder p/n 1683966)
32 3900170 1 Screw, Self Locking (Cylinder p/n 1683966)
33 4565647 1 Tube, Spacer (Cylinder p/n 1683966)
34 0320015 1 Ball, Pivot (Cylinder p/n 1683966)
35 0681606 6 Bolt 3/6"-16NC x 3/4" Grade 8 (Cylinder p/n 1683966)
51 2901941 1 Seal Kit (Includes Items 18-24)

400RTS 500RTS

3120830




SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT) (CONTINUED)

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120830

400RTS 500RTS




SECTION5 CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLIES

109 % abpuIes umoqg Y o}
sweJlbeiq olnelpAH 9 uonoag 99s

3120830

400RTS 500RTS

5-10



SECTION5 CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LIFT CYLINDER ASSEMBLIES:
1682748 Ref. 500RTS (Original Equipment) (Prior to S/N 28655) F
1683468 Ref. 500RTS (Service Replacement) (S/N 28655 to Present) —
1682969 Ref. 400RTS (Original Equipment) (Prior to S/N 28655) B
1683467 Ref. 400RTS (Service Replacement) (S/N 28655 to Present) —
1682931 Ref. 400RTS (S/N 8770 Only) B
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1 Barrel Weldment Options:
1682749 500RTS
1682970 All 400RTS except S/N 8770
1682932 400RTS S/N 8770 Only
1A 0960911 2 Bushing, Bronze
2 1682751 1 Rod Weldment
2A 0960911 2 Bushing, Bronze
3 1 Retainer Options:
1120358 500RTS
1120196 400RTS
4 1 Head Options:
1681925 500RTS
1681680 400RTS
5 1 Tube, Spacer Options:
4565842 500RTS
4566236 All 400RTS except S/N 8770
4566233 400RTS S/N 8770 Only
6 1 Piston Options:
3480137 500RTS (Prior to S/N 28655)
3480214 500RTS (S/N 28655 to Present)
3480135 400RTS (Prior to S/N 28655) (S/N 8770 Only)
3480220 400RTS (S/N 28655 to Present)
7 3300286 1 Nut, Piston
8 3900170 1 Setscrew 3/8"-16NC x 3/8"
9 Not Used
10 See Note 1 Wiper, Rod (Note: Use Items 51A, 51B, 52A & 52B)
11 See Note 1 Seal, Rod (Note: Use Items 51A, 51B, 52A & 52B)
12 See Note 1 Ring, Wear (Note: Use Items 51A, 51B, 52A & 52B)
13 See Note 1 O-Ring (Note: Use Items 51A, 51B, 52A & 52B)
14 See Note 1 O-Ring (Note: Use Items 51A, 51B, 52A & 52B)
15 See Note 1 Ring, Wear (Note: Use Items 51A, 51B, 52A & 52B)
16 See Note 1 T-Seal (Note: Use Iltems 51A, 51B, 52A & 52B)
17 See Note 1 Ring, Back-Up (Note: Use Items 51A, 51B, 52A & 52B)
18 0100011 A/R Loctite #242
19 0100035 A/R Loctite #222
20 0100038 A/R Primer, Loctite
21 2160002 2 Fitting, Grease
3120830 400RTS 500RTS 5-11




SECTION5 CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
22 1 Cartridge, Thermal Relief Valve Options:
4640819 1 Cartridge - 500RTS
7011112 1 Seal Kit
4640509 1 Cartridge - 400RTS
2900792 1 Seal Kit
51 1 Seal Kit - 500RTS Lift Cylinder Options (Includes Items 10-17):
51A 2901223 Prior to S/N 28655
51B 2901441 S/N 28655 to Present
52 2901252 1 Seal Kit - 400RTS Lift Cylinder Options (Includes ltems 10-17):
52A 2901252 Prior to S/N 28655
52B 2901439 S/N 28655 to Present
0253786 Ref. OPTIONAL LIFT CYLINDER BELLOWS INSTALLATION - B/2
500RTS (NOT SHOWN)
0460097 2 Bellows, Cylinder (1 Per Cylinder)
1320058 2 Clamp (1 Per Cylinder)

5-12 400RTS 500RTS 3120830



FIGURE 5-4. LIFT CYLINDER ASSEMBLIES (CONTINUED)

SECTION5 CYLINDER

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

5-13




SECTION5 CYLINDER

FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY

5-14 400RTS 500RTS 3120830



SECTION5 CYLINDER

FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM LENGTH - 14.7ft/4.5m
1682872 Ref. 4ft EXTENSION CYLINDER ASSEMBLY
1684107 Ref. 6ft EXTENSION CYLINDER ASSEMBLY B
Ref. PLATFORM LENGTH - 15.8ft/4.8m
1684266 Ref. 4ft EXTENSION CYLINDER ASSEMBLY A
1 1 Locknut
7001609 4ft/6ft. (Platform Length - 14.7ft/4.5m)
7001084 4ft. (Platform Length - 15.8ft/4.8m)
2 7001610 1 Piston
3 Use Item 51 1 Seal
4 Use Item 51 1 O-Ring
5 7001615 1 Barrel - 4ft. (Platform Length - 14.7ft/4.5m)
7023030 1 Barrel - 6ft. (Platform Length - 14.7ft/4.5m)
7023035 1 Barrel - 4ft. (Platform Length - 15.8ft/4.8m)
6 7001616 1 Tube, Spacer - 4ft. (Platform Length - 14.7ft/4.5m)
7023029 1 Tube, Spacer - 6ft. (Platform Length - 14.7ft/4.5m)
7023036 1 Tube, Spacer - 4ft. (Platform Length - 15.8ft/4.8m)
7 7001613 1 Head
8 Use ltem 51 1 O-Ring
9 Use ltem 51 1 Ring, Back-up
10 Use Item 51 1 Seal
11 Use Item 51 1 Ring, Wiper
12 7001614 1 Ring, Retaining
13 7001617 1 Rod - 4ft. (Platform Length - 14.7ft/4.5m)
7023031 1 Rod - 6ft. (Platform Length - 14.7ft/4.5m)
7001617 1 Rod - 4ft. (Platform Length - 15.8ft/4.8m)
51 7001608 1 Seal Kit (Includes ltems 3,4, and 8-11)
0253788/0253791 Ref. OPTIONAL EXTENSION CYLINDER BELLOWS INSTALLATION | —/
(NOT SHOWN) —
0460098 A/R Bellows, Cylinder (1 Per Cylinder)
1320031 A/R Clamp (1 Per Cylinder)
3120830 400RTS 500RTS 5-15




SECTION5 CYLINDER

FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)

5-16 400RTS 500RTS 3120830



SECTION5 CYLINDER

FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682681 Ref. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) —
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682682 1 Barrel Weldment
2 1682684 1 Rod Weldment
3 1120108 2 Retainer, Head
4 1681344 2 Head
5 3480164 1 Piston
6 4565716 2 Spacer
7 3760143 2 Ring, Retainer
8 3860056 1 Follower, Cam
9 3300357 1 Nut, Special
10 Use Item 51 2 Wiper, Rod
11 Use ltem 51 2 Seal, Rod
12 Use ltem 51 2 O-Ring
13 Use ltem 51 2 Ring, Wear
14 Use ltem 51 1 Ring, Wear
15 3960007 1 T-Seal
16 Use Item 51 1 O-Ring
17 0440085 2 Bearing
51 2901261 1 Seal Kit (Includes Items 10-14 and 16)
0100011 A/R Loctite #242
0100035 A/R Loctite #222
0253787/0253790 Ref. OPTIONAL STEER CYLINDER BELLOWS INSTALLATION —/
0460105 A/R Bellows, Cylinder (2 Per Cylinder)
1320058 A/R Clamp (Barrel End) (2 Per Cylinder)
1320015 A/R Clamp (Rod End) (2 Per Cylinder)

3120830

400RTS 500RTS

5-17




SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

5-18 400RTS 500RTS 3120830



SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682967 Ref. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT) 5
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682682 1 Barrel Weldment
2 1682968 1 Rod/Piston Weldment (Prior to May 1993)
1682987 1 Rod/Piston Weldment (May 1993 to Present)
3 1120108 2 Retainer, Head
4 1681344 2 Head
5 Not Used
6 4566234 2 Spacer (Prior to October 1995)
Not Used (October 1995 to Present)
7 Not Used
8 3860056 1 Follower, Cam
9 3300357 1 Nut, Special
10 Use Item 51 2 Wiper, Rod
11 Use Item 51 2 Seal, Rod
12 Use ltem 51 2 O-Ring
13 Use Item 51 2 Ring, Wear
14 Use Item 51 2 Ring, Wear
15 Not Used
16 Use Item 51 1 O-Ring (Prior to S/N 42117)
Use ltem 51 1 “T” Seal (S/N 42117 to Present)
17 to 19 Not Used
20 0440085 2 Bearing
21 4568055 2 Spacer (S/N 74951 to Present)
51 2901261 1 Seal Kit (Includes Items 10-14 and 16)
0100011 A/R Loctite #242
0100035 A/R Loctite #222
0253787/0253790 Ref. OPTIONAL STEER CYLINDER BELLOWS INSTALLATION —/
0460105 A/R Bellows, Cylinder (2 Per Cylinder)
1320058 A/R Clamp (Barrel End) (2 Per Cylinder)
1320015 A/R Clamp (Rod End) (2 Per Cylinder)
3120830 400RTS 500RTS 5-19




SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

5-20

400RTS 500RTS

3120830




3120830

SECTION 6
HYDRAULIC

400RTS 500RTS

6-1



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER

CONTROL
VALVE
5 Y6
(:)\\\\\ GEAR PUMP
AUX
ROWER
PUMP

Q HYD TANK

/SUCTION MANIFOLD

6-2 400RTS 500RTS 3120830



FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
2792020 Ref. HYDRAULIC DIAGRAM - AUXILIARY POWER 2
1 2220622 1 Fitting, Reducer
2 2220700 1 Fitting, Tee
3 2220600 1 Fitting
4 2220371 1 Fitting
5 2220385 1 Fitting, Tee
6 2220619 1 Fitting, Reducer
7 Not Used
8 2750968 1 Hose
9 2750910 1 Hose
3120830 400RTS 500RTS 6-3




FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)

SECTION 6 HYDRAULIC

SHIANITAD
1NO-X2071

1HITA 13371

3120830

\

| NV L 1

110 GAH ) /

O~

[+]3 N ) W \m

N d 9. -+

L
WA IILLAHS €l v\\
g Ld0d 39YNg L V'

JNSSID WILSAS ¢
<]

@ &

O v/ IAVA WY
\ 4"

Y 140d 39vNd 1
3YNSS39d WILSAS

400RTS 500RTS

6-4



FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2791903 Ref. HYDRAULIC DIAGRAM - AXLE (OSCILLATING) 6
1 2220582 6 Fitting, Straight
2 2220462 4 Fitting, 90°
3 2220466 3 Fitting, 90°
4 2220605 3 Fitting, Tee
5 2220235 1 Fitting, Plug
6 1 Fitting, Tee Options:
2220385 Prior to Mid 1995
2220635 Mid 1995 to Present
7 1 Fitting, Reducer Options:
2220618 Prior to S/N 63888
2220609 S/N 63888 to Present
8 2752011 2 Hose (Prior to November 1993)
9 2751396 4 Hose
10 2750897 1 Hose
11 1 Hose Options:
2750895 Hose (Prior to S/N 85063)
2751027 Hose (S/N 85063 to S/N 105239)
12 4640013 1 Valve, Shuttle
13 2220414 1 Fitting, Straight
14 2 Hose Options:
2751424 Hose (Prior to S/N 97721)
2750900 Hose (S/N 97721 to Present)
15 2220416 2 Fitting, 90°
0100020 A/R Loctite #567
3120830 400RTS 500RTS 6-5




SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION

all
B

D2
A

A i

e
|
|
I
|
. Qrommmmeemy 4
1 e
e
o C}”‘“"] oL g
ﬂ ' : I | N
[ [t o 1 |
7] | Lo
- AN ! e
— | 2
2y u1T T TT J b E\\w‘\‘;?_
o = ! 1 N
&2‘ 8 o Q (@] | | " -
u> g
" TR
|
—~
] | ! e
i \ [
I
! '
3 i !

()

"%\‘““‘\\w <N L
(2 dug
I
]
o —2x
L0 LES
Tuiw s LEWs>
Jxcd JLao
| SR |
BX I RSN o l &

]

/@
N

—

Torx

0<0J ==

S > oe0 2

[4ea=18) nELS
oo

6-6 400RTS 500RTS 3120830



SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION
2792013 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 500RTS A
(SINGLE)
2792064 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 400RTS —
(SINGLE)
2792014 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 500RTS A
(DUAL)
2792065 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 400RTS —
(DUAL)
1 2220582 A/R Fitting, Straight
2 Not Used
3 Not Used
4 A/R Fitting, Tee Options:
2220504 2 Platform Extension (Single)
Not Required 0 Platform Extension (Dual)
5 2220414 A/R Fitting, Straight
6 A/R Fitting, 90° Options:
Not Required 0 Platform Extension (Single)
2220472 4 Platform Extension (Dual)
7 A/R Fitting, Tee Options:
Not Required 0 Platform Extension (Single)
2220605 4 Platform Extension (Dual)
2901243 Ref. HOSE KIT - 500RTS WITH SINGLE PLATFORM EXTENSION B
2901262 Ref. HOSE KIT - 400RTS WITH SINGLE PLATFORM EXTENSION —
2901244 Ref. HOSE KIT - 500RTS WITH DUAL PLATFORM EXTENSION 4
2901263 Ref. HOSE KIT - 400RTS WITH DUAL PLATFORM EXTENSION —
101 2752577 A/R Hose - 500RTS
2752578 A/R Hose - 400RTS
102 1 Hose Options:
2752433 Platform Extension (Single)
Not Required Platform Extension (Dual)
103 1 Hose Options:
2752445 Platform Extension (Single)
Not Required Platform Extension (Dual)
104 1 Hose Options:
2750894 Platform Extension (Single)
Not Required Platform Extension (Dual)
105 1 Hose Options:
2750897 Platform Extension (Single)
Not Required Platform Extension (Dual)
Ref. Note: Items 106-113 for Platform Extension (Dual) Only.
106 2750894 1 Hose
107 2750897 1 Hose
108 2752445 1 Hose
109 2752433 1 Hose
3120830 400RTS 500RTS 6-7




SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
110 2751902 1 Hose - 500RTS (Prior to S/N 32427)
2751432 1 Hose - 500RTS (S/N 32427 to Present)
2751902 1 Hose - 400RTS
111 2752441 1 Hose
112 2751893 1 Hose
113 2751914 1 Hose - 500RTS (Prior to S/N 32427)
2750769 1 Hose - 500RTS (S/N 32427 to Present)
2751914 1 Hose - 400RTS
6-8 400RTS 500RTS 3120830




FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS




FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS

SECTION 6 HYDRAULIC

Z240239vd 338

ut oo,
\ N\N— /J/,/ﬁﬂ o
_ 7
[E48
€s ’ ve|
=
|
= w\a’
AT L3170 %&“‘ mN—.
vl ' ]
N
\\\QV (1NOYS)
\v.v\ WY ¥IILS
«\yv\
FA4S N
Mgey
e 1HIT1Y
[0}
1z \
N e o & g 201 A
L @ %
o)
>
11 . ﬁm\ 7
d 801 L0}
7 61 I J ~
Lel n 5 J
SLE v 101" ve M .w>
4 -1 / (E] 8
dd S 101 HI0TAID MO 1437 LL
LE 1431 all . QO—.\ v

|
&
F\‘/.L o ANOYI S¥IISTHLNO
SHITOTILNC 1437 INOHH
AV Y SHOLOW 3ATH0

SDIVIEY

3120830

400RTS 500RTS

™6l

6-10



SECTION 6 HYDRAULIC

0s €2 oy
0g”]
R
6p
8
INYIYIS 381MD3Y SQvadky Idid Y1V A4
QN3 350 LHOIVALS-NON ¥ S310N30-~X of
:S3LON 05 1z mmwm
180d \
NHNLIH HANvL _
343
o€l
~
13

IATVA 40 301S

011

IATVA 40 1NOH3 NO Ldod 9 8€ LT 9C

Py oF

Z 40 2 9d 33s

2 40 Z od 338

[44

0g

INIDS3Q TENNYN
dnnd ONVH

6-11

400RTS 500RTS

3120830



SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS
2792514 Ref. 500RTS - FORD ENGINE 1
2792508 Ref. 500RTS - DEUTZ ENGINE 1
1 2220415 A/R Fitting, Straight
2 2220504 2 Fitting, Tee
3 2220472 2 Fitting, 90°
4 2220498 4 Fitting, 45°
5 2220371 2 Fitting, Straight
6 2220375 3 Fitting, Straight
7 2220490 2 Fitting, Tee
8 2220377 3 Fitting, Straight
9 2221035 1 Fitting, Tee
10 2220470 1 Fitting, 90°
11 2220646 1 Fitting, 90°
12 2220362 1 Fitting, Tee
13 2220374 2 Fitting, Straight
14 2220372 2 Fitting, Straight
15 1 Fitting Options:
2220465 Fitting, 90° (Ford Engine)
2220568 Fitting, 45° (Deutz Engine)
16 2220635 1 Fitting, Tee
17 2220582 A/R Fitting, Straight
18 Not Used
19 2220466 2 Fitting, 90°
20 Not Used
21 1 Fitting, 90° Options:
Not Required Ford Engine
2220462 Deutz Engine
22 2220414 1 Fitting, Straight
23 2220844 1 Fitting, Straight
24 A/R Fitting, Straight Options:
2220578 Ford Engine
2220451 2 Deutz Engine
25 4640744 1 Valve, Check
26 2220873 1 Fitting, Nipple
27 2220428 1 Fitting, Disconnect
28 2220429 1 Cap, Dust
29 Not Used
30 A/R Fitting, Straight Options:
2220451 4 Ford Engine
2220435 5 Deutz Engine
31 2220578 A/R Fitting, 90°
32 2220408 2 Fitting, Straight
33 2220700 2 Fitting, Tee
34 2220621 1 Fitting, Reducer
35 Not Used
36 2220609 1 Fitting, Reducer
37 2220696 1 Fitting, Reducer
6-12 400RTS 500RTS 3120830




SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
38 to 39 Not Used
40 3100072 1 Manifold
41to 42 Not Used
43 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220507 1 Deutz Engine
44 Not Used
45 2220871 1 Fitting
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 1 Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 to 52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on Cartridge Hex
Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 A/R Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220603 1 Fitting, Straight
56 2220810 1 Fitting, Reducer
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902090 Ref. 500RTS - FORD ENGINE 1
2902089 Ref. 500RTS - DEUTZ ENGINE 9
101 1 Hose Options:
2752353 Ford Engine
2752351 Deutz Engine
102 2752352 1 Hose
103 to 105 Not Used
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2 Hose Options:
2752250 Ford Engine
2752247 Deutz Engine
108 2 Hose Options:
2752247 Ford Engine
2752250 Deutz Engine
109 Not Used
110 2750895 1 Hose
111to 113 Not Used
114 2751026 1 Hose
3120830 400RTS 500RTS 6-13




SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

115 1 Hose Options:
2751391 Ford Engine
2751013 Deutz Engine

116 1 Hose Options:
2751013 Ford Engine
2751391 Deutz Engine

117 Not Used

118 1 Hose Options:
2751006 Ford Engine
2750910 Deutz Engine

119to 120 Not Used

121 2751111 1 Hose

122 2752505 1 Hose

123 2752481 1 Hose

124 2752506 1 Hose

125 2750786 1 Hose

126 2752507 1 Hose

127 2752482 1 Hose

128 Not Used

129 2752525 2 Hose

130 2752526 1 Hose

131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine

132 Not Used

133 2750775 1 Hose

134 Not Used

135 2752678 2 Hose

136 A/R Hose Options:
2751027 2 Ford Engine
2751893 2 Deutz Engine

137 A/R Hose Options:
2751893 2 Ford Engine
2751027 3 Deutz Engine

138 2752980 2 Hose

139 2751892 2 Hose

140 2752450 1 Hose

141 2752451 1 Hose

142 2751021 1 Hose

143 2750920 1 Hose

144 to 145 Not Used

146 2751683 1 Hose

147 2751395 2 Hose

148 1 Hose Options:
2751006 Ford Engine
2750910 Deutz Engine

6-14 400RTS 500RTS 3120830




FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

6-15




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

wm\

2402 39vd 335

(8743
A
G¢ —./
(N0
TIAD ¥33LS
1HOTY 8 -
v e HH
118 6§ ek _’._./ | 0ZL o1 b
N 601 A ot / Q\_otam
LS ) W01 108 0 o > |89 [ome e
) (1HOTH) [1]8 @
I £0L g S48 — ]
. ~d W ol S
6! ) o m SOl ;140 8s ’
—1 2] 9 -1
Lk o1 8Pk 7 J _/_ P N ik
~. ~] g (1431 v
SEE 14 8L L 80t m e 14 m,v—,\ . /N
I — 9 8Ll ]
y 6l 19K
~ 544 / s LA L 85
801 O
oL Lo DO dou v SOl WOLLOR JoL
s
sIavee L3 NgG  ava ¥ 1437 svag
\ SHOLOW
SH/0 1.1d0 roug
Lk =1 HIIM S1Hoob
als si1doos

SHITOTALNO

YR

1HOIY

o

L}

1397

SYIVDTHLNO
ANOYS

3120830

400RTS 500RTS

6-16



SECTION 6 HYDRAULIC

£2
e N

\

81

0g

INYIYIS 34IND3Y SQYIRHL 3did TTY FA4
QN3 350M LHOIVALS~NON ¥ S3IIONIQ=~X [5173

*S310N

140d M

NaNLIY SINYL M

Sg

INIWA 40 3Q1S

REER

o 3&&
uume Ecﬁw

621

AN

(241

sl

@

LEL

IATWA 0 1NoE3 ND Lidod 9 88 L2 9T

N
91 &F
ﬂ
gL\~
A

% .

q

Z 40 2 9d 338

sel
sel W
1€
aiiiid HE
0L
ANIOS3T CWNNYA
dnnd ONvH
[44
—
"
——
e .;/w»//
M N
z 40z od 338 o

6-17

400RTS 500RTS

3120830



SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

2792515 Ref. 500RTS - FORD ENGINE 1
2792513 Ref. 500RTS - DEUTZ ENGINE 2

1 2220415 5 Fitting, Straight

2 2220504 3 Fitting, Tee

3 2220472 2 Fitting, 90°

4 2220366 6 Fitting, 90°

5 2220371 4 Fitting, Straight

6 2220375 A/R Fitting, Straight

7 2220490 3 Fitting, Tee

8 2220377 A/R Fitting, Straight

9 2221035 1 Fitting, Tee

10 2220470 1 Fitting, 90°

11 2220622 A/R Fitting, Reducer

12 2220362 1 Fitting, Tee

13 2220374 2 Fitting

14 2220372 2 Fitting

15 1 Fitting Options:
2220465 Fitting, 90° (Ford Engine)
2220568 Fitting, 45° (Deutz Engine)

16 Not Used

17 2220582 18 Fitting, Straight

18 2220375 A/R Fitting, Straight

19 2220466 2 Fitting, 90°

20 2220619 1 Fitting, Reducer

21 2220596 1 Fitting, 90°

22 2220414 1 Fitting, Straight

23 2220844 1 Fitting, Straight

24 1 Fitting Options:
2220578 Fitting, 90° (Ford Engine)
2220451 Fitting, Straight (Deutz Engine)

25 4640744 1 Valve, Check

26 2220873 A/R Fitting, Nipple

27 2220428 A/R Fitting, Disconnect

28 2220429 A/R Cap, Dust

29 2220695 A/R Fitting, Tee

30 2220451 A/R Fitting, Straight

31 2220578 A/R Fitting, 90°

32 2220408 2 Fitting, Straight

33 2220700 A/R Fitting, Tee

34 2220621 A/R Fitting, Reducer

35 2220635 2 Fitting, Tee

36 2220609 1 Fitting, Reducer

37 2220696 1 Fitting, Reducer

38 2220282 1 Fitting

39 2220679 1 Fitting

40 3100072 1 Manifold

41 2220275 1 Fitting, Reducer

6-18 400RTS 500RTS 3120830




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 1 Fitting Options:
2220377 Fitting, Straight (Ford Engine)
2220646 Fitting, 90° (Deutz Engine)
43 2220385 1 Fitting, Tee
44 2220618 1 Fitting
45 1 Fitting Options:
2220618 Fitting, Straight (Ford Engine)
2220871 Fitting, 90° (Deutz Engine)
46 2221026 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 A/R Fitting, Adapter
51 2220237 4 Fitting
52 Not Used
53 4640382 A/R Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 A/R Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220603 1 Fitting, Straight
56 2220810 1 Fitting, Reducer
57 2220642 1 Fitting, Tee (Deutz Engine Only)
58 2220923 2 Fitting, Adapter
59 2221077 4 Fitting, 45°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902091 Ref. FORD ENGINE 2
2902088 Ref. DEUTZ ENGINE 2
101 2752351 1 Hose
102 2752352 1 Hose
103 2752344 1 Hose
104 2752391 1 Hose
105 2752392 2 Hose
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2752381 1 Hose
108 2752390 2 Hose
109 2752397 1 Hose
110 2750895 1 Hose
111 2751906 1 Hose
112to 113 Not Used
114 2751026 1 Hose
3120830 400RTS 500RTS 6-19




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
115 2751013 2 Hose
116 2751391 1 Hose
117 2751011 1 Hose
118 2750910 2 Hose
119 Not Used
120 2752627 1 Hose
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
128 A/R Hose Options:
2752652 3 Ford Engine
Not Required 0 Deutz Engine
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 1 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine
132 Not Used
133 A/R Hose Options:
2750775 1 Ford Engine
2750968 1 Deutz Engine
134 A/R Hose Options:
2752953 2 Ford Engine
Not Required 0 Deutz Engine
135 A/R Hose Options:
Not Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 2 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750920 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 2 Hose
149 2751507 1 Hose
6-20 400RTS 500RTS 3120830




FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

6-21




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

11# 40 239vd 335
* ¢ ocH
lc#
92l Cl L L TP
\ 7 Jt/f/ﬂ.w/ﬁrﬁ« o
\ I A
\ //'/wa Ol 4
./a/ AL e
Gl#
e / z
vz gzl
zer”]
szl
~_|
n\
\ SR
(448
N
FA 4"
Neer
LHOTY Q ]
it ,/ e M wors
oty 8G X413 _’._./ ] (o7 WL,
e e
] 6g wol108
gg w1108 D9 sok ™ /: fomo T
% (1HO1H) oL Q@
1 €01 g e ™~voL ¢ 191
18 s 2017 ™ f e
—1] 8 [ e SOk evl | |
51 S 8LL 7 q / i SLL \
AN
- < 801 f ST A Z 4
oLk ¢ gri—] | £ f 0 oy vt . e
I o 8L ]
11 1S .
~ s-4d / \ REX _1s
Za 8oL o
e Woitog DO o ¥ SOk HOLLO] 0L
e el
=R 1331 mm =] ¥ 1437 Saxvag
SAQLOW
/ e P
yAN 1431
mKMGQHM%MM wmmcwwmmww

3120830

400RTS 500RTS

6-22



SECTION 6 HYDRAULIC

1IN0Y¥10 3IXY
N11¥1710s0 oL

0s_ €2 oY
N vy - wm_ 81 sl
og” / AN
IS 6 7
i =D el ~
op > sl w
ANYIVIS 3MIN03Y SAY3MML 3d1d 1Y
ON3 3SOH LHOIVALS-NON ¥ S3LON3Q--X m.q O—. :!_ehﬂ.ihwso [
S310N 0s | s€ L 6 m O |t b e 0E
N sty w8
N Sivve w [T mN._./ g 35 3015 1haREa4T0 \No_. ™oLl
e 0g
x LoL—]
mm AN30S3Q VANV
diind ONYH

ogh_| /

——¢vl o€

(44

Y
/ |
/

S
1 |
—

3ATVA 40 30IS

6-23

400RTS 500RTS

G
3
—_— A A N d
P——— N i2h e t N

6¢ JATVA ¥33US

3ATWA 40 LNON4 NO t¥od & 82 L2 92

ziy
"
:
of

_—
el W
st «/é/l
Z 40 Z 9d 338 LT .

u../«ﬂel

i

2 40 Z 9d 338

3120830



SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

2792517 Ref. 500RTS - FORD ENGINE 2
2792512 Ref. 500RTS - DEUTZ ENGINE 2

1 2220415 A/R Fitting, Straight

2 2220504 3 Fitting, Tee

3 2220472 5 Fitting, 90°

4 2220366 6 Fitting, 90°

5 2220371 5 Fitting, Straight

6 2220375 5 Fitting, Straight

7 2220490 3 Fitting, Tee

8 2220377 5 Fitting, Straight

9 2221035 1 Fitting, Tee

10 2220470 1 Fitting, 90°

11 2220646 1 Fitting, 90°

12 2220362 1 Fitting, Tee

13 2220374 2 Fitting

14 2220372 2 Fitting

15 2220465 1 Fitting, 90°

16 Not Used

17 2220582 A/R Fitting, Straight

18 Not Used

19 2220473 1 Fitting, 90°

20 2220619 1 Fitting, Reducer

21 2220596 1 Fitting, 90°

22 2220414 1 Fitting, Straight

23 2220844 1 Fitting, Straight

24 A/R Fitting Options:
2220490 1 Fitting, Tee - Ford Engine
2220451 1 Fitting, Reducer - Deutz Engine

25 4640744 1 Valve, Check

26 2220873 1 Fitting, Nipple

27 2220428 1 Fitting, Disconnect

28 2220429 1 Cap, Dust

29 2220914 1 Fitting

30 2220451 4 Fitting, 90°

31 2220578 A/R Fitting, 90°

32 2220408 2 Fitting, Straight

33 2220700 A/R Fitting, Tee

34 2220621 A/R Fitting, Reducer

35 2220635 1 Fitting, Tee

36 2220609 2 Fitting, Reducer

37 2220696 1 Fitting, Reducer

38 2220282 1 Fitting, Reducer

39 2220679 1 Fitting, Tee

40 3100072 1 Manifold

41 2220275 1 Fitting, Reducer

42 2220385 1 Fitting, Tee

43 2220618 1 Fitting

6-24 400RTS 500RTS 3120830




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
44 Not Used
45 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220403 1 Fitting, Straight - Deutz Engine
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 2220237 2 Fitting
52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 AR tCr)i<()jlslz"(al;/loduIar Controls P/N SV1-10-C-0-0) (1 Per Car-
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 AR ;Sr,it(ajzleI;n (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe
55 2220349 1 Fitting, 90°
56 2220810 1 Fitting, Reducer
57 2220923 4 Fitting, Adapter
58 2221077 4 Fitting, 45°
59 2220819 1 Fitting, 90°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902093 Ref. FORD 2
2902095 Ref. DEUTZ 2
101 2752351 1 Hose
102 2752352 1 Hose Options:
103 2752344 1 Hose
104 2752391 1 Hose
105 2752392 3 Hose
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2752381 1 Hose
108 2752390 2 Hose
109 Not Used
110 2750895 1 Hose
111 2751906 1 Hose
11210 113 Not Used
114 2751026 1 Hose
115 2751013 2 Hose
116 2751391 1 Hose
117 2751011 2 Hose
118 2750910 4 Hose
3120830 400RTS 500RTS 6-25




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
119 Not Used
120 2752627 1 Hose
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
128 A/R Hose Options:
2752652 3 Ford Engine
Not Required 0 Deutz Engine
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 2 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine
132 2752591 2 Hose
133 2750775 1 Hose
134 A/R Hose Options:
2752953 2 Ford Engine
Not Required 0 Deutz Engine
135 A/R Hose Options:
Not Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 3 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750902 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 2 Hose
149 2751507 1 Hose
6-26 400RTS 500RTS 3120830




FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

6-27




SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS

LE}

"\
mm» s

crl ovi

d 00SZ

T 40 L 9d 335

A_aumww. z\aW
ANOH.
WO ¥3IUS

FAA

yA4)

%/anw

Ll

1437

SHIOO 1 ULNO

Y3y

\

143

6}

Sk

9kt

6}

L0}

81

80}

sV

4
5
g

Al

1
8

|- 8LI I nlnﬂ Eu,
ai

~—MN0Td ML 15
¥I01AIC MOYS

S 201
¥

3
SHOLOM A 1HO

N

N

8€}

AHO1Y

y]
/-

L

6€}

SY39D | ¥INO
ANOYH

3120830

400RTS 500RTS

6-28



SECTION 6 HYDRAULIC

LINAYID 3IXY
ONI1VITI3S0 Ol

0§ €¢ o
N ey Vi sty
0g”] N /
4
(514 \
SEL ~T
wh_ﬂN « J w3
o3 Se0A LD IVaTS-NoN ¥ Saionga X 14
E14 L€ PRy Q Lg
*S3LON 13
05 leg g 6 e, 4 e O
e S \ R h 62} /&sa » ssars vawnaila o1
~< // €
~ S€
IN30S30 VANV
IR ONVH
0sb /
—ctP1 22
0og
geL—"]
-
.
—
99
5z I =
™ CLE /w L
LEL 85
9¢ S
mN/ L

‘9

\@&

d

74 A
62 IATWA ¥33LS
€
of
3ATVA 40 LNO¥4 NO 1¥0d4 9 8C LT 9T
.;/ﬁ
) _:/3/:/&[
s .
z 40 2 od 335 o

6-29

400RTS 500RTS

3120830



SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS
2792516 Ref. 500RTS - FORD ENGINE 2
2792511 Ref. 500RTS - DEUTZ ENGINE 2
1 2220415 A/R Fitting, Straight
2 2220504 2 Fitting, Tee
3 2220472 5 Fitting, 90°
4 2220366 4 Fitting, 90°
5 2220371 3 Fitting, Straight
6 2220375 3 Fitting, Straight
7 2220490 2 Fitting, Tee
8 2220377 4 Fitting, Straight
9 2221035 1 Fitting, Tee
10 2220470 1 Fitting, 90°
11 2220603 1 Fitting, Straight
12 2220362 1 Fitting, Tee
13 2220374 2 Fitting
14 2220372 2 Fitting
15 2220465 1 Fitting, 90°
16 Not Used
17 2220582 A/R Fitting, Straight
18 Not Used
19 2220473 3 Fitting, 90°
20 to 21 Not Used
22 2220414 1 Fitting, Straight
23 2220844 1 Fitting, Straight
24 A/R Fitting Options:
Not Required 0 Ford Engine
2220451 1 Fitting, Straight - Deutz Engine
25 4640744 1 Valve, Check
26 2220873 1 Fitting, Nipple
27 2220428 1 Fitting, Disconnect
28 2220429 1 Cap, Dust
29 2220914 1 Fitting
30 2220451 A/R Fitting, Straight
31 2220578 A/R Fitting, 90°
32 2220408 2 Fitting, Straight
33 2220700 2 Fitting, Tee
34 2220621 1 Fitting, Reducer
35 2220635 1 Fitting, Tee
36 2220609 2 Fitting, Reducer
37 2220696 1 Fitting, Reducer
38 to 39 Not Used
40 3100072 1 Manifold
41 2220275 1 Fitting, Reducer
42 to 44 Not Used
45 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220403 1 Fitting, Straight - Deutz Engine
6-30 400RTS 500RTS 3120830




SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 2220237 3 Fitting
52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 AR tCr)ic:il;((el;/lodular Controls P/N SV1-10-C-0-0) (1 Per Car-
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 AR tSr%a;e}?n (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220349 1 Fitting, 90°
56 2220810 1 Fitting, Reducer
57 2220923 2 Fitting, Adapter
58 2220819 1 Fitting, 90°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902094 Ref. FORD ENGINE 2
2902096 Ref. DEUTZ ENGINE 2
101 2752351 1 Hose
102 2752352 1 Hose
103 2752251 2 Hose
104 2752252 2 Hose
105 Not Used
106 1 Hose Options:
2752649 Ford Engine
Not Required Deutz Engine
107 to 109 Not Used
110 2750895 1 Hose
111 to 113 Not Used
114 2751026 1 Hose
115 2751013 1 Hose
116 2751391 1 Hose
117 Not Used
118 2750910 3 Hose
119 to 120 Not Used
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
3120830 400RTS 500RTS 6-31




SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
128 Not Used
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 1 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 2752513 1 Hose
132 2752591 2 Hose
133 2750775 1 Hose
134 A/R Hose Options:
2752953 0 Ford Engine
Not Required 1 Deutz Engine
135 A/R Hose Options:
Nor Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 3 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750902 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 1 Hose
6-32 400RTS 500RTS 3120830




FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120830

400RTS 500RTS

6-33




SECTION 6 HYDRAULIC

FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)
STEER CYLINDER

TO VALVE
(STEER)

TOW VALVE 5 -
REF.

FEED /r 1

1
2

1%

FEED WITH CASE DRAIN

6-34 400RTS 500RTS 3120830



FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
2791962 Ref. HYDRAULIC DIAGRAM - TOW PACKAGE —
1 2220385 1 Fitting, Adapter
2 2220618 1 Fitting, Adapter
3 2751893 1 Hose
4 2220468 3 Fitting, Straight
5 2220605 2 Fitting, Straight
6 2751018 1 Hose
7 2751412 1 Hose
8 2220472 2 Fitting, 90°
3120830 400RTS 500RTS 6-35




SECTION 6 HYDRAULIC

FIGURE 6-9. HYDRAULIC DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. Note: Diagrams with asterisk (*) are shown in the preceding

pages. Information on diagrams not shown is available form
JLG Service/Parts Departments.

2792020* Ref. Hydraulic Diagram - Auxiliary Power

2791903* Ref. Hydraulic Diagram - Oscillating Axle

2792064 Ref. Hydraulic Diagram - Platform Extension (Single) - 400RTS

2792065 Ref. Hydraulic Diagram - Platform Extension (Dual) - 400RTS

2792013* Ref. Hydraulic Diagram - Platform Extension (Single) - 500RTS

2792014 Ref. Hydraulic Diagram - Platform Extension (Dual) - 500RTS

2792047 Ref. Hydraulic Diagram - Standard 2WD/2WS - 400RTS (Deutz
Engine)

2792611 Ref. Hydraulic Diagram - Platform Extension (Dual) - 500RTS (Length -
15.8ft/4.8m)

2792048 Ref. Hydraulic Diagram - Standard 2WD/4WS - 400RTS (Deutz
Engine)

2792049 Ref. Hydraulic Diagram - Standard 4WD/2WS - 400RTS (Deutz
Engine)

2792050 Ref. Hydraulic Diagram - Standard 4WD/4WS - 400RTS (Deutz
Engine)

2792164 Ref. Hydraulic Diagram - Standard 2WD/2WS - 400RTS (Ford Engine)
(Prior to S/N 70978)

2792165 Ref. Hydraulic Diagram - Standard 2WD/4WS - 400RTS (Ford Engine)
(Prior to S/N 70978)

2792166 Ref. Hydraulic Diagram - Standard 4WD/2WS - 400RTS (Ford Engine)
(Prior to S/N 70978)

2792167 Ref. Hydraulic Diagram - Standard 4WD/4WS - 400RTS (Ford Engine)
(Prior to S/N 70978)

2791997 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792508* Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791995 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792511 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791988 Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792513 Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791996 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792512* Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2792168 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Ford Engine)
(Prior to S/N 107516)

2792514 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Ford Engine)
(S/N 107516 to Present)

2792170 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Ford Engine)
(Prior to S/N 107516)

2792516 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Ford Engine)
(S/N 107516 to Present)

6-36 400RTS 500RTS 3120830



SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2792169 Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Ford Engine)
(Prior to S/N 107516)
2792515* Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Ford Engine)
(S/N 107516 to Present)
2792171 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Ford Engine)
(Prior to S/N 107516)
2792517 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Ford Engine)
(S/N 107516 to Present)
2792027 Ref. Hydraulic Diagram - Leveling Jacks - 400RTS
2791962* Ref. Hydraulic Diagram - Tow Bar (Optional)
2792369 Ref. Hydraulic Schematic
3120830 400RTS 500RTS 6-37




SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

6-38

400RTS 500RTS

3120830




3120830

SECTION 7
ELECTRICAL

400RTS 500RTS

7-1



SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.

Ref. Note: Diagrams with asterisks (*) are shown in the following
pages. Diagrams not shown are available from the JLG
Service Department.

1282015 Ref. ELECTRICAL DIAGRAM - ALARMS (OPTIONAL) (DWG ONLY) | —

0253727 Ref. ELECTRICAL COMPONENTS - DESCENT ALARM (B/MONLY) | B
(PRIOR TO S/N 112737)

0273055 Ref. ELECTRICAL COMPONENTS - DESCENT ALARM (B/M ONLY) | 1
(S/N 112737 TO PRESENT)

0253728 Ref. ELECTRICAL COMPONENTS - MOTION ALARM (B/M ONLY) A
(PRIOR TO S/N 112737)

0273056 Ref. ELECTRICAL COMPONENTS - MOTION ALARM (B/M ONLY) 1
(S/N 112737 TO PRESENT)

0253727 Ref. ELECTRICAL COMPONENTS - DESCENT ALARM B
(B/M ONLY)

0253728 Ref. ELECTRICAL COMPONENTS - MOTION ALARM A
(B/M ONLY)

0253446 Ref. ELECTRICAL COMPONENTS - TRAVEL ALARM (B/M ONLY) A

0140032 1 Alarm, Horn

3990010 A/R Diode - 6 Amp

3740049 1 Relay (Located in Ground Control Box)

1540002 1 Capacitor (Not Shown - Located at Ground Control) (S/N

112737 to Present)

1282141/1281992* Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - O
USED WITH PLATFORM EXTENSION)

0271196 Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - B
USED WITH PLATFORM MEGADECK EXTENSIONS)

0273062 Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - B
USED WITH PLATFORM POWER DECK EXTENSIONS)

4922859 1 Harness, Auxiliary Power

4922848 1 Harness, Power Deck

0610103 Ref. ELECTRICAL DIAGRAM - 0610103 CIRCUIT CARD (SEE SEC- | B
TION 4 FOR COMPONENTS) (PRIOR TO FEBRUARY 1995)

0610114* Ref. ELECTRICAL DIAGRAM - 0610114 CIRCUIT CARD (SEE SEC- | B

TION 4 FOR COMPONENTS) (FEBRUARY 1995 TO PRESENT)

1281738 Ref. ELECTRICAL DIAGRAM - DUAL FUEL (OPTIONAL ON FORD | H
ENGINES) (DWG ONLY)
4931444 Ref. ELECTRICAL COMPONENTS - DUAL FUEL (B/M ONLY) E/F
(SEE SECTION 2 FOR COMPONENTS) (PRIOR TO S/N
27785)

4932451/4932897 Ref. ELECTRICAL COMPONENTS - DUAL FUEL (B/M ONLY) —/2
(SEE SECTION 2 FOR COMPONENTS) (S/N 27785 TO
PRESENT)

7-2 400RTS 500RTS 3120830




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
4932387 Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | 2
DEUTZ ENGINES) (PRIOR TO JULY 1994)
4932734* Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | 3
DEUTZ ENGINES) (JULY 1994 TO PRESENT)
4932387 Ref. ELECTRICAL DIAGRAM - GENERATOR 220V (OPTIONALON | 3
DEUTZ ENGINES) (S/N 108548 TO PRESENT)
4932041 Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | B
FORD ENGINES) (PRIOR TO JULY 1994)
4932735* Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | 5
FORD ENGINES) (JULY 1994 TO PRESENT)
3990010 1 Diode 6 Amp
3740049 2 Relay (Located in Ground Control Box)
0254118 Ref. ELECTRICAL DIAGRAM - HOURMETER (QUARTZ) 2
1060016 A/R ELECTRICAL CABLE - LIFT CYLINDER (STANDARD 12/3)
75 t./22.9m 500RTS
30 ft./9.2m 400RTS
1282038 Ref. ELECTRICAL DIAGRAM - LIGHTS (OPTIONAL HEADLIGHTS/ | E
TAILLIGHTS) (DWG ONLY)
0253821 Ref. ELECTRICAL COMPONENTS - HEADLIGHTS AND TAIL- 3
LIGHTS (B/M ONLY)
2920110 4 Headlight
2920113 2 Taillight
4360239 1 Switch, Toggle (Located at Platform Control)
1060341 60 ft./18m Cable, Electrical 16/2
3740049 3 Relay
4460051 1 Strain Relief
3300048 1 Locknut
0960238 1 Bushing
0253451 Ref. ELECTRICAL DIAGRAM - OIL COOLER (OPTIONAL - SEE 4
SECTION 10 FOR COMPONENTS)
0254396 Ref. ELECTRICAL DIAGRAM - OVERLOAD/TILT INTERLOCK B
(FRENCH SPEC)
3740049 1 Relay
3990010 10 Diode
1060341 20 ft./6m Cable, Electrical 16/2
1060042 85 ft./11m Cable, Electrical 16/5
4360277 1 Switch, Limit
4360236 1 Actuator
4360237 1 Arm, Roller
1692617 1 Switch, Pressure
3120830 400RTS 500RTS 7-3




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ELECTRICAL CABLE - PLATFORM TO GROUND
Standard 16/24 Cable
4921543 1 500RTS (Prior to S/N 58035)
4922257 1 500RTS (S/N 58035 to Present)
4921598 1 400RTS (Prior to S/N 58035)
4922256 1 400RTS (S/N 58035 to Present)
Optional 16/20 (Use with Leveling Jacks and
Headlight/Taillight Options:
4921544 1 500RTS (Prior to S/N 58035)
4922252 1 500RTS (S/N 58035 to Present)
4921599 1 400RTS (Prior to S/N 58035)
4922251 1 400RTS (S/N 58035 to Present)
0253795 Ref. ELECTRICAL DIAGRAM- PLATFORM WORKLIGHTS (SEE A
SECTION 4 FOR COMPONENTS)
Ref. ELECTRICAL CABLE - RECEPTACLE 110V/220V AT PLAT-
FORM (OPTIONAL)
1060308 Ref. Prior to S/N 107516
1060973 Ref. S/N 107516 to Present A
1060308 80 FT/24.4M 500RTS (Prior to S/N 107516)
1060908 96 FT/29.3M 500RTS (S/N 107516 to Present)
67 FT/14.3M 400RTS
Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS - DEUTZ DIE-
SEL) OPTIONS:
1281974 Ref. Australian Spec (Prior to S/N 50052) (with Enable Timer) J
1282966 Ref. Australian Spec (S/N 50052 to S/N 61097) (with Enable B
Timer)
1283068 Ref. Australian Spec (S/N 61097 to Present) (with E
Trigger Switch)
1281974 Ref. CE Spec (Prior To S/N 61097) (with Enable Timer) J
1283064 Ref. CE Spec (S/N 61097 To S/N 112737) (with Trigger Switch) F
1283361 Ref. CE Spec (S/N 112737 To Present) (with Trigger Switch) A
Ref. Ground Electrical Components Options (B/M Only):
4932957 Ref. Australian Spec (Prior to S/N 50052) 6
4933057 Ref. Australian Spec (S/N 50052 to Present) 6
4932957 Ref. CE Spec (Prior to S/N 112737) 6
4933285 Ref. CE Spec (S/N 112737 to Present) 1
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Australian Spec (Prior To S/N 50052) 3
4933056 Ref. Australian Spec (S/N 50052 To S/N 61097) 2
4933098 Ref. Australian Spec (S/N 61097 to Present) 2
4932588 Ref. CE Spec Prior to (S/N 61097) 3
4933096 Ref. CE Spec (S/N 61097 To S/N 112737) 2
4933286 Ref. CE Spec (S/N 112737 To Present) 2
3990010 A/R Diode - 6 Amp (Platform)
3990010 A/R Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)

7-4 400RTS 500RTS 3120830




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1 Harness (Engine to Ground Control Box) Options:
4921770 Australian Spec
4921770 CE Spec (Prior to S/N 112737)
4922910 CE Spec (S/N 112737 to Present)
1060341 A/R Cabile, Electrical - 16/2 (To Limit Switches and Lift Down
Coil) Options:
237 ft/72.3m Prior to S/N 103272
340 t/104m S/N 103272 to S/N 107516
13 ft/4m S/N 107516 to Present

3730003 1 Resistor - 20 ohm

Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS -DEUTZ DIE-

SEL) OPTIONS:
1282966 Ref. Australian Spec (Prior to S/N 61097) (with Enable Timer) B
1283068* Ref. Australian Spec (S/N 61097 to Present) (with E
Trigger Switch)

1282100 Ref. CE Spec (Prior to S/N 61097) (with Enable Timer) F
1283066 Ref. CE Spec (S/N 61097 to Present) (with Trigger Switch) C

Ref. Ground Electrical Components Options (B/M Only):
4932957 Ref. Australian Spec (Prior to S/N 50052) 6
4933057 Ref. Australian Spec (S/N 50052 to Present) 6
4932650 Ref. CE Spec (Prior to S/N 61097) 4
4932850 Ref. CE Spec (S/N 61097 to Present) 5

Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Australian Spec (Prior To S/N 50052) 3
4933056 Ref. Australian Spec (S/N 50052 To S/N 61097) 2
4933098 Ref. Australian Spec (S/N 61097 to Present) 2
4932645 Ref. CE Spec (Prior to S/N 61097) 4
4933097 Ref. CE Spec (S/N 61097 to Present) 2
3990010 A/R Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921545 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cabile, Electrical - 16/2 (To Limit Switches and Lift Down

Coail)
3730003 1 Resistor - 20 ohm
1281973 Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS - F
FORD VSG-411 GAS) (REF. DWG. ONLY)
4932589 Ref. Ground Electrical Components (B/M Only) C
4932588 Ref. Platform Electrical Components (B/M Only) 3
3990010 9 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921546 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cable, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
3730003 1 Resistor - 20 Ohm
3120830 400RTS 500RTS 7-5




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1282099 Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS - FORD VSG- D
411 GAS) (REF. DWG ONLY)
4932649 Ref. Ground Electrical Components (B/M Only) B
4932648 Ref. Platform Electrical Components (B/M Only) A
3990010 8 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921546 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cabile, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
Options:
3730003 1 Resistor - 20 Ohm
1282341 Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS FORD LSG- B
423 GAS) (REF. DWG ONLY)
4932744 Ref. Ground Electrical Components (B/M Only) 2
4932588 Ref. Platform Electrical Components (B/M Only) 3
3990010 8 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921714 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cable, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
3730003 1 Resistor - 20 Ohm
Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS FORD LRG-
423/LRG-425 GAS) (REF. DWG ONLY) OPTIONS:
1282366 Ref. Prior to S/N 61097 (with Enable Timer) E
1283065* Ref. S/N 61097 to Present (with Trigger Switch) F
4932775 Ref. Ground Electrical Components (B/M Only) 5
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Prior to S/N 61097 3
4933096 Ref. S/N 61097 to Present 2
3990010 A/R Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921731 1 Harness (Engine to Ground Control Box)
1060341 A/R Cable, Electrical - 16/2 (To Limit Switches and Lift Down
Coil) Options:
237 ft/72.3m Prior to S/N 103272
340 ft/104m S/N 103272 to S/N 107516
13 ft/4m S/N 107516 to Present
Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS FORD LRG-
423) (REF. DWG ONLY) OPTIONS:
1282365 Ref. Prior to S/N 61097 (with Enable Timer) E
1283067 Ref. S/N 61097 to Present (with Trigger Switch) D
4932776 Ref. Ground Electrical Components (B/M Only) 5
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Prior to S/N 61097 3
4933096 Ref. S/N 61097 to Present 1
3990010 8 Diode - 6 Amp (Platform)

7-6 400RTS 500RTS 3120830




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

3990010 8 Diode - 6 Amp (Ground)
4921731 1 Harness (Engine to Ground Control Box)
4921590 1 Harness (Valve to Ground Control Box)
1060341 1 Cable, Electric 16/2
0258916 Ref. ELECTRICAL DIAGRAM - COLD WEATHER A
1282951 Ref. STATIC STEER A
4933042 Ref. STATIC STEER (4WD/2WS) 1
4933043 Ref. STATIC STEER (4WD/4WS) 2
3990010 A/R Diode - 6 Amp

3120830 400RTS 500RTS 7-7




SECTION 7 ELECTRICAL

FIGURE 7-2. WIRING DIAGRAM - 0610114 CIRCUIT CARD

H-E>

- r\jn * js

1
LINK o6
RLI
21K

40l | & ]
SR 172 W BT 58S " V4
RS
S-5 —Sm od
DS 555
Jiet 2d1w GaR

> AN
>__ ] . _ )
g 0E
o2 AN

Y e T

1P >

a7 RY <z 4 cs e _L&_:: g

3 V"§ 3 1729 g - bl - — mn% Lg ) :": s

M
J

L o RU " of RL2Z o o M3 - o AL4 ) o S

AN
4
N
/
N
7
>___l
N\
4
—
N
Ve

N

. N AN A AN A

- o~ ” -+ (]
OO SR R A S SR S a Tw - « w e 5T w
5 k) s 3 s 5 S 5 o ! - | o i & ]
8 a & 8 4 8 =

7-8 400RTS 500RTS 3120830



SECTION 7 ELECTRICAL

FIGURE 7-3. WIRING DIAGRAM - DUAL FUEL (FORD)

EXISTING

STARI

SWITCH

M.T.B. REF.

RELECT “SWITCH
BLUE
I8 { BLACK ]
{"BLACK 9 @Q —RED ]
EXISTING | _
SWITen |

[YELLOW]
[o](ed - - —{YELLOW]
[e][®] ~—-{YELLOW]

®

RED

BLACK

BLUE

VACUUM

SAFETY
BLUE |1 C INCING, SWITCH

TERMINALS SUPPLIED
WITH SAFETY SWITCH

7-9

400RTS 500RTS

3120830



. HOLYY3INID

378GV J0d 10816208 43y J1 IWH3IMOd
HOLVAINIS HITM J3ITNGdNS £/91 INILSIX3 0LNO 3ITITdS *3LON xod
T104.INCD
ANNOYS

wﬂ% o e

3120830

SECTION 7 ELECTRICAL

FIGURE 7-4. WIRING DIAGRAM - 110 VOLT GENERATOR (FORD)

a3y

ONILISX3
ISd G1 HOLIMS

§Sd N0 g
—_— e NHY/Q3H—— - - 4@.2‘ —n1g/03d

(o]

an1a NS ND
Ca 7 3l
>0 | o zl a3 o] [{e]
& mw\\ 0]
i L | > JUAES)
' Bl d 033dS
i z1 oy AL TWIIROL
1 1
X
|
ANy ]
1 i X _
: _ =
_ | QYO I3A0 !
| | ® : NMOYE T
' i ; |
1 1
" " _ ]
" : “ fo] o CANNGER!
t o
............... .
3117 N L
i G 8/0 NIV
NN
3L T MO z dnv o
€
@
-
X
%09 m w 7
01NDD nOTTEA L
d0LYHINGD LEOOSEY # LHVd
I5d 31 HOLIMS
S€3MH4TI0

dIYLS TIYNIWY3L

P ‘4
(5] avona vorn [5)

400RTS 500RTS

7-10



SECTION 7 ELECTRICAL

FIGURE 7-5. WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ)

J1gv0 J0d 10816205 43y
HOLYHEINTD HLIIM 03177ddNS €791 ONILISIX3 OLNO J0I77dS 310N

JOLVHINTS 'I._
L ING3M0d

JLIHM

ONILISX3
ISd G1 HILIMS 0°N

$S3d 110 r
-- a3 --|l%MHHva:||:4m\oma

x0g
TOYLNGD
ONNOID
NMOXE
| MS ND
[o]
Z By \\ﬂw mHMu L8
go | ee g1 a3 77 {e] ix{e]
> e
FIO PY £ AV
Y 033dS
' 21 a3y LIWIIMOD
\\. E -
QYOTRIZAD i =
| J ; _Ilzsamm Is_.
’ |
:
_ 9]
| [
| [e] E[® zl a3y
et o Je
3LI7T N =
B AV
N
ILINYIMOd 7
€
w
T
EN
xo8 — MOTI3A 7
T08INOD V4
HOLYHENTO

J

970 NIVW
dW¥ 0%

JI™LS TIYNIWA3L

(£] antona ror [£)

7-11

400RTS 500RTS

3120830



SECTION 7 ELECTRICAL

FIGURE 7-6. WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES)

-RED -WHITE -BRN/RED -~GRY/0RN -GRY/WHT
() (29 (29 (32 (39 wer+ 1600157
-8Lack -BRN/BLK -BLU/RED -GRY/VI0 -WHT/GRY \
DRIVE
= P
r R r - r —
(16 -srom (22 vk (28) -Busmik  (34) -cavmen  (40) -wir/eRn El P) ] 70 30A ¢/
22 2 Q e Y TO TERM 30 OF PLAT, EXT, RELAY:
0 YELLOW @ ~ORN/BLK @ -RED/BLU @ ~GRY/BLK o ~WHT /ORN § S 853 $§8 23
H
@ -~ORANGE @ -RED/BLK @ -BLK/BLU @ ~GRY/GRN @ -WHT/GRN Q 6
(19 -mue (29 -vemeo  (31) -cRvsern  (37) -GRvoveL
ORANGE BLUE —<{D< BLUE s\'ﬂ|p TERMINAL
DESCRIPTION
ORIVE oRANGE—<IRIE onmee-. ' r
INTERLGK YELLOW (o) 5 Rt o
RN TO TERMINAL 87 BLU/RED. @ 1 IGNITION PLAT
£ % vs43e Sstauieo o @< 5ot
7| 4 START
LiFT § orv/aLe—<D<omvax—10] 5 .12 voc puar
INTERLOCK | 6 LIFT
v g RED/BLK—<(W< REvAX 0 A
R & orverm
—.éY}n or 5P o sax—<B<aax—50] o orive Rev
= = 10 STEER RGT
RED SN —<p-2D<oMvBY — 41 stEeR LEFT
LIFT sw _—/N——e-8LK/BLI—<P-2(R)E B 3 DI‘:
v . - 0UTRGGR SET —<p-20€ Ay — 1" o
yo——ht4 i
T —<e-20<re0/m — 16 HORN
H =Y 17
/BLK—<B)< YEL/BLK o 18 1.80/3% TILT
P4 19 oentaron
ALkR Reo—<©< A0 {6] 30 wa s
8, A 21 RO STERR LEFT
2 PI ﬁ--“"’m‘{"'z@(m*'@ 25 inmimis
o '}i" w g - eom—er e e 24 LIFT ORROD
L L 2 e 25 0 DISTRESS
= fyo— mxm»—(v 2@€mmx{36] 3¢ o mesame
LiY )
{ 27 water 1ewe
Ao-—GRY/BLK—<P-2(D< owax 9 28 +12 Yoc PLAT
29 Lt ron
= 30 Lot ron w1
ENGINE 31 a1 RN x1
E3 8roW DISTRESS | yod 32 ot ot w1
RS- LIGHT b— | RoT REAR o
TILT LiGHT 409 OUTRGGR SW 34 ROT REAR RET
o —A\— Liv vo—— GRY/BRN—<P-2(B)E Ak 35 LEFT RO EX1
3,4 Ao—GRY. mHT—<p-2(D< AKX 3 rm bae
38 PLAT EXT
ENABLE g 39 puaT RET
k] 40 AUX POWER
E vod 41 o o st
P RGT FRONT A2 WAL LI
Tiog OUTRGGR SW 43 U
YELLG + yo-—GRY/YEL—<p-2(P) 8RO @ A% QUITRGER SET
S =4
I 20-1—GRY/0RN—<p-2(D)KYELLOW @
E —
a
2 START
Piod STacoNT,
YELL 'o—cRV/HEI)—<P 2©< orance{30)
YELL Ao—cﬂvzvno—<v 2©<8Lue —29)
<
AUX P 10N
Yy PR Q REAR STEER ® _@
FRONT - 1 8RO ————— BROWMN —<(B)< BROWN
EXTNSN e ﬂ_? Yy
EXTENS 100 -
Jat3 5o £ o8} sy —< @< {7
i a3 0PT 10N
H1 HEAD/TAIL
ENGINE /” LIGHTS LAk —<p-2(K aucx—.
I |BE T L
< = NOTE: ALL GRD SYNBOL! H
NN H 2 g8 3 2 LA 2 | -] 2 ke $5°0E CommECTED !
ﬁi H g €2 3 33 < 3 TO CABLE GRND WIRES H
H 3 3 2 2282 £33 2 $ 16724
* * A L S © = g )\ a2 = 1 < /REF‘ 8.3, INpicATES 16,20 (P-2)
o /o /o) 6 - -
8 2 % é é é ééé ééé é é é R é ol i
2 ® 3 2 3 222 * 2 @ g\RECEPTACLE PINS
g £ 23 g FEE L B E g
33 3 3 H Y 3 ] H 3 S
S ° 8 8 8 % e e g = <
G 6 BBOO0 B (EH BO00 &

1134 E

T3A/1HM
OIA/1HM

VOLTMETER

[y

1134

L
HOURME TER =

GRD CONT BOX

3 GROUND CONTROL TERM STRIP
DIOFJONEN T CHEEEEEHNE RBEGEE
E3 < < e 3 $ 2 3 ® 2 =
g 3 2 2 2 g 2
E]
%
o | |
IGN ON START
RELAY 30 O———YELLON——
86f-¥)--- 87 LIFT H >
s [ivo e
= a7§_| FE) Mo
YELLOW 6N el ow
BATT TIoN
P RED —— IBAVERSING EXT
%8 o » RET
£ T iae— o 878
30 T BATT )i_:] 28 ....‘./;
2 8 =
—0 —I X
,—o_ B1 2 g e 1
tw Wi 78 § Yoo 00O é
o OPTION ]
g e e mmERr
p— RED ——B 0—— YELLOW vr—
L— ReD —6 T 6—— vELLOW
NO
P
yo——BLUE #1
DUEL  }AG——WHT.
EWEL iyo——BLACKE2
A JORN/ | ———

400RTS 500RTS

3120830



86 P1

SECTION 7 ELECTRICAL

RELAY ouwe P1
K/BLU -RED
-BLACK
-BROWN
LIFT UP
-YELLOW
YEL/BLK
= ~ORANGE
i
et TRAVERSING _aLe
DECK EXTEND
L L OPTION WHITE
- LEFT REAR -BLU/BLK
STEER ff}. g}ge; REAR
2 17 oeriw “eRveLK
-YEL/BLK
30 STEER RELAY
-~ORN/BLK CELY
P { 30 STEER RELAY
-RED/BLK (83 -omvreo
= 87 86V )~ 9 STEER RIGHT. STEER LEFT
e K -YEL/RED (84) -reosLy
l K LE';; R$M 1 REAR ~BLU/RED @ ~BLK/RED
RETRAC {Y}_ ﬁ AN SWHT/YEL 20 (89) -crv/ren
= = -WHT/VI0 20
RefaacT RIGHT REAR
f(}- R ~WHT/GRY
L L -WHT/BRN
RIGAT FRONT 400RTS EURO 500RTS
RETRACT RIGHT FRONT -BRN/RED 500RTS LIFT oom
= = ExTE t&gﬁ 16/2 CABLE-40FT UPPER
T wgor —— o LI e w1
WHITE WHITE
£y 3 b e
UTRGGR
€ 15| 4 SPEED cuT-ouT SW
VALVE o
87A 87 =
27— BLusreo
aeg .E.... BRAKE RELAY =
= 30
PLAT EXTENSION ~ OPTION
SELECT
WHITE N 16/2 CABLE- B85FT [ Brack
BLACK L— ware
- 16/2 CABLE-35FT
BLACK ————
! 16/2 CABLE-92FT
I
1 16/2 CABLE §1-18FT
T
BLACK
o ' 16/2 CABLE J2-16FT 16/2 CABLE #5-10FT ¢y OQUTRGGR
E . STONED
BI.AD'—‘ 16/2-13FT RR
WHI 1 14 LIFT/DRIVE
T-0UT SH ouTRGGR SET QuIRGGR
L
GROUND BLACK 16/2 CABLE #3 2|2 SWRF
e ———— CONTROL e T o
LIFT/DRIVE 8 £
CUT-OUT RELAY BOX wHITE D i
3
wite 16/2 CABLE #1 1672
+ 4 WHITE CABLE #4
16/2 CABLE #2 2|2 |2
WHITE + + WHITE O—— WHI TE.
87A OUTRGGR SET, 16/2 CABLE' #5 13 [T OUTRGGR SET
BLK/RED: 87 pe SW LR SW RR
) AT s o, o
YELL WHITE 16/3 LEVEL . 4
30 = SENSOR | 1.5+/500RTS
@ GREEN 3%7400RTS EURO
NOTE: LEVEL SENSOR HAS
BLACK
£ VARI-D1SP wEn Cever
PISTON PUMP
— W)
BLUE D) NOTE: CONN SUPPLIED
otio'se Sowecies> romp<
BLACK 12—— TO GRD SCREW )
BLACK 12
BLACK /2 BLACK :
i
T | ENGINE,
GND 9 ke < .
[EB}— awex VARIABLE COOLANT
VRS+ 1K< BLUE 18-~y
XX XXX, RELUCTANCE TEMPERATURE
[E— awex VRS- 2 [ < GRAY 18-l SENSOR :@smmﬁ
B—ruom 2 1
&4
[F— evex ECT1 4 K< GRY/RED 1 HTL CYL JHT
A covemon €12 5 =
oI & ACTUATOR ocT2 6
ERESSURE ER ) ocT1 7 cDo [—
1 PHASE A -
4360037~ H ( ) —
o, I /RN 12 (PHASE B) e
G—FE2e S ~WHT /( —
2 g ELECTRONIC SPARK CONTROL i -
L 1C SPAS H
g 5 ORN/BLK #1 i H =+ =+
YeL /8 ORN/BLK ! | HTT 205 T T
A H i
GE—auwns o—— RED/GRN ¢ RED/GRN 18 ---- DISTRngTORLESS
[T 12 48 1T s
Yercon START_ LoGKOUT g,
@ - wHT/BLK #2 85"
I RED/GRN #1
C— — WHT/BLK #1
@ BRN/BLK
I YELLOW 12 #7
RED
B,

3120830

WATER TEMP
SENDER
UEL
b— vELLOW /3 POMP
@ ”
3 Tl
Yo 2 CHOKE
VACUM
o] W LP/GAS
e FILTR Loc
VALVE

REDF2-o__]

1

400RTS 500RTS

AUXIL I ARY
POWER

MOTOR

1283065 _F

7-13



SECTION 7 ELECTRICAL

7-14

FIGURE 7-7. WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES)

Q -RED 0 ~YELLOW @ -WHITE @ ~ORN/BLK @ -BRN/RED @ ~RED/BLU @ ~GRY/ORN @ ~GRY/BLK @ ~GRY./WHT o WHT/ORN
G -BLACK @ ~ORANGE Q -BRN/BLK Q -RED/BLK Q -BLU/RED @ -BLK/BLU 9 ~GRY/VI0 @ ~GRY/GRN @ -WHT/GRY 0 ~WHT/GRN
(o) wom () wue (D) omax  (m)mmn (@) swex () -cwem () owam (7)o (i) e
REF: 1600157
DRIVE
TERMINAL
EH ERE] STRIP
H TERMINAL
g S g2¢ g 7 2 S S NO." DESCRIPTION
£
B mg %< g 2 5 B 50
X 1 IGNITION PLAT
A 2 SPD CUT-OUT
5O0O6GOOS |
4 ART
. ORANGE 5 +12 VDC PLAT
6 FT
7 LIFT WP
CONNECT TO TERMINAL 87
nlSox LR Yormion g 3 g
a
ng g are —<(D< ek 10 STEER RGT
P’}-— i YELLOW J_ 11 STEER LEFT
85 = o 12 DUMP
it i ORANGE —<[K)< ORANGE: b Ton
et 14 16N
15 16N
INTERLOCK " sLuznzD—@(aLuszn-@ I o
2 § 17 com A
> 18 1.50/3% TILT
> q}“ ORN/BLKC ORN/BLK 19 DRIVE CUT-OUT
= 20 REAR STEER RGT
} RED/BLIC RED/BLK 21 REAR STEER LEFT
22
BLACK —<(R)< BLACK
DR SPD + 23LIFT CYL LIMIT SW
W <5-2 Dorv/BLU— 24 LIFT OVERLOAD
25 ENG DISTRESS
LIFT sw /&~ BLK/BLU—<P-2 (RIKBLK/BLY 26 OIL PRESSURE
= 27 WATER TEWP
Y e OuTRGGR SET —<e2 @<KxeL/mLu— 28 +12 VDG PLAT
—<- — 29 LEFT FRONT EXT
To #2 @<renvmLy 30 LEFT FRONT RET
A OPTION ! <D< YEL/BLK: e 31 RGT FRONT EXT
BLUE 1813 ! YEL/BLK 32 RGT FRONT RET
D—<{D< YEL/RED. 33 RGT REAR EXT
ALARM o YEL/REL 34 ROT REAR RET
35 LEFT REAR EXT
o b2 < [] 36 LEFT REAR RET
2 '~ BROWN —-— 8 s{wa RL:AR 2 SRveL 37 OUTTRGGR DUMP
1S T_c¢ OUTRGGR SW 38 PLAT EXT
> = 1 [3g] 39 PLAT RET
P = 2 | o oRY/6RN—<P-2 (RIEYEL/BLK: @ P
- 7~
ot b2 Dom 41 PLAT EXT SELECT
oPTION ORY/BLK—<E-2 BLK @ 42 HEAD/TAIL LIGHT
: . 43 LIFT CUT-0UT
TILT LiGHT ENGINE 44 OUTTRGGR SET
= DISTRESS o 45 BATTERY POS.
BROWN LIGHT b | ReT REAR 46 BATTERY POS.
| -o-¢ OUTRGGR SW —
—A\—_ || -o]— cR/BRN—<P-2 @<BLU/BLK: @
3% e —<-2 (O<ke 53]
~o— GRYWHT—<P-: ED/BLK
ORANGE ————© ] o [] b=
ENABLE HORN g
= 2
EMe o4
el SRR
—o4 7|
YELL [ |~ oRY/YEL—<-2 (K BROWN: @
= P
o orv/orv—<p-2 O veLLon {31
I -
g § START
| el SR
-0 7|
YELLOW - | -o— cRv/RED—<p-2 @< orANGE
o = P
YELLOW -4 -— cRv/VI0—<p-2 (©<K BLUE @
P
o 2 oprion
REAR STEER
FRONT - 1 BROWN BROWN <{B)< BROWN —@
EXTNSN §=—— 1% gm— 4
- é BtEnsion + § é -
ol 2 M BLK/BLU ———1—— staLu—@ész/aLu—@
33 3 5
b W OPTION
ENGINE P HEAD/TAIL
LIGHTS J__ BLack —<P-2 < BLACK
T [
S : : o 4 e, |
32 z g F g 5 2 g 2 a8 CABLE GRND WIRES
3 H ] § 2 3 @ N 1
2 6/24
* i /L = g 2 )\ 8 = < / REF. P2, INICATES
16/20 (P-2)
figlie 4 il 4 NO P-§ INDICATES
CABLE #1 CABLES ,
RR R R R ~ |
o o < A A4 o A\ RECEPTACLE PINS 1 !
£ g g £ 8 2 = g B [
S 3 3 s S 3 § B H s I
8 g 8 4 & !
N3 AAA Y 42
GROUND CONTROL TERM STRIP GRD CONT BOX
o 7 r r N Y N e <w
®0 ONCIONOENOEO OO0 (2 fd] G (2 () )
< 3 < < < 1
A3 & F] 2 = x E [ A A 2 = F 2 2 3
£ S 5 S 8 8 z8 £ [ g swr & O & 3 3 & & <
2 g 3 g RN it T T T A
= 8 g [ T_f 8 % & 2 = 5 B
e [ o
[ BRN/RED
1 om [ wp
g 16N ON o @ YELLOW
5 RELAY 35 Pl N
B b i H
5 86, - 87 PoouEr = &
= A e
874 [ oo
L N
v = YELLOW $—DASH LINES ARE
EURO SPEC —
RED OPTION
20 e TRAVERSING £XT %
2 o ! 104 BATT = | 2 ®
3°4 I(15A DOM) ] b ~ K
2 8 i \ —
—0 | 10A _ BATT| A
KEYSWITCH SELECTOR ~ ——0— (308 Dow)
HOURMETER KEY REMOVABLE B1 RD 2
PLATFORM 7 5
AN P AND NEUTRAL (S — El =
* £ °x
= 2 A OPTION
- EMER STOP 120 TRAVERSING DECK
W | SELECT/AUX PWR
$— RED ——o , G—— YELLOW
L— rep —o~=——veLLON
NC

400RTS 500RTS

3120830



SECTION 7 ELECTRICAL

VALVE HARNESS —RED
) & b
| M R RELAY oo P -BLACK
Ll 87 -BROWN
! BLK/BLU
TO 10 MAIN C/B — = ~YELLOW
30 2o
86 LIFT WP 87A —ORANGE
w WHITE cuT-0uT o
P~ AL RELAY LIFT W -BLUE
YEL/BLK 1l 87
— | YEL/BLK WHITE
TRAVERSING =
GRY/RED 30 DECK RETRACT -BLU/BLK
\| 87A TRAVERSING
WHT/BRN DECK EXTEND _BRN/BLK
S L L OPTION
@ WHT/GRY =YEL/BLK
LEFT REAR
STEER RIGHT REAR ~ORN/BLK
WHT/GRN STEER
Lok OPTION ~RED/BLK
WHT/ORN
~YEL/RED
7 30 STEER RELAY
YELLOW ~BLU/RED
< w6y s0] sregR ReLAY
RED/BLK A -WHT/YEL
N =+ 87 = -y 4 STEER RIGHT STEER LEFT
@ ORN/BLK T ORN/BLK —BRN/BLU
< 87 Lo L
(12] ey +-ie 1 RED/BLK —WHT/GRY
i LEFT REAR
r RETRACT LEFT REAR ~WHT/BRN
\36/ GRY/GRN EXTEND
-~ = = ~BRN/RED
DEZY
RIGHT REAR
= RETRACT RIGHT REAR S00RTS 500RTS
@ GRY/BRN EXTEND 400RTS EURO
[33) oresmir = = Lonaom 16/2 CABLE-40FT LapLRDoM
~ RIGHT FRONT BLACK WHITE WHITE.
-~ RETRACT RIGHT FRONT
GRYYEL EXTEND BLACK BLACK
S L L WHITE
GRY/ORN
~ LEFT FRONT
| RETRACT LEFT FRONT
@ GRY/RED fx}_ ﬁ EXTEND
Y = =
GRY/VIO
S OUTRGGR
7 o
7)] BRveLK BRAKE
87A 87 = VALVE
TO TERM 30 OF DUMP RELAY— 97—
w BLU/RED {7\, erake ReLar =
N =X
w 30 ITRGOR
YELLOW OPTION OUTRGGR_STOWED STOWED
S paTe Bxt SELFTESIN SWLF 16/2 CABLE #3-10FT SWRF
| _RELAY 87 16/2 CABLE-85FT [ B BLACK: BLACK—
L ot ) 1872
30 RE _——— BLACK WHITE CAbrE 4
= . “23FT
. TERMINAL TERMINAL
BLACK 1 1872 GABLE-SOFT, SPLICE SPLicE
OUTRGGR STOWED
| 16/2 CABLE-92FT SW LR
I BLACK BLACK—
OUTRGGR
16/2 CABLE #1-18FT 162 case gs-10rm - D), STONED
BLACK 1 SWRR
16/2 CABLE #2-16FT
BLACK i
|F_LSS MODULE 1S~ {
NOT INSTALLED; BLACK 16/2-13FT 13| 14 LIFToRIVE  OUTREOR SET 162 CABLE #3 QTRGGR
g?ggE?g E%QCS‘S oF I Qo  CUT-OUT SW 21| 22 21| 22 SW RF
3}—te WHITE ] S & e P
TERMINAL STRIP. <4 BLACK A A o
@ WHITE WHITE H
7 87 16/2 CABLE #1
@ 87A  LIFT/DRIVE ,
K3 veLLon 13 6 CUT-OUT RELAY t WHITE D, D,
@ WHITE m— WHITE + WHITE- 182
A 30 = 16/2 CABLE #2 N 21 22 2122 CABLE #4
WHITE + — w1 — WHITE
r 87A OUTRGGR SETy 3|14 16,2 CABLE 45 413714 OUTRGGR SET
. E— W '
< 2 es
veLLon SR e @ D,
o 30 = LEVEL 1.5°/500RTS
SENSOR 3+7400RTS EURO
»—@ GREEN GRD CONTROL HARNESS
NOTE: LEVEL SENSOR HAS
BLACK NOTE: CONN SUPPLIED A 12VDC OUTPUT
W VARI-DISP WHEN LEVEL
PISTON PUMP
_—— BROWN NOTE: PLUG #2 IS LOCATED ON THE ENGINE
= PLUG #2
BLUE ©)
BR ;. STARTER™\  STARTER
ORANGE X MOTOR
NOTE: ALL GRO SYWBOLS WHITE 10 o
BLACK — CONN
L 757cRD SCROW ENG DISTRESS
RELAY —
= 87 87A L
[25] revmu 2 oIL PRESS N-OgQC a
3 L Sve e SWITCH 8
YELL A 30 28 P81 g L
—J = RED/BLU TS FUEL ON
- SOLENOID START u
PLUG #2 ~ O |reLay 2
YELL( >@) rr} ? o
5
BROWN = &
~ °
r = =
(9 8
7 PLUG_#2 3
[26) wr. SE—WHT/YEL {
PrEss
WHT. SENDER
: 1 on = AL IARY
3 e ONER  OPTION
o~ ob | LSS MODULE NP
b MOTOR BATTERY
NOT PART OF
ENGINE HARNESS a
WHITE ] BATTERY DISCONNECT
SWITCH EURO
BROWN ’7 I
BLU/BLK 7A BRN/RED
87 WHITE B
86( ) o
— 30
1 wp o o w0 [ 5]
87A RELAY OTOR
57%
ad{ ]
M 30 GRN/WHT
HI ENG ORN/GRN
RELAY _——— GREEN
YELLOW 1
RED 10
GRAY
6 voc BLACK
START
ocKouT
RELAY N~ ACK 12
GROUND
BLACK
CONTROL
BOX

3120830

NOTE: ALL UNSPECIFIED CONDUCTORS
EQUIVALENT TO 1.5mm2

CONDUCTORS SPECIFIED 12 = 3, Omm
10 = 4.5mm
9 = 6,0mm:

BRI

400RTS 500RTS

1283361 B

7-15



SECTION 7 ELECTRICAL

FIGURE 7-8. WIRING DIAGRAM - AUSTRALIAN SPEC 500RTS (DEUTZ DIESEL MACHINES)

7-16

~YELLOW

0 -RED 0 ~WHITE
~BLACK
@ wom (9 -

-ORANGE 0 -BRN/BLK
BLUE Q

@ ~ORN/BLK
0 ~RED/BLK
@ ~YEL/RED

@ -BRN/RED
Q -BLU/RED
@ -BLU/BLK

-REO/BLU
-BLK/BLU

Q)

~YEL/BLK -~GRY/BRN

()
)

~GRY/ORN
~GRY/VIO
~GRY/RED

(3) -eevmx
(36) -crvremn  (39) -mirscar
(37) -rvrver  (40) -warsemn

( i E ) Rer: 1600157
ORIVE

0 ~GRY/WHT

-WHT/0RN

-WHT/GRN

()

-YEL/BLY

= TERMINAL
2 2 5 5 STRIP  TERMINAL
H 22 2 g # ] 53 NO. DESCRIPTION
% ; S8 g %X g 2 = 8 50  PLAT GRD
1 IGNITION PLAT
2 $PD CuT-ouT
d 3 -
N START
5 +12 VOC PLAT
ORANGE 6 LIFT M
DRIVE § 7 LIFT uP
| 8 IVE FWO
INTERLOCK 7
8 << 9 DRIVE REV
LY _|- L Ll Q 10  STEER RGT
11 STEER LEFT
Yo)-ee. YELLOW )
= 12 owe
(Y}_‘ = M—@(M 3 on
= 14 1N
oRIvE
LIFT 15 16N
i . awno—<D<nune 7] B
; 17
o) oo o] 18 1.5°/3% TiLT
L amane—eomm 3] 18 o155
= F11] 20 REAR STEER RGT
% ) reoeux—<@<reo/pLr 0 21 REAR STEER LEFT
—<< )] 22 LIFT OWN OVERIDE
o 50 L LA 1Y 230iFr o Lt sw
_ 24 LIFT OVERLOAD
o =~ 2@ 31 L oo
N —e mxmu—(r-:@(mxmu-@ 26 OIL PRESSURE
= ?J“YNEW SET 27 WATER TEWP
Pty g 28 +12 VOC PLAT
+— 29 LEFT FRONT EXT
T e —O< vevew—{23] 2 LTI B0
H {5) 31 RGT FRONT EXT
ol O -4
<< 33 RGT REAR EXT
8, 23 o YELAE YEL/RED. g 34 RGT REAR RET
? Bt OPTION 35 LEFT REAR EXT
Y- I o G- (r 36 LEFT REAR RET
#’Y}_" TiLT 2 L orom * 20K @ 37 OUTTRGGR DLW
= AL = PT P . 38 PLAT EXT
2 H f3g] 39 PLAT RET
2 H GRy/GaN—<p-2 (DEYEL/BLK
H Nd 4 AUX PONER
P -
g A1 PLAT EXT SELECT
crvauc—<-2 D<ok @ 42 HEAD/TAIL LIGHT
— e L 43 LIFT cuT-out
= opTion BROM - ENGINE —<b-2 < reosaLu— 44 OUTTRGGR SET
1.51/3¢ DISTRESS —<p-2 @& veLBLU— 45 BATTERY POS,
TICT LioHT LIGHT b | ror REaR 46 BATTERY POS.
H OUTRGGR SW o
—A\— | v /omv—<p-2 @<oruvanx{34)
o = ¢ ]
. 3,4 iy -0— GRY/mMT—<p-2 (O<RED/BLK @
ENABLE HORN
P
e EMER z
g stop
3y o— RGT FRONT
- Py H OUTRGGR SW ~
- Hry H orv/veL—<p-2 (K 80 @
H > <
H ory/0rv—<p-2 O YELLOW @
F 2 . 102
2z +
2 START PoNC.
—oo ¢
° 12 H SToon v
T Yeuow q i ~o— GRv/RED—<P-2 (D)€ ORANGE @
= <
YEL -o— Grr/v10—<P-2 ©€ BLUE @
Aux A
2 oerion
4 PR REAR STEER
o « ; som o —< @< s —{2)
EXTNSN 97T i~ —?—? _____ Yy
REAR
+ é EXTENSION # éé é -
o al Sy BLK/BLY i uu&u—@(ﬁxmu—@
5 9 5
S ™ OPTION
HEAD/TAIL o~
T T ENGINE /° (gt r BLACK %-1@(!“0(
]
L] T NOTE: AL GRD STMBOLS
33 H ] 33 2 ARE TO BE CONNECTED  :
8 H § A3 3 E 2 8 TO CABLE GRNO WIRES
m e °
L I e
* & 8 = g )\ ] 2 g / REF. 222 OiCATES o2
CABLI 16720 (P-2.
22 % é é é é é ééé : é é‘é é : é e -
R R R R R ~
RECEPTACLE PINS
L) ) ) 5323 2 2 ) 3
33 3 3 ggs 88 2 2

O

s [

g
13
)

— BLU/BLK

3
VOLTMETER Py
A3 : . !
16N
RELAY 3o £
2 87 H x
H oo
gzs. 87A
E Y vom
— /\ﬁ RED OPTION
= TRAVERSING EXT
B i DECK  co— x
g Do RET g
£ T | 3
30A BATT F H
WiN ] ,_'°]
oume ERAE el by
TeR puATEoRd © —0 conr 3 2
5 W0 NEUTRAL 4 H g |
£+ £ 3 4
= 2 8 P eTion
- l 1% TRAVERSING DECK

EMER STOP
E]

M0

— RED ——O , G—— YELLOW

L— re0 —oT—— veLLow
N

::] SELECT/AUX PWR

400RTS 500RTS

3120830



SECTION 7 ELECTRICAL

WHT/YEL

— Wt

BRN/RED

ADECO
OTOR

L GREEN

3120830

YELLOW 1
RED 10
GRAY
BLACK
ACK 12
GROUND
CONTROL
80X NOTE: ALL UNSPECIFIED CONDUCTORS

EQUIVALENT TO 1,5mm2
CONDUCTORS SPECIFIED

i

12 = 3
10 = 4
9 -6

400RTS 500RTS

1283068 _E

VALVE HARNESS
8s Pt /
M D RELAY owe Pt
ko 87
0 2o =
8 LieTue 87a
wiTE
RELAY LIFT o
YeL/BLK A e Y
30 YeL/BLK
87a TRAVERSING =
GRY/RED DECK RETRACT
87a TRAVERSING
WHT/BRN. DECK EXTEND
L L oeTioN
WHI/GRY
LEFT REAR
STEER RIGHT REAR
WHT/GRN STEER
L L oPTION
WHT /RN
30 STEER RELAY
YeLLow
86 [ ---{ 30| STEER RELAY
RED/BLK A
= 87 ¥} - STEER RIGHT. TEER LEFT
ORN/BLK ssf _7_1 3 ORN/BLK {7}- STEER L
» = o = =
BLK/BLY +-i¢ 1 RED/BLK
¢ LEFT REAR
RETRACT LEFT REAR
EXTEND
RIGHT REAR
RETRACT RIGHT REAR S00RTS S00RTS.
EXTEND 400RTS
+ <L LIFT powN 16/2 CABLE-40FT LIFT DOWN
Lower ePER
RIGHT FRONT BLACK wTe wite
RETRAC! RIGHT FRONT
EXTEND BLACK BLACK
+ L wITE
LEFT FRONT
RETRACT LEFT FRONT
EXTEND
OUTRGGR
ouwe
BRN/BLK BRAKE
= VALVE
P £
BRAKE RELAY =
30
PLAT EXTENSION OPTION
SELECT
16/2 CABLE-85FT BLAK
e
— Bk —— L ware
16/2 CABLE-35FT
wITe !
BLACK
| 16/2 CABLE-92FT
|
16/2 CABLE #1-18FT 1672 CABLE f5-10fT
16/2 CABLE #2-16FT
BLACK t
}— BLACK 16/2-13FT IFT/ORI OUTRGGR SET OUTRGGR
— Bl SWLF 16/2 CABLE #3 SET
) 21| 22 21| 22 E1
wate | k2 — wate
BLACK e
wITE ® 1314 130 1e H
16/2 CABLE #1 3
LIFT/ORIVE N
CUT-OUT RELAY T wITE ©F ®P
WITE + WHITE:
+ 1672
16/2 CABLE #2 21| 22 2122 CABL
e — | & e £H
OUTRGGR SET En OUTRGGR SET
87 :ELI W LR 13/ 14 16/2 CABLE #5 13| 14 W R
- LAy
73 g 163 D, @,
» LEVEL 1.5°/500RTS
SENSOR 3+74008TS
GREEN GRD CONTROL HARNESS
NOTE: LEVEL SENSOR HAS
BLACK NOTE: CONN SUPPLIED A 12V0C OUTPUT
W PP e pise WHEN LEVEL
PISTON PUN®
_—— RO NOTE: PLUG #2 IS LOCATED ON THE ENGINE
L PLUG #2
g —mM8M 1 s\ >
p
ORANGE
NOTE: ALL GRD SYMBOLS
BLACK ﬁ_ ﬁﬂw!g BE_CONNECTED Stm DISTRESS
LAY
8 e
RED/BLE
veLL % B
RED/BLU A
YELLG



SECTION 7 ELECTRICAL

THIS PAGE INTENTIONALLY BLANK.

7-18 400RTS 500RTS 3120830



3120830

SECTION 8
DECALS

400RTS 500RTS

8-1



FIGURE 8-1. DECALS INSTALLATION - COMMON

SECTION 8 DECALS

3120830

! 0| wew | SINO0S ]
— # ] °\ /1 I —= \ ] |
e l_ \ \ / /
ba I 13 oL s 1S 1 S0l
g 9 eIV es i @ 28
N t + ¥ 2 /u T L
e - A mﬂﬁ 0

5 Ym j&f )

2 o ] ) ”nu”nnknnmm
[HF Ly T
Yol 102
% V-V s o e sz

o g Til) ! i _” i 90l
ﬂuu mm\ IHH_\|1 O Ge \_I_H_ _||||l_//.wm
14 pe] ve T—08
a-g» .||/
| I™~6F N
L4 4 14
| 1 ! \ i
v St e

€c €€

400RTS 500RTS

8-2



SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECALS INSTALLATION
0254184/0253518 Ref. DECALS INSTALLATION - COMMON 7114
0271147 Ref. DECALS INSTALLATION - JLG LOGO 1
1 2 Decal - Model Designation Options:
1701838+ 500RTS
1702012+ 400RTS
2 1701504+* 1 Decal - Hydraulic Oll
3 1 Decal - Manual Options:
1701509+* 500RTS (Prior to S/N 71538)
1703788+ 500RTS (S/N 71538 to S/N 102556)
1701509+* 500RTS (S/N 102556 to Present)
1701509* 400RTS
4 0860520 1 Box, Manual Storage
5 1060279+ 1 Cable, Lanyard
6 0641405 4 Bolt 1/4"-20NC x 5/8"
7 4751400 4 Flatwasher 1/4"
8 4761400 4 Lockwasher 1/4" (Prior to 71538)
9 4 Nut Options:
Use 3311405 Prior to S/N 71538 (p/n was 3311401)
3311405 S/N 71538 to Present
10 1701837* 20 ft./6m Decal - Stripe (Prior to 68833)
11 1701832+" 2 Decal - JLG (6"/15.3cm) (Prior to C# 132417)
12 1701843+* 2 Decal - Sizzor (Prior to C# 132417)
13 1701871+* 5 Decal - JLG (5"/12.7cm)
14 4 Decal - O/R Maximum Load Options:
1701857 Prior to S/N 44590
1703795+ S/N 44590 to Present
15 1702631 1 Decal - Bar Code
16 2820024 7.5ft/2.3m Tubing
17 4 Decal - Tie Down Options:
1702300 Prior to S/N 71538
1703814+ S/N 71538 to Present
18 1704525+ 4 Decal - Maximum Tire Load (S/N 71538 to Present)
19 1703811 4 Decal - Lifting Lugs (S/N 71538 to Present)
2910033+ 1 Decal Kit - Common 500/400RTS (Includes Items with plus)
2902077 1 Decal Kit - Common 500RTS (Includes ltems 2, 3, 14,17, 18 &
19) (S/N 101987 to Present)
3120830 400RTS 500RTS 8-3




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECALS INSTALLATION (STANDARD PARTS)
0257581 Ref. AUSTRALIAN SPEC 4
0253525 Ref. CE DUTCH SPEC 4
0253521 Ref. CE ENGLISH SPEC 5
0253522 Ref. CE FRENCH SPEC 4
0253523 Ref. CE GERMAN SPEC 4
0253524 Ref. CE ITALIAN SPEC 4
0253526 Ref. CE SPANISH SPEC 4
0273217 Ref. NORWEGIAN SPEC 1
0274358 Ref. CE RUSSIAN SPEC 1
26 to 27 Not Used
28 2 Decal - Crushing Hazard Options:
1703158 Australian Spec & CE Spec except Russian
Not Required Norwegian Spec
Not Required CE Russian Spec
29 6 Decal - Electrocution/Crushing Options:
Not Required Australian Spec, Norwegian Spec & CE Spec except Russian
1706338 CE Russian Spec
30 2 Decal - Safety Prop Options:
1701839 Decal - Safety Prop (Australian Spec & Norwegian Spec)
1701615 Decal - Veiligheidsbalk (CE Dutch Spec)
1701839 Decal - Safety Prop (CE English Spec)
1701512 Decal - Support De Securité (CE French Spec)
1701519 Decal - Sicherheitsstuetze (CE German Spec)
1701524 Decal - Appoggio Di Sicurezza (CE Italian Spec)
1701856 Decal - Puntal De Sequridad (CE Spanish Spec)
1704481 Decal - ctpaxoBoyHas nognopka (CE Russian Spec)
31 Not Available 1 Nameplate - Serial Number
32 2080057 A/R Amtak (S/N 101987 to Present)
33 1 Nameplate - Billboard Options:
3252309 Australian Spec (Prior to S/N 113302)
3572123 Australian Spec & Norwegian Spec (S/N 113302 to Present)
3252230 CE Spec (Prior to S/N 113302)
3572123 CE Spec (S/N 113302 to Present)
34 A/R Decal - Drive Height Options:
3252263 Nameplate - Caution (Australian Spec)
3252267 Nameplate - Dagelykse (CE Dutch Spec)
3252263 Nameplate - Caution (CE English Spec)
3252264 Nameplate - Attention (CE French Spec)
3252265 Nameplate - Actung (CE German Spec)
3252266 Nameplate - Attenzione (CE Italian Spec)
3252268 Nameplate - Precaucion (CE Spanish Spec)
1705274 Nameplate - Forsiktig (Norwegian Spec)
Not Required Nameplate - octopoxHo (CE Russian Spec)

8-4 400RTS 500RTS 3120830




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
35 A/R Decal - Capacity Options:
3252304 4 Fixed Platform - 500RTS (Prior to S/N 68612)
3252576 4 Fixed Platform - 500RTS (S/N 68612 to Present)
3252305 4 Single Extension - 500RTS (Prior to S/N 68612)
3252577 4 Single Extension - 500RTS (S/N 68612 to Present)
3252306 4 Dual Extension - 500RTS (Prior to S/N 68612)
3252578 3 Dual Extension - 500RTS (S/N 68612 to Present)
3252575 3 Megadeck Extensions - 500RTS (S/N 98957 to Present)
3252332 4 Fixed Platform - 400RTS (Prior to S/N 68612)
3252573 4 Fixed Platform - 400RTS (S/N 68612 to Present)
3252333 4 Single Extension - 400RTS (Prior to S/N 68612)
3252574 4 Single Extension - 400RTS (S/N 68612 to Present)
3252334 4 Dual Extension - 400RTS (Prior to S/N 68612)
3252575 4 Dual Extension - 400RTS (S/N 68612 to Present)
36 3 Decal - Danger Electrical Hazard Options:
1703665 Australian Spec
Not Required CE Spec & Norwegian Spec
37 1 Decal - Ground/Emergency Controls Options:
1701840 Decal - Ground/Emergency Controls (Australian Spec & Nor-
wegian Spec)
1701616 Decal - Grondbediening (CE Dutch Spec)
1701840 Decal - Ground/Emergency Controls (CE English Spec)
1701515 Decal - Commandes Sol (CE French Spec)
1701525 Decal - Boden/Notfall Kontrolle (CE German Spec)
1701535 Decal - Commando A Terra (CE ltalian Spec)
1701858 Decal - Controles Terra/Emerg (CE Spanish Spec)
1706334 Decal - TNAT®OPME/aBapunHon YNPABNEHUA (CE Russian
Spec)
38 1 Decal - Manual Lowering Options:
1701831 Decal - Manual Lowering (Australian Spec & Norwegian
Spec)
1701911 Decal - Inschuiven Platform (CE Dutch Spec)
1701831 Decal - Manual Lowering (CE English Spec)
1701908 Decal - Retraction De La Plat-Forme (CE French Spec)
1701909 Decal - Platform Verschiebung (CE German Spec)
1701910 Decal - Chiusura Estensione (CE Italian Spec)
1701912 Decal - Recogida De La Platform (CE Spanish Spec)
1703822 Decal - cncTeMA onyckaHue (CE Russian Spec)
39 to 42 Not Used
43 1701785 4 Decal - Outrigger Danger
44 1 Decal - Caution Options:
1701523 Decal - Caution (Australian Spec & Norwegian Spec)
1701617 Decal - Dagelykse Controle Lyst (CE Dutch Spec)
1701523 Decal - Caution (CE English Spec)
1701511 Decal - Attention (CE French Spec)
1701516 Decal - Actung (CE German Spec)
1701520 Decal - Attenzione (CE Italian Spec)
1701860 Decal - Precaucion (CE Spanish Spec)
1706333 Decal - octopoxHo (CE Russian Spec)
45 to 47 Not Used
3120830 400RTS 500RTS 8-5




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
48 3820019 4 Rivet
49 1 Decal - Capacity Caution Options:
1703921 Australian Spec & Norwegian Spec
1703921 CE Spec (S/N 113302 to Present)
50 1 Decal - Maintenance Options:
1703663 Australian Spec
Not Required CE Spec & Norwegian Spec
51 4 Decal - Caution Options:
1703662 Australian Spec
Not Required CE Spec & Norwegian Spec
52 Not Used
2900850* 1 Decal Kit - Euro 500/400RTS (Includes ltems with asterisk)
Ref. DECAL INSTALLATION - OPTIONAL
101 Decal - Drive Configuration Options:
1701836 2 4 x4 x 4 (AWD/4WS)
1701835 2 4 x4 x 2 (4WD/2WS)
1701834 2 4 x 2 x 4 (2WD/4WS)
1701833 2 4 x2x2(2WD/2WS)
102 Decal - Fuel Options:
1701542* 1 Fuel (Gas/Dual Fuel Machines)
1701505* 1 Fuel (Diesel Machines)
103 1700712 1 Decal - Caution (LPG)
104 1703794 1 Decal - Extension Capacity
105 1 Decal - CE
Not Required Australian Spec
1702928 CE Spec (Prior to S/N 103476)
1705084 CE Spec (S/N 103476 to Present)
106 1706493 2 Decal - Drop Bar Warning (S/N 134418 to Present - Part of
Handrails Installation)
0251642 Ref. CORNER WARNING STRIPS INSTALLATION (NOT SHOWN) —
(SINGLE EXTENSION)
0253807 Ref. CORNER WARNING STRIPS INSTALLATION (NOT SHOWN) —
(DUAL EXTENSION)
4420052 4ft/1.2m Tape, Safety - Black/Yellow
8-6 400RTS 500RTS 3120830




SECTION 9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 400RTS/500RTS
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service

parts stock supplied. For further infomation, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine
STANDARD PARTS Ref.
2120110 Element, Hydraulic (Figure 2-1) 1 Dozen
1340062 Breather, Hydraulic Tank (Figure 2-1) 1
4360354 Switch, Tilt Indicator (3 Degree) (Figure 2-1) 1
7012944 Coil (Figure 2-3) 1
7023994 Coil (Figure 2-3) 1
7012943 Coil (Figure 2-3) 1
7012539 Coil (Figure 2-3) 1
2120136 Element, Filter (Figures 2-8 & 2-11) 1 Dozen
7004214 Element, Air Cleaner (Figures 2-8 & 2-11) 1 Dozen
3740049 Relay (Figure - 2-15) 1
4360216 Breaker, Circuit (Figure 2-15) 1
4360232 Breaker, Circuit (Figure 2-15) 1
4360212 Breaker, Circuit (Deutz) (Figure 2-15) 1
4360274 Switch, Push Button (Figures 2-15 & 4-4) 1
4360468 Switch, Key (CE Spec) (Figure 2-15) 1
4360469 Switch, Key (Figure 2-15) 1
2860030 Key, Replacement (Figure 2-15) 1
4360478 Switch, Push/Pull (Figures 2-15 & 4-4) 1
4360475 Switch, Push/Pull Button (Figures 2-15 and 4-4) 1
4360314 Switch, Toggle (Figures 2-15 & 4-4) 1
4360069 Breaker, Circuit (Figure 2-15) 1
3740077 Relay (Figure 2-15) 1
4360339 Switch, Push Button (Figure 4-4) 1
4360267 Block, Contact (Figure 4-4) 1
1600290 Controller, PQ (Figure 4-4) 1
4360336 Switch, Toggle (Figure 4-4) 1
VARIABLE PARTS Ref.
4360300 Switch, Limit (Figure 1-7) 1
4360548 Switch, Limit (Figure 1-8) 1
2500005 Governor, Precision (Figure 2-8) 1
1600211 Controller, Governor (Figure 2-8) 1
7021869 Filter, Oil (Ford LRG-425) (Figure 2-8) 1 Dozen
3740080 Relay (Ford LRG-425) (Figure 2-8) 1
1660250 Coupling, Pump (Ford LRG-425) (Figure 2-8) 1
7020023 Filter, Fuel (Deutz F3L2011) (Figure 2-11) 1 Dozen
7016331 Filter, Oil (Deutz F3L2011) (Figure 2-11) 1 Dozen
1660234 Coupling, Pump (Deutz F3L2011) (Figure 2-11) 1
3740067 Relay (Deutz F3L2011) (Figure 2-11) 1
0060023 Actuator, Throttle (Deutz F3L2011) (Figure 2-11) 1
4360228 Switch, Remote Speed (Ford LRG-425) (Figure 2-15) 1
4360331 Switch, Dual Fuel (Ford LRG-425) (Figure 2-15) 1
4360236 Switch, Limit (Figure 4-2) 1

3120830

400RTS 500RTS

9-1




SECTION9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 400RTS/500RTS
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further infomation, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine

9-2 400RTS 500RTS 3120830



SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTY. DESCRIPTION REV.
Ref. MISCELLANEOUS SPECIAL OPTIONS
0253443 Ref. Airline to Platform Installation - 1/2" B
1702788 Ref. Biodegradable Hydraulic Fluid Decal —
0256789 Ref. Camera Mount Assembly
0258916 Ref. Cold Start Kit (Deutz)
2901111 1 Cold Weather Kit
Ref. ELECTRICAL CONNECTOR KITS
1001148902 Ref. Amp/Tyco Electrical Connector Kit
1001148903 Ref. Deutsch DT Electrical Connector Kit
1001148904 Ref. Deutsch HD Electrical Connector Kit
1001148905 Ref. Packard Electrical Connector Kit
1001148906 Ref. Various Electrical Connectors Kit
Ref. Filter Kits
Ref. Deutz Engines
1 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil)
1001111695 Prior to S/N 121830
1001111694 S/N 121830 to Present (was p/n 2910475)
1001111668 1 Hydraulic/Air Filter
1001111680 1 Fuel/Engine Oil Filter (Prior to S/N 121830)
Ref. Ford Engines
1 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil)
2910943 VSG-411 & LSG/LRG-423 (Prior to S/N 46528)
(was p/n 2910472 & 2910473)
2910474 LRG-425 (S/N 46528 to Present)
0253818/1282038 Ref. Headlights/Taillights at Both Front and Rear of Machine 3
2920110 4 Headlight
2920113 4 Light - Stop, Tail and Turn Signal
4360318 1 Switch, Toggle (At Platform)
4360135 1 Switch, Turn Signal
4360089 1 Switch, Flasher
3740049 3 Relay
4460051 1 Strain Relief
3300048 1 Locknut
0960238 1 Bushing
0259219 Ref. Hose Shield Installation (4WD/2WS) 2
4100033 8.7ft/2.7m Shield, Hose Protection
3120830 400RTS 500RTS 10-1




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM#| PART NUMBER QTy. DESCRIPTION REV.
0259220 Ref. Hose Shield Installation (4WD/4WS) 2
4100033 17.3ft/5.3m Shield, Hose Protection
0254118 Ref. Hourmeter (Quartz) Installation 2
2420151 1 Hourmeter
1060341 A/R Cable, Electrical - 16/2
1682931 Ref. Lift Cylinder Assembly (S/N 8770 Only) B
0254116 Ref. Manual Descent from Platform Installation A
3600130 1 Hand Pump Assembly
3534173 1 Plate, Pump Mounting
2751021 1 Hose (42" Length)

2751454 1 Hose (620" Length)
4640013 1 Valve, Shuttle
3251984 1 Nameplate - Manual Lowering
3020022 Ref. Grease, Synthetic A/R
2300014 Ref. Mobil 424 A/R
2300027 Ref. Mobil 224H Bio A/R
2300016 Ref. Mobil DTE 13M A/R
2300021 Ref. Union Carbide Ucon HP5046 Fire Resistant A/R
0253451 Ref. Oil Cooler Installation 4
3620015 1 Oil Cooler Assembly (Prior to S/N 31001)
3620003 1 Oil Cooler Assembly (S/N 31001 to Present)
2060012 1 Fan
4844177 1 Bracket, Mounting - Oil Cooler
4060843 1 Shield
4360181 1 Switch, Temperature
4640760 1 Valve, Check
3740049 1 Relay
0259097 Ref. Oil Pressure Shut Down Installation (Ford Only) 1
3740118 1 Relay, Delay
3990010 2 Diode, 6 Amp
0257155 Ref. Oxy/Act Lines Installation (400RTS Only) 1
0256972 Ref. Pipe Rack Installation 2
0254751 Ref. Platform Access Gates Installation 2
4844788 1 Gate, End
4844787 1 Gate, Side
1 Latch

2940006 Prior to S/N 50148
2940006 S/N 50148 to Present

10-2 400RTS 500RTS 3120830




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM#| PART NUMBER QTy. DESCRIPTION REV.
Ref. Sky Accessory:
0272477 Ref. Easi-Cladder Hydraulic (Dual Extension)
0272439 Ref. Easi-Cladder Arms (Dual Extension)
0272531 Ref. Easi-Cladder Cable (Dual Extension)
0273304 Ref. Easi-Cladder Plus, Arm (Mega Deck/Dual Extension)
0273303 Ref. Easi-Cladder Plus, Vacuum (Mega Deck/Dual Extension)
0273216 Ref. Decals - Easi-Cladder Plus, Vacuum (Mega Deck/Dual Exten-
sion)
0273044 Ref. Easi-Cladder Plus, Mechanical (Mega Deck/Dual Extension)
Continued Ref. Sky Accessory:
0273269 Ref. Decals - Easi-Cladder Plus, Mechanical (Mega Deck/Dual
Extension)
0272961 Ref. Easi-Cladder Plus, Trolley (Mega Deck/Dual Extension)
2902279 Ref. Easi-Cladder Plus, Under Deck Prep Kit (Mega Deck/Dual
Extension)
Ref. Note: For Breakdown of Sky Accessories Refer to Accessory
Manual p/n 3124242
2901812 Ref. Tie Strap Kit
Ref. Tool For Service:
7002840 1 Antirotation Pin Removal Tool
7002821 Ref Crimper, Wire
7002823 Ref Pin Extractor - Universal (For Electrical Connectors
with Pins and Sockets)
7016654 Ref Screwdriver, Magnetic
7002822 Ref Screwdriver, Pontiometer
7004275 Ref Seal Tool 1" (For Cylinders)
7004276 Ref Seal Tool 1 1/2" (For Cylinders)
7002826 Ref Seal Tool 2" (For Cylinders)
7002828 Ref Stripper, Wire
0256152 Ref 220V/2500W Generator —
0480059 1 Belt, Vee
2460013 1 Generator/Powerrmite
4360037 1 Switch, Pressure
4932387 Ref Wiring Diagram
3120830 400RTS 500RTS 10-3




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTY. DESCRIPTION REV.

10-4 400RTS 500RTS 3120830



Part Number Page
0060023 ................ 2-48, 9-1
0080039 2-17, 2-29, 2-35, 2-
48
0080046 .....cccceveevureennn. 2-48
0080092 2-15, 2-21, 2-27, 2-
35
0080124 .............. 2-35, 2-39
0080163 .............. 2-18, 2-51
0080167 ...oovvvveeeiiiens 2-21
0080172 ..o 2-47
0080174 .....cceeeeee 2-47
0080175 ..o 2-16
0080177 v 2-47
0080212 ....oooivieiiies 2-34
0080249 .......ccceeiiiies 2-47
0100009 .............. 2-15, 4-22
0100010 ... 2-5
0100011 1-4,1-9,1-10, 1-29,
2-40, 2-43, 2-57,
2-71,2-72,2-73,
3-4, 3-8, 3-12, 3-
16, 4-6, 4-18, 5-
3, 5-5, 5-7, 5-9,
5-15, 5-17
0100019 1-4,1-5,1-7,2-16,
4-4

0100020 . 2-5, 2-16, 2-19, 2-
27, 2-34, 2-36,
2-52, 6-5, 6-13,
6-19, 6-25, 6-31

0100035 2-66, 4-21, 5-3, 5-5,
5-7, 5-9, 5-15, 5-

17
0100038 .................. 5-5, 5-9
0100043 ......ccviviiiis 2-50
0140001 2-16, 2-29, 2-35, 2-
48
0140011 ............. 4-22, 4-23
0140032 ................ 1-31,7-2
0140044 ........ccooeeiis 1-31
0181678 .....occvvieiiiis 1-30
0181679 ..cooeiiieiis 1-30
0181725 ..o 3-21
0181728 ....ccoevvievee 3-21
0181781 ..o 2-34
0181847 ..cooviieiis 4-21
0200484 3-3, 3-7, 3-11, 3-15
0200485 ................ 3-3, 3-11
0200486 ................ 3-3, 3-11
0200487 ....ccovcvieiienne 3-11
0200488 .........ccoevviennne 3-11
(072100722 1< I 3-11
0200490 3-3, 3-7, 3-11, 3-15
0200491 3-3, 3-7, 3-11, 3-15
0200492 .............. 3-11, 3-15
0200493 3-3, 3-7, 3-11, 3-15
0200494 3-3, 3-7, 3-11, 3-16
0200506 .............. 3-12, 3-16
0200516 .....cccvvveieeiiinnn, 3-3

3120830

SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page
0200517 oveeeiieeeeeeee, 3-3 | 0253445 ......cccciiiiieens 2-73
0200518 3-3, 3-8, 3-12, 3-16 | 0253446 ................ 1-31,7-2
0200530 ....ccceeveennnennn. 2-43 | 0253447 .............. 2-21, 2-40
0200551 ....ccceveneee 3-7,3-15 | 0253448 .......ccccvevrennnen. 1-31
0200552 ................ 3-7,3-15 | 0253451 ................ 7-3,10-2
0200553 .....cccceeiiienn. 3-15 | 0253453 ..o 1-32
0200554 .......ccceveiiieennns 3-15 | 0253466 .......c.cccvvenneen. 3-19
0200555 ......cccceviiiieinnns 3-15 | 0253467 .....cccovvcvvvennnn. 3-19
0200578 .....cccvvieeiiieen, 3-7 | 0253468 .......ccceeeiiiene 3-19
0200579 ...ccveverreeeeene 3-7 | 0253516 ...ccceveevriieennne 4-21
0200739 ....ccooieeiiien. 3-15 | 0253517 ..oiiiiies 1-29
0200740 ....cccceeviieeen. 3-15 | 0253521 ....ccooiiiiies 8-4
0238044 .......ccceeevieeenne 2-30 | 0253522 .......cccovcieeerinnn. 8-4
0250444 .......ccceeeiiies 2-25 | 0253523 .......ccccviiiiiinnn, 8-4
0250597 ....oooviiviiiies 2-51 | 0253524 .......cocoviiiiinnn, 8-4
0250790 .............. 2-21,2-67 | 0253525 .......ccovveeiiiinen. 8-4
0250815 ....ccccoeeiiiee. 2-18 | 0253526 ......ccccceeieeennns 8-4
0251642 .....cccooiiieee 8-6 | 0253545 ......oocciiiiiiis 1-9
0251660 ......cccvvveviveeennne 1-10 | 0253611 ....ccceeeeeee 3-11, 4-6
0251661 ....ooocvvveeiieen, 1-9 | 0253614 ........ 2-6, 4-9, 4-23
0251801 ...oovvviviiiiiies 2-55 | 0253615 ........ 2-6, 4-9, 4-23
0251945 ... 2-19 | 0253678 .....ccovccveeeeenns 1-35
0252484 ... 1-9 | 0253727 ................ 1-31, 7-2
0252532 ... 1-4 | 0253728 ................ 1-31, 7-2
0252587 ....cccovveeee. 3-4,3-8 | 0253786 .....ccceeecueiennnnn. 5-10
0252588 .............. 3-12, 3-17 | 0253787 .............. 5-15,5-17
0252790 ....oovviiiiiiiien, 1-3 | 0253788 ....cooocieiiine 5-13
0252808 ......cccceeevireennn. 2-18 | 0253795 .....cceeeueeee. 4-7,7-4
0253059 ....cccooiiiieeee 1-4 | 0253807 ....ccoeeeeiieeene. 8-6
0253078 .....ccoeeeieeeee 1-4 | 0253818 ....cccoveiiieee 10-1
0253079 ...ovviiieeeieeee 1-39 | 0253821 ...... 1-36, 4-23, 7-3
0253087 ....ocovveeeiiees 1-10 | 0253875 .... 2-19, 2-37, 2-52
0253088 .......ccceeeviiiennes 1-10 | 0253902 ........ccovcvernnee. 2-19
0253089 .....cccceveiiiien. 1-10 | 0253916 ...cceovvieriiieeee 3-3
0253171 e 1-5 | 0253933 .....ccciiiie 1-30
0253172 ... 1-5 | 0253934 ..o 1-30
0253201 .oevveiiieeeeeee, 4-3 | 0254055 ....cccoviiiiiieeee 2-6
0253202 ......ccovviiiieen, 4-3 | 0254058 .......ccoeviiiiiene 1-29
0253203 .....occiieiiin, 4-3 | 0254059 ....ccccciviiiienns 1-29
0253237 ... 1-30 | 0254063 ................ 2-6, 4-23
0253238 .....ccoeiiiee. 1-30 | 0254116 ....cccoeiiiieenen. 10-1
0253272 ... 4-4 | 0254118 ................ 7-3, 10-1
0253280 .....ccccveeeiiiiennes 2-71 | 0254184 ....ccccvvireeeen, 8-3
0253299 .....ccciviiiies 2-72 | 0254196 .......ccceeee. 2-6, 4-9
0253307 ...oovvviiieiiiies 2-15 | 0254197 .....cccvveeen. 2-6, 4-9
0253308 .....ccceveeeenn. 2-17 | 0254272 3-4, 3-8, 3-12, 3-16
0253309 .....ccoeiiiien. 2-15 | 0254277  ..oooeeiieee 4-10
0253348 .....ccceiiiee 2-67 | 0254278 ......occcoeees 4-10
0253350 ....ccovivieiiiienns 2-67 | 0254279 .....ccovivieenen 4-10
0253370 ...ooviiiiiiiiies 2-47 | 0254280 .......coceviienen 4-10
0253380 ....ooccviviiiiiinen, 1-6 | 0254282 ........ccceevviene 3-21
0253381 ...cveeeeeeeeeee 1-6 | 0254283 ......ccoeeviciieeennne 3-21
0253382 .....cccevieen. 2-71 | 0254284 ........cccoviveenn 3-21
0253410 .............. 4-10, 4-14 | 0254302 ........cccoveeeennes 1-30
0253421 ...ooviiieeeen, 2-3 | 0254396 .....ccccieiiieienne 7-3
0253422 ......ccovviiiieen, 2-3 | 0254751 .cciiieeeeee 10-2
0253423 ..o, 2-3 | 0254949 ........cciiiiiens 2-72
0253424 ......cooiieee 2-3 | 0254963 ......ccceeriiiveeennn. 2-39
0253443 ... 10-1 | 0254964 ......ccoovevveennn. 2-29
400RTS 500RTS

Part Number Page
0254965 ....oevvvveeieeaennn. 2-27
0255037 ..ovrvieeerieieieennn, 2-25
0255038 .......ceeeevveeeeee 2-55
0255103 ....cooeeereee, 1-9
0255207 .ccooeeviieeeeeeeee, 2-33
0255209 .......eeevveeeeeee 2-34
0255210 .vvveeeeeeeeeaeeen, 2-39
0255269 ....vvvvvvieiiieenn. 2-72
0255557 ..ovivieeiiiiiiieen, 2-67
0255558 .......ceeevvveeeeeee 2-67
0255660 .........cceveeeeeeee 1-10
0255661 .........cceveeeeeeee 1-10
0255662 ....ceevvveeieeennnn. 1-10
0256152 .............. 2-55, 10-3
0256526 ....ovvvveviiiiiiiaannnn. 4-4
0256789 ......coeeeevveeeeee 10-1
0256818 ................ 3-15, 4-6
0256848 ..........ceveeeeeeee 2-51
0256898 ....ccevvvveieeennn. 2-52
0256909 ....ccvvvvveieieennn. 2-40
0256972 ...ovvvveeeeieieenn, 10-2
0257152 ..ccoeeeiieeeeee, 2-43
0257154 ......coeveeeeee 2-37
0257155 ...cooeiiiieeeeee, 10-2
0257240 ...oovevveeeeeeeen. 2-67
0257247 oo, 2-47
0257412 v, 2-7
0257413 ..o, 2-7
0257581 ..oooveeeeeeee, 8-4
0257729 ...cooeeeeeeen, 3-7
0258319 ..cvvvveveeeeeee, 2-34
0258320 ....ovvvvvvieieiaannn. 2-33
0258322 ....vvvvveeieieen, 2-39
0258664 ..........ccceeeeeeee 4-21
0258665 ..........cceveeeeeeee 2-67
0258916 ................ 7-7,10-1
0259097 ...ovvveveeeeieeeen, 10-2
0259219 ..vievieeeieiee, 10-1
0259220 ....ovvvvevieieiaennn, 10-1
0259488 ........ceeeeeeeee 2-52
0270492 .....ccoeeeeeen, 2-7
0270858 ......cceeveeeeeee 4-13
0270859 ....oevvveveeieaeen, 4-13
0270860 .....evvveveeveiaennnn. 4-13
0270861 ..oovvvvveeeeieneennn, 4-13
0270863 .......ccovveveeeinnn. 4-3
0271147 oo, 8-3
0271196 2-6, 4-14, 4-23,7-2
(027 1O I 1-35
0271332 .o, 1-30
0271499 ...cvvvvvveeieieen, 1-41
0271633 ....oooeeeeeee, 4-5
0271634 .....ccoeeeee, 4-5
0271668 .......ccevveevveeennnn. 2-3
0271669 ....ovvvvveeeveeeeeen. 2-3
(02 L 74 O 2-3
0271671 e, 2-3
0272101 ..., 4-18
0272241 .......ccceeveeee 4-18
11-1



SECTION 11

Part Number Page
0272242 ......ccoceieeee 4-19
0272420 .....ccoevcvvvinnn 2-55
0272421 .o 2-55
0272439 ...ooiiieeeees 10-2
0272477 oo 10-2
0272531 .o 10-2
0272826 .......coccvvveneen 1-10
0272935 .....coeiiiiinn 1-29
0272936 .......coccveiinnn 1-29
0272961 ...ooviieiieiees 10-2
0272966 ........ccceeeeens 3-15
0272969 .......occoeiieiis 1-29
0272973 ..o 4-6
0272975 ..o 4-6
0272990 .....coceeciiiiienn, 4-18
0272998 ......coecieeees 4-19
0273044 ..ot 10-2
0273054 ..o 2-67
0273055 ......ccocnee. 1-31,7-2
0273056 ................ 1-31,7-2
0273057 ...occvviiiiiinn 1-31
0273060 ...ooeevvvreereeinns 4-21

0273062 2-6, 4-18, 4-24, 7-2

0273216 ....cceevivin 10-2
0273217 oo 8-4
0273269 .....cccoeccveiiinn 10-2
0273303 .....coeeiieiine 10-2
0273304 ..., 10-2
0273414 ... 1-10
0273415 ....ccoiiii 1-10
0273976 .....ooeviiis 2-47
0273977 oo 2-47
0274358 .....ccoevviieine 8-4
0275748 .....ccooeeiii, 2-52
0320015 ..., 5-5
0340002 2-17, 2-29, 2-35, 2-
48
0340041 .............. 2-28, 2-36
0360406 ........cccvvvrnneenne 1-41
0361815 ....cceeiiiine 2-56
0362080 .............. 1-39, 1-41
0362100 .............. 2-72,2-73
0362126 ........coecveenenne 1-39
0362171 .o, 1-30
0362591 .....coevvviinn 2-67
0363019 .....cceeviern, 1-41
0363082 ........cccveiinenn 2-57
0400002 2-18, 2-29, 2-36, 2-
48
0400003 2-17, 2-29, 2-36, 2-
48
0400075 .............. 2-36, 2-48
0400147 ...oooviiiiie, 2-48
0400174 .............. 2-36, 2-48
0440085 .............. 5-15, 5-17
0440161 .....cceeeee 1-4,1-5
0440174 ..o, 1-3
0440175 .o, 1-3
0440183 ....cccveiiiiieie 1-3
11-2

PART NUMBER INDEX

Part Number Page
0440252 ......cccovieiiieee 4-6
0460097 ......ccceeviiiienns 5-10
0460098 ......ccccvveernrnennn. 5-13
0460105 .............. 5-15, 5-17
0460107 .....ccvreeeeen. 5-10
0480057 .....ccomeeeiiennn. 2-25
0480059 .............. 2-55,10-3
0480065 ........ccoeveviviennnne 3-21
0480087 .....ccocvvviirienns 3-21
0480090 .....cccovvveernrnennn. 2-43
0480110 ...coccviieeeeieeee 2-43
0480137 ..o 2-55
05609071 ...covveeerreirieenen. 1-5
0610103 ................ 4-21,7-2
0610110 ..ccovviieiiiies 4-21
0610114 ................ 4-21,7-2
0630137 ..o 1-4
0630360 ..... 2-17, 2-29, 2-34
0630370 2-18, 2-29, 2-36, 2-
48
0630375 .............. 2-28, 2-34
0630403 .............. 2-17,2-34
0630485 .......cccoeiiiiennn. 4-19
0630524 ................ 3-7,3-15
0641006 ........ccvveiveennnns 2-28
0641404 ......ooccveviiies 4-21
0641405 ................ 2-21, 8-3

0641406 .1-6,1-35, 2-5, 2-6,
2-7,2-17, 2-19,
2-27,2-33, 2-49,
2-71,2-72,2-73,
4-3, 4-5, 4-9, 4-
11

0641407 .............. 2-35, 2-44

0641408 2-15, 2-29, 2-30, 2-
33, 2-47, 2-71,

2-72,2-73
0641410 .............. 2-15, 2-67
0641412 ...coooiieeiiiee 2-73
0641416 .2-40,4-3,4-7, 4-9,

4-13
0641420 ..2-3, 4-3, 4-9, 4-13
0641426 .............. 4-10, 4-14
0641506 ................ 2-4,2-28
0641507 1-39, 1-41, 2-25, 2-

44, 2-56, 4-4, 4-
19
0641508 ..1-39, 1-41, 2-4, 2-
17, 2-29, 2-71,
4-19
0641510 ..1-6, 1-31, 2-29, 2-
40, 3-8, 3-12, 3-
16
2-4,2-25, 4-9, 4-13
..2-43, 2-47, 3-8, 3-
12, 3-17, 4-10,
4-13
0641514 2-4,3-19, 3-21,4-9,
4-13

0641511
0641512

Part Number

0641516

0641522 2-21, 2-40, 3-4, 3-8,
3-12, 3-16, 4-5

Page

0641524 ........cceeeiiis 1-30
0641530 ....cooveviiiiie, 2-5
0641534 ... 3-21
0641604 ........cceeeenene 4-13
0641607 ......... 4-6, 4-9, 4-13

0641608 1-4, 1-5, 1-6, 2-4, 2-
7, 2-15, 2-28, 2-
35, 2-44, 3-3, 3-
7,3-11, 3-15, 4-
14

0641610 1-5,1-7,2-16,2-17,
2-18,2-21,2-28,
2-35, 2-40, 2-48

0641612 1-5,1-6, 1-30, 2-43,
2-48, 3-3, 3-11,
3-15
0641614 ... 1-5, 1-6
0641623 .....coccveeiiiie, 4-6
0641624 ..o 4-6
0641626 1-29, 3-3, 3-7, 3-11,
3-16, 4-6
0641636 .........ceeeveenene 4-18
0641668 ........ceeevvvereen, 4-6
0641710 .coviiiiiiiis 2-17
0641714 ......... 3-3, 3-7, 3-11
0641718 ..o 2-56
0641726 ......ccveeeiiins 2-15
0641810 .1-9, 1-10, 2-16, 2-
27, 2-49, 3-19,
3-21
0641812 ... 2-15, 2-33, 2-49
0641814 ... 4-19
0641826 ..... 2-15, 2-27, 2-35
0641828 .......ccvveeeene 1-35
0641830 ....ccoocvvveirininns 1-35
0641840 .....oocvvvvvrinnnns 2-47
0641844 ........ceeeiis 2-47
0642012 ..o 1-36
0642014 ....... 1-9,1-10, 1-35
0642018 .....ccoccvvvivienne 1-41
0642040 .....ooceeeeiiins 1-41
0642228 ................ 4-9, 4-14
0642236 ................ 4-9, 4-14
0642622 ........... 1-3,1-4,1-5
0642624 .............. 1-39, 1-41
0642636 .............. 1-39, 1-41
0681506 ........cevvvverennnn. 5-5
0681510 ..ccoovvvieiiiins 2-55
0681606 ........ccceevuvernneen. 5-5
0681610 .............. 2-25, 2-56
0681630 ............... 3-3, 3-11
0681830 .......ccceeee 3-7,3-15
0681832 .....ccccvveeeene 3-16
0700605 ......cocovvevvinnnnns 2-49
0700610 ..ccoovveeiiiinns 2-39
0700808 ........cceevviiirinns 2-18

400RTS 500RTS

Part Number Page
0700810 .............. 2-33, 2-51
0700822 .......cccocvvrinans 2-34
0701010 2-28, 2-35, 2-39, 2-
48
0701012 e 2-55
0701013 e 2-51
0701014 .............. 2-15, 2-33
0701015 .............. 2-43, 2-48
0701016 ...cooeveiiiiins 2-50
0701017 e 2-34
(07401 10720 2-18
0701022 ..o 2-33
0701230 .....coeveenninens 2-47
0701414 ..o 2-56
0711014 ... 2-27
(0174 I 107200 2-27
0720603 .....cceieeeeeeaeees 2-67
0721004 ......... 1-3,2-17,4-5
0721006 .......cccccuvvnnnnnns 2-35
0721008 .............. 2-16, 2-48
0741008 .......cocecnvvrinins 2-49
0750806 .....ccceceveeeeeeens 2-66
0751006 .....eeeeeeeeeeaeees 2-73
0840025 ......cccee..... 2-7,2-29
0840026 ........ccoceunvnnnnnns 2-7
0840046 .............. 2-36, 2-50
0840047 .............. 2-36, 2-50
(0131510101 2 4-11
0860038 ......ccccennnn.. 4-4, 4-5
(0131510157200 I 8-3
0860799 ......ccececniiinins 4-21
0860810 ......oceeeenvvrinnnns 2-65
0860812 ......oeeevirininns 2-65
0861010 .ovveenieeeeeeeeees 2-65
0861011 i 2-65
0861098 ....cccceevveeveeeees 2-65
0861234 .......cccccvivinnns 2-65
0861377 .oooeieeeiiiees 4-21
0861605 .......cccevuuvvnrnnnns 2-65
0900479 .............. 1-39, 1-41
0901373 e 2-30
0901387 ..... 2-17, 2-29, 2-36
0901401 .....cooviiinins 2-27
0901419 ..... 2-15, 2-28, 2-35
0901609 ..... 2-25, 2-44, 2-56
0901650 ....oeveieeeeeeeaaenns 2-25
0901705 v 2-49
0901778 ..... 2-16, 2-21, 2-49
0901838 .......cccecnvvrinnns 2-48
0901858 ......ooeeieiirinins 2-15
0901870 ......... 4-3, 4-9, 4-13
0901897 .oeveecieeeeeeeeees 4-21
0901902 ... 1-29
0901904 ................ 4-9,4-14
0901916 .......cc.e.e 4-4, 4-14
0901917 ......cceeee 1-29, 4-6
0901927 ...oooeiiiiiiies 1-36
0901928 .....eeeieveeeeeeees 1-36
0901930 ..ovvvvviiiieeeeeeeees 4-7
3120830



Part Number Page
0901932 ..o 2-19
0901966 .......cceevviiviennes 1-29
0901971 .o 2-4
0901978 ..o 2-28
0902087 ....ccoieeiennn 2-33
0902088 ......ccceeiiiieennn. 2-33
0902089 .............. 2-33, 2-40
0902092 .............. 2-28, 2-35
0902093 ......ccciiiiiies 2-29
0902094 ......cceieiiien. 2-39
0902214 .................. 1-5,1-6
0902215 .......ccoeeee 1-5,1-6
0902244 .......ccceveviien 2-47
0902294 .............. 3-19, 3-21
0902360 .......cceveiiviennnns 2-40
0902361 .............. 2-34, 2-40
0902372 ... 2-43
0902376 ....ccceeeeeeenn 2-49
0902377  ..ovvveveeeieees 2-49
0902382 ..... 2-17, 2-29, 2-36
0902456 .......ccceeeiiienns 4-21
0902514 ....ccoeeieeee. 4-21
0902733 ... 1-41
0902734 ... 1-41
0902839 ......cccveeeiries 4-18
0920084 ....... 1-9,1-10, 1-15
0920110 ....... 1-9,1-10, 1-15
0960238 1-36, 2-65, 7-3, 10-1
0960239 .....cccceiiiieen. 4-11
0960407 ... 4-4
0960523 .......coveeieiennn, 1-3
0960911 ..coiiiiiiiiee, 5-9
0961029 ........... 1-3, 1-5, 1-6
0961247 ... 2-25
0961731 3-3, 3-7, 3-8, 3-11,
3-12, 3-15, 3-16
0961739 ...ooviiiieeeee, 1-3
0961833 ......ccvvieiiiin, 4-4
1001100321 .....ccenee. 2-56
1060012 ..o 2-56
1060016 .....ccociieieeen 7-3
1060042 .......cccoviieiien 7-3
1060044 ......ccoccvvvenenne 2-49
1060045 .............. 2-27,2-35
1060080 ......ccoccvvvinnennne 2-29
1060093 ......ccccvveveeenes 2-48
1060221 .2-7, 2-15, 2-29, 2-
35, 2-49
1060254 2-17, 2-29, 2-36, 2-
47
1060279 ...ccvvviiiiiiee 8-3
1060308 ........ccoeeve.. 4-5,7-4

1060341 1-36, 4-7,4-10,7-3,
7-5,7-6,7-7,10-

1
1060360 2-18, 2-29, 2-36, 2-
48
1060379 ......... 4-4,4-9, 4-14
1060380 ......ccccvvvinnennne 4-21

3120830

SECTION 11

Part Number Page Part Number Page
1060401 ................ 2-7,2-30 | 1320019 2-17, 2-28, 2-36, 2-
1060458 .......cccevvvviinne 4-24 49, 4-9, 4-14, 4-
1060459 .....ccovvvevinenn. 4-23 18
1060515 ....ccvieveeee. 2-56 | 1320020 .....ccooccevreeennns 2-18
1060646 ........ccoeoeneeeen. 2-48 | 1320021 .............. 2-36, 2-52
1060825 .......cccooiiiieeeen. 4-23 | 1320022 2-17, 2-19, 2-21, 2-
1060826 ........ccceevveennne 4-24 28, 2-34, 2-36,
1060908 .......ccevvivieinen. 7-4 2-39, 2-49
1060964 ........cceevvvienne 3-16 | 1320023 .... 2-21, 2-39, 2-40
1060965 ......ccceveevnrneenn. 1-29 | 1320026 ......cccevcvveennnn. 2-18
1060966 .............. 1-30, 4-10 | 1320031 ...cooiiiiiieeee 5-13
1060967 .....cccceveeennn. 3-16 | 1320032 .... 2-16, 2-21, 2-33
1060968 ........ccevvveernnne 1-35 | 1320041 .....cccveenee 4-4, 4-5
1060969 .......ccevvvviennne 1-35 | 1320058 2-16, 2-17, 2-29, 2-
1060970 .....oovveviiiins 1-35 35, 5-10, 5-15,
1060971 ... 1-35 5-17
1060973 ..o 7-4 | 1320059 .....ccooiiiiiieen. 2-49
1061003 .....ccoooiiiiiee. 2-7 | 1320061 3-8, 3-12, 3-16, 4-5
1061004 ......ocvvvereeen. 2-7 | 1320070 ...coevvvveeereens 2-27
1100083 .......ccevvviviins 1-29 | 1320095 2-21,2-50, 3-4, 3-8,
1100130 .cooviiieciieen, 4-6 3-12, 3-16
1100137 e 1-29 | 1320130 ..ccovvverrrieennne 2-39
1120108 .5-3, 5-5,5-7,5-15, | 1320162 3-4, 3-8, 3-12, 3-16
5-17 1320176 ..o 2-49
1120161 ..... 2-17,2-29,2-35 | 1320180 .............. 2-36, 2-48
1120196 ..o, 5-9 | 1320187 ..cocevviiieiiee 2-4
1120311 ., 1-3 | 1320188 ....coovvieiiee 2-4
1120342 ... 2-36 | 1320189 ...cccoeviiiiiieeee 2-4
1120358 .....ccoiiie 5-9 | 1320190 ...coiiiiiiiiees 2-4
1120362 .................. 2-4,2-7 | 1320192 ... ... 2-4
1120432 ..... 2-28,2-36,2-39 | 1320193 ....occiiiiieieen, 2-4
1120485 ..o, 2-7 | 1320194 ... 2-4
1120486 .......cceevvveen. 2-7 | 1320195 ..o 2-4
1140009 .............. 2-18,2-30 | 1320197 .oreiriieeee 2-5
1260017 ... 1-39 | 1320198 ....ccciiiiieee 2-5
1271479 ................ 4-3,4-13 | 1320199 ... 2-5
1281738 ..o, 7-2 | 1320200 ...ccceevvveeiernee 2-5
1281973 ..o, 7-5 | 1320202 .....cccoiiiiee 2-3
1281974 ..o, 7-4 | 1320270 ...... 3-8, 3-12, 3-17
1282015 ... 7-2 | 1320293 ....coeiiiieeeeee 4-6
1282038 .....ccooiiiiieeen. 7-3 | 1340020 2-17, 2-29, 2-35, 2-
1282099 ..o 7-6 48
1282100 ...oovvvieeeieeeen, 7-5 | 1340021 ..ceviiiieeiee 2-4
1282141 .., 7-2 | 1340062 .................. 2-4, 91
1282341 ..o, 7-6 | 1360037 ...cooevvvieiiiiens 2-25
1282365 .....ccovvviereee. 7-6 | 1380124 .................. 1-4,1-5
1282366 ......cccooeiiiieene. 7-6 | 1380150 ....cccooiiiiiinennn. 4-19
1282951 ... 7-7 | 1380151 .............. 4-13, 4-19
1282966 .................. 7-4,7-5 | 1440237 ................ 3-3, 3-11
1283064 .......cccevevviien. 7-4 | 1440324 ................ 3-7, 3-15
1283065 .......cccevviviinn. 7-6 | 1540002 ................ 1-31,7-2
1283066 ......cccceeereinrnnnn. 7-5 | 1600098 ......coevveiveeennn. 2-28
1283067 ....cccvveeeeeeeen 7-6 | 1600117 .o 2-15
1283068 .................. 7-4,7-5 | 1600157 .............. 4-22, 4-27
1283361 ..ceviieeereeen, 7-4 | 1600211 ....ceeeeee 2-35, 9-1
1320011 .............. 2-29,2-36 | 1600290 ...... 4-22, 4-29, 9-1
1320012 .............. 2-27,2-34 | 1660114 .............. 1-39, 1-41
1320014 ... 2-16 | 1660157 .... 2-16, 2-30, 2-33
1320015 .............. 5-15,5-17 | 1660184 .......ccceeevreneen. 2-51
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
1660204 ........ccceeeee 1-3, 1-4
1660205 ......cccvvveeeee 1-3, 1-4
1660207 .covvveeecieeeeeees 2-18
1660212 ..oovveveieeeeeees 2-30
1660234 ................ 2-51, 9-1
1670414 .............. 2-27, 2-33
1670560 .....ccccvvvvvvrnnnnnns 2-73
1670841 .............. 2-36, 2-49
1681283 ....cccvvvvveeees 5-5, 5-7
1681322 ..cooveeeeeiieeeeees 5-3
1681344 .............. 5-15, 5-17
1681609 ...oovvvvviciieeeeees 5-3
1681680 .....cccvvvvvviriiinees 5-9
1681925 ... 5-9
1682427 .....cvvvvveen 1-6, 5-3
1682428 ......oovvvveiieeeees 5-3
1682681 ......... 1-3, 1-4, 5-15
1682682 .............. 5-15, 5-17
1682684 .......ccccvvvvvveees 5-15
1682720 .....ccvvveeees 1-35, 5-5
1682721 .. 5-5, 5-7
1682723 ..o 5-5
1682748 ................ 3-11,5-9
1682749 ..o 5-9
1682751 ..o 5-9
1682872 ....... 4-9, 4-14, 5-13
1682931 ....cccvvveeeen 5-9, 10-1
1682932 ...ooovvieiieeeeees 5-9
1682967 ......... 1-3, 1-4,5-17
1682968 .....oovveiieeeees 5-17
1682969 .......cccceveeee 3-3, 5-9
1682970 ..o 5-9
1682987 ... 5-17
1683467 ........... 3-3, 3-7,5-9
1683468 ....... 3-11, 3-16, 5-9
1683967 ..oovveeeiieeeees 5-7
1684107 .............. 4-14, 5-13
1684206 .....ccccevvvvvinininnes 5-7
1684216 .......ccveeeee 1-35, 5-7
1684217 .....oouuee... 1-35, 5-7
1684266 .............. 4-18, 5-13
1692617 ooveeecieeeeeeees 7-3
1700598 ... 4-5
1700599 ..o 4-5
1700712 .. 2-39, 8-6
1700818 ...oovvvieieeeeees 2-21
1700901 .............. 2-27, 2-33
1701504 ..o 8-3
1701505 ..o 8-6
1701509 ... 8-3
1701511 e 8-5
1701512 el 8-4
1701515 il 8-5
1701516 oo 8-5
1701519 . 8-4
1701520 ..o 8-5
1701523 ..o 8-5
1701524 ... 8-4
1701525 . 8-5
11-3



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
1701535 ..o, 8-5 | 2000138 .............. 2-47,2-50 | 2220282 .............. 6-18, 6-24 | 2220578 6-12, 6-18, 6-24, 6-
1701542 ..o, 8-6 | 2000149 ..... 2-27,2-30, 2-33 | 2220290 .............. 2-21,2-39 30

1701615 ... 8-4 | 2000156 .............. 2-33, 2-37 | 2220315 ..... 2-19, 2-33, 2-36 | 2220582 6-5, 6-7,6-12, 6-18,
1701616 ... 8-5 | 2000165 .....coeecvveereeinnnes 2-33 | 2220317 oo 2-49 6-24, 6-30
1701617 e 8-5 | 2000242 .............. 2-47,2-51 | 2220340 .....ccooiiiiiiieeee 2-5 | 2220596 .............. 6-18, 6-24
1701682 .......cceeeiee 2-66 | 2020006 ........ccccceeiiinnnns 4-19 | 2220349 6-13, 6-19, 6-25, 6- | 2220600 ........cccceerrmnnenn. 6-3
1701785 ..o 8-5 | 2060012 ......ccvvvvvrerinen. 10-2 31 2220603 ..... 6-13, 6-19, 6-30
1701831 ., 8-5 | 2060014 .......ceevivirinen. 2-34 | 2220362 6-12, 6-18, 6-24, 6- | 2220605 ......... 6-5, 6-7, 6-35
1701832 ..o, 8-3 | 2060019 ....cccvvviriiinen. 2-16 30 2220609 ..6-5, 6-12, 6-18, 6-
1701833 ... 8-6 | 2060025 ........ccoceveiinnnes 2-27 | 2220364 ......cocceeeeneen. 2-21 24, 6-30
1701834 ... 8-6 | 2080057 .....ccoecciiieiien. 8-4 | 2220366 ..... 6-18, 6-24, 6-30 | 2220618 6-5, 6-19, 6-24, 6-35
1701835 ... 8-6 | 2110806 ........cccvevverinnnns 4-18 | 2220371 .6-3, 6-12, 6-18, 6- | 2220619 ....... 6-3, 6-18, 6-24
1701836 ...ooovvveveieeeee. 8-6 | 2120077 .............. 2-21, 2-39 24, 6-30 2220621 6-12, 6-13, 6-18, 6-
1701837 e, 8-3 | 2120109 ....oevviiiiiiee, 2-4 | 2220372 6-12, 6-18, 6-24, 6- 19, 6-24, 6-25,
1701838 ....ooovviiiiiin, 8-3 | 2120110 .....ccceveeeee. 2-4, 91 30 6-30, 6-31
1701839 ... 8-4 | 2120120 .....coccvveen. 2-5,2-6 | 2220374 6-12, 6-18, 6-24, 6- | 2220622 ................ 6-3, 6-18
1701840 ..o 8-5 | 2120135 2-16, 2-28, 2-35, 2- 30 2220635 ..6-5, 6-12, 6-18, 6-
1701843 ... 8-3 49 2220375 6-12, 6-18, 6-24, 6- 24, 6-30
1701856 ....ooevcveveeiieeee. 8-4 | 2120136 2-16, 2-35, 2-49, 9-1 30 2220642 6-13, 6-19, 6-25, 6-
1701857 ..o, 8-3 | 2120138 ..o, 2-19 | 2220377 6-12, 6-18, 6-19, 6- 31

1701858 ....oooviiiiiiin, 8-5 | 2130406 .......ccceevvvernnenn. 4-18 24, 6-30 2220646 ..... 6-12, 6-19, 6-24
1701860 ....ccoveveeiiene 8-5 | 2160002 1-3,1-6,1-39, 1-41, | 2220385 6-3, 6-5,6-19, 6-24, | 2220648 .........ccocvverenneee 2-21
1701871 e 8-3 5-3, 5-9 6-35 2220675 ... 2-17, 2-21, 2-39
1701907 ... 4-10 | 2160003 .................. 1-4,1-5 | 2220403 .............. 6-25, 6-30 | 2220679 .............. 6-18, 6-24
1701908 .....oooivieieeee 8-5 | 2160006 3-3, 3-7, 3-11, 3-16 | 2220407 6-13, 6-19, 6-25, 6- | 2220695 .........ccccvvrnee. 6-18
1701909 ..o, 8-5 | 2180104 .............. 2-21, 2-39 31 2220696 6-12, 6-18, 6-24, 6-
1701910 i, 8-5 | 2180250 .......cccevvvivrnneen. 2-40 | 2220408 6-12, 6-18, 6-24, 6- 30

1701911 e 8-5 | 2180348 .....coeecieereeenn 2-49 30 2220700 ..6-3, 6-12, 6-18, 6-
1701912 . 8-5 | 2180360 2-16, 2-21, 2-25, 2- | 2220414 6-5, 6-7,6-12,6-18, 24, 6-30
1702012 ... 8-3 27, 2-40, 2-44, 6-24, 6-30 2220710 6-13, 6-19, 6-25, 6-
1702300 ....oovvcvvveeieieee, 8-3 2-52, 2-56 2220415 6-12, 6-18, 6-24, 6- 31

1702631 ...oooviiiie, 8-3 | 2180387 .............. 2-21, 2-39 30 2220805 .............. 2-21, 2-49
1702788 ......cocvveeeiis 10-1 | 2180388 ......ccevevvveenen. 2-39 | 2220416 ....cocovciiiiiiies 6-5 | 2220810 6-13, 6-19, 6-25, 6-
1702928 ......ccoiiiiieene 8-6 | 2180389 .............. 2-21, 2-39 | 2220428 6-12, 6-18, 6-24, 6- 31

1703158 ... 8-4 | 2180418 ..ot 2-39 30 2220819 .............. 6-25, 6-31
1703476 ..o 2-50 | 2180504 ........cccceiiiinns 2-40 | 2220429 6-12, 6-18, 6-24, 6- | 2220844 6-12, 6-18, 6-24, 6-
1703662 .......ccvvveveeenen. 8-6 | 2180535 ......ccevevreenen. 2-21 30 30

1703663 ........coeevevvien. 8-6 | 2180536 .............. 2-21,2-33 | 2220435 .....ccooceviiienne 6-12 | 2220871 .............. 6-13, 6-19
1703665 .......ccovvvvviieen. 8-5 | 2180537 ..... 2-16, 2-39, 2-56 | 2220437 .....ccovcivirnenne 2-34 | 2220873 6-12, 6-18, 6-24, 6-
1703788 ... 8-3 | 2180623 .......ccccvveveeienn 2-21 | 2220451 6-12, 6-18, 6-24, 6- 30

1703794 ... 8-6 | 2180666 .........cccceeerunenn 2-49 30 2220883 ................ 4-18, 5-7
1703795 ... 8-3 | 2180730 .............. 2-48,2-56 | 2220459 ... 2-19 | 2220885 .................. 5-5, 5-7
1703811 e, 8-3 | 2180749 2-25, 2-40, 2-52, 2- | 2220462 ................ 6-5,6-12 | 2220914 .............. 6-24, 6-30
1703814 ................ 1-35, 8-3 56 2220465 6-12, 6-18, 6-24, 6- | 2220923 ..... 6-19, 6-25, 6-31
1703822 .......ccovvveiiien, 8-5 | 2200009 .......cccceiiiiiirnnn. 2-5 30 2220994 .......cociiciiieen 2-33
1703921 ... 8-6 | 2200108 ......ceecvvvreeeeen. 2-7 | 2220466 ....... 6-5,6-12,6-18 | 2221026 .......ccccvvvveeenneee 6-19
1704481 ... 8-4 | 2200204 .........ccoceiiiiinns 2-39 | 2220468 .......cccooeieineenn. 6-35 | 2221035 6-12, 6-18, 6-24, 6-
1704525 ... 8-3 | 2200221 .....ccoeciieieiin 5-3 | 2220470 6-12, 6-18, 6-24, 6- 30

1705084 .......ccovvviieieee. 8-6 | 2200222 ................ 2-4, 2-39 30 2221077 eeeeiene 6-19, 6-25
1705274 ..o 8-4 | 2200261 .............. 2-16, 2-56 | 2220472 .6-7,6-12,6-18, 6- | 2300014 .......cceeuvennen 10-1
1706333 ..o, 8-5 | 2200462 .........coccvvvrnnenn. 2-49 24, 6-30, 6-35 2300016 ....covvevrrirnen 10-1
1706334 ....ccoveeeieeee 8-5 | 2220003 .............. 2-21,2-39 | 2220473 .............. 6-24, 6-30 | 2300021 ....coovicriereeenee 10-1
1706338 ....ccoeveiiieeeene 8-4 | 2220082 .......ccccceeiiiinnn 2-39 | 2220490 6-12, 6-18, 6-24, 6- | 2300027 .......ccccveereuunen. 10-1
1706493 ................. 4-4,8-6 | 2220235 .......cccoiiieiin 6-5 30 2360358 ....coooiiieieeee 1-3
2000088 .......ccccceiinenne 2-30 | 2220237 5-3,6-19,6-25,6-31 | 2220498 ........ccceevcveeennee 6-12 | 2360364 ......ccovvvevrerennen 1-3
2000107 ....ccoeeneee. 2-47,2-50 | 2220251 ...oooviiieiiieenen, 2-39 | 2220504 .2-39, 6-7,6-12,6- | 2360491 .....cociveiiiirenen 1-3
2000118 ...oociiiiiiin, 2-15 | 2220273 2-16, 2-19, 2-27, 2- 18, 6-24, 6-30 2360492 .......cooviiiiinnn. 1-3
2000125 .............. 2-27, 2-30 33, 2-40, 2-50 2220507 ..o 6-13 | 2400044 ........cooecvienen. 2-49
2000126 .............. 2-33, 2-37 | 2220275 ..... 6-18, 6-24, 6-30 | 2220568 .............. 6-12,6-18 | 2400054 ........cccvvvveeenee 2-49

11-4 400RTS 500RTS 3120830



Part Number Page
2420009 .....ccoceeiiiienns 2-65
2420033 ......cccceeiiiies 2-16
2420038 .....ccccveiirienn. 1-32
2420084 ......cccooeiiiieenn. 2-67
2420091 ... 2-66
2420109 .............. 2-28, 2-34
2420110 v 2-48
2420111 s 2-66
2420115 ., 2-5
2420118 ..o 2-16
2420127 .o 2-66
2420128 ... 2-66
2420131 ..... 2-19, 2-27, 2-33
2420149 .............. 2-27,2-33
2420151 i 10-1
2420156 ....ccoveveeien. 2-66
2420166 .......cccceeeeenes 2-66
2420183 ... 2-7
2420187 i 2-34
2420189 ..o 2-34
2420203 ..... 2-25, 2-43, 2-55
2460011 ... 2-25, 2-43, 2-55
2460013 .............. 2-56, 10-3
2460039 ......ccocceiiiies 2-55
2460049 ......ocooeeeiiees 2-55
2500004 ........cocoeiiienns 2-30
2500005 ....... 2-15, 2-33, 9-1
2540002 .......ccc..... 3-8, 3-16
2560141 ... 4-21
2580026 .......cccoceeiiinnnnn 2-18
2580048 .......cooeeiiiens 2-37
2600093 ......cccceiiiiens 2-66
2620037 .......coe.... 1-39, 1-41
2680336 .....cccceeeeinnnennn. 2-28
2680386 .......cccoceeeeinnnen 2-34
2680406 .......cccccoeiiinnnn 2-72
2680407 ...oooiieeeries 2-71
2680408 .......cccceeiiiinns 2-71
2680415 ..o 2-72
2680419 ....ccoeiiien 2-72
2720015 .............. 2-28, 2-36
2720042 .............. 2-16, 2-21
2720058 ..... 2-17, 2-33, 2-49
2720112 ... 2-21, 2-39
2720118 s 2-21
2720144 ... 2-39
2720160 ..o 2-36
2720232 ... 2-27
2720249 ..o 2-39
2720254 ......occoeiiiiis 2-27
2720271 ..o 2-33, 2-49
2720341 ..o 2-16
2720342 ... 2-48
2720379 .o 2-48
2750532 ....oooiieeeee 2-33
2750769 ...ooociieeen, 6-8
2750775 6-14, 6-20, 6-26, 6-

32
2750786 6-14, 6-20, 6-26, 6-

3120830

SECTION 11

Part Number Page Part Number Page
31 2752397 oo 6-19
2750894 .......cooiiiiiien. 6-7 | 2752433 .....ooiiiie 6-7
2750895 ..6-5,6-13,6-19,6- | 2752441 ....cceiiiiiiieeees 6-8
25, 6-31 2752445 ... 6-7
2750897 ....ccoeiiee. 6-5, 6-7 | 2752450 6-14, 6-20, 6-26, 6-
2750900 .....ccooiiiiiieeeee 6-5 32
2750902 .............. 6-26, 6-32 | 2752451 6-14, 6-20, 6-26, 6-
2750910 ..6-3, 6-14, 6-20, 6- 32
25, 6-31 2752481 6-14, 6-20, 6-26, 6-
2750920 .............. 6-14, 6-20 31
2750968 ................ 6-3, 6-20 | 2752482 6-14, 6-20, 6-26, 6-
2751006 6-14, 6-20, 6-26, 6- 31
32 2752491 ... 6-14, 6-20, 6-26
2751011 ............. 6-20, 6-25 | 2752505 6-14, 6-20, 6-26, 6-
2751013 6-14, 6-20, 6-25, 6- 31
31 2752506 6-14, 6-20, 6-26, 6-
2751018 ... 6-35 31
2751021 6-14, 6-20, 6-26, 6- | 2752507 6-14, 6-20, 6-26, 6-
32, 10-1 31
2751026 6-13, 6-19, 6-25, 6- | 2752513 6-14, 6-20, 6-26, 6-
31 32
2751027 ..6-5, 6-14, 6-20, 6- | 2752525 6-14, 6-20, 6-26, 6-
26, 6-32 32
2751111 6-14, 6-20, 6-26, 6- | 2752526 6-14, 6-20, 6-26, 6-
31 32
2751391 6-14, 6-20, 6-25, 6- | 2752577 ....ccvvvvivveviiiinns 6-7
31 2752578 ..o 6-7
2751395 6-14, 6-20, 6-26, 6- | 2752591 .............. 6-26, 6-32
32 2752627 .............. 6-20, 6-26
2751396 ....cccoiiiee 6-5 | 2752649 6-13, 6-19, 6-25, 6-
2751412 e 6-35 31
2751424 ... 6-5 | 2752652 .............. 6-20, 6-26
2751432 ..o 6-8 | 2752678 6-14, 6-20, 6-26, 6-
2751454 ... 10-1 32
2751507 .............. 6-20, 6-26 | 2752953 .... 6-20, 6-26, 6-32
2751683 6-14, 6-20, 6-26, 6- | 2752980 6-14, 6-20, 6-26, 6-
32 32
2751892 6-14, 6-20, 6-26, 6- | 2780167 ................ 1-9, 1-19
32 2780169 ................ 1-9, 1-19
2751893 ..6-8, 6-14, 6-20, 6- | 2780175 ...cceoeviiiiiireeeee 1-9
26, 6-32, 6-35 2780177 o 1-3
2751902 ... 6-8 | 2780191 ...... 1-9,1-10, 1-23
2751906 .............. 6-19, 6-25 | 2780193 ................ 1-9, 1-23
2751914 . 6-8 | 2780195 ............... 1-9, 1-23
2752011 i, 6-5 | 2791903 ................ 6-5, 6-36
2752247 ... 6-13 | 2791962 .............. 6-35, 6-37
2752250 .....ccceiiien. 6-13 | 2791988 .......ccociiiiee. 6-36
2752251 ... 6-31 | 2791995 ... 6-36
2752252 ....oooiieiiiiee 6-31 | 2791996 ......ccoeecvvvenennn. 6-36
2752344 .............. 6-19, 6-25 | 2791997 .....cccviiii 6-36
2752351 6-13, 6-19, 6-25, 6- | 2792013 ................ 6-7, 6-36
31 2792014 ... 6-7, 6-36
2752352 6-13, 6-19, 6-25, 6- | 2792020 ................ 6-3, 6-36
31 2792027 ..o 6-37
2752353 ...oiiiieeieee 6-13 | 2792047 ...cccvvveeiiee 6-36
2752381 ... 6-19, 6-25 | 2792048 .......coeeviiieennen 6-36
2752390 .............. 6-19, 6-25 | 2792049 .......coeveiirnen. 6-36
2752391 .............. 6-19, 6-25 | 2792050 ......ccoccvevrunnnen. 6-36
2752392 .............. 6-19, 6-25 | 2792064 ................ 6-7, 6-36
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
2792065 ................ 6-7, 6-36
2792164 ..., 6-36
2792165 ....coooeiveeeeeee, 6-36
2792166 .......ceceeveeeeee 6-36
2792167 oo, 6-36
2792168 ....cooeeeenn, 6-36
2792169 .. 6-37
2792170 v, 6-36
2792171 e, 6-37
2792369 .......coeeeeveeeee 6-37
2792508 .............. 6-12, 6-36
2792511 .............. 6-30, 6-36
2792512 ... 6-24, 6-36
2792513 ...ooeeee.n. 6-18, 6-36
2792514 .............. 6-12, 6-36
2792515 .............. 6-18, 6-37
2792516 .............. 6-30, 6-36
2792517 .............. 6-24, 6-37
2792611 e 6-36
2820024 ....oovvvvieieieieen, 8-3
2820025 3-4, 3-8, 3-12,3-17,
4-5
2820047 ..o, 2-71
2860012 ...coveeeeeeienn, 2-55
2860030 .....cc........ 2-66, 9-1
2900034 ....oeeveveeieieennn, 1-20
2900137 e, 1-20
2900379 ..o, 5-3
2900503 6-13, 6-19, 6-25, 6-
31
2900708 .....cccee...... 2-9, 2-13
2900714 ., 1-13
2900745 ..vveeeeieieieaeee, 2-3
2900752 ..ccooeeiieeeeeeeee, 2-61
2900754 ..o, 1-26
2900756 ..cooevvieiiiiieeeeees 2-9
2900766 ....evvveveeieaaannnn. 1-16
2900767 ..ovrveeeereeieieaannn, 1-16
2900768 ....ovvvvevieieiaannn. 1-16

31
2900816 ....cccoceeverinennne 1-26
2900826 ........coceveinennne 2-61
2900827 .....ccociieiiiennne 2-61
2900850 .....ccccovciiiiiiiiinne 8-6
2901111 10-1
2901223 ..o 5-10
2901243 ... 6-7
2901244 ... 6-7
2901252 ... 5-10
2901261 .............. 5-15, 5-17
2901262 .....cccoovcveeiiiienne 6-7
2901263 .....cooviviieene 6-7
2901328 ..o 3-12
2901329 ..o 3-4
2901439 ..., 5-10
2901441 ... 5-10
11-5



SECTION 11

Part Number Page
2901481 ..o, 3-16
2901536 .....ccocevvviiiiinenne 3-8
2901812 ..o 10-2
2901941 ... 5-5, 5-7
2902023 ..o 5-5
2902033 ... 4-4
2902034 ......cocoiiieeenenne 4-4
2902035 ......cocoiiiiiiiienne 4-4
2902036 .......ccocceeiiinnnnn 4-10
2902037  .eeeieieeeeeeees 4-10
2902053 ..o 4-4
2902055 ......oocciiiieees 3-19
2902064 .......ccccoveinnnn. 2-15
2902077 ..oovvcveeiieeenee 8-3
2902088 .......cccceeiiiienn. 6-19
2902089 ......coccciieeeeis 6-13
2902090 .....ccoccciiieiins 6-13
2902091 ..o 6-19
2902093 .....ccceeieiiieen, 6-25
2902094 .......cccceiiieen. 6-31
2902095 ......cccocciiiienn, 6-25
2902096 .......cccceeieeinnns 6-31
2902129 ... 2-71
2902130 .ooriiiiieeees 2-72
2902131 oo, 2-73
2902185 .....cocvvciiiiienn, 3-16
2902186 .......ccoccveviiennn, 3-16
2902256 .......cccceeeeeinns 3-16
2902279 ..o 10-2
2910033 ..o 8-3
2910479 ... 2-18, 2-29, 2-36
2920026 ..... 2-67, 4-22, 4-23
2920027 .............. 4-22, 4-23
2920029 ..... 2-67, 4-22, 4-23
2920105 ..o 2-73
2920110 ....... 1-36, 7-3, 10-1
2920111 i, 4-7
2920113 ... 1-36, 7-3, 10-1
2920162 2-25, 2-43, 2-55, 2-
56
2940006 ........cccceeeiinns 10-2
2940042 ... 2-71,2-72, 2-73
3010099 .....cceviiieierne 2-5
3020021 .............. 2-18, 2-51
3020022 .......ccocceeiiiennne 10-1
3041404 ..o 2-73
3100071 ..o 2-4
3100072 6-13, 6-18, 6-24, 6-
30
3160158 ....... 1-9, 1-10, 1-13
1C 72007210 K 2-15
3200202 .......occceeeeees 2-15
3200362 .............. 2-27,2-35
3200377 oo 2-33
3220036 .......ccoccveiiiennnn 2-52
3220083 ..... 2-19, 2-37, 2-52
3220084 .......cccccviineennn 2-17
3220089 .....ccoeccieeees 2-28
3220095 ....ocoiiiieiiees 2-36

11-6

PART NUMBER INDEX

Part Number Page
3220118 .o 2-52
3250872 .............. 1-39, 1-41
3251476 ..o 2-56
3251984 ..o 10-1
3252217 .o 2-65
3252230 .....ccoieeeieee 8-4
3252263 .....ccocceeieee 8-4
3252264 .......cccieiiee 8-4
3252265 ......ccccieiieie 8-4
3252266 ......cccceeirineeennn 8-4
3252267 .....cceeeeee 8-4
3252268 ......ccociiiieenn. 8-4
3252304 ..o 8-5
3252305 ....cccoeiiieiie 8-5
3252306 ......ccccvieiiieie 8-5
3252309 ....occoiieeeeeeee 8-4
3252310 ..o 4-21
3252332 ... 8-5
3252333 ... 8-5
3252334 ... 8-5
3252573 ... 8-5
3252574 ... 8-5
3252575 ... 8-5
3252576 ....occoieeeee 8-5
3252577 oo 8-5
3252578 ..o 8-5
3252620 .......cceviiiiienns 4-21
3252642 ......cccceiiiiienn. 2-65
3252809 ......cccoiiiiiieeen. 2-65
3252810 ..o 4-21
3272005 ....ccoovceieieee 4-18
3290607 .....cooceeviiiies 2-16
3300012 ......... 1-3,1-9, 1-10
3300029 2-17, 2-29, 2-36, 2-
48
3300047 ..o 4-11
3300048 1-36, 2-65, 7-3, 10-1
3300151 .o 4-4
3300177 .o 2-66
3300228 ...........c...... 1-3, 1-4
3300273 ... 5-3
3300281 ... 5-5
3300286 ......cccceerineiennne 5-9
3300353 ..... 2-71,2-72,2-73
3300357 .............. 5-15, 5-17
3300364 .....cccoceeeiiieennn. 2-71
3300396 ......ccooeeiiiieennn. 2-67
3300465 ......ccooiiiiiieenn. 5-7
3300471 .o 4-18
3300472 ...ccooeiiiiiies 4-19
3310601 .............. 2-65, 4-21
33108071 ..o 2-27
3310805 .....ccovvveeereennn. 1-35
3311001 ..1-7, 2-15, 2-25, 2-

34, 2-43, 2-56,
2-65, 4-4, 4-21

3311005 1-29, 1-35, 2-28, 2-
34, 2-35, 2-49,
4-6

Part Number

3311205

3311401 1-31,1-36,2-5, 26,
2-15,2-17,2-19,
2-30, 2-33, 2-40,
2-47,2-65,2-67,
2-71,4-5,4-7, 4-
10, 4-11, 4-14,
8-3

2-3,2-6,2-7,2-15,
2-27,2-29,2-35,
2-44,2-71,2-72,
2-73,4-3,4-5, 4-
9,83

1-29, 1-30, 1-31, 2-
17, 2-21, 2-40,
2-48, 2-56, 3-4,
3-19, 4-5

1-6,1-30, 2-3, 2-28,
2-29, 2-34, 2-40,
2-57, 3-8, 3-12,
3-16, 3-21, 4-9,
4-13, 4-14, 4-19

1-30, 2-15, 2-17, 2-
22, 2-25, 2-28,
2-29, 2-40,2-43,
2-48, 3-3, 3-11,
4-9, 4-14

1-5,1-6, 1-30, 2-28,
2-35, 2-40, 3-3,
3-11, 3-15, 4-6,
4-18

2-17, 2-28, 2-34, 3-
3,3-7, 3-11

3311705 2-15,2-17,3-7,3-15

Page

3311405

3311501

3311505

3311601

3311605

3311701

3311801 ....... 1-9, 1-10, 3-19
3311802 ..o 4-19
3311805 2-15, 2-27, 2-35, 2-
47, 3-7, 3-15, 3-
21
3312001 ..o 1-36
3312005 .............. 1-35, 1-41
3312205 ................ 4-9, 4-14
3321001 .............. 2-67, 4-22
3321401 ....... 2-30, 2-34, 5-3
3321402 ..o 2-16
3321501 ..o 2-16
3322202 ..... 4-10, 4-13, 4-19
3322602 ..o 1-3,1-4
3322603 ......ccocoeviiiiiens 1-3
3323002 .............. 1-39, 1-41
3323403 ..., 1-3
3340564 .......cccoeeviiiien. 4-4

3340645 3-4, 3-8, 3-12, 3-17

3340650 .....ooorveerrennn. 55

3340653 ................ 4-9,4-13

3340664 3-3,3-7,3-11,3-16,
4-6

3340780 ..ooooorven. 4-13

3340841 1-41,2-67, 3-4, 3-8,

400RTS 500RTS

Part Number Page
3-12, 3-17
3340848 .............. 3-12, 3-17
3340904 ......ccceeiiieeeeeees 5-5
3340913 ., 4-13
3340924 ......cceiiieiiieeees 4-6
3380515 .. 2-71
3420158 ......oooeeiinins 1-39
3420292 ......ccooeiiiiiiins 1-39
3420352 .............. 1-39, 1-41
3420372 .............. 1-39, 1-41
3421190 ....oeeveeennnn. 1-4,1-5
3421243 ..., 1-3
3421335 ... 1-6
3421453 .......ccceee 4-9, 4-21
3422091 .............. 1-39, 1-41
3422102 ......eeennnnn. 3-3, 3-11
3422103 .....eeeenn. 3-3, 3-11
3422137 oo, 1-6
3422152 ... 3-3, 3-11
3422153 ... 3-3, 3-11
3422154 ....... 3-3, 3-11, 3-12
3422155 ......... 3-3, 3-11, 4-6
3422156 ........enn..... 3-3, 3-11
3422157 ..o 3-3, 3-11
3422158 ....... 3-3, 3-11, 3-12
3422169 3-3, 3-11, 3-16, 4-6
3422219 ......ccccvuee 4-3, 4-14
3422401 ...eeeenennnn. 1-5,1-6
3422617 ...oeeeennnnnn. 3-7,3-15
3422618 ................ 3-7,3-15
3422619 3-7, 3-15, 3-16, 4-6
3422620 ......... 3-7, 3-15, 4-6
3422621 ......cccvuee 3-7, 3-15
3422622 ................ 3-7,3-15
3422623 ....... 3-7, 3-15, 3-16
3422624 ................ 3-7,3-15
3422626 ................ 3-7, 3-16
3422631 ..o 3-7, 3-15
3422662 .......coceveiiinies 3-7
3422728 ..., 4-13
3422939 ..., 4-6
3422966 .....ccceeeeieeeaaens 4-19
3423052 ......ococecciinins 4-18
3440410 ...ooooiiiiiies 4-6
3440413 .....oooiiiiies 1-29
3440420 ....eeciieieeeeaaes 1-35
3440616 .....cceennnnn.. 1-5,1-6
3450202 ... 2-47
3450610 .....cooeeiiiiinnns 1-3
3451012 ..o 1-3
3480092 ........cccvuee 5-5, 5-7
3480116 ..oovvvecieeeeeeeeees 5-3
3480135 .., 5-9
3480137 oo 5-9
3480164 .......cccccvnninnnn 5-15
3480214 .....coooeees 5-9
3480220 ......ooeeeiiiiiiines 5-9
1151010} < > 4-11
3510387 oovveriieeeeeeeeees 4-6
3120830



Part Number Page
3510397 e, 4-9
3510775 .o, 4-6
3510798 ..o 4-6
3510799 ... 4-6
3510842 ... 4-19
3520022 ......cccoiiiieeee. 2-5
3520026 .............. 2-66, 2-67
3520028 2-25, 2-43, 2-55, 2-
56, 2-67
3520046 .....cccceeiiiinennn. 2-16
3520070 ....ccoieiiiien. 2-66
3520071 ..o 1-31
3520072 ............... 4-9, 4-14
3520079 ..cooiiiiiiis 4-22
3520081 ...oooviviiiiiis 4-22
3520082 .....ccccviiiiienn. 1-35
3533291 ... 2-15
3533445 ... 2-15
3533663 ......ccceeiiiees 2-17
3533664 .............. 2-17, 2-29
3534173 i 10-1
3534805 ....ccooiieiiieeeee 1-6
3535352 ... 2-71
3535551 ... 2-49
3536092 ....ccovrreirrnnn 1-31
3536144 2-17, 2-29, 2-36, 2-
49
3536151 .............. 2-17, 2-29
3536156 .............. 1-39, 1-41
3536157 ..o 1-39
3536299 ....ccoiiiiiieen, 4-3
3536302 ......ccoiiiieienn, 4-3
3536349 .....ccceeiiiiies 2-72
3536350 ....cccceeiiiiinnenn. 2-72
3536351 ..o 2-72
3536371 ..o 2-71
3536372 ..coiiiieeeee 2-71
3536373 ..o 2-71
3536430 ....oocceiiiiiens 2-71
3536431 ..o 2-71
3536434 ... 2-71
3536481 .....ccoeiiie 2-16
3536523 .....occoiiiiee, 2-5
3536607 3-3, 3-7, 3-11, 3-15
3536622 .............. 2-71,2-72
3536624 ......cccceeiiiiieennn. 4-9
3536708 .....cccoiiiiieeen. 5-5
3537619 ............... 4-9, 4-13
3537973 e 1-39
3538051 ...oovciiiiiiie, 4-5
3538178 ..o 2-28
3538188 ....cccieieiiienn. 2-72
3538189 ..o 2-72
3538436 .....cccoeiiiiiennn. 2-40
3538450 ....oocciveiiies 2-72
3538735 ..o 2-36
3538743 ... 2-72
3538744 ... 2-72
3538745 ... 2-72

3120830

SECTION 11

Part Number Page Part Number Page
3570875 ...coeciienne 3-7,3-15 | 3790012 1-36, 2-66, 2-67, 2-
3570983 ..o 2-72 68, 4-22, 4-23
3570984 ......ccoviiien. 2-72 | 3790152 .... 2-16, 2-28, 2-49
3572123 ..o 8-4 | 3820001 .............. 1-39, 1-41
3573513 .. 5-7 | 3820011 ..o 4-10
3574274 ... 1-29 | 3820019 ................ 2-72, 8-6
3580134 2-25, 2-43, 2-55, 2- | 3820030 ......cccccvernne 1-5,1-6
56 3840898 .......cccciiiienn. 2-30
3580158 .....cociiviiiiis 2-55 | 3840979 .....ccovviiiinen. 2-21
3580239 .....cccceviiiieen. 2-43 | 3841049 ....ceiiiiieis 2-16
3580250 .....ccoeeiiiiiiennn. 2-43 | 3841143 ..... 1-6, 1-39, 1-41
3600050 .....ccoeeiiiiiieeenne 2-6 | 3841184 .............. 1-39, 1-41
3600130 ....ccccvvrnnee 2-5,10-1 | 3841203 ........ 3-3, 3-7, 3-11
3600164 2-15,2-27,2-33, 2- | 3841208 .........ccevrneee. 1-35
47, 2-59 3841233 .... 4-10, 4-13, 4-19
3600205 2-15, 2-27, 2-35, 2- | 3841255 ......cccevccvieennnn. 2-33
49, 2-63 3841326 ....oooiiiieiee 1-35
3600208 .......ccoeecieeeene 2-7 | 3860056 ......cccocceeeennne 5-15
3600260 2-27, 2-33, 2-47, 2- | 3860057 ................ 4-9, 4-13
59 3860059 ...... 4-9, 4-13, 4-19
3600468 ........ccoeeciviernnn. 2-7 | 3860097 .....cooceieiiiiens 4-13
3620003 .....cccceeieiiieenn. 10-2 | 3860100 ....cccevvvrireernnne 4-19
3620015 .....ccciiiiiee 10-2 | 3900168 .....cccooiiieennnne 4-10
3620026 .............. 2-28,2-34 | 3900170 .......... 5-3, 5-5, 5-9
3620027 ....ooovveeeiieens 2-18 | 3900175 .ovviiiiiieeeen, 5-3
3640500 ......ccceviiiiieinnns 2-65 | 3900177 .covvvriiiiene 4-21
3640642 ......ccovviiiiienen, 4-3 | 3900178 ...ceevviieiiins 4-22
3640822 ................ 4-9,4-13 | 3900294 ......cooeciieeeees 4-5
3640823 ... 4-9 | 3900321 ...ccooeiiiiiieeee 5-7
3640824 ... 4-3 | 3900322 ......ccoeiciieeenne 2-57
3640830 ....ooeoiieeirienen. 4-3 | 3900330 ...coceorveeiiiniens 4-18
3640831 ....oovviieiiieen, 4-3 | 3910606 .......ccovvvvirienne 2-67
3640832 ......ccoiieiieen, 4-3 | 3910610 ...coevvveerriens 1-32
3640833 ....ccceeiiieeeee 4-3 | 3910812 ...ccveeeeeeenne 2-27
3641386 ......cccoeeinieeen. 4-13 | 3911004 ... 2-25
3641387 ... 4-3 | 3911008 2-43, 2-56, 2-66, 4-
3641391 ..o 4-13 22
3720011 i 2-21 | 3911012 ............. 2-15, 2-36
3730003 ......cccoeeeeee 7-5,7-6 | 3911014 ... 1-7,2-16, 2-34
3737289 ... 2-27 | 3911020 ..oooeviriiieeees 1-35
3740049 1-31, 1-36, 2-65, 4- | 3911024 ...........cccceee. 2-34
10,4-22,7-2,7- | 3911026 .......ccceereeneen. 2-34
3,9-1,10-1,10- | 3911032 ......ccoevivrernee 1-29
2 3911036 ....cceevvieeeiiee 4-4
3740059 .....occeeiiiiee 2-28 | 3911040 ...ooviivriee 1-36
3740061 ....coveeeeeen. 2-28 | 3930820 ....cccocceereeennns 1-35
3740067 ......... 2-7,2-49,9-1 | 3931010 ...ooooiiiiiii 4-6
3740077 ...ceeeeee 2-66, 9-1 | 3931028 .......ccccoiiieiies 4-6
3740080 ........ccc..... 2-34,9-1 | 3931032 ....ccovciveiieens 2-10
3740118 v 10-2 | 3931664 .......coeevvvernen. 4-18
3760143 ..o 5-15 | 3940804 .............. 2-28, 2-35
3760170 ..1-41,4-4,4-10, 4- | 3941004 .....ccoeiricvineennn. 2-35
14, 4-21 3941406 ....ooeivicieieee 2-71
3760261 .....ccoeeiieee 5-5 | 3951003 .....ccceiiiiineennne 2-47
3760348 ..... 4-10, 4-13,4-19 | 3951503 ......ccovveverrnnee. 1-29
3760351 ..ooviieiiees 4-18 | 3960007 .....occvvvvirerennen 5-15
3760453 ..., 5-5 | 3960353 .......cccieiiiiirenen 1-3
3760460 .....ccceeeviireeeenne 5-7 | 3960407 ....coceveiiiiieennn. 2-48
3780183 ....coeeee. 1-5,1-6 | 3960416 ....ccovvvvverrnrennn. 5-3
400RTS 500RTS

PART NUMBER INDEX

Part Number Page

3960423 ....ovveveeeeee 2-19

3960435 ...vviiiiiiiiiiieen, 2-5

3980003 2-17, 2-29, 2-36, 2-
48

3980007 .............. 2-36, 2-48

3990010 .1-31,7-2,7-3,7-4,
7-5,7-6,7-7,10-

2
4031709 ...ccoviiiiiieine 2-16
4060092 .................. 4-4,4-5
4060713 ..o 2-17
4060802 .............. 4-22, 4-23
4060803 ........ccccceeiiene 2-71
4060806 ....... 3-8, 3-12, 3-16
4060807 .....ccevvrveeeiirenne 2-5
4060829 .........ccoviinennne 2-73
4060843 ........cceiiiiennne 10-2
4060848 .........cceeeiiieenne 1-35
4060887 ......ccceeeeiienns 2-73
4060893 ........occeiirienne 2-73
4060969 ........cceiirnennn. 2-72
4070450 .....ccoocciiiinennne 1-41
4070560 .......cccviiiinennne 1-41
4070561 .....ccocecvviiiienne 1-41
4070829 ................ 4-9, 4-13
4070987 ....covvviiiienne 2-67
4100025 .....ccocciiirnene 2-34
4100033 .....ccoeciiiiiene 10-1
4130279 ..o, 1-4
4130280 ....ccceeiiiiiiiiiene 1-4
4130287 ..o 1-3
4130288 .....cccvriiiiiienne 1-3
4160106 ......coeccvvvienennne 3-21
4160116 ...cceviieienee 1-35
4200004 .................. 4-3, 4-9
4240033 ....... 3-19, 3-21, 4-7
4280280 ........ccoeeeeiiennes 2-49
4280284 ................ 4-4,4-10
4280298 .........ceee.. 1-5, 1-6
4300032 ....... 1-31, 1-36, 4-4
4300038 ..... 1-29, 1-31, 2-28
4300048 .............. 3-19, 3-21
4300056 .............. 2-16, 2-33
4300068 ........cccovverinennne 2-19
4300090 .....ccovceeiirinenne 2-16
4300092 ......cccociiiiiiienne 1-9
4340569 ........ccceiiinenne 2-25
4340660 ........ccevinnennne 2-28
4360037 2-34, 2-44,2-56, 10-
3

4360056 ........ccoeverinennne 2-28
4360069 ................ 2-66, 9-1
4360089 ........ccceviiiennne 10-1
4360135 ..o 10-1
4360155 ....ccceiiiiiis 2-49
4360181 ..o 10-2
4360188 .............. 2-21, 2-39
4360212 ................ 2-66, 9-1
4360216 ................ 2-65, 9-1

11-7



SECTION 11 PART NUMBER INDEX

Part Number Page
4360228 ................ 2-66, 9-1
4360232 ................ 2-65, 9-1
4360236 ......... 4-10, 7-3, 9-1
4360237 ...ooeeenen. 4-10, 7-3
4360239 .....cooiiiieees 7-3
4360267 ....... 2-66, 4-21, 9-1
4360274 ....... 2-66, 4-22, 9-1
4360277 ....cccvvennnee. 4-10, 7-3
4360281 .............. 2-66, 4-22
4360282 ........ccoveeeeis 4-22
4360289 ............. 2-66, 4-22
4360290 .......occoieieiinns 2-66
4360300 ......... 1-29, 4-6, 9-1
4360314 2-66, 2-68, 4-22, 4-
23, 9-1
4360318 ....oeviiieiees 10-1
4360321 ..o 1-35
4360329 .............. 1-36, 4-23
4360330 .............. 2-67, 4-23
4360331 .....cceenneee. 2-67, 9-1
4360336 ................ 4-22, 9-1
4360339 .......occveeee. 4-21, 9-1
4360345 ......oocciieees 4-22
4360348 .......oocciieiees 2-6
4360349 .....ccoceiiieeeienne 2-6
4360354 .........ccoeee. 2-6, 9-1
4360357 2-16, 2-27, 2-33, 2-
52
4360387 ..oooeiieeees 4-24
4360405 .......occoiiiies 2-34
4360468 ................ 2-66, 9-1
4360469 ................ 2-66, 9-1
4360475 ....... 2-66, 4-22, 9-1
4360476 ...ooeiiiieeees 4-22
4360478 ....... 2-66, 4-22, 9-1
4360542 ... 2-25, 2-43, 2-55
4360548 ................ 1-35, 9-1
4400040 .............. 2-21,2-39
4400273 ..o, 2-4
4400275 ....cooennee 2-21, 2-39
4400281 ....ooiiiieees 2-39
4400347 ...oooiieen 2-4,2-5
4400348 .....ccoviiieeennne 2-5
4400402 .....ccoooviiieiinenne 2-4
4400430 ....occiviiieeeiene 2-4
4400461 ...coeveeneen. 2-4, 2-6
4420008 ........cccoieeiinns 4-21
4420037 oo 2-65
4420052 ................ 1-35, 8-6
4420055 ......cocoiiiiiiinenne 4-4
4420062 ....... 4-4,4-10, 4-13
4420066 ........cccveeeeinns 4-19
4420069 .............. 4-18, 4-19
4460035 ......cocciieiees 4-10

4460049 1-29, 4-4, 4-6, 4-11
4460051 1-36, 2-65, 4-4, 4-5,
7-3, 10-1
4460052 ....vvoereeeen. 4-10
4460071 woorveeeeererrn. 2-65

11-8

Part Number Page Part Number Page
4460138 .....ccceevuvee. 4-4,4-5 | 4566541 ......ccoviiiiiiene 2-29
4460185 .....ccovcviieii 4-7 | 4566605 ..........ccovrenneen. 2-33
4460190 ......occvveeeee. 4-4,4-5 | 4566650 .......ccccvverinnnen 2-43
4460206 ........ccceereeenen. 4-7 | 4566672 ......cccoeeeeeennes 2-36
4460226 .............. 4-27,4-29 | 4566673 .........cccoeeenne 2-35
4460227 .............. 4-27,4-29 | 4567127 ..o 2-35
4460234 ......ccooceeevenne 1-35 | 4567159 ..oovcvvveiiieen. 2-52
4460259 ......ccoceviiiiiiene 4-10 | 4568055 ......ccccevvirinennne 5-17
4460260 .......cocevvviinennne 4-10 | 4568315 ....covvviieiiiiis 4-6
4460298 .......cccocevieinn 2-65 | 4640013 ................ 6-5, 10-1
4460299 .......cccoiiiiiis 2-65 | 4640123 ... 2-3
4460300 ......occcieeiees 2-65 | 4640260 .........cccooeiinneenn. 2-3
4460301 ..oocoviiiieieeene 2-65 | 4640261 .............. 1-39, 1-41
4460302 ......ccoceveiiieenne 2-47 | 4640273 .......ccceeee. 1-6, 5-3
4460303 .....cccoocieiiieene 2-66 | 4640382 6-13, 6-19, 6-25, 6-
4460305 .....cococveeieeenes 2-65 31
4460306 ........cccceeveeinns 2-65 | 4640391 .............. 2-21, 2-39
4460307 ...oooiieeiees 2-65 | 4640443 ... 2-3
4460308 .......coccveeiiinenne 2-67 | 4640495 .......cccoiiiiiiens 5-7
4460309 .....cccoovieiiieenne 2-65 | 4640509 ........cccoviiiiinnns 5-9
4460343 .............. 4-27,4-29 | 4640525 ........cceeiiiiine 5-3
4460367 .............. 4-27,4-29 | 4640613 .................. 5-5, 5-7
4460428 .......cccoceiiies 1-35 | 4640629 ........cccoeeiiiinns 2-3
4460462 ........cccceeiiiies 4-24 | 4640668 ..........ccooeeeneene. 1-6
4460463 .......cocoveeiinenne 4-21 | 4640744 6-12, 6-18, 6-24, 6-
4460464 ........occeviieee 4-24 30
4460465 .............. 1-31, 4-24 | 4640750 ......cocevvvvrennenn. 2-33
4460466 .............. 1-31, 4-24 | 4640760 ......cccevevvnennnn. 10-2
4460467 ......oeeeeeees 4-24 | 4640786 .................. 2-4,2-9
4460468 ........cccceviiinen 4-24 | 4640787 .............. 4-10, 4-14
4460470 ..ooooiiiieeeene 4-21 | 4640788 ................ 2-5,2-10
4460471 .o 4-21 | 4640789 .....ccoeceiirnennne 2-10
4460473 ..o, 4-24 | 4640812 ........cceee. 1-5, 1-6
4460480 ...ooovviieeieenes 4-21 | 4640819 ....occcvieeeeee. 5-9
4460481 ... 4-24 | 4640840 .......ccoeiiiinnenn. 2-4
4460539 ......occceiiiiis 1-31 | 4640841 ... 2-3
4460968 ........ccoeviiinennne 1-35 | 4640989 .......ccoecvvvennnen. 2-33
4561815 ...occiiiieiiee 2-35 | 4641090 ......... 2-5,2-9,2-10
4562637 .....covvvieiiinenne 2-27 | 4641091 ..., 2-10
4563647 ..o 5-3 | 4641094 ......ccoiiiiiiien. 2-9
4564281 .............. 2-28,2-34 | 4641156 .....ccooiiieeee 5-7
4564328 .......cccoieiies 2-18 | 4641162 .......ccoceiiiiee. 5-3
4564417 oo 2-43 | 4641190 ................ 2-4,2-13
4564606 ..........coeeviiinee 5-3 | 4641197 ..o 2-13
4565348 .......coceeiiiiene 2-49 | 4641219 ..., 4-18
4565647 ...ooooiieieeeee 5-5 | 4700005 ......cocceiiiinenn. 2-39
4565716 ..oooiiiieieee 5-15 | 4711400 2-44, 2-49, 2-72, 4-
4565830 ...ooooiiiieiiis 2-17 3,4-14
4565842 ......coocieeeie 5-9 | 4711500 4-5,4-9, 4-13, 4-14,
4565869 ................ 4-9, 4-13 4-19
4565891 ....ccoiviiii 4-3 | 4711600 2-48,4-9,4-14,4-19
4565892 ......ooccciiieiien 4-3 | 4711700 .ooviiiieeeees 2-57
4565932 .....ooiiciieieen 2-49 | 4711800 1-9,1-10, 3-19, 3-21
4565933 ..o 2-49 | 4712000 .....ccoooiiiiiinenn. 1-35
4565956 ........cocceviiiienne 2-17 | 4712600 1-3,1-4,1-5,1-39,
4566233 .....cccoceeeeeeee 5-9 1-41
4566234 ........cccevviiiienne 5-17 | 4740034 ........ccceevciirenen. 1-3
4566236 .......ooccvvereeeinee 5-9 | 4740066 .......c.ccoovunenn. 2-66
4566520 ......occcveeieiines 2-29 | 4740116 ..o 2-28
400RTS 500RTS

Part Number Page
4740120 .............. 2-66, 4-22
4740185 1-5,1-6, 2-16, 2-27,
2-36, 2-48
4740273 .............. 2-15, 2-27
4740274 .............. 2-15, 2-35
4740275 e, 2-43
4740308 .......ccceueeee 1-6, 2-50
4740310 3-4, 3-8, 3-12, 3-16
4740401 3-3, 3-7, 3-11, 3-15
4740415 e, 1-35
4750600 .............. 2-67, 4-22
4750800 ..... 1-35, 2-28, 2-35
4751000 ..1-7,1-29, 1-35, 1-

4751400

4751500

4751600

4751700

4751800

4752000
4752200

4760600
4761000

4761400

36, 2-15, 2-28,
2-34,2-35, 2-48,
2-49, 4-4,4-5 4-
6

1-31, 1-35, 1-36, 2-
3, 2-5, 2-6, 2-7,
2-15,2-19,2-27,
2-29,2-30, 2-35,
2-48,2-67,2-71,
2-72, 2-73, 4-5,
4-7,4-9, 4-11, 8-
3

..1-6, 1-29, 1-30, 1-
31,1-39, 1-41,
2-3, 2-17, 2-25,
2-28,2-29, 2-34,
2-40, 2-43, 2-55,
2-56, 2-71, 3-4,
3-8, 3-12, 3-16,
3-21, 4-13

1-4,1-5,1-6, 1-7, 1-
29, 1-30, 2-4, 2-
17, 2-22, 2-25,
2-27,2-29,2-35,
2-40,2-43, 2-48,
2-57,3-3,3-7, 3
11, 4-6, 4-18, 4-
19

2-15,2-17, 2-28, 2-
34

2-15, 2-27, 2-35, 2-
47, 4-19

.............. 1-36, 1-41

4-10, 4-13, 4-18, 4-
19

1-8,1-7,1-29, 2-15,
2-25,2-34,2-43,
2-48, 2-56, 2-65,
2-66, 4-4, 4-5, 4-
21

..1-7,1-31, 1-35, 1-
36, 2-5, 2-15, 2-
17, 2-19, 2-21,
2-30, 2-33, 2-40,
2-47,2-48, 2-65,

3120830



Part Number Page

2-67,2-71,2-72,
2-73,4-5,4-7, 4-
10, 4-11, 4-14,
8-3

1-29, 1-30, 1-31, 1-
39, 1-41, 2-4, 2-
17, 2-21, 2-25,
2-29, 2-40, 2-43,
2-48,2-55, 2-56,
2-71,3-4, 3-8, 3-
12, 3-16, 3-19,
4-5

1-6, 1-30, 2-4, 2-7,
2-15,2-17,2-18,
2-22,2-25,2-27,
2-29,2-35, 2-40,
2-43, 2-56, 3-3,
3-11, 3-15, 4-9,
4-13, 4-14

2-17, 2-28, 2-36, 3-
3, 3-7, 3-11

4761500

4761600

4761700

4761800 . 1-9, 1-10, 1-35, 2-
15, 2-27, 2-33,
2-49, 3-19, 3-21
4762000 1-9,1-10, 1-35, 1-36
4770600 .............. 1-32, 4-21
4770800 ....cooiiiiiiiienne 2-27
4771000 ..o, 1-36
4791400 ....ccovviiiiiiee 4-21
4812000 .............. 2-43, 2-55
4831700 .....ccoiiiein, 2-39
4831900 2-18, 2-33, 2-34, 2-
51
4832000 2-15, 2-33, 2-35, 2-
39, 2-43, 2-48,
2-50, 2-51
4842621 .................. 1-5,1-6
4843410 ..ocoiiiiiiiiee 2-56
4843497 ...ccviiieie 2-15
4843513 ... 2-48
4843706 ....cooociieiiie 4-9
4844024 ..o 2-71
4844059 .................. 1-5,1-6
4844129 ... 1-5,1-6
4844177 i 10-2
4844185 .............. 2-21, 2-40
4844186 .......oceeviiienne 1-31
4844249 ... 1-30
4844250 .......cccoiveeenn. 1-30
4844268 .......ocoeviinenne 2-65
4844275 ....ccoieieie 2-47
4844279 ..o 2-71
4844298 .......coeviieene 2-17
4844305 ......oceiiiiiee 3-19
4844306 ........ccoeeeuenen. 3-19
4844307 ....cocvvii, 3-19
4844308 ......coceeeviiienne 3-19
4844309 .....ccoceiiiiiene 3-19
4844310 ...ccoiiiiiiiiiee 3-19

3120830

SECTION 11

Part Number Page Part Number Page
4844346 .......ccceeevieenn 1-35 | 4922859 .....cccoiiriieree 7-2
4844349 ................ 4-9,4-13 | 4922910 ....ccovvivviirnee 7-5
4844425 ..o 3-21 | 4923062 ......ccocoveerinnen. 2-50
4844426 ......coveee. 3-21 | 4931444 ... 7-2
4844457 .............. 3-19, 3-21 | 4932041 ......ccoiiiiiee 7-3
4844490 .....cccoiiiiee. 1-30 | 4932387 ................ 7-3,10-3
4844491 ..o 1-30 | 4932451 ... 7-2
4844605 .......ccceeiiiieinnns 3-21 | 4932588 .......... 7-4,7-5,7-6
4844606 .........ccoevviennee 3-21 | 4932589 .....cccooviiiiiiinns 7-5
4844607 ....covveeeeeenn 3-21 | 4932645 .......ccooiieiiinen. 7-5
4844608 ........ccoeeeeeee. 3-21 | 4932648 ... 7-6
4844609 .......ccooeiieeeen. 3-21 | 4932649 ... 7-6
4844610 ..covvvieeiiees 3-21 | 4932650 .....coceevviiiiiinne 7-5
4844611 ..o 3-21 | 4932734 ....ccoviiiiiiiis 7-3
4844612 ...coooiieeiies 3-21 | 4932735 ..o 2-44,7-3
4844613 ..o 2-28 | 4932744 ... 7-6
4844686 ........ccoeeneenen. 3-19 | 4932775 ... 7-6
4844787 ... 10-2 | 4932776 ...ccoeeiieeee 7-6
4844788 ......ccoeviiieene 10-2 | 4932850 ....cccccvereverennen 7-5
4844867 ......ccceeuee. 1-5,1-6 | 4932957 ......cceenee 7-4,7-5
4844868 .................. 1-5,1-6 | 4933042 ......ccovvvriiren 7-7
4844942 ......ovieen 2-35 | 4933043 ...oiiiiiieeeeee 7-7
4844962 ........cooceceeeee. 2-35 | 4933056 .................. 7-4,7-5
4845486 .......ccooeeneeee. 2-65 | 4933057 ....ccceeunee. 7-4,7-5
4845757 ..ooevieeeiee 2-35 | 4933096 .......cccceoee.. 7-4,7-6
4845938 ......cccceviiiiis 4-21 | 4933097 ...oooviiiiieee, 7-5
4846051 ....cocoeiviiiiens 1-30 | 4933098 .................. 7-4,7-5
4846055 ......ccceeiiineeen. 1-30 | 4933285 ....cceeiiiiiiieeee 7-4
4846348 .......ccoeieiee 4-13 | 4933286 ....cccooiciieieens 7-4
4846349 .......ccoiiieee. 4-13 | 70000122 ........ccceeenes 2-55
4846407 ....ooovveeeieenns 1-30 | 70000123 .....cccevvverenen 2-56
4846439 .....ccoceviiiies 1-41 | 70000124 ......ccoccvenneee. 2-56
4846517 ..oovviiieiiies 4-19 | 70000125 .....ccceevvernnen 2-56
4846519 ....coveeveeen 4-19 | 70001108 ...ooevveireereeens 2-7
4846584 ........cocceeieeene 5-7 | 70001940 .........cccoeeeene. 1-26
4846822 ........cooeeeeeee 1-29 | 7000206 ......ccccoccieeeennn. 1-19
4860155 .....cccceeiiieens 2-30 | 7000211 .coveiriiiieeee 1-20
4891600 .......cccevvivviennnns 1-29 | 7000212 ......ccvvvienee 1-20
4892000 .......cccevviiiiennnns 2-57 | 7000213 ......ccoiiiiie 1-20
4920017 oo 4-10 | 7000214 .............. 1-19, 1-23
4920096 .................. 1-4,1-5 | 7000215 .......cccooeiinnen. 1-20
4921380 .............. 3-19, 3-21 | 7000216 ......ccoevvevrnnen. 1-25
4921540 ........... 7-4,7-5,7-6 | 7000217 .............. 1-19,1-23
4921543 ... 4-23,7-4 | 7000220 .......ocoeeiiiienns 1-20
4921544 ................ 4-23,7-4 | 70002235 .......ccceiiienne 2-56
4921545 .. 7-5 | 70002239 ........coccveennnn. 2-55
4921546 .................. 7-5,7-6 | 70002240 ........cccceeeenes 2-55
4921590 ...ccoiiiiiee 7-7 | 7000226 .........cocceeennn. 1-20
4921598 ..o 4-23,7-4 | 7000227 ....ccoorceeereene 1-20
4921599 ... 4-23,7-4 | 7000229 .......ccoeiiiiens 1-19
4921714 ..o 2-28,7-6 | 7000230 .......ocoeeiiiienns 1-19
4921731 e, 7-6, 7-7 | 70002307 ....ccovivreeeenns 2-37
4921746 ... 2-36 | 7000232 .......coccoiieeenns 1-19
4921770 e 7-5 | 7000241 ... 1-24
4922251 ..o 4-23,7-4 | 7000242 .............. 1-19,1-24
4922252 ... 4-23,7-4 | 7000243 .............. 1-20, 1-25
4922256 ............... 4-23,7-4 | 7000246 ........ccoeeeiiienne 1-19
4922257 ....ooveeeen 4-23, 7-4 | 7000247 1-19, 1-20, 1-23, 1-
4922848 ......ooiiieeeee 7-2 24
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
7000248 .............. 1-19, 1-23
7000250 1-19, 1-20, 1-23, 1-
25
7000251 .............. 1-19, 1-23
7000252 .............. 1-19, 1-23
7000253 .............. 1-19, 1-23
7000257 ovrveeeeeeeeeaee, 1-19
7000258 ....ovveviviiiiiaannn, 1-19
7000260 .............. 1-20, 1-25
7000261 .............. 1-20, 1-25
7000262 .............. 1-20, 1-25
7000263 ..... 1-20, 1-24, 1-25
7000558 ....ovvvveeeiiiieaee, 2-3
7000643 .............. 2-18, 2-30
7000645 6-13, 6-19, 6-25, 6-
31
7000694 .........ccoeeeeeee 2-50
7000867 ...cooeeveeeeeeeeeee 2-30
7000877 oo, 2-30
7000878 ...oovvvveeeeiiieann, 2-30
7000884 ..... 2-18, 2-30, 2-37
7000893 .......ooeeeieeeeee 2-19
7001084 ......oooeeeeeeee 5-13
7001438 ....cooeveveeeeeeeee 2-60
7001498 ....ovvvveveeeeee. 2-60
7001608 ....oevvvvveeiiiaennn. 5-13
7001609 ....ovvvvvveeieiaennn, 5-13
7001610 ..ccoeevrieeeeeeeeee 5-13
7001613 ..o, 5-13
7001614 ......oeeeeeee, 5-13
7001615 v, 5-13
7001616 ..ovvvvveeeeeieeeenn, 5-13
7001617 e, 5-13
7001909 .............. 1-20, 1-24
7001911 ... 1-20, 1-24
7001912 .............. 1-20, 1-24
7001913 .............. 1-20, 1-24
7001922 ..o, 1-23
7001931 .............. 1-20, 1-24
7001985 .............. 1-20, 1-24
7001989 ..... 1-19, 1-20, 1-26
7001997 .ooeiiiiiieee, 1-19
7001998 ....ovvvveveeieee 1-19
7002818 ..oovvveveeeeieieenn, 4-24
40107222725 E 10-3
7002822 .......ccoeeveeeeee 10-3
7002823 ......cooeieeeeeeeee 10-3
7002826 .......cceeveeeeeeen 10-3
7002828 .....coevevveieaennn. 10-3
7002840 ....oevvvveeieiaannn. 10-3
7003657 ..... 2-25, 2-43, 2-55
7003751 .............. 4-27, 4-29
70083772 oo, 4-27
7003789 ..ccooevieeeeeeeeee, 4-27
7003790 .............. 4-27, 4-29
7003791 .............. 4-27, 4-29
7004214 2-17, 2-29, 2-35, 2-
48, 9-1
7004248 .......ccooevieinnnnn. 2-6
11-9



SECTION 11

Part Number Page
7004249 .....ccoiiiiiinne 2-6
7004275 ....ccoiiiiiin, 10-3
7004276 ...ooevieeeeees 10-3
7004368 .......ooocciieeeees 2-3
7004906 ........cccoiieienns 1-13
7004907 ..oooiies 1-13
7004908 ......cccocceviinnnn. 1-13
7004910 ..oovciiiiiie, 1-13
7004917 oo 1-13
7006075 ...ooeviiiiieeeees 2-3
7007208 .............. 2-59, 2-60
7007321 .o 2-3
7007323 ..o 2-3
7007412 .o, 2-61
7007413 .o, 2-59
7007414 .. 2-59
7007416 ...ooeiiiees 2-59
7007417 s 2-59
7007419 .o, 2-59
7007420 .....coovvieiin, 2-59
7007421 .o, 2-59
7007422 ....ooooieeees 2-59
7007424 ... 2-59
7007425 ... 2-59
7007435 ....ccoviieieen 2-59
7007436 .....cocoevviiennn 2-59
7007437 oo 2-59
7007438 ..oooeiieeeeees 2-59
7007439 ..o 2-59
7007440 ...ooooiiiees 2-59
7007441 oo, 2-59
7007442 ..o 2-59
7007444 .......ccciiie. 2-59
7007445 ..o 2-59
7007449 ... 2-59
7007453 ... 2-60
7007454 ... 2-60
7007456 .......ccoccvviinenn. 2-60
7007458 ......ccoeeiiiinn 2-60
7007461 ..oooeiiieeees 2-60
7007466 ........cccoeeeeenns 2-60
7007468 ........ccooeeeees 2-60
7007469 .....ccceeeevevenn. 2-60
7007470 ..coociiiiiie, 2-60
7007471 oo, 2-60
7007472 ..o 2-60
7007473 .o 2-60
7007474 ..., 2-60
7007475 oo 2-61
7007476 .....coevvveie 2-61
7007477 oo, 2-61
7007478 ..oooeeeieeeees 2-60
7007482 ....ooooiieeees 2-60
7007483 ... 2-60
7007484 ......coooeviieen 2-60
7007485 .....coeevieieen 2-60
7007486 .......coccvvvinen. 2-60
7007487 oo 2-60
7007488 .....cooeiiieeeees 2-60

11-10

PART NUMBER INDEX

Part Number Page Part Number Page
7007490 ....coovcieeiiiees 2-60 | 7010474 ....covvviiiee 1-24
7007491 ..o 2-60 | 7010475 ....ccooiveiiiiienne 1-26
7007492 ..o 2-60 | 7010476 .....ccovvveeinenn. 1-26
7007494 ... 2-60 | 7010477 .cooveeeeeeeen. 1-26
7007496 ......ccooeiiiiene. 2-60 | 7010478 .....ccoiiiiee 1-26
7007497 .. 2-60 | 7010542 ................ 2-9, 2-13
7007498 .....oooceeieee 2-60 | 7010543 ................ 2-9, 2-13
7007499 ... 2-60 | 7010633 ........ccoviriennne 2-30
7007601 ...coviiieiiies 1-19 | 7010698 ......ccooeverenneen. 2-66
7007603 .............. 1-19,1-23 | 7010923 ......ccovvveiiiireenn. 2-6
7007617 .o 1-24 | 7010953 ...t 2-63
7007643 ......cooiiiieen. 1-24 | 7010955 ...t 2-63
7007650 1-19, 1-20, 1-23, 1- | 7010956 .......cceevcvvrenneen. 2-63
25 7010957 ..cooviriiiieis 2-63
7007651 .............. 1-20, 1-25 | 7010959 .....ccovvvvirinnn. 2-63
7007652 .............. 1-19,1-23 | 7010960 ......cccevvvvurreenn. 2-63
7007653 .............. 1-19,1-23 | 7010961 .......cccoerienieeen. 2-63
7007654 .............. 1-19,1-23 | 7010996 ........ccceveeneeen. 2-63
7007683 .....oooceeeiees 1-24 | 7010997 ..ooovcriviiereen. 2-63
7007684 ......occeiiiees 1-24 | 7010998 ......ccovvvvrinnen. 2-63
7007685 .....cocceeviiiies 1-24 | 7011003 .....ccvviiiieiene 2-7
7007686 ......ccoeeeirnrnennn. 1-24 | 7011016 ..oooeiiieeeeee 2-7
7007687 .....ccoeeeeeeeee. 1-24 | 7011102 .............. 4-10, 4-14
7007688 ......cccoeeiiiaenn. 1-24 | 7011112 5-9
7007689 .....cooceeeiees 1-24 | 7011345 ..o, 5-7
7007690 ......occeeiiiienns 1-24 | 7011346 ...coccvvviieren, 4-18
7007691 ..o 1-23 | 7011712 e, 1-15
7007692 ......cooeeieieenn 1-23 | 7011713 e 1-15
7007697 ... 1-19 | 7011714 s 1-15
7007874 ... 1-13 | 7011715 s 1-15
7007875 ..ccovvieeeieeee 1-13 | 7011716 oo, 1-15
7007876 ....cooocveeeieee 1-13 | 7011717 e, 1-15
7007878 ....oooeeeeeiees 1-13 | 7011923 .............. 4-27, 4-29
7007879 ..o 1-13 | 7011931 .. 4-27
7007880 .....cccoeeeiiiaennn. 1-13 | 7011932 ...t 4-27
7007914 ... 1-15 | 7011933 ...t 4-27
7007923 ..o 1-15 | 7011934 ..o, 4-27
7007924 ... 1-15 | 7011935 ..o, 4-27
7007933 ... 1-15 | 7011936 ...oovcvvviieren, 4-27
7007970 ..o 1-15 | 7011938 .............. 4-27, 4-29
7007977 oo 1-15 | 7011940 ............. 4-27, 4-29
7007979 ... 1-15 | 7011982 ...l 4-29
7007980 ...covevveeeiees 1-15 | 7011991 ..o, 4-29
7007983 ..o 1-15 | 7011997 .o, 4-29
7007985 ... 1-15 | 7012513 2-25, 2-43, 2-55, 2-
7007986 ......coceeeeiiieennn. 1-15 56
7007987 ... 1-15 | 7012514 2-25, 2-43, 2-55, 2-
7008828 .......ccoeiiiieennn. 2-48 56
7009739 ... 2-3 | 7012518 ...cocreen. 2-3,2-9
7009742 6-13, 6-19, 6-25, 6- | 7012539 ................ 2-13, 9-1
31 7012558 ..... 2-25, 2-43, 2-55
7010120 ..o 2-61 | 7012564 ......cccvevveneen. 2-18
7010121 e 2-60 | 7012576 .....cccoveevieneen. 2-7
7010122 ... 2-60 | 7012577 .............. 2-18, 2-30
7010429 ....coovieieieee 1-20 | 7012578 .............. 2-18, 2-30
7010459 ...cooiviieiieee 1-23 | 7012590 .....ccvvvevereen. 4-21
7010469 .............. 1-24,1-25 | 7012591 ..o, 2-10
7010470 ..o 1-23 | 7012592 ... 2-5
7010473 .............. 1-24,1-26 | 7012593 .....ccocvveviineen. 4-21
400RTS 500RTS

Part Number Page
7012595 ... 2-30
7012611 ..o 4-22
7012612 .o, 4-22
7012626 ......ccceeeeeeeaaes 2-50
7012653 ... 2-19
7012656 ......ceeeeeeeeaaes 2-37
7012679 ....oooeeiiine 2-37
7012680 ......ocecccnvirinins 2-37
7012681 ....ooooviiiie 2-37
7012690 .....eeeeieieeeeaaes 2-37
7012725 .....euennnn. 2-9, 2-10
7012730 ..oeeeeennnnnn. 2-9, 2-10
7012736 ...ooooeeiinens 2-10
7012754 ... 2-9, 2-10
7012773 ..o 2-10, 4-18
7012903 ... 2-13
7012910 ....oeeennnnnnn. 2-9,2-13
7012925 ..., 2-13
7012935 ... 2-9
7012936 ......cccvveee 2-9, 2-13
7012937 oo 2-9
7012938 ..., 2-9
7012939 ... 2-9
7012940 ....ooveeiieeeiieeeees 2-9
7012941 ................ 2-9, 2-13
7012942 ... 2-9
7012943 ......... 2-9, 2-13, 9-1
7012944 ......... 2-9, 2-13, 9-1
7012981 .o 2-13
7012998 .....ccciiiieiieeees 2-13
7013710 ..o 2-7
7013711 s 2-7
7013712 s 2-7
7013753 i 2-7
7014100 .o 1-25
7014101 s 1-25
7014102 .....coooiis 1-25
7014103 ....ooooviiiiiies 1-25
7014108 ......oooiiiiiiins 1-25
7014109 .., 1-25
7014110 e 1-25
7014112 i 1-25
7014113 ... 1-25
7014501 ... 2-37, 9-1
7014877 ..oooveieiinies 2-30
7014678 ..ooeeeeeeeeeeeees 2-30
7014679 . 2-30
7014680 ...ooevneieeeeeeaees 2-18
7014682 ........ccccvnvinnn 2-18
7014684 ........ccccvivinee 2-50
7014687 .....oooeeiiins 2-19
7016328 ..., 2-50
7016331 ....... 2-50, 2-51, 9-1
7016359 ... 2-50
7016375 ...oooeiiiie 2-37
7016376 .....cooeeiiins 2-37
7016603 .......cocecnvininins 2-73
7016605 ....cccceeeeeeeeaees 2-37
7016638 .....ccceeeveeeeeees 2-37
3120830



Part Number Page
7016654 .......cocvevierenee 10-3
7016662 ....... 2-30, 2-37, 9-1
7016746 ....ccoveeeeeeee 2-7
7017063 ....ccoveeeeeeen 1-20
7017067 ... 1-23
7017070 ..o 1-24
7017080 ...ooviiveeeries 1-23
7017090 ..ooiviiiiiies 1-26
7017091 i 1-24
7017092 ... 1-25
7017093 ... 1-25
7017094 ... 1-25
7017095 ...ooiiiiieiees 1-25
7017096 ......ccovvveiiies 1-23
7017099 ...oooiiiiis 1-26
7017402 ..o 2-13
7017420 ..o 2-13
7017433 .. 2-13
7017454 ... 2-13
7017477 ..o 2-9, 2-13
7017492 ..o 2-13
7017493 ... 2-13
7017496 .....ccceiiie 2-13
7017515 . 2-39
7018602 ......ocovveeiiiens 1-15
7018603 ......ocviviiies 1-15
7018605 ......cccveviiiiis 1-15
7018606 .....cccceveevnrneenn. 1-15
7018607 ... 1-15
7018608 ......cccoeeiiieeen. 1-16
7018991 ..o 2-10
7019665 .......cceevviiens 2-19
7019930 ...oovvviiiiiies 2-37
7019933 ... 2-18
7019961 ... 2-37
7019974 ... 2-37
7019977 i 2-37
7019983 ..o 2-37
7019987 ..oviiiiiiiies 2-18
7019988 .....coeeieiien 2-37
7019989 ... 2-18
7019998 ... 2-18
7020023 ................ 2-51, 9-1
7020108 2-25, 2-43, 2-55, 2-
56
7020109 2-25, 2-43, 2-55, 2-
56
7020110 2-25, 2-43, 2-55, 2-
56
7020111 ..... 2-25, 2-43, 2-56
7020168 ......occveeiiiies 2-50
7020175 oo 4-22
7020176 ..o 4-22
7020190 ..... 2-25, 2-43, 2-56
7020191 2-25, 2-43, 2-55, 2-
56
7020192 ..o 2-56
7020193 2-25, 2-43, 2-55, 2-
56

3120830

SECTION 11

Part Number Page Part Number Page
7020220 ......ocoeeeiieennns 2-50 | 7027248 .......coceevieenen 2-51
7020257 ..oooviiiiieieieen, 2-4 | 7027249 .....coociiiis 2-51
7020411 e 2-51 | 7027250 ....ooviiiiiiieeens 2-51
7020414 .............. 2-50, 2-51 | 7027251 ..oveirieieees 2-51
7020416 ....cccieiiee 2-50 | 7027252 ......ccccoiiees 2-51
7020417 .............. 2-50, 2-51 | 7027887 ............. 2-25, 2-43
7020443 ..o 2-51 | 7040050 .......cocevvrerennen 2-37
7020449 ......ocoieiiis 2-51
7020465 .......ccceeiviiiennns 2-51
7020468 ......cceeeeieeen. 2-51
7020471 e 2-51
7020479 ............. 2-50, 2-51
7020495 ......occieiiiies 2-51
7020500 .......ccceeiiiiiennnns 4-29
7020501 ...oooiiiiiiiiiis 4-29
7020502 ......cceeiiiienn 4-29
7020503 .....ccceiiien. 4-29
7020504 ... 4-29
7020509 ......ocoieeiiienns 4-29
7020511 i 4-29
7020520 .......ccceeiiiiieinnns 4-29
7020531 ..o 4-29
7020532 ... 4-29
7021322 ... 2-9
7022143 ..o 2-37
7022153 ...oiiiieis 2-37
7022157 .veviiieieee 2-37
7022180 ...ccvveeeeeeenn 2-37
7023029 .....ccooiiien. 5-13
7023030 ....coceieeiieeen 5-13
7023031 ..oveiieeeeee 5-13
7023035 ......cccieiiiies 5-13
7023036 .......ccceeiiiiiennns 5-13
7023668 .......cceeeiieee. 2-18
7023669 ......cccooeieeen. 2-18
7023988 ......ccoiiieen. 2-13
7023989 .....ooccieeiieee 2-13
7023990 ......occieiiiiis 2-13
7023994 ................ 2-13, 9-1
7024013 ..o 4-18
7024019 ... 4-18
7024321 ... 2-37
7024440 ....oooiiiiee, 2-6
7024441 ..o, 2-6
7024443 ..., 2-6
7024444 ... 2-6
7024445 ... 2-6
7024446 ... 2-6
7024572 ..o 4-18
7024579 .............. 2-50, 2-51
7024926 ........cooeiiiennen 4-18
7026002 ......ccoeeiiiieenn. 4-18
7026122 ... 2-6
7026199 ... 2-25, 2-43, 2-55
7027236 ....ooovveeeieee 2-51
7027238 ..o 2-51
7027241 ..oiiiis 2-51
7027242 ... 2-51
7027245 ... 2-51
400RTS 500RTS

Part Number

PART NUMBER INDEX

Page

11-11



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page

11-12 400RTS 500RTS 3120830






3120830

®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg PA. 17233-9533
USA
&= (717) 485-5161
E (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+61 2 65 813058

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,

JLG Industries (UK) Ltd
Bentley House

80-Suite 71 Bentley Avenue
13092-310 Campinas-SP Middleton
Brazil Greater Manchester

M24 2GP - England
B +44 (0)161 654 1000
+44 (0)161 654 1001

& +55 19 3295 0407
+55 19 3295 1025

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20

+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North Via Po. 22

39 Lung Sum Avenue 20010 Pregnana Milanese - MI
Sheung Shui N. T. Italy

Hong Kong = +39 029 359 5210

@ (852) 2639 5783 +39 029 359 5845

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Oshkosh-JLG Singapore
Technology Equipment Pte
Ltd

29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

2 +34 93772 4700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

& +46 (0)850 659 500

+46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS
	FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS
	FIGURE 1-3. DRIVE MOTOR ASSEMBLY
	FIGURE 1-4. DRIVE BRAKE ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLIES
	FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLIES
	FIGURE 1-7. FRAME MOUNTED COMPONENTS INSTALLATION
	FIGURE 1-8. FRAME MOUNTED OPTIONS INSTALLATION
	FIGURE 1-9. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)
	FIGURE 1-10. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

	SECTION 2 GROUND CONTROLS
	FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION
	FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)
	FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)
	FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411
	FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION
	FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)
	FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423
	FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425
	FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-425
	FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425
	FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011
	FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)
	FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND
	FIGURE 2-14. PUMP ASSEMBLY - BARNES
	FIGURE 2-15. GROUND CONTROL BOX INSTALLATION
	FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

	SECTION 3 SCISSORS ARMS
	FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)
	FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)
	FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)
	FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)
	FIGURE 3-5. SIZZORS ARMS GUARD INSTALLATION - 500RTS
	FIGURE 3-6. SIZZORS ARMS GUARD INSTALLATION - 400RTS

	SECTION 4 PLATFORM
	FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS INSTALLATION
	FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)
	FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)
	FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY
	FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY
	FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)
	FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

	SECTION 5 CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL)
	FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR TO S/N 104832)
	FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N 104832 TO PRESENT)
	FIGURE 5-4. LIFT CYLINDER ASSEMBLIES
	FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)
	FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

	SECTION 6 HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER
	FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)
	FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION
	FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS
	FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS
	FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS
	FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS
	FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)
	FIGURE 6-9. HYDRAULIC DIAGRAM LIST

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL DIAGRAM LIST
	FIGURE 7-2. WIRING DIAGRAM - 0610114 CIRCUIT CARD
	FIGURE 7-3. WIRING DIAGRAM - DUAL FUEL (FORD)
	FIGURE 7-4. WIRING DIAGRAM - 110 VOLT GENERATOR (FORD)
	FIGURE 7-5. WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ)
	FIGURE 7-6. WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES)
	FIGURE 7-7. WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES)
	FIGURE 7-8. WIRING DIAGRAM - AUSTRALIAN SPEC 500RTS (DEUTZ DIESEL MACHINES)

	SECTION 8 DECALS
	FIGURE 8-1. DECALS INSTALLATION - COMMON

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS
	SECTION 11 PART NUMBER INDEX
	0060023 2-48, 9-1
	0080039 2-17, 2-29, 2-35, 2- 48
	0080046 2-48
	0080092 2-15, 2-21, 2-27, 2- 35
	0080124 2-35, 2-39
	0080163 2-18, 2-51
	0080167 2-21
	0080172 2-47
	0080174 2-47
	0080175 2-16
	0080177 2-47
	0080212 2-34
	0080249 2-47
	0100009 2-15, 4-22
	0100010 2-5
	0100011 1-4, 1-9, 1-10, 1-29, 2-40, 2-43, 2-57, 2-71, 2-72, 2-73, 3-4, 3-8, 3-12, 3- 16, 4-6, 4-18, 5- 3, 5-5, 5-7, 5-9, 5-15, 5-17
	0100019 1-4, 1-5, 1-7, 2-16, 4-4
	0100020 2-5, 2-16, 2-19, 2- 27, 2-34, 2-36, 2-52, 6-5, 6-13, 6-19, 6-25, 6-31
	0100035 2-66, 4-21, 5-3, 5-5, 5-7, 5-9, 5-15, 5- 17
	0100038 5-5, 5-9
	0100043 2-50
	0140001 2-16, 2-29, 2-35, 2- 48
	0140011 4-22, 4-23
	0140032 1-31, 7-2
	0140044 1-31
	0181678 1-30
	0181679 1-30
	0181725 3-21
	0181728 3-21
	0181781 2-34
	0181847 4-21
	0200484 3-3, 3-7, 3-11, 3-15
	0200485 3-3, 3-11
	0200486 3-3, 3-11
	0200487 3-11
	0200488 3-11
	0200489 3-11
	0200490 3-3, 3-7, 3-11, 3-15
	0200491 3-3, 3-7, 3-11, 3-15
	0200492 3-11, 3-15
	0200493 3-3, 3-7, 3-11, 3-15
	0200494 3-3, 3-7, 3-11, 3-16
	0200506 3-12, 3-16
	0200516 3-3
	0200517 3-3
	0200518 3-3, 3-8, 3-12, 3-16
	0200530 2-43
	0200551 3-7, 3-15
	0200552 3-7, 3-15
	0200553 3-15
	0200554 3-15
	0200555 3-15
	0200578 3-7
	0200579 3-7
	0200739 3-15
	0200740 3-15
	0238044 2-30
	0250444 2-25
	0250597 2-51
	0250790 2-21, 2-67
	0250815 2-18
	0251642 8-6
	0251660 1-10
	0251661 1-9
	0251801 2-55
	0251945 2-19
	0252484 1-9
	0252532 1-4
	0252587 3-4, 3-8
	0252588 3-12, 3-17
	0252790 1-3
	0252808 2-18
	0253059 1-4
	0253078 1-4
	0253079 1-39
	0253087 1-10
	0253088 1-10
	0253089 1-10
	0253171 1-5
	0253172 1-5
	0253201 4-3
	0253202 4-3
	0253203 4-3
	0253237 1-30
	0253238 1-30
	0253272 4-4
	0253280 2-71
	0253299 2-72
	0253307 2-15
	0253308 2-17
	0253309 2-15
	0253348 2-67
	0253350 2-67
	0253370 2-47
	0253380 1-6
	0253381 1-6
	0253382 2-71
	0253410 4-10, 4-14
	0253421 2-3
	0253422 2-3
	0253423 2-3
	0253424 2-3
	0253443 10-1
	0253445 2-73
	0253446 1-31, 7-2
	0253447 2-21, 2-40
	0253448 1-31
	0253451 7-3, 10-2
	0253453 1-32
	0253466 3-19
	0253467 3-19
	0253468 3-19
	0253516 4-21
	0253517 1-29
	0253521 8-4
	0253522 8-4
	0253523 8-4
	0253524 8-4
	0253525 8-4
	0253526 8-4
	0253545 1-9
	0253611 3-11, 4-6
	0253614 2-6, 4-9, 4-23
	0253615 2-6, 4-9, 4-23
	0253678 1-35
	0253727 1-31, 7-2
	0253728 1-31, 7-2
	0253786 5-10
	0253787 5-15, 5-17
	0253788 5-13
	0253795 4-7, 7-4
	0253807 8-6
	0253818 10-1
	0253821 1-36, 4-23, 7-3
	0253875 2-19, 2-37, 2-52
	0253902 2-19
	0253916 3-3
	0253933 1-30
	0253934 1-30
	0254055 2-6
	0254058 1-29
	0254059 1-29
	0254063 2-6, 4-23
	0254116 10-1
	0254118 7-3, 10-1
	0254184 8-3
	0254196 2-6, 4-9
	0254197 2-6, 4-9
	0254272 3-4, 3-8, 3-12, 3-16
	0254277 4-10
	0254278 4-10
	0254279 4-10
	0254280 4-10
	0254282 3-21
	0254283 3-21
	0254284 3-21
	0254302 1-30
	0254396 7-3
	0254751 10-2
	0254949 2-72
	0254963 2-39
	0254964 2-29
	0254965 2-27
	0255037 2-25
	0255038 2-55
	0255103 1-9
	0255207 2-33
	0255209 2-34
	0255210 2-39
	0255269 2-72
	0255557 2-67
	0255558 2-67
	0255660 1-10
	0255661 1-10
	0255662 1-10
	0256152 2-55, 10-3
	0256526 4-4
	0256789 10-1
	0256818 3-15, 4-6
	0256848 2-51
	0256898 2-52
	0256909 2-40
	0256972 10-2
	0257152 2-43
	0257154 2-37
	0257155 10-2
	0257240 2-67
	0257247 2-47
	0257412 2-7
	0257413 2-7
	0257581 8-4
	0257729 3-7
	0258319 2-34
	0258320 2-33
	0258322 2-39
	0258664 4-21
	0258665 2-67
	0258916 7-7, 10-1
	0259097 10-2
	0259219 10-1
	0259220 10-1
	0259488 2-52
	0270492 2-7
	0270858 4-13
	0270859 4-13
	0270860 4-13
	0270861 4-13
	0270863 4-3
	0271147 8-3
	0271196 2-6, 4-14, 4-23, 7-2
	0271314 1-35
	0271332 1-30
	0271499 1-41
	0271633 4-5
	0271634 4-5
	0271668 2-3
	0271669 2-3
	0271670 2-3
	0271671 2-3
	0272101 4-18
	0272241 4-18
	0272242 4-19
	0272420 2-55
	0272421 2-55
	0272439 10-2
	0272477 10-2
	0272531 10-2
	0272826 1-10
	0272935 1-29
	0272936 1-29
	0272961 10-2
	0272966 3-15
	0272969 1-29
	0272973 4-6
	0272975 4-6
	0272990 4-18
	0272998 4-19
	0273044 10-2
	0273054 2-67
	0273055 1-31, 7-2
	0273056 1-31, 7-2
	0273057 1-31
	0273060 4-21
	0273062 2-6, 4-18, 4-24, 7-2
	0273216 10-2
	0273217 8-4
	0273269 10-2
	0273303 10-2
	0273304 10-2
	0273414 1-10
	0273415 1-10
	0273976 2-47
	0273977 2-47
	0274358 8-4
	0275748 2-52
	0320015 5-5
	0340002 2-17, 2-29, 2-35, 2- 48
	0340041 2-28, 2-36
	0360406 1-41
	0361815 2-56
	0362080 1-39, 1-41
	0362100 2-72, 2-73
	0362126 1-39
	0362171 1-30
	0362591 2-67
	0363019 1-41
	0363082 2-57
	0400002 2-18, 2-29, 2-36, 2- 48
	0400003 2-17, 2-29, 2-36, 2- 48
	0400075 2-36, 2-48
	0400147 2-48
	0400174 2-36, 2-48
	0440085 5-15, 5-17
	0440161 1-4, 1-5
	0440174 1-3
	0440175 1-3
	0440183 1-3
	0440252 4-6
	0460097 5-10
	0460098 5-13
	0460105 5-15, 5-17
	0460107 5-10
	0480057 2-25
	0480059 2-55, 10-3
	0480065 3-21
	0480087 3-21
	0480090 2-43
	0480110 2-43
	0480137 2-55
	0560901 1-5
	0610103 4-21, 7-2
	0610110 4-21
	0610114 4-21, 7-2
	0630137 1-4
	0630360 2-17, 2-29, 2-34
	0630370 2-18, 2-29, 2-36, 2- 48
	0630375 2-28, 2-34
	0630403 2-17, 2-34
	0630485 4-19
	0630524 3-7, 3-15
	0641006 2-28
	0641404 4-21
	0641405 2-21, 8-3
	0641406 1-6, 1-35, 2-5, 2-6, 2-7, 2-17, 2-19, 2-27, 2-33, 2-49, 2-71, 2-72, 2-73, 4-3, 4-5, 4-9, 4- 11
	0641407 2-35, 2-44
	0641408 2-15, 2-29, 2-30, 2- 33, 2-47, 2-71, 2-72, 2-73
	0641410 2-15, 2-67
	0641412 2-73
	0641416 2-40, 4-3, 4-7, 4-9, 4-13
	0641420 2-3, 4-3, 4-9, 4-13
	0641426 4-10, 4-14
	0641506 2-4, 2-28
	0641507 1-39, 1-41, 2-25, 2- 44, 2-56, 4-4, 4- 19
	0641508 1-39, 1-41, 2-4, 2- 17, 2-29, 2-71, 4-19
	0641510 1-6, 1-31, 2-29, 2- 40, 3-8, 3-12, 3- 16
	0641511 2-4, 2-25, 4-9, 4-13
	0641512 2-43, 2-47, 3-8, 3- 12, 3-17, 4-10, 4-13
	0641514 2-4, 3-19, 3-21, 4-9, 4-13
	0641516 2-40, 4-9
	0641522 2-21, 2-40, 3-4, 3-8, 3-12, 3-16, 4-5
	0641524 1-30
	0641530 2-5
	0641534 3-21
	0641604 4-13
	0641607 4-6, 4-9, 4-13
	0641608 1-4, 1-5, 1-6, 2-4, 2- 7, 2-15, 2-28, 2- 35, 2-44, 3-3, 3- 7, 3-11, 3-15, 4- 14
	0641610 1-5, 1-7, 2-16, 2-17, 2-18, 2-21, 2-28, 2-35, 2-40, 2-48
	0641612 1-5, 1-6, 1-30, 2-43, 2-48, 3-3, 3-11, 3-15
	0641614 1-5, 1-6
	0641623 4-6
	0641624 4-6
	0641626 1-29, 3-3, 3-7, 3-11, 3-16, 4-6
	0641636 4-18
	0641668 4-6
	0641710 2-17
	0641714 3-3, 3-7, 3-11
	0641718 2-56
	0641726 2-15
	0641810 1-9, 1-10, 2-16, 2- 27, 2-49, 3-19, 3-21
	0641812 2-15, 2-33, 2-49
	0641814 4-19
	0641826 2-15, 2-27, 2-35
	0641828 1-35
	0641830 1-35
	0641840 2-47
	0641844 2-47
	0642012 1-36
	0642014 1-9, 1-10, 1-35
	0642018 1-41
	0642040 1-41
	0642228 4-9, 4-14
	0642236 4-9, 4-14
	0642622 1-3, 1-4, 1-5
	0642624 1-39, 1-41
	0642636 1-39, 1-41
	0681506 5-5
	0681510 2-55
	0681606 5-5
	0681610 2-25, 2-56
	0681630 3-3, 3-11
	0681830 3-7, 3-15
	0681832 3-16
	0700605 2-49
	0700610 2-39
	0700808 2-18
	0700810 2-33, 2-51
	0700822 2-34
	0701010 2-28, 2-35, 2-39, 2- 48
	0701012 2-55
	0701013 2-51
	0701014 2-15, 2-33
	0701015 2-43, 2-48
	0701016 2-50
	0701017 2-34
	0701020 2-18
	0701022 2-33
	0701230 2-47
	0701414 2-56
	0711014 2-27
	0711020 2-27
	0720603 2-67
	0721004 1-3, 2-17, 4-5
	0721006 2-35
	0721008 2-16, 2-48
	0741008 2-49
	0750806 2-66
	0751006 2-73
	0840025 2-7, 2-29
	0840026 2-7
	0840046 2-36, 2-50
	0840047 2-36, 2-50
	0860037 4-11
	0860038 4-4, 4-5
	0860520 8-3
	0860799 4-21
	0860810 2-65
	0860812 2-65
	0861010 2-65
	0861011 2-65
	0861098 2-65
	0861234 2-65
	0861377 4-21
	0861605 2-65
	0900479 1-39, 1-41
	0901373 2-30
	0901387 2-17, 2-29, 2-36
	0901401 2-27
	0901419 2-15, 2-28, 2-35
	0901609 2-25, 2-44, 2-56
	0901650 2-25
	0901705 2-49
	0901778 2-16, 2-21, 2-49
	0901838 2-48
	0901858 2-15
	0901870 4-3, 4-9, 4-13
	0901897 4-21
	0901902 1-29
	0901904 4-9, 4-14
	0901916 4-4, 4-14
	0901917 1-29, 4-6
	0901927 1-36
	0901928 1-36
	0901930 4-7
	0901932 2-19
	0901966 1-29
	0901971 2-4
	0901978 2-28
	0902087 2-33
	0902088 2-33
	0902089 2-33, 2-40
	0902092 2-28, 2-35
	0902093 2-29
	0902094 2-39
	0902214 1-5, 1-6
	0902215 1-5, 1-6
	0902244 2-47
	0902294 3-19, 3-21
	0902360 2-40
	0902361 2-34, 2-40
	0902372 2-43
	0902376 2-49
	0902377 2-49
	0902382 2-17, 2-29, 2-36
	0902456 4-21
	0902514 4-21
	0902733 1-41
	0902734 1-41
	0902839 4-18
	0920084 1-9, 1-10, 1-15
	0920110 1-9, 1-10, 1-15
	0960238 1-36, 2-65, 7-3, 10-1
	0960239 4-11
	0960407 4-4
	0960523 1-3
	0960911 5-9
	0961029 1-3, 1-5, 1-6
	0961247 2-25
	0961731 3-3, 3-7, 3-8, 3-11, 3-12, 3-15, 3-16
	0961739 1-3
	0961833 4-4
	1001100321 2-56
	1060012 2-56
	1060016 7-3
	1060042 7-3
	1060044 2-49
	1060045 2-27, 2-35
	1060080 2-29
	1060093 2-48
	1060221 2-7, 2-15, 2-29, 2- 35, 2-49
	1060254 2-17, 2-29, 2-36, 2- 47
	1060279 8-3
	1060308 4-5, 7-4
	1060341 1-36, 4-7, 4-10, 7-3, 7-5, 7-6, 7-7, 10- 1
	1060360 2-18, 2-29, 2-36, 2- 48
	1060379 4-4, 4-9, 4-14
	1060380 4-21
	1060401 2-7, 2-30
	1060458 4-24
	1060459 4-23
	1060515 2-56
	1060646 2-48
	1060825 4-23
	1060826 4-24
	1060908 7-4
	1060964 3-16
	1060965 1-29
	1060966 1-30, 4-10
	1060967 3-16
	1060968 1-35
	1060969 1-35
	1060970 1-35
	1060971 1-35
	1060973 7-4
	1061003 2-7
	1061004 2-7
	1100083 1-29
	1100130 4-6
	1100137 1-29
	1120108 5-3, 5-5, 5-7, 5-15, 5-17
	1120161 2-17, 2-29, 2-35
	1120196 5-9
	1120311 1-3
	1120342 2-36
	1120358 5-9
	1120362 2-4, 2-7
	1120432 2-28, 2-36, 2-39
	1120485 2-7
	1120486 2-7
	1140009 2-18, 2-30
	1260017 1-39
	1271479 4-3, 4-13
	1281738 7-2
	1281973 7-5
	1281974 7-4
	1282015 7-2
	1282038 7-3
	1282099 7-6
	1282100 7-5
	1282141 7-2
	1282341 7-6
	1282365 7-6
	1282366 7-6
	1282951 7-7
	1282966 7-4, 7-5
	1283064 7-4
	1283065 7-6
	1283066 7-5
	1283067 7-6
	1283068 7-4, 7-5
	1283361 7-4
	1320011 2-29, 2-36
	1320012 2-27, 2-34
	1320014 2-16
	1320015 5-15, 5-17
	1320019 2-17, 2-28, 2-36, 2- 49, 4-9, 4-14, 4- 18
	1320020 2-18
	1320021 2-36, 2-52
	1320022 2-17, 2-19, 2-21, 2- 28, 2-34, 2-36, 2-39, 2-49
	1320023 2-21, 2-39, 2-40
	1320026 2-18
	1320031 5-13
	1320032 2-16, 2-21, 2-33
	1320041 4-4, 4-5
	1320058 2-16, 2-17, 2-29, 2- 35, 5-10, 5-15, 5-17
	1320059 2-49
	1320061 3-8, 3-12, 3-16, 4-5
	1320070 2-27
	1320095 2-21, 2-50, 3-4, 3-8, 3-12, 3-16
	1320130 2-39
	1320162 3-4, 3-8, 3-12, 3-16
	1320176 2-49
	1320180 2-36, 2-48
	1320187 2-4
	1320188 2-4
	1320189 2-4
	1320190 2-4
	1320192 2-4
	1320193 2-4
	1320194 2-4
	1320195 2-4
	1320197 2-5
	1320198 2-5
	1320199 2-5
	1320200 2-5
	1320202 2-3
	1320270 3-8, 3-12, 3-17
	1320293 4-6
	1340020 2-17, 2-29, 2-35, 2- 48
	1340021 2-4
	1340062 2-4, 9-1
	1360037 2-25
	1380124 1-4, 1-5
	1380150 4-19
	1380151 4-13, 4-19
	1440237 3-3, 3-11
	1440324 3-7, 3-15
	1540002 1-31, 7-2
	1600098 2-28
	1600117 2-15
	1600157 4-22, 4-27
	1600211 2-35, 9-1
	1600290 4-22, 4-29, 9-1
	1660114 1-39, 1-41
	1660157 2-16, 2-30, 2-33
	1660184 2-51
	1660204 1-3, 1-4
	1660205 1-3, 1-4
	1660207 2-18
	1660212 2-30
	1660234 2-51, 9-1
	1670414 2-27, 2-33
	1670560 2-73
	1670841 2-36, 2-49
	1681283 5-5, 5-7
	1681322 5-3
	1681344 5-15, 5-17
	1681609 5-3
	1681680 5-9
	1681925 5-9
	1682427 1-6, 5-3
	1682428 5-3
	1682681 1-3, 1-4, 5-15
	1682682 5-15, 5-17
	1682684 5-15
	1682720 1-35, 5-5
	1682721 5-5, 5-7
	1682723 5-5
	1682748 3-11, 5-9
	1682749 5-9
	1682751 5-9
	1682872 4-9, 4-14, 5-13
	1682931 5-9, 10-1
	1682932 5-9
	1682967 1-3, 1-4, 5-17
	1682968 5-17
	1682969 3-3, 5-9
	1682970 5-9
	1682987 5-17
	1683467 3-3, 3-7, 5-9
	1683468 3-11, 3-16, 5-9
	1683967 5-7
	1684107 4-14, 5-13
	1684206 5-7
	1684216 1-35, 5-7
	1684217 1-35, 5-7
	1684266 4-18, 5-13
	1692617 7-3
	1700598 4-5
	1700599 4-5
	1700712 2-39, 8-6
	1700818 2-21
	1700901 2-27, 2-33
	1701504 8-3
	1701505 8-6
	1701509 8-3
	1701511 8-5
	1701512 8-4
	1701515 8-5
	1701516 8-5
	1701519 8-4
	1701520 8-5
	1701523 8-5
	1701524 8-4
	1701525 8-5
	1701535 8-5
	1701542 8-6
	1701615 8-4
	1701616 8-5
	1701617 8-5
	1701682 2-66
	1701785 8-5
	1701831 8-5
	1701832 8-3
	1701833 8-6
	1701834 8-6
	1701835 8-6
	1701836 8-6
	1701837 8-3
	1701838 8-3
	1701839 8-4
	1701840 8-5
	1701843 8-3
	1701856 8-4
	1701857 8-3
	1701858 8-5
	1701860 8-5
	1701871 8-3
	1701907 4-10
	1701908 8-5
	1701909 8-5
	1701910 8-5
	1701911 8-5
	1701912 8-5
	1702012 8-3
	1702300 8-3
	1702631 8-3
	1702788 10-1
	1702928 8-6
	1703158 8-4
	1703476 2-50
	1703662 8-6
	1703663 8-6
	1703665 8-5
	1703788 8-3
	1703794 8-6
	1703795 8-3
	1703811 8-3
	1703814 1-35, 8-3
	1703822 8-5
	1703921 8-6
	1704481 8-4
	1704525 8-3
	1705084 8-6
	1705274 8-4
	1706333 8-5
	1706334 8-5
	1706338 8-4
	1706493 4-4, 8-6
	2000088 2-30
	2000107 2-47, 2-50
	2000118 2-15
	2000125 2-27, 2-30
	2000126 2-33, 2-37
	2000138 2-47, 2-50
	2000149 2-27, 2-30, 2-33
	2000156 2-33, 2-37
	2000165 2-33
	2000242 2-47, 2-51
	2020006 4-19
	2060012 10-2
	2060014 2-34
	2060019 2-16
	2060025 2-27
	2080057 8-4
	2110806 4-18
	2120077 2-21, 2-39
	2120109 2-4
	2120110 2-4, 9-1
	2120120 2-5, 2-6
	2120135 2-16, 2-28, 2-35, 2- 49
	2120136 2-16, 2-35, 2-49, 9-1
	2120138 2-19
	2130406 4-18
	2160002 1-3, 1-6, 1-39, 1-41, 5-3, 5-9
	2160003 1-4, 1-5
	2160006 3-3, 3-7, 3-11, 3-16
	2180104 2-21, 2-39
	2180250 2-40
	2180348 2-49
	2180360 2-16, 2-21, 2-25, 2- 27, 2-40, 2-44, 2-52, 2-56
	2180387 2-21, 2-39
	2180388 2-39
	2180389 2-21, 2-39
	2180418 2-39
	2180504 2-40
	2180535 2-21
	2180536 2-21, 2-33
	2180537 2-16, 2-39, 2-56
	2180623 2-21
	2180666 2-49
	2180730 2-48, 2-56
	2180749 2-25, 2-40, 2-52, 2- 56
	2200009 2-5
	2200108 2-7
	2200204 2-39
	2200221 5-3
	2200222 2-4, 2-39
	2200261 2-16, 2-56
	2200462 2-49
	2220003 2-21, 2-39
	2220082 2-39
	2220235 6-5
	2220237 5-3, 6-19, 6-25, 6-31
	2220251 2-39
	2220273 2-16, 2-19, 2-27, 2- 33, 2-40, 2-50
	2220275 6-18, 6-24, 6-30
	2220282 6-18, 6-24
	2220290 2-21, 2-39
	2220315 2-19, 2-33, 2-36
	2220317 2-49
	2220340 2-5
	2220349 6-13, 6-19, 6-25, 6- 31
	2220362 6-12, 6-18, 6-24, 6- 30
	2220364 2-21
	2220366 6-18, 6-24, 6-30
	2220371 6-3, 6-12, 6-18, 6- 24, 6-30
	2220372 6-12, 6-18, 6-24, 6- 30
	2220374 6-12, 6-18, 6-24, 6- 30
	2220375 6-12, 6-18, 6-24, 6- 30
	2220377 6-12, 6-18, 6-19, 6- 24, 6-30
	2220385 6-3, 6-5, 6-19, 6-24, 6-35
	2220403 6-25, 6-30
	2220407 6-13, 6-19, 6-25, 6- 31
	2220408 6-12, 6-18, 6-24, 6- 30
	2220414 6-5, 6-7, 6-12, 6-18, 6-24, 6-30
	2220415 6-12, 6-18, 6-24, 6- 30
	2220416 6-5
	2220428 6-12, 6-18, 6-24, 6- 30
	2220429 6-12, 6-18, 6-24, 6- 30
	2220435 6-12
	2220437 2-34
	2220451 6-12, 6-18, 6-24, 6- 30
	2220459 2-19
	2220462 6-5, 6-12
	2220465 6-12, 6-18, 6-24, 6- 30
	2220466 6-5, 6-12, 6-18
	2220468 6-35
	2220470 6-12, 6-18, 6-24, 6- 30
	2220472 6-7, 6-12, 6-18, 6- 24, 6-30, 6-35
	2220473 6-24, 6-30
	2220490 6-12, 6-18, 6-24, 6- 30
	2220498 6-12
	2220504 2-39, 6-7, 6-12, 6- 18, 6-24, 6-30
	2220507 6-13
	2220568 6-12, 6-18
	2220578 6-12, 6-18, 6-24, 6- 30
	2220582 6-5, 6-7, 6-12, 6-18, 6-24, 6-30
	2220596 6-18, 6-24
	2220600 6-3
	2220603 6-13, 6-19, 6-30
	2220605 6-5, 6-7, 6-35
	2220609 6-5, 6-12, 6-18, 6- 24, 6-30
	2220618 6-5, 6-19, 6-24, 6-35
	2220619 6-3, 6-18, 6-24
	2220621 6-12, 6-13, 6-18, 6- 19, 6-24, 6-25, 6-30, 6-31
	2220622 6-3, 6-18
	2220635 6-5, 6-12, 6-18, 6- 24, 6-30
	2220642 6-13, 6-19, 6-25, 6- 31
	2220646 6-12, 6-19, 6-24
	2220648 2-21
	2220675 2-17, 2-21, 2-39
	2220679 6-18, 6-24
	2220695 6-18
	2220696 6-12, 6-18, 6-24, 6- 30
	2220700 6-3, 6-12, 6-18, 6- 24, 6-30
	2220710 6-13, 6-19, 6-25, 6- 31
	2220805 2-21, 2-49
	2220810 6-13, 6-19, 6-25, 6- 31
	2220819 6-25, 6-31
	2220844 6-12, 6-18, 6-24, 6- 30
	2220871 6-13, 6-19
	2220873 6-12, 6-18, 6-24, 6- 30
	2220883 4-18, 5-7
	2220885 5-5, 5-7
	2220914 6-24, 6-30
	2220923 6-19, 6-25, 6-31
	2220994 2-33
	2221026 6-19
	2221035 6-12, 6-18, 6-24, 6- 30
	2221077 6-19, 6-25
	2300014 10-1
	2300016 10-1
	2300021 10-1
	2300027 10-1
	2360358 1-3
	2360364 1-3
	2360491 1-3
	2360492 1-3
	2400044 2-49
	2400054 2-49
	2420009 2-65
	2420033 2-16
	2420038 1-32
	2420084 2-67
	2420091 2-66
	2420109 2-28, 2-34
	2420110 2-48
	2420111 2-66
	2420115 2-5
	2420118 2-16
	2420127 2-66
	2420128 2-66
	2420131 2-19, 2-27, 2-33
	2420149 2-27, 2-33
	2420151 10-1
	2420156 2-66
	2420166 2-66
	2420183 2-7
	2420187 2-34
	2420189 2-34
	2420203 2-25, 2-43, 2-55
	2460011 2-25, 2-43, 2-55
	2460013 2-56, 10-3
	2460039 2-55
	2460049 2-55
	2500004 2-30
	2500005 2-15, 2-33, 9-1
	2540002 3-8, 3-16
	2560141 4-21
	2580026 2-18
	2580048 2-37
	2600093 2-66
	2620037 1-39, 1-41
	2680336 2-28
	2680386 2-34
	2680406 2-72
	2680407 2-71
	2680408 2-71
	2680415 2-72
	2680419 2-72
	2720015 2-28, 2-36
	2720042 2-16, 2-21
	2720058 2-17, 2-33, 2-49
	2720112 2-21, 2-39
	2720118 2-21
	2720144 2-39
	2720160 2-36
	2720232 2-27
	2720249 2-39
	2720254 2-27
	2720271 2-33, 2-49
	2720341 2-16
	2720342 2-48
	2720379 2-48
	2750532 2-33
	2750769 6-8
	2750775 6-14, 6-20, 6-26, 6- 32
	2750786 6-14, 6-20, 6-26, 6- 31
	2750894 6-7
	2750895 6-5, 6-13, 6-19, 6- 25, 6-31
	2750897 6-5, 6-7
	2750900 6-5
	2750902 6-26, 6-32
	2750910 6-3, 6-14, 6-20, 6- 25, 6-31
	2750920 6-14, 6-20
	2750968 6-3, 6-20
	2751006 6-14, 6-20, 6-26, 6- 32
	2751011 6-20, 6-25
	2751013 6-14, 6-20, 6-25, 6- 31
	2751018 6-35
	2751021 6-14, 6-20, 6-26, 6- 32, 10-1
	2751026 6-13, 6-19, 6-25, 6- 31
	2751027 6-5, 6-14, 6-20, 6- 26, 6-32
	2751111 6-14, 6-20, 6-26, 6- 31
	2751391 6-14, 6-20, 6-25, 6- 31
	2751395 6-14, 6-20, 6-26, 6- 32
	2751396 6-5
	2751412 6-35
	2751424 6-5
	2751432 6-8
	2751454 10-1
	2751507 6-20, 6-26
	2751683 6-14, 6-20, 6-26, 6- 32
	2751892 6-14, 6-20, 6-26, 6- 32
	2751893 6-8, 6-14, 6-20, 6- 26, 6-32, 6-35
	2751902 6-8
	2751906 6-19, 6-25
	2751914 6-8
	2752011 6-5
	2752247 6-13
	2752250 6-13
	2752251 6-31
	2752252 6-31
	2752344 6-19, 6-25
	2752351 6-13, 6-19, 6-25, 6- 31
	2752352 6-13, 6-19, 6-25, 6- 31
	2752353 6-13
	2752381 6-19, 6-25
	2752390 6-19, 6-25
	2752391 6-19, 6-25
	2752392 6-19, 6-25
	2752397 6-19
	2752433 6-7
	2752441 6-8
	2752445 6-7
	2752450 6-14, 6-20, 6-26, 6- 32
	2752451 6-14, 6-20, 6-26, 6- 32
	2752481 6-14, 6-20, 6-26, 6- 31
	2752482 6-14, 6-20, 6-26, 6- 31
	2752491 6-14, 6-20, 6-26
	2752505 6-14, 6-20, 6-26, 6- 31
	2752506 6-14, 6-20, 6-26, 6- 31
	2752507 6-14, 6-20, 6-26, 6- 31
	2752513 6-14, 6-20, 6-26, 6- 32
	2752525 6-14, 6-20, 6-26, 6- 32
	2752526 6-14, 6-20, 6-26, 6- 32
	2752577 6-7
	2752578 6-7
	2752591 6-26, 6-32
	2752627 6-20, 6-26
	2752649 6-13, 6-19, 6-25, 6- 31
	2752652 6-20, 6-26
	2752678 6-14, 6-20, 6-26, 6- 32
	2752953 6-20, 6-26, 6-32
	2752980 6-14, 6-20, 6-26, 6- 32
	2780167 1-9, 1-19
	2780169 1-9, 1-19
	2780175 1-9
	2780177 1-3
	2780191 1-9, 1-10, 1-23
	2780193 1-9, 1-23
	2780195 1-9, 1-23
	2791903 6-5, 6-36
	2791962 6-35, 6-37
	2791988 6-36
	2791995 6-36
	2791996 6-36
	2791997 6-36
	2792013 6-7, 6-36
	2792014 6-7, 6-36
	2792020 6-3, 6-36
	2792027 6-37
	2792047 6-36
	2792048 6-36
	2792049 6-36
	2792050 6-36
	2792064 6-7, 6-36
	2792065 6-7, 6-36
	2792164 6-36
	2792165 6-36
	2792166 6-36
	2792167 6-36
	2792168 6-36
	2792169 6-37
	2792170 6-36
	2792171 6-37
	2792369 6-37
	2792508 6-12, 6-36
	2792511 6-30, 6-36
	2792512 6-24, 6-36
	2792513 6-18, 6-36
	2792514 6-12, 6-36
	2792515 6-18, 6-37
	2792516 6-30, 6-36
	2792517 6-24, 6-37
	2792611 6-36
	2820024 8-3
	2820025 3-4, 3-8, 3-12, 3-17, 4-5
	2820047 2-71
	2860012 2-55
	2860030 2-66, 9-1
	2900034 1-20
	2900137 1-20
	2900379 5-3
	2900503 6-13, 6-19, 6-25, 6- 31
	2900708 2-9, 2-13
	2900714 1-13
	2900745 2-3
	2900752 2-61
	2900754 1-26
	2900756 2-9
	2900766 1-16
	2900767 1-16
	2900768 1-16
	2900770 4-18, 5-3, 5-5, 5-7
	2900792 5-9
	2900800 6-13, 6-19, 6-25, 6- 31
	2900816 1-26
	2900826 2-61
	2900827 2-61
	2900850 8-6
	2901111 10-1
	2901223 5-10
	2901243 6-7
	2901244 6-7
	2901252 5-10
	2901261 5-15, 5-17
	2901262 6-7
	2901263 6-7
	2901328 3-12
	2901329 3-4
	2901439 5-10
	2901441 5-10
	2901481 3-16
	2901536 3-8
	2901812 10-2
	2901941 5-5, 5-7
	2902023 5-5
	2902033 4-4
	2902034 4-4
	2902035 4-4
	2902036 4-10
	2902037 4-10
	2902053 4-4
	2902055 3-19
	2902064 2-15
	2902077 8-3
	2902088 6-19
	2902089 6-13
	2902090 6-13
	2902091 6-19
	2902093 6-25
	2902094 6-31
	2902095 6-25
	2902096 6-31
	2902129 2-71
	2902130 2-72
	2902131 2-73
	2902185 3-16
	2902186 3-16
	2902256 3-16
	2902279 10-2
	2910033 8-3
	2910479 2-18, 2-29, 2-36
	2920026 2-67, 4-22, 4-23
	2920027 4-22, 4-23
	2920029 2-67, 4-22, 4-23
	2920105 2-73
	2920110 1-36, 7-3, 10-1
	2920111 4-7
	2920113 1-36, 7-3, 10-1
	2920162 2-25, 2-43, 2-55, 2- 56
	2940006 10-2
	2940042 2-71, 2-72, 2-73
	3010099 2-5
	3020021 2-18, 2-51
	3020022 10-1
	3041404 2-73
	3100071 2-4
	3100072 6-13, 6-18, 6-24, 6- 30
	3160158 1-9, 1-10, 1-13
	3200201 2-15
	3200202 2-15
	3200362 2-27, 2-35
	3200377 2-33
	3220036 2-52
	3220083 2-19, 2-37, 2-52
	3220084 2-17
	3220089 2-28
	3220095 2-36
	3220118 2-52
	3250872 1-39, 1-41
	3251476 2-56
	3251984 10-1
	3252217 2-65
	3252230 8-4
	3252263 8-4
	3252264 8-4
	3252265 8-4
	3252266 8-4
	3252267 8-4
	3252268 8-4
	3252304 8-5
	3252305 8-5
	3252306 8-5
	3252309 8-4
	3252310 4-21
	3252332 8-5
	3252333 8-5
	3252334 8-5
	3252573 8-5
	3252574 8-5
	3252575 8-5
	3252576 8-5
	3252577 8-5
	3252578 8-5
	3252620 4-21
	3252642 2-65
	3252809 2-65
	3252810 4-21
	3272005 4-18
	3290607 2-16
	3300012 1-3, 1-9, 1-10
	3300029 2-17, 2-29, 2-36, 2- 48
	3300047 4-11
	3300048 1-36, 2-65, 7-3, 10-1
	3300151 4-4
	3300177 2-66
	3300228 1-3, 1-4
	3300273 5-3
	3300281 5-5
	3300286 5-9
	3300353 2-71, 2-72, 2-73
	3300357 5-15, 5-17
	3300364 2-71
	3300396 2-67
	3300465 5-7
	3300471 4-18
	3300472 4-19
	3310601 2-65, 4-21
	3310801 2-27
	3310805 1-35
	3311001 1-7, 2-15, 2-25, 2- 34, 2-43, 2-56, 2-65, 4-4, 4-21
	3311005 1-29, 1-35, 2-28, 2- 34, 2-35, 2-49, 4-6
	3311205 2-47
	3311401 1-31, 1-36, 2-5, 2-6, 2-15, 2-17, 2-19, 2-30, 2-33, 2-40, 2-47, 2-65, 2-67, 2-71, 4-5, 4-7, 4- 10, 4-11, 4-14, 8-3
	3311405 2-3, 2-6, 2-7, 2-15, 2-27, 2-29, 2-35, 2-44, 2-71, 2-72, 2-73, 4-3, 4-5, 4- 9, 8-3
	3311501 1-29, 1-30, 1-31, 2- 17, 2-21, 2-40, 2-48, 2-56, 3-4, 3-19, 4-5
	3311505 1-6, 1-30, 2-3, 2-28, 2-29, 2-34, 2-40, 2-57, 3-8, 3-12, 3-16, 3-21, 4-9, 4-13, 4-14, 4-19
	3311601 1-30, 2-15, 2-17, 2- 22, 2-25, 2-28, 2-29, 2-40, 2-43, 2-48, 3-3, 3-11, 4-9, 4-14
	3311605 1-5, 1-6, 1-30, 2-28, 2-35, 2-40, 3-3, 3-11, 3-15, 4-6, 4-18
	3311701 2-17, 2-28, 2-34, 3- 3, 3-7, 3-11
	3311705 2-15, 2-17, 3-7, 3-15
	3311801 1-9, 1-10, 3-19
	3311802 4-19
	3311805 2-15, 2-27, 2-35, 2- 47, 3-7, 3-15, 3- 21
	3312001 1-36
	3312005 1-35, 1-41
	3312205 4-9, 4-14
	3321001 2-67, 4-22
	3321401 2-30, 2-34, 5-3
	3321402 2-16
	3321501 2-16
	3322202 4-10, 4-13, 4-19
	3322602 1-3, 1-4
	3322603 1-3
	3323002 1-39, 1-41
	3323403 1-3
	3340564 4-4
	3340645 3-4, 3-8, 3-12, 3-17
	3340650 5-5
	3340653 4-9, 4-13
	3340664 3-3, 3-7, 3-11, 3-16, 4-6
	3340780 4-13
	3340841 1-41, 2-67, 3-4, 3-8, 3-12, 3-17
	3340848 3-12, 3-17
	3340904 5-5
	3340913 4-13
	3340924 4-6
	3380515 2-71
	3420158 1-39
	3420292 1-39
	3420352 1-39, 1-41
	3420372 1-39, 1-41
	3421190 1-4, 1-5
	3421243 1-3
	3421335 1-6
	3421453 4-9, 4-21
	3422091 1-39, 1-41
	3422102 3-3, 3-11
	3422103 3-3, 3-11
	3422137 1-6
	3422152 3-3, 3-11
	3422153 3-3, 3-11
	3422154 3-3, 3-11, 3-12
	3422155 3-3, 3-11, 4-6
	3422156 3-3, 3-11
	3422157 3-3, 3-11
	3422158 3-3, 3-11, 3-12
	3422169 3-3, 3-11, 3-16, 4-6
	3422219 4-3, 4-14
	3422401 1-5, 1-6
	3422617 3-7, 3-15
	3422618 3-7, 3-15
	3422619 3-7, 3-15, 3-16, 4-6
	3422620 3-7, 3-15, 4-6
	3422621 3-7, 3-15
	3422622 3-7, 3-15
	3422623 3-7, 3-15, 3-16
	3422624 3-7, 3-15
	3422626 3-7, 3-16
	3422631 3-7, 3-15
	3422662 3-7
	3422728 4-13
	3422939 4-6
	3422966 4-19
	3423052 4-18
	3440410 4-6
	3440413 1-29
	3440420 1-35
	3440616 1-5, 1-6
	3450202 2-47
	3450610 1-3
	3451012 1-3
	3480092 5-5, 5-7
	3480116 5-3
	3480135 5-9
	3480137 5-9
	3480164 5-15
	3480214 5-9
	3480220 5-9
	3500812 4-11
	3510387 4-6
	3510397 4-9
	3510775 4-6
	3510798 4-6
	3510799 4-6
	3510842 4-19
	3520022 2-5
	3520026 2-66, 2-67
	3520028 2-25, 2-43, 2-55, 2- 56, 2-67
	3520046 2-16
	3520070 2-66
	3520071 1-31
	3520072 4-9, 4-14
	3520079 4-22
	3520081 4-22
	3520082 1-35
	3533291 2-15
	3533445 2-15
	3533663 2-17
	3533664 2-17, 2-29
	3534173 10-1
	3534805 1-6
	3535352 2-71
	3535551 2-49
	3536092 1-31
	3536144 2-17, 2-29, 2-36, 2- 49
	3536151 2-17, 2-29
	3536156 1-39, 1-41
	3536157 1-39
	3536299 4-3
	3536302 4-3
	3536349 2-72
	3536350 2-72
	3536351 2-72
	3536371 2-71
	3536372 2-71
	3536373 2-71
	3536430 2-71
	3536431 2-71
	3536434 2-71
	3536481 2-16
	3536523 2-5
	3536607 3-3, 3-7, 3-11, 3-15
	3536622 2-71, 2-72
	3536624 4-9
	3536708 5-5
	3537619 4-9, 4-13
	3537973 1-39
	3538051 4-5
	3538178 2-28
	3538188 2-72
	3538189 2-72
	3538436 2-40
	3538450 2-72
	3538735 2-36
	3538743 2-72
	3538744 2-72
	3538745 2-72
	3570875 3-7, 3-15
	3570983 2-72
	3570984 2-72
	3572123 8-4
	3573513 5-7
	3574274 1-29
	3580134 2-25, 2-43, 2-55, 2- 56
	3580158 2-55
	3580239 2-43
	3580250 2-43
	3600050 2-6
	3600130 2-5, 10-1
	3600164 2-15, 2-27, 2-33, 2- 47, 2-59
	3600205 2-15, 2-27, 2-35, 2- 49, 2-63
	3600208 2-7
	3600260 2-27, 2-33, 2-47, 2- 59
	3600468 2-7
	3620003 10-2
	3620015 10-2
	3620026 2-28, 2-34
	3620027 2-18
	3640500 2-65
	3640642 4-3
	3640822 4-9, 4-13
	3640823 4-9
	3640824 4-3
	3640830 4-3
	3640831 4-3
	3640832 4-3
	3640833 4-3
	3641386 4-13
	3641387 4-3
	3641391 4-13
	3720011 2-21
	3730003 7-5, 7-6
	3737289 2-27
	3740049 1-31, 1-36, 2-65, 4- 10, 4-22, 7-2, 7- 3, 9-1, 10-1, 10- 2
	3740059 2-28
	3740061 2-28
	3740067 2-7, 2-49, 9-1
	3740077 2-66, 9-1
	3740080 2-34, 9-1
	3740118 10-2
	3760143 5-15
	3760170 1-41, 4-4, 4-10, 4- 14, 4-21
	3760261 5-5
	3760348 4-10, 4-13, 4-19
	3760351 4-18
	3760453 5-5
	3760460 5-7
	3780183 1-5, 1-6
	3790012 1-36, 2-66, 2-67, 2- 68, 4-22, 4-23
	3790152 2-16, 2-28, 2-49
	3820001 1-39, 1-41
	3820011 4-10
	3820019 2-72, 8-6
	3820030 1-5, 1-6
	3840898 2-30
	3840979 2-21
	3841049 2-16
	3841143 1-6, 1-39, 1-41
	3841184 1-39, 1-41
	3841203 3-3, 3-7, 3-11
	3841208 1-35
	3841233 4-10, 4-13, 4-19
	3841255 2-33
	3841326 1-35
	3860056 5-15
	3860057 4-9, 4-13
	3860059 4-9, 4-13, 4-19
	3860097 4-13
	3860100 4-19
	3900168 4-10
	3900170 5-3, 5-5, 5-9
	3900175 5-3
	3900177 4-21
	3900178 4-22
	3900294 4-5
	3900321 5-7
	3900322 2-57
	3900330 4-18
	3910606 2-67
	3910610 1-32
	3910812 2-27
	3911004 2-25
	3911008 2-43, 2-56, 2-66, 4- 22
	3911012 2-15, 2-36
	3911014 1-7, 2-16, 2-34
	3911020 1-35
	3911024 2-34
	3911026 2-34
	3911032 1-29
	3911036 4-4
	3911040 1-36
	3930820 1-35
	3931010 4-6
	3931028 4-6
	3931032 2-10
	3931664 4-18
	3940804 2-28, 2-35
	3941004 2-35
	3941406 2-71
	3951003 2-47
	3951503 1-29
	3960007 5-15
	3960353 1-3
	3960407 2-48
	3960416 5-3
	3960423 2-19
	3960435 2-5
	3980003 2-17, 2-29, 2-36, 2- 48
	3980007 2-36, 2-48
	3990010 1-31, 7-2, 7-3, 7-4, 7-5, 7-6, 7-7, 10- 2
	4031709 2-16
	4060092 4-4, 4-5
	4060713 2-17
	4060802 4-22, 4-23
	4060803 2-71
	4060806 3-8, 3-12, 3-16
	4060807 2-5
	4060829 2-73
	4060843 10-2
	4060848 1-35
	4060887 2-73
	4060893 2-73
	4060969 2-72
	4070450 1-41
	4070560 1-41
	4070561 1-41
	4070829 4-9, 4-13
	4070987 2-67
	4100025 2-34
	4100033 10-1
	4130279 1-4
	4130280 1-4
	4130287 1-3
	4130288 1-3
	4160106 3-21
	4160116 1-35
	4200004 4-3, 4-9
	4240033 3-19, 3-21, 4-7
	4280280 2-49
	4280284 4-4, 4-10
	4280298 1-5, 1-6
	4300032 1-31, 1-36, 4-4
	4300038 1-29, 1-31, 2-28
	4300048 3-19, 3-21
	4300056 2-16, 2-33
	4300068 2-19
	4300090 2-16
	4300092 1-9
	4340569 2-25
	4340660 2-28
	4360037 2-34, 2-44, 2-56, 10- 3
	4360056 2-28
	4360069 2-66, 9-1
	4360089 10-1
	4360135 10-1
	4360155 2-49
	4360181 10-2
	4360188 2-21, 2-39
	4360212 2-66, 9-1
	4360216 2-65, 9-1
	4360228 2-66, 9-1
	4360232 2-65, 9-1
	4360236 4-10, 7-3, 9-1
	4360237 4-10, 7-3
	4360239 7-3
	4360267 2-66, 4-21, 9-1
	4360274 2-66, 4-22, 9-1
	4360277 4-10, 7-3
	4360281 2-66, 4-22
	4360282 4-22
	4360289 2-66, 4-22
	4360290 2-66
	4360300 1-29, 4-6, 9-1
	4360314 2-66, 2-68, 4-22, 4- 23, 9-1
	4360318 10-1
	4360321 1-35
	4360329 1-36, 4-23
	4360330 2-67, 4-23
	4360331 2-67, 9-1
	4360336 4-22, 9-1
	4360339 4-21, 9-1
	4360345 4-22
	4360348 2-6
	4360349 2-6
	4360354 2-6, 9-1
	4360357 2-16, 2-27, 2-33, 2- 52
	4360387 4-24
	4360405 2-34
	4360468 2-66, 9-1
	4360469 2-66, 9-1
	4360475 2-66, 4-22, 9-1
	4360476 4-22
	4360478 2-66, 4-22, 9-1
	4360542 2-25, 2-43, 2-55
	4360548 1-35, 9-1
	4400040 2-21, 2-39
	4400273 2-4
	4400275 2-21, 2-39
	4400281 2-39
	4400347 2-4, 2-5
	4400348 2-5
	4400402 2-4
	4400430 2-4
	4400461 2-4, 2-6
	4420008 4-21
	4420037 2-65
	4420052 1-35, 8-6
	4420055 4-4
	4420062 4-4, 4-10, 4-13
	4420066 4-19
	4420069 4-18, 4-19
	4460035 4-10
	4460049 1-29, 4-4, 4-6, 4-11
	4460051 1-36, 2-65, 4-4, 4-5, 7-3, 10-1
	4460052 4-10
	4460071 2-65
	4460138 4-4, 4-5
	4460185 4-7
	4460190 4-4, 4-5
	4460206 4-7
	4460226 4-27, 4-29
	4460227 4-27, 4-29
	4460234 1-35
	4460259 4-10
	4460260 4-10
	4460298 2-65
	4460299 2-65
	4460300 2-65
	4460301 2-65
	4460302 2-47
	4460303 2-66
	4460305 2-65
	4460306 2-65
	4460307 2-65
	4460308 2-67
	4460309 2-65
	4460343 4-27, 4-29
	4460367 4-27, 4-29
	4460428 1-35
	4460462 4-24
	4460463 4-21
	4460464 4-24
	4460465 1-31, 4-24
	4460466 1-31, 4-24
	4460467 4-24
	4460468 4-24
	4460470 4-21
	4460471 4-21
	4460473 4-24
	4460480 4-21
	4460481 4-24
	4460539 1-31
	4460968 1-35
	4561815 2-35
	4562637 2-27
	4563647 5-3
	4564281 2-28, 2-34
	4564328 2-18
	4564417 2-43
	4564606 5-3
	4565348 2-49
	4565647 5-5
	4565716 5-15
	4565830 2-17
	4565842 5-9
	4565869 4-9, 4-13
	4565891 4-3
	4565892 4-3
	4565932 2-49
	4565933 2-49
	4565956 2-17
	4566233 5-9
	4566234 5-17
	4566236 5-9
	4566520 2-29
	4566541 2-29
	4566605 2-33
	4566650 2-43
	4566672 2-36
	4566673 2-35
	4567127 2-35
	4567159 2-52
	4568055 5-17
	4568315 4-6
	4640013 6-5, 10-1
	4640123 2-3
	4640260 2-3
	4640261 1-39, 1-41
	4640273 1-6, 5-3
	4640382 6-13, 6-19, 6-25, 6- 31
	4640391 2-21, 2-39
	4640443 2-3
	4640495 5-7
	4640509 5-9
	4640525 5-3
	4640613 5-5, 5-7
	4640629 2-3
	4640668 1-6
	4640744 6-12, 6-18, 6-24, 6- 30
	4640750 2-33
	4640760 10-2
	4640786 2-4, 2-9
	4640787 4-10, 4-14
	4640788 2-5, 2-10
	4640789 2-10
	4640812 1-5, 1-6
	4640819 5-9
	4640840 2-4
	4640841 2-3
	4640989 2-33
	4641090 2-5, 2-9, 2-10
	4641091 2-10
	4641094 2-9
	4641156 5-7
	4641162 5-3
	4641190 2-4, 2-13
	4641197 2-13
	4641219 4-18
	4700005 2-39
	4711400 2-44, 2-49, 2-72, 4- 3, 4-14
	4711500 4-5, 4-9, 4-13, 4-14, 4-19
	4711600 2-48, 4-9, 4-14, 4-19
	4711700 2-57
	4711800 1-9, 1-10, 3-19, 3-21
	4712000 1-35
	4712600 1-3, 1-4, 1-5, 1-39, 1-41
	4740034 1-3
	4740066 2-66
	4740116 2-28
	4740120 2-66, 4-22
	4740185 1-5, 1-6, 2-16, 2-27, 2-36, 2-48
	4740273 2-15, 2-27
	4740274 2-15, 2-35
	4740275 2-43
	4740308 1-6, 2-50
	4740310 3-4, 3-8, 3-12, 3-16
	4740401 3-3, 3-7, 3-11, 3-15
	4740415 1-35
	4750600 2-67, 4-22
	4750800 1-35, 2-28, 2-35
	4751000 1-7, 1-29, 1-35, 1- 36, 2-15, 2-28, 2-34, 2-35, 2-48, 2-49, 4-4, 4-5, 4- 6
	4751400 1-31, 1-35, 1-36, 2- 3, 2-5, 2-6, 2-7, 2-15, 2-19, 2-27, 2-29, 2-30, 2-35, 2-48, 2-67, 2-71, 2-72, 2-73, 4-5, 4-7, 4-9, 4-11, 8- 3
	4751500 1-6, 1-29, 1-30, 1- 31, 1-39, 1-41, 2-3, 2-17, 2-25, 2-28, 2-29, 2-34, 2-40, 2-43, 2-55, 2-56, 2-71, 3-4, 3-8, 3-12, 3-16, 3-21, 4-13
	4751600 1-4, 1-5, 1-6, 1-7, 1- 29, 1-30, 2-4, 2- 17, 2-22, 2-25, 2-27, 2-29, 2-35, 2-40, 2-43, 2-48, 2-57, 3-3, 3-7, 3- 11, 4-6, 4-18, 4- 19
	4751700 2-15, 2-17, 2-28, 2- 34
	4751800 2-15, 2-27, 2-35, 2- 47, 4-19
	4752000 1-36, 1-41
	4752200 4-10, 4-13, 4-18, 4- 19
	4760600 2-65
	4761000 1-3, 1-7, 1-29, 2-15, 2-25, 2-34, 2-43, 2-48, 2-56, 2-65, 2-66, 4-4, 4-5, 4- 21
	4761400 1-7, 1-31, 1-35, 1- 36, 2-5, 2-15, 2- 17, 2-19, 2-21, 2-30, 2-33, 2-40, 2-47, 2-48, 2-65, 2-67, 2-71, 2-72, 2-73, 4-5, 4-7, 4- 10, 4-11, 4-14, 8-3
	4761500 1-29, 1-30, 1-31, 1- 39, 1-41, 2-4, 2- 17, 2-21, 2-25, 2-29, 2-40, 2-43, 2-48, 2-55, 2-56, 2-71, 3-4, 3-8, 3- 12, 3-16, 3-19, 4-5
	4761600 1-6, 1-30, 2-4, 2-7, 2-15, 2-17, 2-18, 2-22, 2-25, 2-27, 2-29, 2-35, 2-40, 2-43, 2-56, 3-3, 3-11, 3-15, 4-9, 4-13, 4-14
	4761700 2-17, 2-28, 2-36, 3- 3, 3-7, 3-11
	4761800 1-9, 1-10, 1-35, 2- 15, 2-27, 2-33, 2-49, 3-19, 3-21
	4762000 1-9, 1-10, 1-35, 1-36
	4770600 1-32, 4-21
	4770800 2-27
	4771000 1-36
	4791400 4-21
	4812000 2-43, 2-55
	4831700 2-39
	4831900 2-18, 2-33, 2-34, 2- 51
	4832000 2-15, 2-33, 2-35, 2- 39, 2-43, 2-48, 2-50, 2-51
	4842621 1-5, 1-6
	4843410 2-56
	4843497 2-15
	4843513 2-48
	4843706 4-9
	4844024 2-71
	4844059 1-5, 1-6
	4844129 1-5, 1-6
	4844177 10-2
	4844185 2-21, 2-40
	4844186 1-31
	4844249 1-30
	4844250 1-30
	4844268 2-65
	4844275 2-47
	4844279 2-71
	4844298 2-17
	4844305 3-19
	4844306 3-19
	4844307 3-19
	4844308 3-19
	4844309 3-19
	4844310 3-19
	4844346 1-35
	4844349 4-9, 4-13
	4844425 3-21
	4844426 3-21
	4844457 3-19, 3-21
	4844490 1-30
	4844491 1-30
	4844605 3-21
	4844606 3-21
	4844607 3-21
	4844608 3-21
	4844609 3-21
	4844610 3-21
	4844611 3-21
	4844612 3-21
	4844613 2-28
	4844686 3-19
	4844787 10-2
	4844788 10-2
	4844867 1-5, 1-6
	4844868 1-5, 1-6
	4844942 2-35
	4844962 2-35
	4845486 2-65
	4845757 2-35
	4845938 4-21
	4846051 1-30
	4846055 1-30
	4846348 4-13
	4846349 4-13
	4846407 1-30
	4846439 1-41
	4846517 4-19
	4846519 4-19
	4846584 5-7
	4846822 1-29
	4860155 2-30
	4891600 1-29
	4892000 2-57
	4920017 4-10
	4920096 1-4, 1-5
	4921380 3-19, 3-21
	4921540 7-4, 7-5, 7-6
	4921543 4-23, 7-4
	4921544 4-23, 7-4
	4921545 7-5
	4921546 7-5, 7-6
	4921590 7-7
	4921598 4-23, 7-4
	4921599 4-23, 7-4
	4921714 2-28, 7-6
	4921731 7-6, 7-7
	4921746 2-36
	4921770 7-5
	4922251 4-23, 7-4
	4922252 4-23, 7-4
	4922256 4-23, 7-4
	4922257 4-23, 7-4
	4922848 7-2
	4922859 7-2
	4922910 7-5
	4923062 2-50
	4931444 7-2
	4932041 7-3
	4932387 7-3, 10-3
	4932451 7-2
	4932588 7-4, 7-5, 7-6
	4932589 7-5
	4932645 7-5
	4932648 7-6
	4932649 7-6
	4932650 7-5
	4932734 7-3
	4932735 2-44, 7-3
	4932744 7-6
	4932775 7-6
	4932776 7-6
	4932850 7-5
	4932957 7-4, 7-5
	4933042 7-7
	4933043 7-7
	4933056 7-4, 7-5
	4933057 7-4, 7-5
	4933096 7-4, 7-6
	4933097 7-5
	4933098 7-4, 7-5
	4933285 7-4
	4933286 7-4
	70000122 2-55
	70000123 2-56
	70000124 2-56
	70000125 2-56
	70001108 2-7
	70001940 1-26
	7000206 1-19
	7000211 1-20
	7000212 1-20
	7000213 1-20
	7000214 1-19, 1-23
	7000215 1-20
	7000216 1-25
	7000217 1-19, 1-23
	7000220 1-20
	70002235 2-56
	70002239 2-55
	70002240 2-55
	7000226 1-20
	7000227 1-20
	7000229 1-19
	7000230 1-19
	70002307 2-37
	7000232 1-19
	7000241 1-24
	7000242 1-19, 1-24
	7000243 1-20, 1-25
	7000246 1-19
	7000247 1-19, 1-20, 1-23, 1- 24
	7000248 1-19, 1-23
	7000250 1-19, 1-20, 1-23, 1- 25
	7000251 1-19, 1-23
	7000252 1-19, 1-23
	7000253 1-19, 1-23
	7000257 1-19
	7000258 1-19
	7000260 1-20, 1-25
	7000261 1-20, 1-25
	7000262 1-20, 1-25
	7000263 1-20, 1-24, 1-25
	7000558 2-3
	7000643 2-18, 2-30
	7000645 6-13, 6-19, 6-25, 6- 31
	7000694 2-50
	7000867 2-30
	7000877 2-30
	7000878 2-30
	7000884 2-18, 2-30, 2-37
	7000893 2-19
	7001084 5-13
	7001438 2-60
	7001498 2-60
	7001608 5-13
	7001609 5-13
	7001610 5-13
	7001613 5-13
	7001614 5-13
	7001615 5-13
	7001616 5-13
	7001617 5-13
	7001909 1-20, 1-24
	7001911 1-20, 1-24
	7001912 1-20, 1-24
	7001913 1-20, 1-24
	7001922 1-23
	7001931 1-20, 1-24
	7001985 1-20, 1-24
	7001989 1-19, 1-20, 1-26
	7001997 1-19
	7001998 1-19
	7002818 4-24
	7002821 10-3
	7002822 10-3
	7002823 10-3
	7002826 10-3
	7002828 10-3
	7002840 10-3
	7003657 2-25, 2-43, 2-55
	7003751 4-27, 4-29
	7003772 4-27
	7003789 4-27
	7003790 4-27, 4-29
	7003791 4-27, 4-29
	7004214 2-17, 2-29, 2-35, 2- 48, 9-1
	7004248 2-6
	7004249 2-6
	7004275 10-3
	7004276 10-3
	7004368 2-3
	7004906 1-13
	7004907 1-13
	7004908 1-13
	7004910 1-13
	7004917 1-13
	7006075 2-3
	7007208 2-59, 2-60
	7007321 2-3
	7007323 2-3
	7007412 2-61
	7007413 2-59
	7007414 2-59
	7007416 2-59
	7007417 2-59
	7007419 2-59
	7007420 2-59
	7007421 2-59
	7007422 2-59
	7007424 2-59
	7007425 2-59
	7007435 2-59
	7007436 2-59
	7007437 2-59
	7007438 2-59
	7007439 2-59
	7007440 2-59
	7007441 2-59
	7007442 2-59
	7007444 2-59
	7007445 2-59
	7007449 2-59
	7007453 2-60
	7007454 2-60
	7007456 2-60
	7007458 2-60
	7007461 2-60
	7007466 2-60
	7007468 2-60
	7007469 2-60
	7007470 2-60
	7007471 2-60
	7007472 2-60
	7007473 2-60
	7007474 2-60
	7007475 2-61
	7007476 2-61
	7007477 2-61
	7007478 2-60
	7007482 2-60
	7007483 2-60
	7007484 2-60
	7007485 2-60
	7007486 2-60
	7007487 2-60
	7007488 2-60
	7007490 2-60
	7007491 2-60
	7007492 2-60
	7007494 2-60
	7007496 2-60
	7007497 2-60
	7007498 2-60
	7007499 2-60
	7007601 1-19
	7007603 1-19, 1-23
	7007617 1-24
	7007643 1-24
	7007650 1-19, 1-20, 1-23, 1- 25
	7007651 1-20, 1-25
	7007652 1-19, 1-23
	7007653 1-19, 1-23
	7007654 1-19, 1-23
	7007683 1-24
	7007684 1-24
	7007685 1-24
	7007686 1-24
	7007687 1-24
	7007688 1-24
	7007689 1-24
	7007690 1-24
	7007691 1-23
	7007692 1-23
	7007697 1-19
	7007874 1-13
	7007875 1-13
	7007876 1-13
	7007878 1-13
	7007879 1-13
	7007880 1-13
	7007914 1-15
	7007923 1-15
	7007924 1-15
	7007933 1-15
	7007970 1-15
	7007977 1-15
	7007979 1-15
	7007980 1-15
	7007983 1-15
	7007985 1-15
	7007986 1-15
	7007987 1-15
	7008828 2-48
	7009739 2-3
	7009742 6-13, 6-19, 6-25, 6- 31
	7010120 2-61
	7010121 2-60
	7010122 2-60
	7010429 1-20
	7010459 1-23
	7010469 1-24, 1-25
	7010470 1-23
	7010473 1-24, 1-26
	7010474 1-24
	7010475 1-26
	7010476 1-26
	7010477 1-26
	7010478 1-26
	7010542 2-9, 2-13
	7010543 2-9, 2-13
	7010633 2-30
	7010698 2-66
	7010923 2-6
	7010953 2-63
	7010955 2-63
	7010956 2-63
	7010957 2-63
	7010959 2-63
	7010960 2-63
	7010961 2-63
	7010996 2-63
	7010997 2-63
	7010998 2-63
	7011003 2-7
	7011016 2-7
	7011102 4-10, 4-14
	7011112 5-9
	7011345 5-7
	7011346 4-18
	7011712 1-15
	7011713 1-15
	7011714 1-15
	7011715 1-15
	7011716 1-15
	7011717 1-15
	7011923 4-27, 4-29
	7011931 4-27
	7011932 4-27
	7011933 4-27
	7011934 4-27
	7011935 4-27
	7011936 4-27
	7011938 4-27, 4-29
	7011940 4-27, 4-29
	7011982 4-29
	7011991 4-29
	7011997 4-29
	7012513 2-25, 2-43, 2-55, 2- 56
	7012514 2-25, 2-43, 2-55, 2- 56
	7012518 2-3, 2-9
	7012539 2-13, 9-1
	7012558 2-25, 2-43, 2-55
	7012564 2-18
	7012576 2-7
	7012577 2-18, 2-30
	7012578 2-18, 2-30
	7012590 4-21
	7012591 2-10
	7012592 2-5
	7012593 4-21
	7012595 2-30
	7012611 4-22
	7012612 4-22
	7012626 2-50
	7012653 2-19
	7012656 2-37
	7012679 2-37
	7012680 2-37
	7012681 2-37
	7012690 2-37
	7012725 2-9, 2-10
	7012730 2-9, 2-10
	7012736 2-10
	7012754 2-9, 2-10
	7012773 2-10, 4-18
	7012903 2-13
	7012910 2-9, 2-13
	7012925 2-13
	7012935 2-9
	7012936 2-9, 2-13
	7012937 2-9
	7012938 2-9
	7012939 2-9
	7012940 2-9
	7012941 2-9, 2-13
	7012942 2-9
	7012943 2-9, 2-13, 9-1
	7012944 2-9, 2-13, 9-1
	7012981 2-13
	7012998 2-13
	7013710 2-7
	7013711 2-7
	7013712 2-7
	7013753 2-7
	7014100 1-25
	7014101 1-25
	7014102 1-25
	7014103 1-25
	7014108 1-25
	7014109 1-25
	7014110 1-25
	7014112 1-25
	7014113 1-25
	7014501 2-37, 9-1
	7014677 2-30
	7014678 2-30
	7014679 2-30
	7014680 2-18
	7014682 2-18
	7014684 2-50
	7014687 2-19
	7016328 2-50
	7016331 2-50, 2-51, 9-1
	7016359 2-50
	7016375 2-37
	7016376 2-37
	7016603 2-73
	7016605 2-37
	7016638 2-37
	7016654 10-3
	7016662 2-30, 2-37, 9-1
	7016746 2-7
	7017063 1-20
	7017067 1-23
	7017070 1-24
	7017080 1-23
	7017090 1-26
	7017091 1-24
	7017092 1-25
	7017093 1-25
	7017094 1-25
	7017095 1-25
	7017096 1-23
	7017099 1-26
	7017402 2-13
	7017420 2-13
	7017433 2-13
	7017454 2-13
	7017477 2-9, 2-13
	7017492 2-13
	7017493 2-13
	7017496 2-13
	7017515 2-39
	7018602 1-15
	7018603 1-15
	7018605 1-15
	7018606 1-15
	7018607 1-15
	7018608 1-16
	7018991 2-10
	7019665 2-19
	7019930 2-37
	7019933 2-18
	7019961 2-37
	7019974 2-37
	7019977 2-37
	7019983 2-37
	7019987 2-18
	7019988 2-37
	7019989 2-18
	7019998 2-18
	7020023 2-51, 9-1
	7020108 2-25, 2-43, 2-55, 2- 56
	7020109 2-25, 2-43, 2-55, 2- 56
	7020110 2-25, 2-43, 2-55, 2- 56
	7020111 2-25, 2-43, 2-56
	7020168 2-50
	7020175 4-22
	7020176 4-22
	7020190 2-25, 2-43, 2-56
	7020191 2-25, 2-43, 2-55, 2- 56
	7020192 2-56
	7020193 2-25, 2-43, 2-55, 2- 56
	7020220 2-50
	7020257 2-4
	7020411 2-51
	7020414 2-50, 2-51
	7020416 2-50
	7020417 2-50, 2-51
	7020443 2-51
	7020449 2-51
	7020465 2-51
	7020468 2-51
	7020471 2-51
	7020479 2-50, 2-51
	7020495 2-51
	7020500 4-29
	7020501 4-29
	7020502 4-29
	7020503 4-29
	7020504 4-29
	7020509 4-29
	7020511 4-29
	7020520 4-29
	7020531 4-29
	7020532 4-29
	7021322 2-9
	7022143 2-37
	7022153 2-37
	7022157 2-37
	7022180 2-37
	7023029 5-13
	7023030 5-13
	7023031 5-13
	7023035 5-13
	7023036 5-13
	7023668 2-18
	7023669 2-18
	7023988 2-13
	7023989 2-13
	7023990 2-13
	7023994 2-13, 9-1
	7024013 4-18
	7024019 4-18
	7024321 2-37
	7024440 2-6
	7024441 2-6
	7024443 2-6
	7024444 2-6
	7024445 2-6
	7024446 2-6
	7024572 4-18
	7024579 2-50, 2-51
	7024926 4-18
	7026002 4-18
	7026122 2-6
	7026199 2-25, 2-43, 2-55
	7027236 2-51
	7027238 2-51
	7027241 2-51
	7027242 2-51
	7027245 2-51
	7027248 2-51
	7027249 2-51
	7027250 2-51
	7027251 2-51
	7027252 2-51
	7027887 2-25, 2-43
	7040050 2-37




